iy,

<iC>

e

hun

5~10 i R RI|AMPEEANE

5t~10t R Series Internal Combustion Counterbalanced Forklift Truck

FTHH*
Parts Catalog

X £ B k7R AF

HANGCHA GROUP CO., LTD.
04/2014






o B
1. AR “FAEHZ” T 5t~10t R &A1& A 4R
2. A
O IARYE H b & SO A s (0 5 A e, AR 5 T A A N B R
@A H s LAA SCAETE R H e A I, AN IR 18 H s A LA R R BT ] B A S M4 REA, S AEAH N 6 T
PLX ) o
3. R, ST X AT, W Y, i e es . AP e .
4, YEAE R FRON, AT OR TR, AT A W A
5. Afm R, AN AP SRR A HEAT S, SO AR A H s AN RE RN —— &, W, AR T RRTEAN NS D0 AT B A A R A w) ARG
AR
6. FAFASTEN TR, Wi<<—2014.017 F£RiZFMHE 2014 4 01 H, ©<2014.01—" F£RiZEMM 2014 4 01 A M.
7. TIR5L (5t-10t R RV AR A X% TT3RFMHEF).
INFORMATION
I .This catalogue collects all of the parts (components) in series of 5-10 ton R fork lift trucks.
II.Looking up methods:
I) First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the catalogue
and then the Code No. of the part (the component) in terms of the series number.
II) No noted are all of the interchangeable parts and components ,non-interchangeable parts and components are noted that which model can be
applied, and it will be noted at top righter corner of catalogue and corresponding remark.
III. Model, series number, Code No.and quantity should be given when ordering the spare parts.
IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.
V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, please consult
with sales department of HANGCHA GROUP CO., LTD.
VI. Clear indications of time are given about the accessories’ change,e.g.,"—2014.01" means this accessory was used until 2014.01; “2014.01—"
means this accessory is used from 2014.01 on.
VII.Mast see “5t-10t R Series Internal Combustion Counterbalanced Forklift Truck Mast Parts Catalog .

LS BAR A PR 22 W
HANGCHA GROUP CO., LTD.
04/2014






B O B 8 BB
D = =R L O
SO 2 S 8 S

o
o
pais
NN
S

S

LYANG

teEh R4
Felm R4t
SIPAEED
EORY
BIINRG
W R G
HARS

2

Vi

VI

H X CONTENTS

DRIVING SYSTEM ..., 1-A
STEERING SYSTEM ..., 2-A
POWER SYSTEM ..., 3-A
VEHICLE BODY SYSTEM ... 4-A
CONTROLLING SYSTEM ..., 5-A
HYDRAULIC SYSTEM ..., 6-A
ELECTRICAL SYSTEM ..., 7-A
CAB SYSTEM ..., 8-A






o~ . .
<K C> iR
® HANGCHA GROUP CO., LTD.

2 E RIS 400-884-7888

Hudik: A EWLIE L5 TR IX R0 % 88 5
Hii%: 0571-88926666 (siil'5) 85191117
fEH.: 0571-85131772 W f%: 311305
Mk http://iwww.zjnc.cn B IR sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin‘an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://mww.hcforklift.com B E-mail: sales@hcforklift.com






(A CPCD50/60/70-RG16
(® CPCD50/60/70-RG24
& CPYD50/60/70-RW57
® CPCD50/60/70-RG41
© CPCD80/100-RW41

$whor ARSI RS
Part I Driving system

CPCD80/100-RG16  (©) CPCD50/60/70-RW28 ([©) CPCD80/100-RW28  (E) CPCD80/100-RG17

@ CPCD50/60/70-RW14 ({H CPCD80/100-RW14 (1) CPCD80/100-RG25  (J) CPCD50/60/70-RW19A

(O CPCD50/60/70-RW14B (M) CPYD50/60/70-RW17 () CPCD80/100-RG36 (@ CPCD50/60/70-RW38
@ CPCD50/60/70-RW41 (R CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24
) CPCD50/60/70-RG16-J

PE s S R i
Item Description Serial No. Page
K1 EZIESN
Fig. 1 Driving system NECIC N VICICICICIONY, 11
Kl 2 IS
Fig. 2 Driving system O® 1-4
Kl 3 EZIESN
Fig. 3 Driving system Q) L7
Kl 4 EZIESN
Fig. 4 Driving system 8t-10t 1-9
Kl 5 L)Ly 95952 et L1
Fig. 5 Drive axle assy
Kl 6 LIy 95952 8610t 113
Fig. 6 Drive axle assy
Kl 7 KB
Fig. 7 Drive axle St-7t 1-14
Kl 8 KB
Fig. 8 Drive axle 8t-10t 1-16
K9 ERA5Y5Y
Fig. 9 Reducer assy St-7t 1-20
K 10 #il S —2014.01
Fig. 10 Hub drive axle assy —2014.01 St-7t 1-23

1-A



Jr'g EX S EREM TR
Item Description Serial No. Page
K10-1 | #ILE R 2014.01—
Fig. 10-1 | Hub drive axle assy 2014.01— St-7t 1-26
11 BRSLEry IPrE
Fig. 11 Reduction & Differential 8t-10t 1-29
K 12 B PO A K
Fig. 12 Hub drive axle assy 8t-10t 1-33
Kl 13 iEYIE:Y 595
Fig. 13 | Wheel brake assy St-7t 1-36
Kl 14 iEYIEY 595
Fig. 14 | Wheel brake assy 8t-10t 1-39
K 15 314 5) #5—2013.01
Fig. 15 Parking brake —2013.01 O® 1-41
K15-1 | BE4H5) 48 2013.01—
Fig. 15-1 | Parking brake 2013.01— O® 1-44
K 16 R Kl
Fig. 16 Torque converter oil cooling pipe A@OGOOPOY 1-46
K 17 KUAR VS H1
Fig. 17 Torque converter oil cooling pipe JUIS]O, 1-47
< 18 B Kl
Fig. 18 Torque converter oil cooling pipe ©® 1-48
4 19 XUAZ Ve HI 8t-10t 1.49
Fig. 19 Torque converter oil cooling pipe % © Except©
K 20 A4 H1 3 i © 150
Fig. 20 Torgue converter oil cooling pipe
K 21 WS ERA (D e R NCHOIGIDN) 151
Fig. 21 Hydraulic transmission gearbox (1) All models of truck (Except@ © ®)
<l 22 WL (2) EHER QO ®) 153
Fig. 22 Hydraulic transmission gearbox (2) All models of truck (Except@ © ®)
K 23 A (D e L NOHOIGIRY 156
Fig. 23 Gearbox(1) All models of truck (Except@ © ®)

1-B




Fes K 4R TR
Item Description Serial No. Page
<l 24 AR (2) EHERN (HQ O ®> 158
Fig. 24 Gearbox(2) All models of truck (Except@ © ®)
Kl 25 HEL Y R A 1 R (BQ O ®) A Hm R 1-60
Fig. 25 Electro-hydraulic operating valve All models of truck (Except@ © ®)
K 26 W e NUHOIGIRN 163
Fig. 26 Pump All models of truck (Except@ © ®)
[ 27 B Gk, JEIR) EHERN (HRQ O ®> 164
Fig. 27 Clutch(Forward. Reverse) All models of truck (Except@Q © ®)
K 28 XIS HAE (1)
Fig. 28 Okamura transmission(1) O® 1-67
EES PORASER (2)
Fig. 29 Okamura transmission(2) O® -7
30 | KN (3)
Fig. 30 Okamura transmission(3) O® 1-75
e 31 PORASER (4)
Fig. 31 Okamura transmission(4) O® 1-77
e 32 pORASER (5)
Fig. 32 Okamura transmission(5) O® 1-78
EENECEZ G
Fig. 33 Okamura transmission(6) O® 1-80
FEENREEET
Fig. 34 Control valve ©® 1-82

1-C






A1
Fig.1

Driving system

(® CPCD50/60/70-RG16
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

© CcPCD50/60/70-RW28
M cPYD50/60/70-RW17

(S cPQYD50/60/70-RW57

® cPCD50/60/70-RG24
©) CPCD50/60/70-RW38
(T CPYD50/60/70-RW24

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41
() cPcD50/60/70-RG16-J

B Yk B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
R
1 | GR501-120000-G00 o .ij B B 1 —2013.11
Drive axle assy
Ty
- | GR501-120000-000 B[X;jj B Bk 1 2013.11—
Drive axle assy
2 | GR501-103000-000 A= 1
Flange
B2 M14x1.5%x45
3 | G005786-014045-05 Bolt M14x1.5x45 4
5 14
4 | G000093-000014-00 Washer 14 16
BERE M14x1.5
5 | G006171-000014-02 NUt M14x1.5 4
TR
6 | GR501-105000-000 fezliin e 1
Shaft assy
12 M14
7 | 50CDA-200001 Bolt M14 4
B2RE M14
8 | G006170-000014-00 Nut M14 4
H
9 | 50W-200001 2 4
Washer
10 | GR501-120000-001 KL 1
Approach slab
Bt
11 | 50DH-300001 Washer 2
Hpg 12
12 | G000093-000012-00 Washer 12 2
B2 M12x1.25%30
13 | G005786-012030-00 Bolt M12x1.25%30 2
2 hEk
14 | GR501-355000-000 i 2
Cushion pad

11




(® CPCD50/60/70-RG16

© CcPCD50/60/70-RW28

® cPCD50/60/70-RG24

© CPCD50/60/70-RW14

E‘ 11 %ﬁﬁ‘nﬁ svstem ® cPYD50/60/70-RW57 (M) CPYD50/60/70-RW17 @ CPCD50/60/70-RW38 () CPCD50/60/70-RG41
9. g sy © CPCD50/60/70-RW41 (S CPQYDS50/60/70-RW57  (T) CPYD50/60/70-RW24  (¥) CPCD50/60/70-RG16-3
75 YL K F Kt s R
Item Code No. Description Qty | Remarks Or Serial No.
BERE M10x1.25
15 | G006171-000010-01 NUE M10x1 95 4
iy Jn
16 | GR501-102000-001 WA SR 1 —2014.4.1
Bracket(right)
WA LA
- | GA700-100300-000 Bracket(right) 1 2014.4.1—
AR FE ST
17 | GR501-101000-001 Bracket(eft) 1
S f e g HIVISIOICIY)
18 | GR501-180000-G00 WIS AN 1 |Excepr® @O DO @
Hydraulic transmission gearbox
2014.1—
- | GR505-180000-G00 (S 1| @®O D2014.1—
Hydraulic transmission gearbox
- | GR511-180000-GOO0 eSS 1 ©2014.1—
Hydraulic transmission gearbox
- | GR710-180000-G0O LS 1 ©2014.1—
Hydraulic transmission gearbox
12 M10%25
19 | G005783-010025-00 Bolt MLOX25 10
#E 10
20 | G000093-000010-00 Washer 10 26
12 M10x30
21 | G005783-010030-00 Bolt ML0x30 12
XAV K BRBO O
22 | GR501-110000-000 Cooling pipe 1 Except® @ © @
LA VA KM %
- | GR505-110000-000 Cooling pipe 1 MO D
12 M14x45
23 | G005783-014045-00 Bolt ML4x45 4

1-2




A1
Fig.1

- (® CPCD50/60/70-RG16
R ® CPYD50/60/70-RW57

Driving system © CPCD50/60/70-RW41

© CcPCD50/60/70-RW28
M cPYD50/60/70-RW17
(S cPQYD50/60/70-RW57

® cPCD50/60/70-RG24
©) CPCD50/60/70-RW38
(T CPYD50/60/70-RW24

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41
() cPcD50/60/70-RG16-J

B YrkHis B4 S K AV B A
Item Code No. Description Qty | Remarks Or Serial No.
HU

24 | G000093-000016-00 Vi\/hi? 16 8

25 | G005786-016030-01 ﬁ% l\';"ll(f:ll_g’:;g 8

26 | G000027-024080-01 &Ifofl\'x 22:::(? 10

27 | G007244-000024-00 %hiﬁ 4 10

28 | G006170-000024-00 mN%u?Ml\ng 10

1-3



K 2
Fig.2

ARG

Driving system

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Fe Yok B S 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.
Eray—
1 | GR501-120000-G00 o .ijﬁr“”‘bk 1 —2013.11
Drive axle assy
R
- | GR501-120000-000 o .ijﬁf‘“ A 1 2013.11—
Drive axle assy
12 M14
2 | 50CDA-200001 Bolt M14 4
3 | CPCD50H-2201-010A- | L)l ik 1 ©
G0o Shaft assy
Bl Bk
- | GR514-101000-000 Shaft assy 1 ®
5] 14
4 | G000093-000014-00 Washer 14 12
BERE M14
5 | G006170-000014-00 | ' "\ 1% 4 ()
BERE M14x1.5
- | G006170-000014-02 |\ \re e 4 ®
KA AR
6 | GR508-102000-001 Bracket(right) 1
WUAR S
7 | GR508-101000-001 Bracket(eft) 1
B2 M14x45
8 | G005783-014045-00 Bolt M14x45 4
U
9 | 50W-200001 2 4
Washer
10 | GR501-120000-001 | THH 2
Approach slab
Bt
11 | 50DH-300001 Washer 2
Hpg 12
12 | G000093-000012-00 Washer 12 2

1-4




K 2
Fig.2

ARG

Driving system

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

JAcas Yk B ATy B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
12 M12x1.25%30
13 | G005786-012030-00 Bolt M12x1.25x30 2
A
14 | GR501-355000-000 ’ﬁ{qj.i 2
Cushion pad
15 | Y63182X-00-G00 Bl e 1
Hydraulic transmission gearbox
12 H: M10x25
16 | G005783-010025-00 Bolt M10x25 10
#JE 10
17 | G000093-000010-00 Washer 10 26
R
18 | 50CDA-213000 TR 1 —2013.01
Hand brake assy
R ShA
- | SC301-124000-G00 Parking brake 1 2013.01—
VA N
19 | GR514-130000-000 | LRI Kl 1
Cooling pipe
12 M10%x30
20 | G005783-010030-00 Bolt M10x30 12
21 | H502-100001-000 Bk 1
Plug
22 | 30DHB-510001 Al e B2 1
Plate
B2 M14x1.5x55
23 | G005786-014055-05 Bolt M14x1 555 4
12 FE M24x80
24 | G000027-024080-01 Bolt M24x80 10
12 RE M24
25 | G006170-000024-00 Nut M24 10
g 24
26 | G007244-000024-00 Washer 24 10

1-5




K 2
Fig.2

ARG

Driving system

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Bolt M16x1.5x30

Fe Yok B S Mo AV B A
Item Code No. Description Qty | Remarks Or Serial No.
IR EE M10x1.25
27 | G006171-000010-01 NUt M10x1. 25 4
i 16
28 | G000093-000016-00 Washer16 8
29 | G005786-016030-01 | MHEE M16x1.5x30 8

1-6




K3
Fig.3

ARG

Driving system

@ CPCD50/60/70-RW19A

Fes Yok B S A§-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.
R
1 | GR501-120000-G00 gﬁéﬁﬁf‘“ i 1 —2013.11
Drive axle assy
Ty
- | GR501-120000-000 B[X?Ijj B Bk 1 2013.11—
Drive axle assy
5y
2 | 50DCW18-200001 RE 1
Flaunching
T
3 | 37005-4K000-G00 | [EAME 1
Drive shaft assy
4 | 31020-ak100-G00 | WP FEEVRIEI 1
Hydraulic transmission gearbox
12 M10x25
5 | G005783-010025-00 Bolt M10x25 10
#pg 10
6 | G000093-000010-00 Washer 10 24
12 M10x40
7 | G005783-010040-00 Bolt M10x40 10
B2 M12x1.25%30
8 | G005786-012030-00 Bolt M12x1.25%30 2
g 12
9 | G000093-000012-00 Washer 12 12
Bt
10 | 50DH-300001 Washer 2
11 | GR501-120000-001 KL 2
Approach slab
HU
12 | 50W-200001 £ 4
Washer
5 14
13 | G000093-000014-00 Washer 14 4
12 M14x45
14 | G005783-014045-01 Bolt M14x45 4

1-7




K 3
Fig.3

ARG

Driving system

@ CcPCD50/60/70-RW19A

Fes Yok B S A§-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.

12 M12x35

15 | G005783-012035-00 Bolt M12x35 4

ARYAFY

16 | GR506-110000-000 | XI* bt 1
Cooling pipe
IR EE M10x1.25

17 | G006171-000010-01 NUt M10x1.25 4
AR SR

18 | GR506-101000-001 Bracket(eft) 1
KA SR

19 | GR506-102000-001 Bracket(right) 1
22 phik

20 | GR501-355000-000 ’ﬁ{q].i 2
Cushion pad
124 M12x30

21 | G005783-012030-00 Bolt M12x30 4
K M24x80

22 | G000027-024080-01 Bolt M24x80 10
e 24

23 | G007244-000024-00 Washer 24 10
BERE M24

24 | G006170-000024-00 Nut M24 10

1-8




K4 £EhERSE ® CcPCD80/100-RG16 (@ CPCD80/100-RW28 () CPCD80/100-RG17 () CPCD80/100-RW14

Fig.4  Driving system (D CPCD80/100-RG25 @ CPCD80/100-RG36 (@ CPCD80/100-RW41
Fe Yk B Ko A TEECE A
Item Code No. Description Qty | Remarks Or Serial No.
o
1 | 80DH-210000 BN 1
Drive axle assy
24 M14x1.5x45
2 | GO05786-014045-05 | oo\ ol e e 4
—
3 | 80DH-220000 sl ik 1 GIOJOIT)
Drive shaft assy CPCDS80-RW28
LYY
- | GR1006-100001-000 | o - assy 1 ™
Tk
- | GR1002-101000-000 | FeANAIE 1 CPCD100-RW28
Shaft assy
g 14
4 | G000093-000014-00 |\ 8
2R} M14x1.5
5 | G006171-000014-02 |\ \re i 'C 4
6 | H510-100002-000 BRAE 2
Bolt
?}\ I
7 | GR501-104000-000 & 2
Washer
S whE A
8 | GR1001-140000-000 | ZoiHkMk 2
Cushion pad
124 M16x1.5%30
9 | GO05786-016030-01 | po'\iie e a0 8
#[E 16
10 | G000093-000016-00 |\ 8
iy piLsk
11 | GR1001-130000-000 | AT 1 —2014.4.1
Bracket(right)
WA S
- | AS110-100200-000 Bracket(right) 1 2014.4.1—
4 5x45
12 | G000091-005045-00 | i " e 2

1-9



K4
Fig.4

ARG

Driving system

CPCD80/100-RG16 (@) CPCD80/100-RW28 () CPCD80/100-RG17 ({H CPCD80/100-RW14

(D cPCD80/100-RG25 () CPCD80/100-RG36 () CPCD80/100-RW41

Fe YR A B A S R
Item Code No. Description Qty | Remarks Or Serial No.
12 M24
13 | G006178-000024-00 Nut M24 2
A
14 | GR1001-110000-000 Bracket(left) 1
15 | GR501-180000-Goo | /I EAIRIAK 1 2014.1—
Hydraulic transmission gearbox
- | GR1006-180000-Goo | /I 1EANLIHAN 1 ® 2014.1—
Hydraulic transmission gearbox
- | GR710-180000-Goo | HIITEAN AR 1 ©2014.1—
Hydraulic transmission gearbox
- | GR1002-180000-Goo | L AL 1 CPCD100-RW28
Hydraulic transmission gearbox 2014.1—
- | GrR1003-180000-Goo | T FEANRIERT 1| ©0 820141
Hydraulic transmission gearbox CPCD80-RW28
12 M10%x25
16 | G005783-010025-00 Bolt M10x25 10
#pg 10
17 | G000093-000010-00 Washer 10 22
12 M10x30
18 | G005783-012030-00 Bolt M10x30 12
RUAR VA 13 1%
19 | GR1001-120000-000 Cooling pipe 1 GIGIOIVIC)
ARYAFTY
- | GR802-110000-000 | I HI 1 ®
Cooling pipe
1544 M24x85
20 | G000027-024085-01 Bolt M24x85 12
i 24
21 | G000093-000024-00 Washer 24 12
12EE M24
22 | G006170-000024-01 Nut M24 12

1-10




K 4
Fig.4

ARG

Driving system

CPCD80/100-RG16 (@) CPCD80/100-RW28 () CPCD80/100-RG17 ({H CPCD80/100-RW14
(D CcPCD80/100-RG25 () CPCD80/100-RG36 () CPCD80/100-RW41

Fes Yok B S e AV B A
Item Code No. Description Qty | Remarks Or Serial No.
2 M14
23 | 50CDA-200001 Bolt M14 4
BERE M14
24 | G006170-000014-00 Nut M14 4

1-11



(® CPCD50/60/70-RG16 © CPCD50/60/70-RW28  (F) CPCD50/60/70-RG24 @ CPCD50/60/70-RW14
K5 IR EAK Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.5 Drive axle assy © CPCD50/60/70-RW38 ® CPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B
(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J
5 YrRHL K F Kt K alE R
Item Code No. Description Qty| Remarks Or Serial No.
IR 5k 8.25-15-14PR
1 | GT02982-008251514-00 Tyre 8.25-15-14PR 4
2 | 50CcDA-212000 AL 4
Hub assy
1 3 | GR501-121000-G0O ol 1 —2013.11
Drive axle
- | GR501-121000-000 ol 1 2013.11—
Drive axle
/= KA
4 | 50CDA-210001 F:?F')f%ﬁ B 2 —2014.4.1
£
z T
- | GA700-130002-000 iji:i H 2 2014.4.1—
1244 M24><85
5 | G000027-024085-00 Bolt M245<85 10
P 24
2 6 | G007244-000024-00 Washer 24 10
12 LE M24
i - -
8 7 | G006170-000024-00 Nut M24 10
4
W B!
7 8 | GA700-130001-000 aEte* 2 2014.4.1—
b

1-12



K 6
Fig.6

IRBHE B

Drive axle assy

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

@ cPCD80/100-RW14

|#=

|2

|4=

|ealad-1

e Yk s & B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
IR R K 9.00-20-14PR
1 GT02982-000092014-00 Tyre 9.00-20-14PR 4
2 | 80DH-210100 FEALE 4
Hub assy
3 | GR1001-150000-Go0 | AU 1
Drive axle
= L. At
4 | 50CDA-210001 F:?F')g%ﬁ B 2 —2014.4.1
- A s
- GA700-130002-000 é%:i = 2 2014.4.1—
124 M24><85
5 G000027-024085-00 Bolt M24><85 12
P 24
6 G007244-000024-00 Washer 24 12
B2RE M24
7 G006170-000024-00 Nut M24 12
B!
8 GR1001-150001-000 aEteﬁ 2 2014.4.1—

1-13



B7 I
Fig.7

Drive axle

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPQD50/60/70-RW17
® cPCD50/60/70-RW38B

10 9

1116 12 13174 19 4

Fe YrkHis B4 S K Fe it B ] 422
Item Code No. Description Qty| Remarks Or Serial No.
T

1 | GR501-121500-000 SR AR 133 2
Hub drive axle assy

2 | GR501-121200-G00 PR 25 1
Main reducer assy
VR HPIE:

3 GR501-121400-G00 Right brake assy 1

] = L2}

4 | GR501-121300-G00 Zeiflzh o 1
Left brake assy
rey—

5 | GR501-121001-000 o 1
Breather

6 | GR501-121100-000 Pl 1
Housing,driving axle
JFE M20x1.5

7 | J0O01000-0201P5-00 Plug M20x1.5 3
A

8 GR501-121003-000 Shaft, axle 2
g 24

9 G000858-000024-00 Washer 24 1
BERE M24x1.5

10 | G006171-000024-02 NUt M24x1.5 2
24

11 | G000848-000024-00 Washer 24 1
H

12 | G000093-000012-00 i 12 12
Spring washer 12
H

13 | G000093-000016-00 i 16 20
Spring washer 16
i 20

14 | J000982-000020-00 Washer 20 3
K M12x40

15 | G005783-012040-00 Bolt M12x40 8

1-14




Bl 7 IRshHT

Fig.7 Drive axle

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPQD50/60/70-RW17
® cPCD50/60/70-RW38B

i WL, e Kok A Bl 4
Item Code No. Description Qty | Remarks Or Serial No.
16 | G005783-012065-00 i’iﬁw 1122:555 4
17 | G005786-016060-05 i’iﬁ,&ﬂ 1166:11_ §:§§ 4
18 | G005786-016040-05 i’iﬁ,&ﬂ 1166:11_ f:f(? 12
19 | G005786-016050-05 i’iﬁ,&ﬂ 1166:11_ ;:s(? 4
20 | GR501-121002-000 g?ﬁ%ﬁst 2

1-15



B8 IRshHT

Fig.8 Drive axle

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) cPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

#® cPCD80/100-RW14

JAcas YR BN o A EE R
Item Code No. Description Qty| Remarks Or Serial No.
= e
1 | PR60-23A-1 Prothl 1
Housing,driving axle
THFLIZFE M24><1.5
2 | ZL30 - 06-2 Plug M24>1.5 2
I A
3 | J000982-000024-00 Al “.i 24 2
Semi-metallic gasket 24
4 GB894.1-86-52 iEE.ﬁHTé 52 2
Ring 52
707 L
5 | PR60 - 23-3 §"Hw it 2
ear,sun
el
6 | PR6O - 23-1 Shaft axle 2
124 M12><40
7 | GB1228-84- M12>=<40 Bolt M12><40 2
#pE 12
8 | G000093-000012-00 Washer 12 1
UL PN 38
9 | PR35-21-2-6 NUt. hub outer 20
SRS
10 | PR35-21-2-5 NUL hub inner 20
B
11 | PR60 - 23-10 Braking disc 2
#p 12
12 | G000093-000012-00 Washer 12 24
13 GB1228-84- M12>=<1.5> | 12 M12>=1.5>55 24
55 Bolt M12><1.5>55
47 BB an
14 | PR60 - 235 frEsER 2
Carrier,planet
O & 306><3.5
15 | GQQ1514-11 O-ring 306><3.5 2

1-16




K8
Fig.8

el

Drive axle

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

JAcas Yk BN & B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
4 E!LI:_
16 | PR60 - 23-7 fritiite 6
Gear,planet
A 550
17 | GB309-84-5>=<50 Needle 550 150
B
18 | ZL30 - 23-7 Gasket 12
" NIk 3/8”
19 | GB308-84-3/8 Ball steel 3/8" 6
TR
20 | PR6O - 23-4 Shaft,planet gear 6
IZ%E M18><1.5
21 | GQQ1514-22 Plug M18<1.5 2
YHAERR
22 | J000982-000018-00 Al ‘“.i 18 2
Semi-metallic gasket 18
23 | PR60 - 23-8 i 20
Stud
24 | PR60 - 23-2 Capaxle shaft 2
O & 230><5.7
25 | GB1235-76-230><5.7 O-ring 230=5.7 2
12 H: M10><25
26 | GB5782-86- M10>=<25 Bolt M10><25 18
#JE 10
27 | G000093-000010-00 Washer 10 18
28 | PR75 - 23A-17 PR 2
Nut
ak
29 | PR60 - 23-6 P ikise 2
Geatr,internal
#JE 10
30 | G000093-000010-00 Washer 10 2

1-17



B8 IRshHT

Fig.8 Drive axle

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) cPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

#® cPCD80/100-RW14

Fe YrkHis B4 S K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
7N FIIRET M10><18
31 | G000070-010025-00 Sorew M10>< 18 2
A 7521E
32 | GB297-84-7521E Bearing 7521E 2
33 | PR60 - 23-9 feik 2
Hub
BERF M22><1.5
34 | GB6176-86- M22>=<1.5 NUt M22>< 1.5 20
Hh7k 2007124
35 | GB297-86-2007124 Bearing 2007124 2
36 GB5782-86- M24>=2> | i5}2 M24>2>=<70 12
70 Bolt M24><2>=<70
BERE M24><2
37 | GB810-88- M24><2 Nut M24><2 12
i 24
38 | G000093-000024-00 Washer 24 12
i 22
39 | G000093-000022-00 Washer 22 20
e
20 | HG4-697-67 ikt SG140>170=16| ,
Seal.oil SG140>=<170>=<16
O 74JE 180><2.65
41 | GB3452.1-82-180><2.65 O-ring 180><2.65 2
42 | PR75 - 23B-6 i 2
Spacer
% HER 11/16"
43 | GB308-84-11/16 Ball steel 11/16" 2
SENLAY 1232
44 | GB119-86-12><32 Pin 1232 4
. /::H—»
45 | BJ130-2401070 B 1
Breather

1-18




K 8
Fig.8

el

Drive axle

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

Fes YrkHis B HE AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
e
46 | EQ140-24D-01061 Packing 1

1-19



K9
Fig.9

ER 5954

Reducer assy

(® CPCD50/60/70-RG16
@ CcPCD50/60/70-RW19A
© CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41
) CPCD50/60/70-RG16-J

© cPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

5 Yk ZFR B By B FH 42
Item Code No. Description Qty| Remarks Or Serial No.

1 | GR501-121013-W00 ZeH it 1
Case,L.H.cross
12 M10>< 20

2 | G005781-010020-00 Bolt M105<20 4

LA A -

3 | GR501-121011-W00 PRI 2
Lock adjuster
1 R AR RS

4 | GR501-121010-W00 VSRR RO 2
Lock adjuster

i 2

5 | GR501-121022-W00 7k 2
Cap
AR

6 | GR501-121019-W00 Washer thrust 2
N A NN

7 | GR501-121020-W00 SIS 2
Gear side

8 | GR501-121016-W00 LA 1
Spider

9 | GR501-121017-W00 M 1
Driven bevel gear

10 | GR501-121018-W00 FEH AT 1
Case,R.H.cross
[ 16

11 | GB1230-84-16 Washer 16 4
12 M16><95

12 | GB1228-84- M16><95 Bolt M165<95 4
g 14

13 | G000093-000014-00 Washer 14 12
1R M14>< 1.5 40

14 | G005785-014040-05 Bolt M145< 1 5<40 12
1 FEWR R

15 | GR501-121021-W00 K?m 2R 2

1-20




K9
Fig.9

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

ER 5954

Reducer assy

© CcPCD50/60/70-RW28

O cPCD50/60/70-RW14B

® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

JAcas Yk B/ B B EE 4
Item Code No. Description Qty| Remarks Or Serial No.
hh7k 32214
16 | GT00297-0032214-00 Bearing 32214 2
4 E!J_I:_
17 | GR501-121014-W00 ik 4
Gear,planet
BRI )
18 GR501-121015-W00 Washer thrust 4
19 | G0894P1-000025-00 i %. 25 . 1
Snap ring,spring 25
Hh7k 102605
20 | GT00283-0102605-00 Bearing 102605 1
21 | GR501-121008-W00 LAt 1
Pinion drive
Bli7K 7310E
22 | GT00297-0007310-01 Bearing 7310E 1
A
23 | GR501-121009-W00 . 1
Carrier
WA
24 GR501-121004-W00 Washer thrust 1
25 | GR501-121007-W00 Rt 1
Case
Hhi7& 30309
26 | GT00297-0030309-00 Bearing 30309 1
¥ 60><90>=<12
27 | HG40692-060009012-00 Oil seal 609012 1
1 JE 12
28 | G000093-000012-00 Washer 12 6
12 M12><55
29 | G005782-012055-00 Bolt M12>55 6
30 | GR501-121003-W00 KEL 2 1
Flange

1-21




K9
Fig.9

ER 5954

Reducer assy

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41
) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

JAcas Yk B/ B B EE 4

Item Code No. Description Qty| Remarks Or Serial No.
O #IfE 40><2.65

31 | G3452P1-00402P65-00 O-ring 402.65 1
R

32 | GR501-121002-W00 mHE 1
Shaft installing sleeve
[AME L) M24><2.5

33 | GB810-88- M24x<2.5 NUt M24><2. 5 2
Hpg 24

34 | G000858-000024-00 Washer 24 1
AR

35 GR501-121005-W00 Washer thrust 1

36 | GR501-121006-W00 fats 1
Piece distance
12 M12><1.25><88

37 | GR501-121012-W00 Bolt M12><1 2588 12
HJE 12

38 | GB1230-84-12 Washer 12 12
Fh

39 | GR510-121001-W00 e 1
Washer

1-22




(® CPCD50/60/70-RG16 ©CPCD50/60/70-RW28  (B) CPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
A 10 #1418 K—2014.01 Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.10 Hub drive axle assy—2014.01 © CPCD50/60/70-RW38 ® cPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B

(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J

5 Yk 2 Kt Byl I 4R 2
Item Code No. Description Qty| Remarks Or Serial No.

1244 M8>< 20

1 | G005783-008020-00 Bolt M8<20 4
TR

2 | G000093-000008-00 2l 8 4
Washer 8
g 16

3 | G000093-000016-00 Washer 16 8

4 | GR501-121034-W00 2
Cap
12 ZE M14><1.5

5 | GQQ1514-21 Plug M14><1.5 4
40 AP

6 | J000982-000014-00 Al 2 14 4
Semi-metallic gasket 14
O MY%df 136><2.65

7 | GB3452.1-86-136<2.65 O-ring 136<2.65 4
12 M12><35

8 | G005783-012035-00 Bolt M125<35 30
g 12

9 | G000093-000012-00 Washer 12 30
47 n

10 | GR501-121033-W00 e 2
Carrier planet
47

11 | GR501-121036-W00 ARl 6
Shaft,planet gear

" FWER 15/64"

12 | GB308-84-15/64 Ball steel 15/64" 3
O HIE 190><2.65

13 | GB3452.1-86-190><2.65 O-ring 190<2.65 2
TR

14 | GR501-121039-W00 Washer thrust 12

15 | GR501-121037-W00 fats 6
Spacer

1-23



(® CPCD50/60/70-RG16 © CcPCD50/60/70-RW28 ® CcPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
A 10 #1418 K—2014.01 Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.10 Hub drive axle assy—2014.01 © CPCD50/60/70-RW38 ® cPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B

(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J

5 Yrkig R B Fe v Bl 4R
Item Code No. Description Qty| Remarks Or Serial No.

47

16 | GR501-121035-W00 T/t 6
Gear,plant

17 | GR501-121032-W00 LS 2
Spacer
O MZrEfE 18><2.5

19 | GB3452.1-86-18>=2.5 O-ring 18<2.5 2

oo | GB5785-86- M16>1.55 1244 M16><1.5><60 8

60 Bolt M16>=<1.5><60
Y7

21 | GR501-121045-W00 Sl 2
Cap

29 GB9877.1-86- FB150>< i FB150><120>< 12 9

120=<12 Seal,o0il FB150><120>12
|5 &

23 | GR501-121027-W00 il 2
Drum
& 7220E

24 | GB297-84-7220E Bearing 7220E 2

25 | GR501-121028-W00 sk 2
Hub

26 | GR501-121042-W00 FE IR AL 16
Nut,hub outer

27 | GR501-121043-W00 Fefi 16
Stud

28 | GR501-121044-W00 FeA MREL 16
Nut,hub

29 | GR501-121040-W00 %mmgg 16
Nut,hub inner
Bk 7221E

30 | GB297-84-7221E Bearing 7221E 2

ks

31 | GR501-121029-W00 Wik 2

Geatr,internal

1-24



Bl 10 #2148 Hi—2014.01
Fig.10 Hub drive axle assy—2014.01

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

Fe Yk B4 S K Fe it B ] 422
Item Code No. Description Qty| Remarks Or Serial No.

32 | GR501-121031-W00 mN%th_f 2

s
33 | GR501-121030-W00 %iﬁ#er’thmst 2
b A
34 | G000093-000008-00 ﬁ;higer 8 4
35 | GB5783-86- M8x20 ﬁﬁ\'}"s:zzg 4

1-25



(® CPCD50/60/70-RG16 ©CPCD50/60/70-RW28  (B) CPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
K 10-1 #idEKE 2014.01— @ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 (W) CPYD50/60/70-RW17
Fig.10-1 Hub drive axle assy 2014.01— | © CPCD50/60/70-RW38 ® CPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B

(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J

g Yk 2 K K alE R
Item Code No. Description Qty| Remarks Or Serial No.
B2 TE M14x1.5
1 | J001000-0141P5-00 Plug ML4x1.5 2
g 14
2 | J000982-000014-00 Washer 14 2
i 2
3 | GR501-121515-000 i it 1
Cover
24 M12x35
4 | G005783-012035-00 Bolt M12x35 15
#Hpg 12
5 | G000093-000012-00 Washer 12 15
47 5 n
6 | GR501-121511-000 TraEo 1
Plant gear frame
4 E!J_I:
7 | GR501-121513-000 fritiite 3
Gear,plant
4T H
8 | GR501-121517-000 1T 2% 3
Plant gear shaft
9 | G000308-000006-00 % 6 3
Ball 6
1T R B
10 | GR501-121514-000 i 6
Plant gear pad
11 | GR501-121516-000 £ 6
Set
Rkl 2.5><19.8
12 | GR501-121519-W00 Needloroller 2.5 19.g 210
12 M8x25
13 | G005783-008025-00 Boft M8x25 2
i
14 | G000093-000008-00 i1 8 2
Washer 8
15 | GR501-121508-000 B 1
Plate

1-26



Bl 10-1 #i4E KL 2014.01—
Fig.10-1 Hub drive axle assy 2014.01—

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28

O cPCD50/60/70-RW14B

® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41
) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

5 Yk ZFR B F GG ER

Item Code No. Description Qty| Remarks Or Serial No.
12 M75%2

16 | GR501-121509-000 Bolt M75x2 1

17 | GR501-121510-000 s 1
Spacer sleeve
Ri=N D

18 | GR501-121512-000 -~ 1
Ring gear
& 30221

19 | GT00297-0030221-00 Gearing 30221 1
O MY%%ff 105%3.1

20 | G001235-010503P1-00 O-ring 105x3.1 1

21 | GR501-121507-000 sk 1
Hub
12 M30x1.5

22 | GR501-121506-000 Bolt M30x1.5 8
12 M20x1.5

23 | GR501-121505-000 Bol M20x1 5 8

24 | GR501-121504-000 ;ﬁtki%ﬁ* 8

25 | GR501-121518-000 W 2
Bolt
NHES

26 | G9877P1-100012512-01 | /¥ FBLOOX125x12 |
Qil seal FB100%X125%12
& 30220

27 | GT00297-0030220-00 Bearing 30220 1

28 | GR501-121502-000 ¥ 1
Ring

29 | GR501-121501-000 il 1
Drum
12 M16x1.5%50

30 | G005786-016050-05 Bolt M16x1 5x50 6

1-27




Bl 10-1 245K 2014.01—
Fig.10-1 Hub drive axle assy 2014.01—

(® CPCD50/60/70-RG16
@ CPCD50/60/70-RW19A
©) CPCD50/60/70-RW38
(S CPQYD50/60/70-RW57

© CcPCD50/60/70-RW28
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
() CPYD50/60/70-RW24

® cPCD50/60/70-RG24
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41
) CPCD50/60/70-RG16-J

© CcPCD50/60/70-RW14
M cPYD50/60/70-RW17
® cPCD50/60/70-RW38B

O-ring 136x%2.65

A=) YrkEHs EAS K £t BOE F 422
Item Code No. Description Qty| Remarks Or Serial No.
#H1E 16
31 | G000093-000016-00 Washer 16 6
N
32 | Go877P1-120015012-01 | MEI FB120x150x12
Qil seal FB120%150%12
O 7% 34 195x3.1
36 | GR501-121520-W00 O-ring 195x3.1 1
1) BR 35t [
37 | GR501-121521-W00 O M 136x2.65 | )

1-28




B 11 GRS EES
Fig.11 Reducer & Differential

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

e — P sk BT
Item Code No. Description Qty| Remarks Or Serial No.
1 2402D-115 Mﬂg%ﬁﬁ 1
Carrier
> | oe1a10 7 S M 1
Screw plug
3 | 42307EK Sty 2
Bearing assy
Y- o fofz L
4 | 2402D-025 £Zﬁfﬁw% !
Pinion drive
5 | 27311K Ay 2
Bearing assy
6 | 2402D-049 K@E i 1
Piece distance
A
) ) : 4
7 2402D-041-044 Washer,thrust 1 (E
I M14x1.5x112
8 | 2402D-366 Bolt M14x1.5x112 8
S o 7 O
9 2402D-117 i 2
Cap
e
10 | 2402D-357 ﬁ&iﬁ 4
Lock adjuster
#ZkE M18><90
11 | 2402D-119 Bolt M18><90 4
B3
12 | 24202D-383 Thrust washer 2
B
13 | 24202C-384 Lock adjuster 2
NS HBE R M8x15
14 | Q1600814 Bolt M8x15 4
1 AR
15 | 2402D-381 i 2
Nut

1-29



K11 GRS ZEES
Fig.11 Reducer & Differential

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

s — 47 o BT
Item Code No. Description Qty| Remarks Or Serial No.
i — 2 IR )
Bearing assy
H24% M14x1.5x112
17 | 2402D-366 Bolt M14x1.5x112 8
B2 M12x1.25x45
18 | 2402D-356 Bolt M12x1.25%45 12
4 E!J_I:_
19 | 2402D-345 gLW% 4
ear,planet
A
20 | 2402D-346 Washer,thrust 4
2R M12x1.25
21 | Q34112 Nut M12x1.25 12
B
22 | 2402D-357 Lock adjuster 12
ZEM AR
23 | 2420D-318 Case,R.H.cross !
ST
24 | 2420D-026 M?jﬁﬁwyg 1
Drive bevel gear
25 | 2420D-331 +-%$EE 1
Spider
26 | 2420D-317 SR !
Case,L.H.cross
N A NI
27 | 2420D-335 4:%[&'% 2
Gear side
A
28 | 2420D-336 Washer,thrust 2
R
) : 4
29 | 2420D-081 Washer,adjuter LAl
30 | 2420D-036 AR !
Case

1-30




A 11
Fig.11

FRE AR ZE A

Reducer & Differential

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

[ PRl EA N o o BUOE R
Item Code No. Description Qty Remarks Or Serial No.
y—
31 | 2420D-052 AL !
Thrust washer
o4
32 | 2420D-053 HE 1
Packing
2R 4t K
33 | 2420D-056 ne )ﬁé i 1
Retainer oil seal
NiEx
34 | 2420D-057 W-/mﬂl 1
Oil seal
35 | 2420D-059 Rl 1
Annular gasket
v 35
36 | 2420D-058 %-/mﬂl 1
Oil seal
2% Mk
37 | 2420D-065 it !
Flange
fralicl
38 | 2420D-071 Washer,lock !
NFARETAR B
39 | Q38727 Nut !
T 4
40 | Q5005045 Retainer pin '
HE 12
41 | Q40312 Washer,lock 12 !
ANVaVil T
42 | Q1601245 Bolt !
2R} M30x1.5
43 | 2420D-129 Nut M30x1.5 '
B
44 | 2420D-128 Lock adjuster !
45 | 2420D-127 S'U?@f%)ff !
Bearing stud

1-31



A 11
Fig.11

FRE SR ZE S

Reducer & Differential

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

Lock adjuster

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
46 | 2420D-126 SRS 1
Bushing
BT
47 | 2420D-367 Lock adjuster 2
i
48 | 2420D-368 B 4

1-32




B 12 B as B ek
Fig.12 Hub drive axle assy

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

[ Yk s & By B 4

Item Code No. Description Qty Remarks Or Serial No.

1 | 08103202 1
Cap
L

2 | 08103224 Wheel hull !
/*/E! bl

3 | 08103208 HJ“'% - 1
Carrier planet
oy

4 | 08103223 ol 1
Gear
— -

5 | 08103221 ik s i 1
Gear supporting
hh7k 32222

6 | 64100052 Bearing 32222 !
7k 32024

7 | 64100006 Bearing 32024 !
Lz

8 | 08103101 Hub 1
O 74JE 250%7

9 | 63000060 O-ring 250%7 !

10 | 05073023 ANl BT
Bolt M22x1.5%90

11 | 08100001 ik 1
Spacer
/*/E! Jn

12 | 08103209 ﬁL%ﬁ% 1
Carrier planet cap

13 | 08103226 £ 1
Cover

14 | 08103210 ) i 1
Snap ring
it il 5

15 | 08103218 o !
Nut

1-33



Bl 12 B et B ek
Fig.12 Hub drive axle assy

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) cPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

#® cPCD80/100-RW14

e Yk s & B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.

16 | 62100009 Fild 50 1
Snap ring 50

17 | 08103217 # 1
Pad

18 | 62060009 R 36 1
Thrust washer

19 | 64100024 NN SRR 1
Plug
YH AR A R

20 | 63000023 AT 1
Seal washer
12 H: M10%x25

21 | 60009012 Bolt M10x25 10
FAEEE 10

22 | 62020003 Washer 10 10

23 | 08103201 FAL R 1
stop block
ST

24 | 08103044 Strut thrust 1

25 | 08103203 AT 1
Gear,sun
LR

26 | 08103225 Washer ,Gear,sun 1
R R M22x1.5

27 | 61017001 Bolt M22x1.5 10
24T M10x25

28 | 60140002 Screw M10x25 2
==

29 | 05003003 14 5
Gear,plant

30 | 08103229 REFHVR K28x40x27 | )

Betring K28x40x27

1-34




K12 SRIAETERS B CPCD80/100-RG16 © CcPCD80/100-RW28 (B CPCD80/100-RG17 (@ CPCD80/100-RW14

Fig.12 Hub drive axle assy (D CPCD80/100-RG25 @®) CPCD80/100-RG36 © CPCD80/100-RW41
Fes YrkHis B HoE Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
1T RAE
31 | 08103204 Washer,Gear,plant 10
AT REE
32| 08103207 Shaft,planet gear 5
HER 8
33 | 64800005 Ball 8 5
34 | 60011043 SR E: M12x1.5x95 5

Bolt M12x1.5x95

NES
35 | 63100006 MHESTY FBlSOX1SOX15 1
Seal,o0il FB150%X180%15

1-35



(® CPCD50/60/70-RG16 © CcPCD50/60/70-RW28 ® CcPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
B 13 #Izh28Bak Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.13  Wheel brake assy © CPCD50/60/70-RW38 ® cPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B

(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J

A=) Yk 2 K e BUE R
Item Code No. Description Qty| Remarks Or Serial No.
A ilzh 2%
1, Al | GR501-121400-G00 Right brake assy 1
1|z L]
A2 | GR501-121300-G00 JElS 1
Left brake assy
12 M6x10
P 1 | G005781-006010-00 Bolt M6x10 6
0% P 6
DS 7 _ _ 3
) nO > 8 2 | G000093-000006-00 Washer 6 6
n YO, 11 e
I 1 3 | 5CY23A-00006 Fi 1
12 Back plate
101 e Ie=Tn
K A3 | 25783-71250G il 53k 1 {147/INC:4-14
Cylinder assy
T
4 | NO PART NO. Seat tube 1
oy
5 | NO PART NO. L 1
21 Screw,bleader
E]
6 | NO PART NO. Cap bleader 1
Thik
7 | NO PART NO. Rod piston 2
/N
8 | 5CY23A-00301 i 2
Cover,dust
9 | NO PART NO. g 2
Piston
F
10 | NO PART NO. - 2
Pad
11 | 5CY23A-00306 B 2
Cup,piston
12 | NO PART NO. S 2
Spring cup

1-36




(® CPCD50/60/70-RG16 ©CPCD50/60/70-RW28  (B) CPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
B 13 #Izh2sBak Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.13 Wheel brake assy © CPCD50/60/70-RW38 ® cPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B
(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J
A=) Yk 2 K £t BOE F 422
Item Code No. Description Qty| Remarks Or Serial No.
1 13 | NO PART NO. P 1
D) Spring
g
14 | NO PART NO. Hk 1
Pump body
12K M8><30
P 15 | G005781-008030-00 Bolt M8><30 4
0% g 6
( '.)\\\ 7 _ _ =
) nO > g '| 16 | G000093-000006-00 Washer 6 2
n Y, 11
I 1 17 | 5CY23A-00005 i 1
12 Rubber plug
101 Ty
’ 18 | 5CY23A-00004A Gl 1
Brake underpan
19 | 5CY23A-00015 a}- 1
20 | 5CY23A-00014A fﬁf 1
21 prng
21 | 5CY23A-00012 iﬁf 2
22 | 5CY23A-00016 iﬁf 1
23 | 5CY23A-00013A HAY 1
Lever
24 | 5CY23A-00014A HR 1
Spring
BFE A
25 | 5CY23A-00002 Pin . shoe hold 2
26 | 5CY23A-00003 A 4
Washing cup
27 | 5CY23A-00001A fﬁf 2
pring

1-37



(® CPCD50/60/70-RG16 ©CPCD50/60/70-RW28  (B) CPCD50/60/70-RG24 (@ CPCD50/60/70-RW14
B 13 #Izh28Bak Q@ CPCD50/60/70-RW19A (D CPCD50/60/70-RW14B  (K) CPYD50/60/70-RW57 () CPYD50/60/70-RW17
Fig.13 Wheel brake assy © CPCD50/60/70-RW38 (®) CPCD50/60/70-RG41 © cPCcD50/60/70-RW41  (® CPCD50/60/70-RW38B

(S CPQYD50/60/70-RW57 () CPYD50/60/70-RW24 ) CPCD50/60/70-RG16-J

A=) YrkEHs 2 K £t BOE F 422
Item Code No. Description Qty| Remarks Or Serial No.
TFO4Y 1.6=<16
1, 28 | GB91-86-1.6<16 Bin 1 65416 1
29 | 5CY23A-00200 L 1
Spring assy
i
30 | GB92-85-6 2 6 1
> Washer 6
O° T
O s /| 3L | 5CY23A-00011 Felt 1
N\ ) 09 Lever
0) 11 X
I 1 32 | 5CY23A-00010 ?& 1
10 g
K 33 | 5CY23A-0009A a}‘ 1
34 | 5CY23A-00007 N 1
Lever
35 | 5CY23A-00018B fﬁf 1
21 ‘ prlngA __
36 | 5CY23A-00100 VA FORT B 1
Adjuster assy
37 | 5CY23A-00008 fﬁf 1
pring
BT,
38 | 5CY23A-00400 il 1
Brake shoe assy

1-38



& 14
Fig.14

THlzh % Bk
Wheel brake assy

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

JAcas Yk BN & B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.

£ 9e 3
B L IE R M10>< 1

1 JB999-77 Bolt M10>< 1 1
YHAERR

2 | J000982-000012-00 Al ”.i 12 4
Semi-metallic gasket 12
£ 9e 3

3 | JB998-77 Ok Ik . 1
Union connection

N 2f

4 | PR60 - 23C - 3-4 P IhL: 1
Qil cap
O R4t 55>3.1

5 | G001235-005503P1-00 O-ring 553.1 4
O R4t 65><5.7

6 | G001235-016505P7-00 O-ring 65>5.7 4
INFIVTFE

7 | PR60 - 23C - 3-5 IYAR I 3 4
Piston

A

8 | PR60 - 23C - 3-2 izt E 4
Dust ring
=

9 |zL15-2-48 U URED 2
Bleed screw

10 | ZL15-2-4-2 %%EE . 4
Guide pin
N7

11 | PR60 - 23 - 3-1 Al . 4
Cliper housing
2R M10><1

12 | G006171-000010-00 NUt M10>< 1. 4
I24T M10><1><30

13 | GB85-88 Screw M10>1>30 4
AP 16

14 | GB/T7244-86 Gasket 16 4
B2HE M16><1.5><55

15 | G005786-016055-01 Bolt M16>1.5>55 4

1-39



K14 HIZhEEEE CPCD80/100-RG16 ©®cPCcD80/100-RW28 (B CPCD80/100-RG17 (@ CPCD80/100-RW14

Fig.14 Wheel brake assy (D CPCD80/100-RG25 @®) CPCD80/100-RG36 © CPCD80/100-RW41
Fe Yk EAS Ko Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
g ra Bl
16 | PR60 - 23C - 3-1 BRI 2
Brake pad assy
B2 FE: M12><1.5%<25
17 | GB5783-86 Bolt M12><1.5>25 8
g
18 | PR60 - 23C - 3-3 ; 1
Qil cap

1-40



Bl 15 ZE%H#Ish4% —2013.01
Fig. 15 Parking brake —2013.01

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fe Yk B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
W
1 | Q1601025 Bolt 2
S E
2 | Q40310 Spring washer 5
Ry
3 | 3507C-025 Ko 1
Brake drum
L
4 | 30507C-028 Yoke 1
7 = Py A .,
5 | 3507C.027 SEERGAERE |,
Sy y——————
6 | 3507C-034 SEEHIBFIIALSNS |
Retracting spring
s
7] Qasl22 Lock piece 2
V2R 2 B Al A
s | 3507C.042 SE 2 2 B )
Washer
BE 2= ) ek
9 | 3507C-041 Brake shoe shaft 2
12 M12x50
10 | GB5783-86 Bolt M12x50 5
WA ZETE K
11 | Q9002 Vent plug 1
i 12
12 | GB93-87-12 Washer 12 5
ot ds
13 | Q72855580 IE(SCS5x80x12) |
QOil seal(SG55%80%12)
Sy
14 | 3507C-061 LA IR 1
Brake disk
o E
15 | Q40316 Washer 2

1-41



Bl 15 ZE%#Ish4% —2013.01
Fig. 15 Parking brake —2013.01

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fe YrkHis B4 S K AV B T A

Item Code No. Description Qty| Remarks Or Serial No.
Jrit R R

16 | Q35016 Nut 2

17 | 3507C-071 fﬂf‘/[l]E] 1
Oil ring
TP e A

18 | 3507C-086 SEARRIANRAS R B |
Gasket
IR

19 | Q1601260 Bolt 1
IR

20 | Q1601032 Bolt 1
V2 2y T A

21 | 3507D-054 BEABh R 1
Rocker ram
SRR

22 | Q43128 Lock piece L
2 2 T S e

23 | 3507C-063 BB AT 1
Bush
Sy ———

24 | 3507D-065 A 1
Support
Y7

25 | 3507C-051 BERECHE 1
Shaft
ST

26 | 3507C-067 i 1
Disc

27 | 3507C-056 AL 2
Location piece
TRECHN

28 | 3507C-039 Roller shaft 2

29 | 3507C-038 e 4
Roller

Ty

30 | Q43114 iﬂi)ﬂﬁué 2

Retaining ring

1-42




Bl 15 ZE%H#Ish4% —2013.01
Fig. 15 Parking brake —2013.01

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fes YrkHis B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
W
31 | Q1600810 Bolt 2
S
32 | Q40308 Washer 2
V2R 2 R LA
33 | 3507C-046 e L T
Rivet
i = L.
34 | 3507C-037 AR 2
Brake lining
A i
Brake shoe assy
36 | 3507C-029 ﬂi/[hﬂ 1
Oil ring
5] 14
37 | GB93-87-14 Washer 14 4
B2 M14x1.5
38 | GB6171-86- M14x1.5 Nut M14x1.5 4

1-43



Bl 15-1 ZEZHIZhEs 2013.01—
Fig.15-1 Parking brake 2013.01—

O cPCD50/60/70-RW14B R CPCD50/60/70-RW38B

Fes Yk B4 S 4§ AV B A
Item Part NO. Description Qty | Remarks or Serial NO.

EDZR

1 | 93-8079 pull rod 1
I8 1/2 - 20<5.5

2| 43-8886 Bolt 1/2 - 20=<5.5 1

3 | 77-7215 =i 1
Casing
I

4 | 112-7030 ki 2
Cam

5 | 184-8187 HFRAL 1
Plate
s By v b

6 | 244-7845 T RATRE R 2
Lining and bracket assy

7 | 184-8146 AL 1
Plate
s B A

8 | 471-7982 IR RATA L 1
Ball & retainer assy

s | 334-7000 EHSBRAIE 2129 |
Casing & Bolt M12><1.75

10 | 40-7956 _E% 1
Spring
GARLOCK - #E4i &

11| 111-7000 GARLOCK Gearing !
1/2 - 20 /S fhiRRE

12 | 63-611 Nut 1/2 - 20 1
1/2 - 20 BikAMERE

13 | 63-7631 Nut 1/2 - 20 1

=A% R

14 | 68-8507 Bt 2

Sleeve seal
JA DR 4

15 | 68-8436 NAEEE 1

Inner seal

1-44




Bl 15-1 ZEZHIZhEs 2013.01—
Fig.15-1 Parking brake 2013.01—

O cPCD50/60/70-RW14B R CPCD50/60/70-RW38B

Brake bracket

Fes YrkHis B4 S A AV B A
Item Part NO. Description Qty | Remarks or Serial NO.
PEAYE
16 | 80-7836 Washer 1
]
17 | 43-9060 Washer 1
il
18 | 05105001 Brake disc 1
Zhk I
19 | 05105002 HZIESOR 1

1-45



Bl 16 AR A EE

Fig.16 Torque converter oil cooling pipe

(® CPCD50/60/70-RG16
©) CPCD50/60/70-RW38

© CcPCD50/60/70-RW28
® cPCD50/60/70-RG41

® cPCD50/60/70-RG24
© CPCD50/60/70-RW41

© CPCD50/60/70-RW14
() cPcD50/60/70-RG16-J

75 Yk A B H S R
Item Code No. Description Qty | Remarks Or Serial No.
i 20
1 J000982-000020-00 Washer 20 4
2 | 80DH-740004 BeikiRte 2
Bolt
s s
3 | GA1000-130002-W00 (IR 1
Oil delivery hose
s s
4 | GR501-110002-W00 fiRsBes 1
Oil delivery hose
5 | GR501-110003-000 ok 4
Clamp
Y
6 G000093-000008-00 el 8 6
14 4 Washer 8
A B2k M8><16
@%0 H/’:;\;’ 7 G005783-008016-00 Bolt M8><16 6
—X ] JERlik=£:>8
£ /6’ /g R . 8 | 80DH-740001 Connector 2
~ 7 Y 3 5 2-.\— SRS
f@% e ,/ /] o . B T 9 | GA1000-130003-W00 fRsBes 1
J,_/ . /- ;’ ’j \\\\\ \ & QOil delivery hose
3 e / P L.~ e T R Vil oy v B
o i o e 10 | GA1000-130100-000 U S 1 2014.4.1—
\\:\\;::? / /'\1’_/)"’ NN Qil filter
! AN pILd
107 | P \ \\ | 11 | GA1000-130001-000 SR 1 2014.4.1—
{2 o\/“a - J \\ Bracket
@ . \ ——
( Pe \ o0 W A% 3 U F i 120 _
g;/’ | © _ \'| 12 | Q676-120-G00 Anchor ear 120 1 2014.4.1
- |11 = U W22 A 3R i 30
1 — R -30-
5 14 | Q672-30-G0O Anchor ear 30 6
Y
15 | G000093-000008-00 1l 8 6
Washer 8
16 | 80DH-740005 ek ih 2
Connector

1-46




B 17 XA A B

Fig.17 Torque converter oil cooling pipe

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17

(S cPQYD50/60/70-RW57

(T CPYD50/60/70-RW24

JAcas Yk BN & B EBUEH T
Item Code No. Description Qty | Remarks Or Serial No.
#4520
1 J000982-000020-00 Washer 20 6
2 | 80DH-740004 BeikiRte 2
Bolt
Irs s
3 | GA1000-130002-W00 (RS 1
Oil delivery hose
Irs s
4 | GR501-110002-W00 (RS 1
Oil delivery hose
s
5 | GR501-110003-000 ok 4
Clamp
#JE 8
6 G000093-000008-00 Washer 8 6
12 FE: M8><16
7 G005783-008016-00 Bolt M8><16 6
AL S
8 | 80DH-740001 FLBE L 2
Connector
Irs s
9 | GR501-110001-W00 (RS 1
Qil delivery hose
I S Vs B
10 | GA1000-130100-000 U S 1 2014.4.1—
Oil filter
Jint
11 | GA1000-130001-000 SR 1 2014.4.1—
Bracket
AT AR B 2N R 120
12 | Q676-120-G00 Anchor ear 120 1 2014.4.1—
XU 22 X34 30
14 | Q672-30-G0O Anchor ear 30 6
P
15 | G000093-000008-00 e 8 6
Washer 8
16 | 80DH-740005 LRl 2
Connector

1-47




Bl 18 SNAZA A EE

Fig.18 Torque converter oil cooling pipe

O cPCD50/60/70-RW14B (R CPCD50/60/70-RW38B

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
9
1 | GR508-110001-W00 Oil delivery hose 1 ©
9 i
- | GR514-130001-W00 Oil delivery hose 1 ®
XU 22 5415 24
2 | Q672-24-G00 Clamp 24 4
9N
3 | GR508-110002-W00 Oil delivery hose 1 ©
9
- | GR514-130002-W00 Oil delivery hose 1 ®
4 | GR501-110003-000 5
Clamp
e
5 | PKD-180-G0O A 1
Wire
6 | 50W-740001 TR 2
Bolt
#pE 20
7 | J000982-000020-00 Washer 20 4
8 | 50DH-740001 Bl 2
Connector
A 3
9 | H502-640001-000 FURE Sk 1
Connector
A 3
10 | H502-640100-000 ik 1
Connector

1-48




19 ZSYAH1Y CPCD80/100-RG16 () CPCD80/100-RG17 (D cPCD80/100-RG25 © cPCD80/100-RW41
~
Fig.19 Torque converter oil cooling pipe @ CcPCD80/100-RW14 () CPCD80/100-RG36
5 Yk K F Kt A alE R
Item Code No. Description Qty | Remarks Or Serial No.
#hJE 20
1 | J000982-000020-00 Washer 20 6
2 | 80DH-740004 et 2
Bolt
Irs s
3 | GA1000-130002-W00 (RS 1
Oil delivery hose
Irs s
4 | GR1001-120002-W00 (RS 1
Oil delivery hose
s s
5 | GR501-110003-000 ok 4
Clamp
5 8
6 | G000093-000008-00 Washer 8 6
12 H: M8>< 16
7 | G005783-008016-00 Bolt M8><16 6
T RS
8 | 80DH-740001 FURE K 2
Connector
Irs s
9 | GA1000-130003-W00 (RS 1
Qil delivery hose
Vi vt Yy BE
10 | GA1000-130100-000 AU I 1 2014.4.1—
Oil filter
Jint
11 | GA1000-130001-000 SR 1 2014.4.1—
Bracket
WA 3 2B 4 R4 120
12 | Q676-120-G00 Anchor ear 120 1 2014.4.1—
XU 22 X34 30
14 | Q672-30-G0O Anchor ear 30 6
P
15 | G000093-000008-00 1l 8 6
Washer 8
16 | 80DH-740005 ek ih 2
Connector

1-49



B 20  XUARYA A B

Fig.20 Torque converter oil cooling pipe

©® cPCD80/100-RW28

Fe YrkHis B4 S A8 AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
i 20
1 | J000982-000020-00 Washer 20 6
2 | 80DH-740004 BeikiRte 2
Bolt
s s
3 | GA1000-130002-woo | M 1
Oil delivery hose
s s
4 | GR1002-120003 w00 | MR 1
Ooil delivery hose
B
5 | GR501-110003-000 4
Clamp
HU
6 | G000093-000008-00 i 8 6
14 4 Washer 8
i & 24 M8 =< 16
%Qag (/:;\\J/ 7 | G005783-008016-00 Bolt M8 <16 6
/ ~ N WO
S L Pk
£ /6’ ¢ W ’ 8 | 80DH-740001 Connector 2
- P e s 2L <AL
/@ 9';3 = // / 7 N % “_:‘” 9 | GR1002-120002-W00 ﬂ:‘E.EHX.ﬁ 1
/ ;/ R // , {/ 7 \\\\\ NP Oil delivery hose
l/ [= S L7 3 i T W ey B
% = 170 I 10 | GA1000-130100-000 | TR 1 2014.4.1—
NS / / { . >° L Qil filter
S—r 10 o \\‘\.‘ \\\‘\ P&
s e X Rk 11 | GA1000-130001-000 1 2014.4.1—
1|2 \/v " | \\ Bracket
& \ PR ——
( Pe \ o0 WA 3l U F i 120 _
| & . \ | 12 | Q676-120-G00 Anchor ear 120 1 2014.4.1
) \11 = U W22 A 3R i 30
1 == e -30-
14 | Q672-30-G00 Anchor ear 30 6
H
15 | G000093-000008-00 il 8 6
Washer 8
16 | 80DH-740005 Lk 2
Connector

1-50




B 21 WAL EFA(L)

Fig. 21 Hydraulic transmission gearbox (1)

2ueEn QO ®)
All models of truck(Except @ © ®)
Fe Yk B4 S 4§ H S R
Item Code No. Description Qty| Remarks Or Serial No.

R

1 | YQX100-0042 Plate 18
#pg 8

2 | GB97.1-85-8 Washer 8 4
B2 M8x12

3 | GB5782-86- M8x12 Bolt M8x12 2
itk

4 | YQX100-0037 Plate 1
SR 8

5 | GB93-87-8 Washer 8 2
IZ 44 M8x20

6 | GB5782-86- M8x20 Bolt M8x20 2
I

7 | YQX100-0039 Ol fill pipe 1
T 7

8 | YQX100-0400 Cover,oil fill pipe !
M IIEET M16

9 | GB825-88-M16 Screw M16 2

10 | YQXD100H12-4000 BEIR B 5 DecTe 00c |
Solenoid valve assy DCCT6-00C

Ea

11 | YQX100-0017 O LI 2
O-ring
SV 2

12 | YOX100-0016 U i 1
Strainer cover
SR 10

13 | GB93-87-10 Washer 10 21

14 | GB5785-86- 22 M10x1.25%80 5

M10x1.25%x80 Bolt M10x1.25%80
15 | GB5785-86- 22 M10x1.25%50 5
M10x1.25x50 Bolt M10x1.25x50

1-51



B 21 WAL E(L)

Fig. 21 Hydraulic transmission gearbox (1)

LER HQ O ®)
All models of truck(Except @ © ®)
Fes YrkHis B4 S A8 AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
W S
16 | YQX100-0500 Oil suction tube assy 1
17 | GB5785-86- 1242 M10x1.25%70 5
M10x1.25x70 Bolt M10x1.25x70
1g | GB5785-86- 1242 M10x1.25%30 1
M10x1.25%30 Bolt M10x1.25x30
19 | GB5785-86- 1242 M10x1.25%65 1
M10x1.25x65 Bolt M10x1.25x65
I
20 | YQX100-0024 Plug 14
W
21 | YQX100-0025 Plug 1
W
22 | YQX100-0038 Plug 1
W
23 | YQX100-0019 Plug 2
WA 22x28%2
24 | Q20-03-22x28x2 Seal washer 22x28x2 | 1
W
25 | YQX45-0102 Plug 1

1-52




B 22 WL EF(2)

Fig. 22 Hydraulic transmission gearbox (2)

2 (%O O ®)
All models of truck(Except @ © ®)
75 YR BN o H S R
Item Code No. Description Qty| Remarks Or Serial No.
AHRE HOICIGIOIVICLC)
1 | YQX100-0010 Case,tor-con L Exent® B ON O ©
ARER T
- | YQX1003-0010 Case tor-con 1 IGO0
ARER T
- | YQX10011.007 Case.tor-con 1 @©J©)
W IILH2E ”
2 | YJH315 Torque-converter 1 | HO®BOMQO
W IR S
- | YJH3ISM Torque-converter 1 ICICAOLY)
W IILH2E
- | YBQ3z3ll Torque-converter 1 QU
AR
3 | YQX100-0007 Adjusting washer 2
e
4 | GB4605-84- AS456501 L2 ] AS456501 3
Thrust washer AS456501
A& 889109
5 | GB4605-84-889109 Bearing 889109 2
(i
6 | YQX100-0006 dler 1
7 | oB58a6-86- Kassaps | K HHIAK KAS5325 2
Needle roller bearing K455325
koS48
8 | YQX100-0008 Idler bracket L
g | GB5785-86- 124 M10x1.25x108 1
M10x1.25x108 Bolt M10x1.25x108
S HE 10
10 | GB93-87-10 Washer 10 10
#PE 10
11 | GB97.1-85-10 Washer 10 1

1-53




B 22 WL HE(2)

Fig. 22 Hydraulic transmission gearbox (2)

LR (O O ®)

All models of truck(Except @ © ®)

Fe Yk B4 S K AV B T A

Item Code No. Description Qty| Remarks Or Serial No.

12 | GB276-94-6209 PR R 6209 1
Deep groove ball bearing 6209

13 | YQX100-0005 RS 5 1
Pump drive gear
Bk%h7% 6209RS

14 | GB279-94-6209RS Ball bearing 6209RS !
i

15 | YQX100-0003 Key 1
e

16 | YQX100-0004 Seal washer 1

o)

17 | YQX100-3000 FNHER Lk 1
Pump assy

1g | GB5785-86- 1242 M10x1.25%60 ;

M10x1.25x60 Bolt M10x1.25x60

MEFRIEET M16

19 | GB825-88-M16 Screw M16 1
W

20 | YQX100-0025 Plug 3

21 | YQX100-0031 %T 2
Pin
T

22 | YQX100-0026 Piston 2

23 | YQX100-0029 ﬁﬁf 1
Spring

24 | YQX100-0030 ﬁﬁf 1
Spring
B

25 | YQX100-0028 Seal washer 1
2
a.

26 | YQX100-0027 Cover 1

1-54




B 22 WL EF(2)

Fig. 22 Hydraulic transmission gearbox (2)

LER HQ O ®)
All models of truck(Except @ © ®)
Fes Yk B4 S Bt AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
o7 | GB5786-86- 1242 M10x1.25%35 9
M10x1.25x35 Bolt M10x1.25x35
s a1t

28 | YOX100-0011 O je LIl 1
O-ring
SCHERR

29 | YQX100-0009 Plate,support 1
SRS 8

30 | GB93-87-8 Spring lock washer 8 3
B2 M8x15

31 | GB5783-86- M8x15 Bolt M8x15 3
3

32 | YQX100A-0100 Oil seal 1
3

33 | YQX100-0100 Oil seal 1
B FR

34 | YOX100-0012 ) 1
Ring,seal
AL

35 | YQX100-0013 Turbine shaft 1

36 | YQX100-0041 AL 1
Seal washer

37 | GB70-85- M10x50 PI7SHIRET ML0xS0 | g

Screw M10x50

1-55



K 23
Fig23

ARTHEA (1)
Gearbox (1)

EoysiiKee

HOO®)
All models of truck(Except @ © ®)
Fes YrkHis B4 S A8 AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
AR AT 5T
1| YQX100-0036 Gearbox housing 1
B
2 | YQX100-0032 Seal washer 1
[ A A10x22
3 | GBI13-86- A10x22 Parallel pin A10x22 2
s a1t
4 | YOX100-0002 O je LIl 1
O-ring
FH Je 7€
5 | YQX100-4027 Damped plug 1
i
6 | GB894.1-86-40 i ﬁ.u% 40 3
Snap ring,external 40
7 | GB276-94-6208 RIERG R 6208 1
Deep groove ball bearing 6208
R ZE
8 | YOX100-5002 A1 1
Brake gear
I SRESY Bl 30
9 | GBB94.1-86-30 Circlip for shaft 30 1
A2
10 | YQX100-5001 Brake shaft 1
JF 15 4x36
11 | GB91-86-4><36 Pin 4x36 1
12 | YOX100-5004 Ak 1
Spacer
A A Bk 7 6208N
13 | GB277-94-6208N Bearing 6208N 1
14 | GB305-89 gzﬁ% 1
ing,stopper
ALy 3
=R RIIES]
15 | YQX100-5100 Oil seal 1

1-56




K 23
Fig23

ARHEAA (1)
Gearbox (1)

AR (O O ®)

All models of truck(Except @ © ®)

75 YR A 4=y A EE R

Item Code No. Description Qty| Remarks Or Serial No.
e

16 | YQX100-5008 Washer 1
B

17 | YQX100-0015 Seal washer 1

e 2

18 | YOX100-5005 ki 1
Bearing cap
SR 10

19 | GB93-87-10 Washer 10 1

o0 | GB5785-86- 242 M10x1.25%30 5

M10x1.25x30 Bolt M10x1.25x30

R ZE it

21 | YQX100H12-5210 S 1
Brake assy

5p | GB5785-86- IZ 2 M10x1.25%20 4

M10x1.25%20 Bolt M10x1.25x20

23 | YOQX100-5201 IR 1
Flange
KR

24 | YQX100-5202 MR 1
Drum
(R

25 | YQX100-5007 Nut 1
NFTTAEIZEE M20x1.5

26 | GB9459-86- M20x1.5 Nut M20x1 5 1
SR 12

27 | GB93-87-12 Washer 12 4
12 M12x25

28 | GB5782-86- M12x25 Bolt M12x25 4
HuER

29 | YQX100-0200 Strainer 1
BT

30 | YQX100-0018 Gasket 1

1-57



Bl 24  AHAAQ2) R HQ O ®)
Fig24  Gearbox (2) All models of truck(Except @ © ®)
Fe YrkHis B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
%/ﬁ\%& F i’FHﬂ/E"\}J}Z
1| YQX100-2000 Clutch F axle assy 1
%%\%& R i’FE'ﬂ/'E‘\}JJZ
2 | YQX100-1000 Clutch R axle assy 1
HL Y
3 | GB894.1-86-45 iﬂi)ﬂ?@lfﬁé 45 1
Snap ring,external 45
4 | GB276-94-6309 RIMERKIR 6309 1
Deep groove ball bearing 6309
[EIpLv i
5 | YQX100L4-0014 High-speed gear 1
i
6 | GB894.1-86-50 iﬂi)ﬂ?@lfﬁé 50 1
Snap ring,external 50
et h
7 | YQX100-0023 Shaft,output 1
i
8 | GB894.1-86-60 iﬂi)ﬂ?@lfﬁé 60 1
Snap ring,external 60
NPT
9 | YQX100L4-0020 fi it 1
Low-speed gear
HRIAERE 7K 6211
10 | GB276-94-6211 Deep groove ball 6211 !
H Y
11 | GB894.1-86-55 iﬂi)ﬂﬁ.u% 55 1
Snap ring,external 55
i
12 | YQX100-0300 Oil seal 1
| By
3 13 | YQX100-0021 Gasket 1
i Al
14 | YQX100-0022 End cover 1
SRS 10
15 | GB93-87-10 Washer 10 5

1-58




Kl 24
Fig24

RHEFH(2)
Gearbox (2)

aEn HO O ®)
All models of truck(Except @ © ®)

Fe Yk B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
16 | GB5785-86- 544 M10x1.25%35 c
M10x1.25x35 Bolt M10x1.25x35
17 | YQX100-0700 IR 1
Flange

1-59



Bl 25 FERAERIER

Fig.25 Electro-hydraulic operating valve

EoysiiKeE

(%HQ O ®) bl AL
All models of truck(Except @ © ®) Only use for electrical change direction truck.

Fes YrkHis B K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
RS
1 | YQXD100C-4101 Calve body 1
TZEIL
2 | YQXD100C-4106 piston 11 1
3 | YQXD100-4107 3$% 1
Spring
1
4 | YQXD100C-4105 Gasket | 1
a1
5 | YQXD100C-4104 Cover | 1
i 8
6 | GB93-87-8 Washer 8 18
: KR M8x25
| 7 | GB5783-2000- M8x25 Bolt M8x25 10
8 | YOX100-4014 AN 1
Inching valve core
S
9 | YQX100-4016 Spring 1
10 | YQX100-4015 3$% 1
Spring
4 1080
11 | GB119.2-2000-10x80 Pin 10x80 1
12 | YQX100-4024 ﬁﬁi 1
Spring
13 | YQX100-4026 ﬁﬁf 1
Spring
14 | YQX100-4022 ?ﬁ 1
pring
2
15 | YQX100-4023 Piston 1

1-60




Bl 25 ERAERIEE

Fig.25 Electro-hydraulic operating valve

SRR BRQ O ®) M
All models of truck(Except @ © ®) Only use for electrical change direction truck.

Fes YrkHis B4 S K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.

16 | YQX100-4003 il 1
Inching valve rod
ikl 12

17 | GB895.2-86-12 Washer 12 2
T

18 | YQX100-4004 Piston 1
=

19 | YQX100-4005 b 1
Spacer
FEZE

20 | YQX100-4006 Piston 1

21 | YQX100-4007 ﬁﬁf 1
Spring

| 22 | YQXD100C-4118 ﬁﬁi 1
- Spring

I

23 | YQX100-4008 Gasket 1
ikl 30

24 | GB893.1-86-30 Clip ring 30 1
LS|

25 | YQXD100-4115 Screw plug 11 1
2L 1

26 | YQXD100-4114 Screw plug 1 1
1234 (2G1/8)

27 | Q/ZB285-77- ZG1/8 Screw plug (ZG1/8) 12
FPERTT

28 | YQXD100-4109 Gasket 11 1
Eall

29 | YQXD100-4108 Cover 11 1
s

30 | YQXD100-4118 Gland 1

1-61



Bl 25 FERAERIER

Fig.25 Electro-hydraulic operating valve

EoysiiKeE

(%HQ O ®) bl AL
All models of truck(Except @ © ®) Only use for electrical change direction truck.

Fe YrkHis B4 S K AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
25T M4x10
31 | GB67-2000- M4x10 Screw Max10 3
3p | HG4-692-67- ¥ SD14x30%x10 1
SD14x30%10 Seal oil SD14x30x10
YQXD100-4200-24V HL T A5 ) 1] %M@ O
33 N 1
(SWM-G02-D24-30-S006) Electromagnetic shifting valve Except @ @
| YQXD100-4200-12v FE A9 1) 1] 1 @ ©
(SWM-G02-D12-30-S006) Electromagnetic shifting valve
JEP
34 | YQXD100C-4119 Filter net 1
O JE%dt e 12x2.4
35 | GB1235-76-12x2.4 O-ring 12x2.4 1
: KR M8x43
- | 36 | GB5782-2000- M8x43 Bol M8x43 2
1k M8x63
37 | GB5782-2000- M8x63 Bolt M8x63 6
24T M5x45
38 | GB70-85- M5x45 Screw M5x45 4
SV08-33 HLiFifir OIS,
39 YQXDlOOA-4SOO-24V Electromagnetic gear valve SV08-33 L Except @ @
- | voxp1ooa-az00-12v | SV08-33 LRI DA I ®©
Electromagnetic gear valve SV08-33
iV
40 | YQXD100C-4117 Gasker V 1

1-62




Bl 26 WE
Fig.26 Pump

AR (O O ®)

All models of truck(Except @ © ®)

Fes YrkHis B4 S A8 AV B T A
Item Code No. Description Qty| Remarks Or Serial No.

=3

1 | YQX100-3004 s 1
Case,pump
PANTSE

2 | YQX100-3005 External gear 1

NN

3 | YQX100-3003 W ki 1

Internal gear
s a1t

4 | YOX100-3002 O je LIl 1
O-ring
A

5 | YQX100-3001 1
Pump cover
[ A4S B10x22

6 | GB119-86- B10x22 Pin BLOX22 2
5 7E

7 YQX100-4021 Plug 1
.

8 | G000093-000010-00 ﬁﬁfi 10 2
Spring washer 10
2 M10x1.25%45

9 | G005786-010045-00 Bolt M10x1.25x45 2
R

10 | YQX100-0004 Seal washer 1

1-63



K27 BEH (Ui, BFR
Fig. 27 Clutch(Forward. Reverse)

EoysiiKee

HOO®)
All models of truck(Except @ © ®)
Fes YrkHis B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
R Sk
1 YQX100-1100 Axle assy 1
F Sk
- | YQX100-2100 Axle assy 1
RIS A
2 | YQX100-1007 Ring,Seal A 2
T
3 | YQX100-1300 Piston 2
4 | GB308-89-3.1750G200b 3.1750G200b 3K 2
Ball 3.1750G200b,steel
B3k
5 | YQX30-1010 Plug 2
WHIAB
6 | YQX100-1008 Ring,Seal B 2
IS
7 | YQX100-1006 Separator 13
JESE Fy
8 | YQX100-1200 Clutch plate 14 —20141.1
JEHE Fy
- YQX100-1200 Clutch plate 15 2014.1.1—
PR
9 | YQX100-1005 Retaining plate 2
H
10 | YQX100-1004 # uﬁ'. 2
Snap ring
11 | YQX100-1011 ﬁﬁf 2
Spring
SR
12 | YQX100-1012 Spring bracket 2
H Y
13 | G0894P1-000050-00 iﬂi)ﬂﬁ ML 50 5
Snap ring external 50

1-64




K27 BEH (s, BFR
Fig. 27 Clutch(Forward. Reverse)

auEn QO ®)
All models of truck(Except @ © ®)
Fe Yk A B H S R

Item Code No. Description Qty| Remarks Or Serial No.
1EHERR A

14 | YQX100-1013 Thrust ring A 2

15 | GB5846-86- K505820 | - 1 /K K505820 4
Bearing K505820,needle

16 | YQX100-1002 i £ 1
Spacer
R, tift

17 | YQX100-1003 GearR» 1
Tk TS A e

- | YQ@X100-2001 Gear F» 1
1EHEXS B

18 | YQX100-1001 Thrust ring B 2

19 | GB/T276-94-6210 PRI R 6210 1
Deep groove ball bearing 6210
HETEAR

20 | YQX100-1009 Conical plate 1
IR

21 | YQX100-1010 Shim plate 1

22 | YQX100-1014 i < 1
Spacer
e TR

23 | YQX100L4-1015 Gear F1 1
7| T H L

24 | YQX100-1016 (Bl i 1
Gear,reverse
TRV R K

25 | GT00276-0006309-00 Deep groove ball 1

H Y

26 | G0894P1-000045-00 iﬂi)ﬂﬂ%fﬁé 45 1
Snap ring 45,external
WHIC

27 | YQX100-1017 Ring,Seal C 3

1-65



K27 BEH (Ui, BFR
Fig. 27 Clutch(Forward. Reverse)

AR (OO ®)

All models of truck(Except @ © ®)

Fes YrkHis B4 S o AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
W
28 | YQX100-0024 Plug 2

1-66




K28 MAMAEMA (L

Fig. 28 Okamuratransmission(1)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

e o 47K | VEEGEAA

Item Code No. Description Qty Remarks Or Serial No.
I

1 | K61970 Bolt 12
b 22k

2 | C99515 e i 12
Washer,spring
Gtk h

3 | 640247A Plate flexible assy 1
3 A

4 | 641917A HE R !
Distance,piece
W

5 | C12420 Bolt ®
SR

6 | C99514 Washer,spring °
EL s

7 641567A ﬁEﬁ' !
Boss,pilot
B2k

8 | CG1000A ﬁij%] !
O-ring

9 | K60466 e 24
Bolt

10 | K60272 o 2
Plug
gl

11 | K60268 Washer,seal 2
g

12 | X52056 K !
Cover,drive assy

13 | C76210 iﬂw{' !
Bearing
A A

14 | R62852 Washer,thrust !
A A

- | R62853 Washer,thrust !

1-67



K28 MAMA®EMA (L

Fig. 28 Okamuratransmission(1)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

o Yk B/ ATy B EBUEH T

Item Code No. Description Qty| Remarks Or Serial No.
R

- | R62854 Washer,thrust !
M =¥

15 | 620131A AL !
Turbine assy
R

16 | X65529 Washer,thrust !
LV

17 | R62771 Bearing,needle,thrust !
]

18 | 537714A Washer,thrust 2

19 | R62783 R, !
Clutch,oneway

20 | K61513 _Eﬁ 2
Ring,snap
=) N o 7

I —— WG RRERE |
Cam,1st stator

22 | 637423A Staor,1st !

S B A RFHIANE |
Hub,1st stator
il ] ]

24 | 637703A Washer,thrust !
il ] ]

25 | 637704A Washer,thrust 2

26 | R62933 VR !
Clutch,oneway

27 | K61915A _Eﬁ 2
Ring,snap
St — ¥ o 1

o BoGH RRERE |
Cam,2nd stator

1-68




K28 MAMAEMA (L

Fig. 28 Okamuratransmission(1)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

o Yk s ATy HEEEH E R

Item Code No. Description Qty| Remarks Or Serial No.
SR

29 | 631211A Stator,2nd !
fralic]

30 | R62820 Washer,thrust !
Hhk

31 | R62934 Bearing,needle,thrust !
SR, ) i A e

32 | 637424A Hub,2nd stator !
BR

33 | R62274 e !
O-ring

34 | C12422 Gkt 16
Bolt
fralicl

35 | K61894 Washer,plain 1°
g

36 | 611040A i !
Pump
fralic]
37 | K61894 Washer,plain i
38 | K61901 Sty 24
Nut
39 | C95160 _Eﬁ 1
Ring,snap
e d

40 | R62860 R !
Spacer

41 | C76212 $E|37¥<. 2
Bearing
BR

42 | CG1450A e !
O-ring
— —

43 | 614041B SRALIC !
Boss,pump

1-69



K28 MAMA®EMA (L

Fig. 28 Okamuratransmission(1)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

JAcas Yk B/ ATy B EBUEH T

Item Code No. Description Qty| Remarks Or Serial No.
ot ds

44 | R62843 M 1
Seal,oil

45 | C99134 B 4
Nut
Py ?A I

46 | C99514 A . 4
Washer,spring
NUES s

47 | 646204A L1 1
Disl,seal
BRI

48 | R62935 S 1
O-ring
BRI

49 | C09090 A 1
O-ring

50 | C12425 Bk 6
Bolt
A

51 | C99514 HHR . 6
Washer,spring
SR

52 | 630324A Shaft,2nd stator 1

53 | C12416 Bk 4
Bolt
T

54 | C99514 HHR . 4
Washer,spring
ki B -

55 | 5641028 vET AL 1
Screen,oil
oD

56 | 564501B Gasket 1

57 | 640421C SR 1
Case,t/c assy

1-70




K29 RMNAEME (2

Fig.29 Okamuratransmission(2)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Shaft,1st stator

JAcas Yk B/ ATy B EBUEH T

Item Code No. Description Qty| Remarks Or Serial No.
IR

1 | Cl12412 Bolt 2
b 22k

2 | C99514 AR . 2
Washer,spring
By 2k 55

3 | K61943 Cover t/c 1

4 | N60014 i Eﬁ 2
Rivet

5 | N60130 i 1
Plate,name

6 | Co3824 Bk 1
Plug
gl

7 C94624 Washer,seal 1

8 | 91653-40814 Bk 4
Bolt
N 2

9 | K61883 Bzt 2
Cover,t/c a

10 | 640421B SRR 1
Case, t/c assy

11 | R62937B R 1
Gauge,level
TSR

12 | R61848 Breather,air 1

13 | 76212 k. 1
Bearing
BRI

14 | C09050 I 1
Ring,seal
P =N

15 | 6317758 EI 1

1-71



K29 RMNAEE (2

Fig.29 Okamuratransmission(2)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

JAcas Yk s M= B EBUEH T

Item Code No. Description Qty| Remarks Or Serial No.

16 | R62596 g 1
Bearing,needle

17 | K61945 _E% 1
Ring,snap
AR RS

18 | 684329A 2 1
Gear,idler

19 | C75207 ok 1
Bearing

20 | C95272 %% 1
Ring,snap

21 | K61757 _Eﬁ 1
Ring,snap

22 | c76508 ok 2
Bearing

23 | 616314A it 1
Gear,idler

24 | 616412A i 1
Shatft,idler
b 25

25 | C99515 AR . 1
Washer,spring

26 | C12590 WA 1
Bolt

27 | C76209 ok 1
Bearing

NN

28 | 616223A PTO ikt 1
Gear,pto driven

29 | C95150 %ﬁ 1
Ring,snap
PTO #i

30 | 645229B Shaft,pto 1

1-72




K29 RMNAEME (2

Fig.29 Okamuratransmission(2)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fes YrkHis B4 S A& AV B T A

Item Code No. Description Qty| Remarks Or Serial No.
BRELTA

31 | C09060 EHA 2
Ring,seal
B

32 | CP0220F Y 1
O-ring
B

33 | CGO800A Y 1
O-ring
B

34 | CPO140A Y 1
O-ring

35 | C54422 % 2
Pin,paralle

ey

36 | 630416B PLIR £ 1

Case,oilpump assy
Nug=x

3601 * DL 1
Case,oilpump
vike

3602 * . . 1
Gear,oilpump driven
ik

3603| * . : 1
Gear,oilpump driven

37 | K61983 i 2
Key
B

38 | CG1350A Y 1
O-ring
b

39 | 617214A 1
Cover,pto

40 | c76208 R 1
Bearing

41 | c95280 %ﬁ 1
Ring,snap
B A

42 | c99514 M| 8
Washer,spring

1-73



K29 RMNAEE (2

Fig.29 Okamuratransmission(2)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fes YrkHis B4 S s AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
W
43 | c12460 Bolt 8

1-74




B30 MMZEMA (D

Fig.30 Okamuratransmission(3)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fe YrkHis B4 S A& AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
1 C12470 bRk 16
Bolt
2B
2 | C99514 M| 16
Washer,spring
EIANL ) T
3 | 690233C REsl 1
Valve assy,inching
e
4 | 692218A Gasket 1
B
5 | CP140A1 Y 3
O-ring
%/ﬁ\%&/ﬁ\)&‘
6 | 680817A Clutch(a) assy L
3 2|
7 | 6902328 FE i 1
Valve assy
e
8 | 691037A Gasket 1
9 | 680121C SRR A 1
Case assy,t/m
10 | C76309 HR 1
Bearing
H
11 | R62940 2 1
Spacer
A ke
12 | 684757A i e 1
Gear,output
H
13 | R62914 el 1
Spacer
fii L
14 | 682453A Shaft output 1
15 | c76312 AR 1
Bearing

1-75



K30 MMZEME (3D

. o CPCD50/60/70-RW14B CPCD50/60/70-RW38B
Fig.30 Okamuratransmission(3) © ®

Fe YrkHis B4 S s AV B T A
Item Code No. Description Qty| Remarks Or Serial No.
16 | R62824 Wit 2
Magnet
17 | C12525 ikt 3
Bolt
i 2
18 | C99515 M| 3
Washer,spring
19 | 687006A R 1
Cover,gear
3 AR M b
20 | 680819A alkieds 1

Clutch(b) assy

1-76



B 31 RAEM (4
. .. CPCD50/60/70-RW14B CPCD50/60/70-RW38B
Fig. 31 Okamuratransmission(4) © ®
JAcas Yk s M= B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
1 3 1 | C54520 i 2
Pin,parallel
g 2 | Cc90816 mk 1
R Bolt,eye
3 | C90816 ik 1
Bolt,eye
4 | C12530S ke 24
Bolt
5 C12555S bR 1
Bolt
o
6 | 688390A Gasket 1
7 | 680121A AT 1
Case assy,t/m
gl
8 C94624 Washer,seal 1
9 | co3s24 ik 1
Plug
NIES
10 | co3802 S 1
Oil seal
11 | 687544B A 1
Coupling,output
2f
L
12 | K61899 Plate,seal 1
13 | C95625 %ﬁ 1
Ring,snap

1-77



K32 RMNAEME (5

Fig. 32 Okamuratransmission(5)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

5 Yy 4k i e S 7
Item Code No. Description Qty| Remarks Or Serial No.
%/ﬁ\%&/ﬁ\)&‘
1 | 680817A Clutch(a) assy 1
BRI
2 | C09035R I 3
Ring,seal
3 | c76307 ok 1
Bearing
Hh
4 | 680818A Shaft 1
5 | R62481 IR 1
Ring,piston
6 | R62480 HIEH 1
Ring,piston
T2
-y 7 =83418A Piston,clutch 1
8 | 5835188 iz 5 1
Spring,return
9 | 583607A HE 1
Retainer,spring
10 | K61911 _E% 1
Ring,snap
11 | 5831188 Bty 10
Plate,driven
PESE
12 | 583017A Plate,clutch S
L pH: 252 Y
13 | 583119A FPEL )T 1
Plate,camber
14 | 583322A HsJfesh )y 1
Plate,pressure
_— 15 | K60056A {ﬁ 1
Ring,snap

1-78




K32 RMNAZEME (5

Fig. 32 Okamuratransmission(5)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fe YrkHis B A& Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
16 | 684228A it 1
Gear,clutch a
17 | c75208 HR 1
Bearing
18 | K61775 %% 1
Ring,snap
g
19 | R62938 2 1
Spacer
20 | C76208 HR 1
Bearing

1-79



B 33 MMAEME (6)

Fig. 33 Okamuratransmission(6)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

JAcs Yk B/ 4=y B EBUEH T
Item Code No. Description Qty| Remarks Or Serial No.
B
1 | 680819A Clutch(b) assy 1
BRI
2 | C09035R I 2
Ring,seal
3 | c76307 ok 2
Bearing
4 | 680820A — 1
e S
5 | R62481 Ring,piston 1
TR
6 | R62480 Ring,piston 1
B
I 7 =83418A Piston,clutch 1
8 | 5835188 iz 5 1
Spring,return
9 | 583607A HE 1
Retainer,spring
10 | K61911 _E% 1
Ring,snap
11 | 5831188 Bty 10
Plate,driven
PESE
12 | 583017A Plate,clutch S
silAR
13 | 583119A PRI 1
Plate,camber
14 | 583322A HsJfesh )y 1
Plate,pressure
— 15 | K60056A %ﬁ 1
Ring,snap

1-80




B 33 MAMNAEME (6)

Fig. 33 Okamuratransmission(6)

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

5 Yy 4k i e P 7
Item Code No. Description Qty| Remarks Or Serial No.
16 | 684228A it 1
Gear,clutch b
17 | c75208 HR 1
Bearing
18 | K61775 {% 1
Ring,snap
g
19 | R62939 2 1
Spacer
HEEN
20 | 684561A jahic 1

Gear,counter b

1-81



B 34 whEEHIR
Fig. 34 Control valve

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

JAcs Yk B/ ATy B EE 4R

Item Code No. Description Qty| Remarks Or Serial No.

1 | 6202328 23 11 R A 1
Valve assy
HHI

2 C93828 Washer,seal 3

3 | cos628 Bk 3
Plug

4 694218A BRAT 1
Slug

5 891441A ﬁ% 1
Spring
T

6 | C97510 ok 1
Ball,steel

7 691211A HEEAT 1
Spool
H

8 894187A Rod 1

9 591424A ﬁ% 1
Spring

10 | K69424 IR }L 1
Orifice

11 | 6911208 ik 1
Body,valve

12 | c93833 Bk 1
Plug
BB

13 | CO4633 Washer,seal 1
é,f\ YT TR

14 | 893505A 2L i 1
Piston,accumulator

15 | 593604A ﬁﬁf 1
Spring

1-82




B 34 whEEHIR
Fig. 34 Control valve

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

Fe YrkHis B4 S A& Fe it B H] 422

Item Code No. Description Qty| Remarks Or Serial No.

16 | X51893 ﬁﬁ 1
Spring

17 | K60912 URIE 1
Plug
X A HE

18 | 690233C REsl 1
Valve assy,inching

19 | co3824 URIE 1
Plug
BB

20 | Co4624 Washer,seal 1

21 | 692714A ﬁﬁf 1
Spring

22 | 694214A ol 1
Slug
X A HE Y

23 | 692312A REHI 1
Valve,inching

24 | 692713A 9$% - 1
Sring,inching regulator

25 | 692311A VATARAY 1
Plunger,inching

26 | 692711A ﬁﬁf o 1
Spring,inching return

27 | 6920308 Pk 1
Body,valve

28 | 691902A HIEE 1
Retainer,spring
ot ds

29 | R62552 s 1
Seal,oil

30 | N60087 URIE 1
Plug

1-83



B 34 whEEHIR
Fig. 34 Control valve

O cPCD50/60/70-RW14B  (R) CPCD50/60/70-RW38B

JAcs Yk B/ ATy B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.
NEo=4
31 | R62423 UETH 1
Filter,coin
32 | 594147A ﬁ% 1
Spring
A
33 | Co4618 Washer,seal 1
34 | c93818 Bk 1
Plug
35 | 590272C e . 1
Valve assy,solenoid
36 | C29245 WA 4
Bolt

1-84




(A CPCD50/60/70-RG16
(® CPCD50/60/70-RG24
& CPYD50/60/70-RW57
® CPCD50/60/70-RG41
© CPCD80/100-RW41

HHR BRI RS
Part Il Steering system

CPCD80/100-RG16  (©) CPCD50/60/70-RW28 (D) CPCD80/100-RW28
@ CPCD50/60/70-RW14 ({H CPCD80/100-RW14 (1) CPCD80/100-RG25
(O CPCD50/60/70-RW14B (M) CPYD50/60/70-RW17 () CPCD80/100-RG36

® CPCD80/100-RG17
(@ CPCD50/60/70-RW19A
© CPCD50/60/70-RW38

@ CPCD50/60/70-RW41 (R CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24

) CPCD50/60/70-RG16-J

7 i i) i)
Item Description Serial No. Page
K1 e ReE 2 )
Fig. 1 Steering device All models of truck
e 2 B R T Al 03
Fig. 2 Steering pipe device All models of truck
K3 Fe 1 py
Fig. 3 Steering axle 5t-7t 2-4
Kl 4 Fe 1 py
Fig. 4 Steering axle 8t-10t 2-7
K 5 1) G
Fig. 5 Steering cylinder 5t-7t 2-10
K 6 1) G
Fig. 6 Steering cylinder 8t-10t 2-11

2-A







1 HikE

Fig.1 Steering device

EoysiiKee

All models of truck

As? Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | N163-211000-000 J7 TRk 1
Steering wheel assy
BERE M16><1.5

2 | G006173-000016-01 NUt M16><1.5 1
HJE 16

3 | G000093-000016-00 Washer 16 1
12 #: M10><35

4 | G005783-010035-00 Bolt M10><35 4
#JE 10

5 | G000093-000010-00 Washer 10 8
B2RF M10><1.25

6 | G006171-000010-00 Nut M10><1.25 2
Fh P

7 | N163-213001-000 e 4
Washer

8 | N163-213300-000 A SHRLE R 1
Right clamp assy

Jin

9 | N163-213200-000 SURME 1

Bracket
AR

10 | R450-211100-000 JESTHRUEN 1
Left clamp assy

11 | N163-210006-000 TSR A 1
Bolt
Fh

12 | N163-210004-000 e 3
Washer

13 | N163-210005-000 KRL 1
Sleeve

14 | N163-215000-001 FERTH 1
Handle

15 | N163-210003-000 R 1
Bolt

2-1




1 HikE

Fig.1 Steering device

ESIER]
All models of truck

Pipe connector

5 Ykl ZFR A= By B 4
Item Code No. Description Qty | Remarks Or Serial No.
16 | N163-210001-000 RS 1 H ﬂwﬂ% il .
Sleeve For machinery commutation
17 | N163-210002-000 el s 1 i ﬂmﬁ% 1 .
Sleeve For machinery commutation
fts)
18 | N163-212000-001 el e . 1
Steering pipe device
TR M10%1.25%20
19 | G005786-010020-00 Bolt MLOXL 95x20 4
20 | GR501-211000-000 LI 1 5t-7t
Hydraulic steering gear
- | GR1001-211000-000 évﬁfﬁiﬁ[’ﬂ%_ﬁ 1 8t-10t
Hydraulic steering gear
fets
21 | N163-210007-000 el 1 i ?L.Eﬁﬁm .
SleeVe For electronic commutation
£ 9e 3
22 | N163-214000-000 Ak 2
Pipe connector
£ 9e 3
23 | N163-216000-000 Ak 2

2-2




B2 HAEgEE

Fig.2 Steering pipe device

ESIER]
All models of truck

e Yyl Py | A
Item Code No. Description Qty | Remarks Or Serial No.

——

1 | 50W-42300A bl 1
Conductive cover
At 51

2 | N163-212006-000 g 1
Sleeve
LzamE

3 | N163-212005-000 Steering shaft 2

4 | G0894P1-000020-000 | i 20 1
Snap ring 20

5 | N163-212300-000 REEHA, 1
Steering pipe assy

6 | 50W-423005A b 1
Sleeve
7% 61904

7 | GT00276-0061904-00 | 7 L
IZET M3x8

8 | G000071-003008-00 Serew M3x8 2
IZET M5%8

9 | G000073-005008-00 Serew M5x8 2

10 | N163-212007-W00 PRLES 1
Sleeve
54k QFR1x1.0

11 | B0001014 Line QFR1x1.0 black !
2B Bk A N

12 | DJ3011A-4-11-GOO ﬁj’:)&g Rk !

13 | DJ211-4B-G0O PR B4 1
Cannon plug

2-3




B3 #Fm
Fig.3 Steering axle

5-7 i
5t-7t

JAcas Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

AU R

1 50CDA-410010 Nut,tyre 12

N 3

2 | 50CDA-410009 FEHRERE 12
Bolt ,tyre
iif 8251514PR

3 | GT02982-008251514-00 Steering tyre 8251514PR 2
#PE 20

4 | G0O00093-000020-00 Washer 20 12
BERE M20x2

5 | G006171-000020-03 NUt M20x2 12
i SRR

6 | 50CDA-416100-000 Wheel hub 2
[ 8

7 | G000093-000008-00 Washer 8 6

8 | 50CDA-410013 2
End cover
AL

9 50CDA-410015 Gasket 2

10 | 50CDA-410012 HE R 4
Nut

SE AR

11 | 50CDA-410014 LIRS 2
Snap washer
Bli7& 7512E

12 | GT00297-0007512-01 Bearing 7512E 2

13 | 50CDA-410011 R 2
Hub
Bli7& 7514E

14 | GT00297-0007514-01 Bearing 7514E 2
VHEs SD95x130x12

15 | HG40692-095013012-01 ikd 2

Oil seal SD95x130x12

2-4




B3 #Fm
Fig.3 Steering axle

5-7 i
5t-7t

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

Jrle )y

16 | 50W-413000 Left steering knuckle 1

17 | 50W-410009 AEREr 2
Screw
BERF M14x1.5

18 | G006171-000014-02 Nut M14x1.5 2
fh7k 51208

19 | GT00301-0051208-00 Bearing 51208 2

20 | G0894P1-000020-00 il 2(.) 2
Snap ring 20
kst

21 | 50wW-410008 Adjust shim 2
B2 M6x12

22 | G005781-006012-00 Bolt MBx12 12
H

23 | G000093-000006-00 i1l 6 12
Washer 6
IR 45=M10x1

24 | G001153-010001-00 Grease cup 45=M10x1 6
2

25 | 50W-410001B i 4
Cover plate

26 | 50W-410006A LA 2
Pin
A&k K405033

27 | JT07918-0405033-00 Bearing K405033 8
12 M22x1.5%50

28 | G005786-022050-01 Bolt M22x 1 5x50 4
i 22

29 | G000093-000022-00 Washer 22 4

30 | 50W-412000A HE 1

Steering axle body

2-5




B3 Erat

Fig.3 Steering axle

5-7 i
5t-7t

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
e
31 | 50W-410010 Bushing 2
ks
32 | 50W-410011 Adjust shim 2
24 M8x16
33 | G005781-008016-00 Bolt M8x16 6
34 | 50W-411000 FEFTINGL 1
Steering cylinder
35 | Q701B90-NPT1/16-G00 At 2
Grease cup
FERZdnG)
36 | S0W-414000 Right steering knuckle 1
44 5x40
37 | G000091-005040-00 Pin 5x40 2
i
38 | 50W-410003 Pin shaft 2
S ET
39 | GR501-221000-000 hLpp 2
Pull-road assy
o 2h
40 | 50W-410012A i 4
Gasket
41 | 50wW-410013 L 4
Sleeve

2-6




B4
Fig.4 Steering axle

8-10 Hifi
8t-10t

JAcas Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
£ -
1 | 50CDA-410010 iﬁﬂ’ﬂgﬁ 16
ut tyre
A ..
2 | 50CDA-410009 feuR b 16
Bolt tyre
4f 9.00-20-14PR
3 (GT02982-000092014-00 Steering tyre 9.00-20-14PR 2
#PE 20
4 | G0O00093-000020-00 Washer 20 16
BERE M20x2
5 | G006171-000020-03 NUt M20x2 16
12 M8x16
6 | G005783-008016-00 Bolt M8x16 6
[ 8
7 | G000093-000008-00 Washer 8 6
8 | 50CDA-410013 2
End cover
AL
9 50CDA-410015 Gasket 2
10 | 50CDA-410012 ﬁ%ﬁ 4
ut
e
11 | 50CDA-410014 Sjt*gi 2
nap washer
Bli7& 7512E
12 | GT00297-0007512-01 Bearing 7512E 2
13 | 80DH-410003 fet 2
Hub
Bli7& 7515E
14 | GT00297-0007515-01 Bearing 7515E 2
ot ds
15 | HGA40692-100014012-01 | M1 SD100x140x12 2

Oil seal SD100x140x12

2-7




B4 Fraty

Fig.4 Steering axle

8-10 Hifi
8t-10t

JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

it ACi

16 | 80DH-413000 Left steering knuckle 1

17 | 50W-410009 i 2 ST 2
Screw
W2 RE M14x1.5

18 | G006171-000014-02 Nut M14x1.5 2
Hhi7& 51209

19 | GT00301-0051209-00 Bearing 51209 2
P

20 | 80DH-410004 Adjust shim 2

21 | 80DH-415001 S . 2
Rear wheel rim
HEFE M6x12

22 | G005783-006012-00 Bolt M6x12 12
P

23 | G000093-000006-00 i 6 12
Washer 6
AR 45=M10x1

24 | G001153-010001-00 Grease cup 45=M10x1 6
ot

25 | 80DH-410006A e 4
Gasket

26 | 80DH-410002A LA 2
Pin
Bk K455538

27 | JT07918-0455538-00 Bearing K455538 8
24 M22x1.5%60

28 | G005786-022060-01 Bolt M22x 1 5x60 4
g 22

29 | G000093-000022-00 Washer 22 4

30 | 80ODH-412000A eI 1

Steering axle body

2-8




B4
Fig.4 Steering axle

8-10 Hifi
8t-10t

Fe YrkHis B4 S A8 Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.

31 | 50W-410010 HE 2
Bushing
kst

32 | 50W-410011 Adjust shim 2
Fr e )

33 | 80DH-414000 Right steering knuckle !
it

34 | 80DH-410005 Pin shaft 2
S E

35 | GR501-221000-000 frt 2
Pull-road assy

36 | G0894P1-000020-00 Hil 2(.) 2
Snap ring 20
44 5%40

37 | G000091-005040-00 Pin 5x40 2

38 | 80DH-411000 HEFIThEL 1
Steering cylinder
K M16x70

39 | G005783-016070-00 Bolt M16x70 2
2Rk M16

40 | G006170-000016-00 Nut M16 2
R

41 | 80DH-410001B 4
Cover plate

42 | 80DH-410007 L 4
Sleeve

43 | Q701B90-NPT1/16-G00 g% 2

il cup

2-9




B 5 #mihiEr 5-7 1ili

Fig.5 Steering cylinder 5t-7t

Y

A

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
LBH Bz g d60
1| CL0107C0-G0O LBH dust ring d60 2
O %!} 60x3.55
G3452P1-00603P55-00 -
2 452P1 Pos O-ring 60x3.55 3
3 50W-411001 (R . 2
Protect ring
ISI # £ PE d60
4 | FUO746K0-G00 IS seal ring d60 2
[=A s
\ CIRES
5 50wW*411201 Guide bush 2
O %I} 90x3.55
6 | G3452P1-00903P55-00 O-ring 90%3.55 2
O %[ 80x5.3
7 G3452P1-008005P3-00 O-ring 80x5.3 2
A4 6060
8 | SF-1-6060-G00 Bushing 6060 2
T
9 50W-411300 Body cylinder 1
10 | 50W*411102 i 2
Bushing
¥k [l D90
0300900-T46NA-G00 .
11 | PT T46NA Ring D90 1
12 | 50W-411002 IR 1
Support ring
13 | 50W-411101 IEFT 1
Piston rod
14 | 50W-411003 g 1
Piston
TR
15 | G000308-000006-01 f12k 6 G100b 32

Steel ball 6 G100b

2-10




8-10 Hifi
8t-10t

Bl 6 ¥ i
Fig.6 Steering cylinder

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
LBH Bz pg d75
1| CL0127C0-G00 LBH dust ring d75 2
5 CZG100/75.164-02-GO | {4 4
0 Protect ring
3 G3452P1-00753P55-0 | O j&[& 35507500 - J1 6
0 O-ring 35507500 - J1
4 | CZG100/75.164-03-GO TiAr el >
0 Protect ring
5 | B3-075A-P5008-Goo | Y Il 758556 2
Yx-seal ring 75><85>6
6 | 80DH*411002 Guide bush 2
7 G3452P1-010005P3-0 | O JEE 53010000 - J1 5
0 O-ring 53010000 - J1
8 | 80DH*411003 P L . 2
Position bushing
T
*
9 80DH*411100 Body cylinder 1
Yx Z:i] 110><95><9
10 | B7-110A -P5008-G00 Yx-seal Ring 110959 2
11 | 80DH*411004 i 1
Piston
£MERK 6.0000G100
12 | G000308-000006-01 Steel ball 6.0000G100 39
13 | Q/11AJ03045-G0O S 1
Support ring
14 | 80DH*411001 T 1
Piston rod
15 | LYS-Du7560-G00 HE 2
Bush

2-11



Bl 6 Flmar

Fig.6 Steering cylinder

8-10 Hifi
8t-10t

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
#9E M16><1.5
16 | Q/11AJ03066-G00 Plug M16>1.5 2
17 | CZG100/75.1642- kS 5
01/-3-G00 Bush

2-12




H=Hr IR SR
Part Ill  Driver system

(® CPCD50/60/70-RG16 CPCD80/100-RG16  (©) CPCD50/60/70-RW28 ([©) CPCD80/100-RW28  (E) CPCD80/100-RG17

(® CPCD50/60/70-RG24 (@) CPCD50/60/70-RW14 ([H) CPCD80/100-RW14 (1) CPCD80/100-RG25  (J) CPCD50/60/70-RW19A
® CPYD50/60/70-RW57 (L CPCD50/60/70-RW14B (W) CPYD50/60/70-RW17 ([N) CPCD80/100-RG36  (©) CPCD50/60/70-RW38
® CPCD50/60/70-RG41 (@ CPCD50/60/70-RW41  [®) CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24
© CPCD80/100-RW41 ) CPCD50/60/70-RG16-J

A=) B &R PR
Item Description Serial No. Page
K 1-1 EIPSESAN
Fig.1-1 Drive system @BV 31
% 1-2 g1 )1 R4 2013.9— © 3.2
Fig.1-2 Drive system 2013.9—
K 1-3 RS
Fig.1-3 Drive system © 3-4
K 1-4 ARG
Fig.1-4 Drive system ® 3-6
Kl 1-5 EIPSESAN
Fig.1-5 Drive system ® 3-7
K 1-6 HORGE
Fig.1-6 Drive system ©B0 3-8
K 1-7 ARG
Fig.1-7 Drive system 0) 3-9
K 1-8 HORGE
Fig.1-8 Drive system Q) 3-10
K 1-9 RS @ @ 311

Fig.1-9 Drive system

3-A



b i S 4 e
Item Description Serial No. Page
Iégllglllgo zI;jjrij\/je:%:ci/jj;tem () 3-13
Iigilgiﬁl Ejjrij\/jiijztem oO® 3-14
Iégllgllllzz szJrijvjiijEtem ® 3-16
59111133 szJrijvjiijEtem QO 3-17
Iégllgllli: ZDjjrij\/je:%:ci/jj;tem ® 3-19
59111155 ZDjjrij\/je:%:ci/jj;tem ©) 3-21
IéEIIgZle %ﬁniékji system @ @ @ @ @ @ 3-23
i Ny E—
59?2?2 %r?niéki system ©0® 3-25
i Ny E—
59?2?3 %r?niéki system ®e 0 3-27
i Ny E—
59?2?4 %r?niéki system ®® 3-28
i Ny S—
59?2?5 %r?niéki system © 3-30
i Ny S—
59?2(—56 %r?niéki system O® 3-31
i Ny S—
59?2?7 %r?niéki system ® 3-33
i Ny S—
59?22—38 %r?niéki system QO 3-34
i Ny S—
59?2?9 %r?niéki system ® 3-36

3-B




Jr'g Z R &R PR
Item Description Serial No. Page
K 2-10 HARG
Fig.2-10 | Air intake system ) 3-37
Kl 3-1 ARG
Fig.3-1 Exhaust system @O0 3-38
R Y
[ 3-2 HiRs CPCD80-RG16. CPCD80-RW14 3-40
Fig.3-2 Exhaust system
_ 5 AL
[ 3-3 HFiRs CPCD100-RG16. CPCD100-RW14 3-42
Fig.3-3 Exhaust system
Kl 3-4 ARG
Fig.3-4 Exhaust system © 3-44
Kl 3-5 ARG
Fig.3-5 Exhaust system © 3-46
Kl 3-6 RS
Fig.3-6 Exhaust system CPCD80-RG17 3-48
Kl 3-7 RS
Fig.3-7 Exhaust system CPCD100-RG17 3-50
K| 3-8 ARG
Fig.3-8 Exhaust system ® 3-52
Kl 3-9 RS
Fig.3-9 Exhaust system CPCD80-RG25 3-54
K310 | HARL
Fig.3-10 | Exhaust system CPCD100-RG25 3-56
K 3-11 RS
Fig.3-11 | Exhaust system Q) 3-58
K312 | HHRS
Fig.3-12 | Exhaust system OO 3-60
K313 | HHRS%
Fig.3-13 | Exhaust system CPCD80-RG36 3-62
Kl 3-14 | HARS
Fig.3-14 | Exhaust system CPCD100-RG36 3-64

3-C



b A ST 2 e
Item Description Serial No. Page
ya—
59331155 jié')E(hm,a:f\sétﬁs,ystem oO® 3-66
ya—
IégllggSlfG jié')E(hm,a:f\sétﬁs,ystem ® 3-68
y—
59331177 jié')E(hm,a:f\sétﬁs,ystem QO 3-70
a——
59331188 jié')E(hm,a:f\sétﬁs,ystem ©) 3-73
- s )
Iégilgé.lil goi]li/féjzystem ®© 3-75
- s )
Iégilgé.le goi]li/féjzystem ® 3-77
[ 4-3 #HI R % 2013.09— © 7o
Fig.4-3 Cooling system 2013.09—
- e )
Iégilgé.l4£—14 goiuli/f:jzystem © 3-82
- e )
59%4?5 goi]li/féjzystem ® 3-85
- e )
Iégilgé.lfG goiuli/f:jzystem CIGIGICIV) 3-87
- 7y )
Iégilgé.:?? goi]li/féjzystem ® 3-89
- 7y )
Iégilgé.lfS goiuli/f:jzystem @ 3-91
- 7y )
59%4?9 goijli/féf;ystem WO®OO 3-93
- 7y )
I[izilgé.‘rifo goiljli/féiystem © 3-96
- 7y )
Iégilgl.liil goi]li/féjzystem oO® 3-98

3-D




i S A I
Item Description Serial No. Page

_ A )

59%4?122 goijli/fgéjzystem ® 1ot

e A 9006808000 | =

595522 klf);{(ihl /f\yéf{em ©0 3-107

595533 klf);{(ihl /f\yéf{em ®0 109

i | R, ®90

595566 klf);{(ihl /f\yéf{em o® -
] > ZHL 22

59?6%1 éﬁi&%ﬂfu nt ® © -
] S EHL 2o

59?6?2 éﬁi&%ﬂfu nt ©o s
i 2L 22

59?6?3 éﬁi&%ﬂfu nt ® 123
i S EHL Zes

59?6?4 éﬁi&%ﬂfu nt ® e
i 2L 22

59?6?5 éﬁi&%ﬂfu nt ©0 1S
i S EHL Zes

59?6(—56 éﬁi&%ﬂfu nt ®0 126
i 2L 22

59?6?7 éﬁi&%ﬂfu nt © >t

3-E



i af I 7 i
Item Description Serial No. Page

> K[ 2

ligilge.sg-as éﬁiﬁi nt ©) 3-128
> h K[ 2

59%99 ézéjifé;rznfunt ®®MOO® 3-129
> K[

;Eilge.s;;)o ézgj;ifé;rznfunt () 3-130
NS

ligilge.séﬂl ézéjifé;rznfunt o® 3-131
> K[

I%Ig?;fz ézgj;ifé;rznfunt ® 3-132
> K[

IéEilg%fS ézgj;ifé;rznfunt @) 3-133
N a—

Iigilg; ﬁigiﬁage system IUISJU) 3-134
p——— P

I%Ig??ll gzoitifg }i@ﬁ%@ef lﬁgiukg‘tithc()(%gab)uckle type (optional) IVISIV, 3-135

597722 )Iizoitifg }i@ﬁznigerﬁc [B:Zilt(ei%tﬁaelied type(optional) WOOO 3-137

o

597733 gjﬁtﬁiﬁﬁnég %;ar;cket(optional) W®OOD 3-139

59?;}4 ggjﬁfzj: Zﬁjijxﬁf\]?vfifa?f diﬁ%lgeazylinder bracket(optional) @ @ @ @ 3-141

Iigilg?é%l ﬁ@iiﬁi@em ®® 3-143

ligilgéé?z ﬁ%iiﬁi@em S 3-144

598833 ﬁ%%iﬁ%ﬁtem ©) 3-146

3-F




B 11
Fig.1-1

HWHRE

Drive system

(® CPCD50/60/70-RG16

CPCD80/100-RG16 (/) CPCD50/60/70-RG16-J

Engine fuel system

Js Yk B Ko BRI 4 2

Item Code No. Description Qty | Remarks Or Serial No.
ARG

1 | GR501-310000-000 Air inlet system 1 (NV)
ARG

- | GR1001-310000-000 |\ system 1
HARS

2 | GR501-320000-000 Exhaust system 1 (NV)
=Y

- | GR801-320000-000 H iR 1 CPCD80-RG16
Exhaust system
= 2y

- | GR1001-320000-000 | /IR 1 CPCD100-RG16
Exhaust system
by

3 | GR501-301000-G00 Sl 1
Diesel engine
REHRG

4 | GR501-330000-000 Cooling system 1 ® OV
REHRG

- | GR1001-330000-001 Cooling system 1
KW 2e

5 | GR501-350000-001 Engine mount 1 (NIV)
KW 2e

- | GR1001-350000-002 Engine mount 1
e STEXN

6 | GR501-340000-000 Engine fuel system 1 ® OV
Wk Z

- | GR1001-340000-000 | ARG 1

3-1




A 1-2
Fig.1-2

FHERLE 2013.9—

Drive system 2013.9—

© CcPCD50/60/70-RW28

Engine fuel system

Fe Yk B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR802-300003-000 BRiE 12
Bolt
# 10
2 | G000093-000010-00 Washer 10 24
fh7%6205-Z
3 | G000278-0006205-01 Bearing 6205-7 1
4 | GR802-300002-000 iﬂw‘).ﬁé 1
Bearing seat
BRETM10%40
5 | G0O00070-010040-00 Bolt M10x40 12
A
6 | GR802-300005-000 N ﬁgﬁ_m . 1
Flywheel casing connection pad
yo—
7 | GR802-300004-000 AR . 1
Flywheel connection pad
J/\-/\—
8 | X1000-300002-000 | 11 1
Clamp
g 12
9 | G000093-000012-00 Washer12 1
BEHEM12><20
10 | G005783-012020-00 Bolt M12><20 1
NG
11 | GR502-300100-000 | VML 1
Mount plate
Hy
12 | G000093-000008-00 28 7
Washer 8
12#:M8><20
13 | G005783-008020-00 Bolt M8><20 7
Ly
14 | QSB4.5-C110-G00 SRl 1
Diesel engine
) 4
15 | GR502-340000-001 | MNIIAZE 1

3-2




A 1-2
Fig.1-2

SRS 2013.9—
Drive system 2013.9—

© CcPCD50/60/70-RW28

Fe Yk B S e Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
STT—

16 | GR502-350000-001 | ZAIMLE 1
Engine mount
VA Vz

17 | GR502-330000-002 | 1Y A 1
Cooling system
= Z 4

18 | GR502-320000-001 | LR 1
Exhaust system
Ny,

19 | GR502-310000-001 | LTUAA 1
Air inlet system
2 M8

20 | G006170-000008-00 Nut M8 1
IS

21 | GR802-300006-000 SUR 1
Support

22 | GR802-300100-000 | I 1
Clamp

3-3



A 1-3
Fig.1-3

HWHRG

Drive system

©® cPCD80/100-RW28

7
A

|'I / II I
1/ 10/ 3/ 8/

Fe Yk A M= A S R
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR802-310000-000 1&.1.?‘ - 1 CPCD80-RW28
Air inlet system
Ty
- | GR1002-310000-000 1&.1.?"}:“ 1 CPCD100-RW28
Air inlet system
- = Z
2 | GR802-320000-002 s 1 CPCD80-RW28
Exhaust system
= Z 4
- | GR1002-320000-002 s 1 CPCD100-RW28
Exhaust system
Ly
3 | QSB4.5-C110-G00 SRl 1
Diesel engine
N z
4 | GR802-330000-002 giﬂ?\ % 1
ooling system
ST
5 | GR1002-350000-002 | 2AIMLEE 1
Engine mount
Wk 4
6 | GR1002-340000-000 W‘/ﬂ]%fu 1
Engine fuel system
10
7 | G000093-000010-00 Washer 10 24
BRETM10%40
8 | G000070-010040-00 Bolt M10x40 12
9 | GR802-300002-000 iﬂw().ﬁé 1
Bearing seat
il 76205-Z
10 | G000278-0006205-01 Bearing 6205-Z 1
11 | GR802-300003-000 ikt 12
Bolt
NG
12 | GR502-300100-000 | VML 1
Mount plate
I8
13 | G000093-000008-00 Washer 8 7

3-4




A 1-3
Fig.1-3

HWHRE

Drive system

©® cPCD80/100-RW28

JAcas Yk s 5 e B EBUEH 4T

Item Code No. Description Qty | Remarks Or Serial No.
B2 FEM8><20

14 | G005783-008020-00 Bolt M8><20 7

R

15 | GR802-300005-000 K%”@%m . 1

Flywheel casing connection pad
1 7+

16 | GR802-300004-000 AR . 1
Flywheel connection pad
IR EE M8

17 | G006170-000008-00 Nut M8 1

Ji

18 | GR802-300006-000 SR 1

Support
JA-/\—

19 | GR802-300100-000 | & 1
Clamp

20 | X1000-300002-000 | (2% 1
Clamp
#pE 12

21 | G000093-000012-00 Washer12 1
IEFEM12><20

22 | G005783-012020-00 Bolt M12><20 1

3-5



& 1-4
Fig.1-4

HWHRG

Drive system

® cPCD80/100-RG17

Engine fuel system

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR1005-310000-000 | L VR 1
Air inlet system
Ly
> | RS705-301000-G00 | WAL 1
Diesel engine
/= 4
3 | GR805-320000-000 s 1 CPCD80-RG17
Exhaust system
/= 24
- | GR1005-320000-000 s 1 CPCD100-RG17
Exhaust system
VA Vz
4 | GR1005-330000-000 | HA 1
Cooling system
S
5 | GR1005-350000-002 | 2AIMLE 1
Engine mount
) 4
6 | GR1005-340000-000 il 5 1

3-6




& 1-5
Fig.1-5

HWHRE

Drive system

® cPCD50/60/70-RG24

Engine fuel system

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR504-310000-000 | ‘L URA 1
Air inlet system
= Z 4
> | GR504-320000-000 | 1 R 1
Exhaust system
Ly
3 | GR504-301000-G00 | WAL 1
Diesel engine
VA Vz
4 | GR504-330000-000 | WHA 1
Cooling system
ST
5 | GR504-350000-001 | 2L 1
Engine mount
) 4
6 | GR504-340000-000 Wil 5 1

3-7



K 1-6
Fig.1-6

HWHRG

Drive system

© CPCD50/60/70-RW14

® cPCD80/100-RW14 ([ CPCD50/60/70-RW14B

Engine fuel system

g Yk B Ko £t BOE F 422

Item Code No. Description Qty | Remarks Or Serial No.
ARG

1 | GR503-310000-000 Air inlet system 1 ©
ARG

- | GR508-310000-000 Al inlet system 1 ()
ARG

- | GR803-310000-000 Al inlet system 1 ®
HARS

2 | GR503-320000-000 Exhaust system 1 ©)
HARS

- | GR508-320000-000 Exhaust system 1 ()
- = Z 4

- | GR803-320000-000 Hr iR 1 CPCD80-RW14
Exhaust system
- = Z 4

- | GR1003-320000-000 | /IR 1 CPCD100-RW14
Exhaust system
by

3 | 6BG1QP-G0O0 SRl 1
Diesel engine
REHRG

4 | GR503-330000-000 Cooling system 1 © 0
VA z

- | GR803-330000-000 RHIRS 1 ®
Cooling system
anilINE

5 | GR503-350000-001 Engine mount 1 © 0
ST

- | GRe03-350000-002 | XAIBLEEE 1 ®
Engine mount
ySTEXN

6 | GR501-340000-000 Engine fuel system 1 © 0
Wk Z

- | GR1001-340000-000 | ARG 1 ®

3-8




B 17 HWORE

Fig.1-7 Drive system

(D cPCD80/100-RG25

Engine fuel system

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR1005-310000-000 | L VR 1
Air inlet system
Ly
2 | GR1004-301000-G0o0 | WAL 1
Diesel engine
= Z 4
3 | GR804-320000-000 s 1 CPCDB80-RG25
Exhaust system
= Z 4
- | GR1004-320000-000 s 1 CPCD100-RG25
Exhaust system
VA Vz
4 | GrR804-330000-000 | WHAZ 1
Cooling system
S
5 | GR804-350000-002 | 2AIMLEE 1
Engine mount
YR 4
6 | GR804-340000-000 il 5 1

3-9



B 1-8 BHAORE

Fig.1-8 Drive system

@ CcPCD50/60/70-RW19A

Engine fuel system

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR506-310000-000 | L VR 1
Air inlet system
= .
2 | GR506-320000-000 s 1
Exhaust system
Ly
3 | TD42AA-GOO AL 1
Diesel engine
N Vz
4 | GR506-330000-000 | WHA 1
Cooling system
ST
5 | GR506-350000-001 | 2L 1
Engine mount
) 4
6 | GR506-340000-000 Wil 5 1

3-10




K19 FHRG%
Fig.1-9 Drive system ® CPYD50/60/70-RW57 () CPYD50/60/70-RW57
75 YR A o A EE R
Item Code No. Description Qty | Remarks Or Serial No.

#PE 10

1 | G000093-000010-00 Washer 10 27
B2ET M10x45

2 | G000070-010045-00 Bolt M10x45 1
12 M10x45

3 | G005783-010045-00 Bolt M10x45 9

4 | GR802-300003-000 Bk 6
Bolt

N,

5 | GR505-300002-000 | CHERHMAL 1
Flywheel connection pad
B2%T M10x50

6 | G000070-010050-00 Bolt M10x50 11

EETRTT

7 | GRs05-300001-001 | SFETERLEEL 1
Flywheel casing connection pad

8 | GR505-300004-001 | ST . 1
Flywheel casing

9 | GR505-300003-000 | TR 1
Bearing seat
ix

10 | GR505-300005-000 | 21 1
Plate
Hh

11 | G000093-000006-00 8 6 1
Washer 6
B2 M6x12

12 | G005783-006012-00 Bolt M6x12 1
Ny,

13 | GR505-310000-000 | & URAL 1
Air inlet system
GM4.3L ¥l

14| R453-301000-G0O GM4.3L gasoline engine 1
. S Vz

15 | XF251-370000-000 fif" A5 1
Storage system

3-11



K19 FHRA
Fig.1-9 Drive system

® CcPYD50/60/70-RW57 (W) CPYD50/60/70-RW57

Engine mount

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
PR A Z
16 | GR505-360000-000 HEF E.E %”%f“ 1
Fuel piping system
VA Vz
17 | GR505-330000-001 | ¥ ARA 1
Cooling system
L = Z.
18 | GR505-320000-000 | LR 1
Exhaust system
) 4
19 | R453-340000-000 MRS 1 ®
Fuel system
IR 4
- | GR516-340000-000 | ARG 1 ®
Fuel system
T
20 | GR505-350000-002 | XAMWLE 1

3-12




K 1-10 HhhR%
Fig.1-10 Drive system

) cPCD80/100-RG36

Connection plant

Fes Yok B e Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
=,

1 | GR1006-310000-000 1&.1.”%”2:“ 1
Air inlet system
/= 4

2 | GR1006-320000-000 s 1
Exhaust system
/= 4

- | GR806-320000-000 s 1
Exhaust system
Ly

3 | GR1006-301000-G00 7:<./UWL . 1
Diesel engine
VA Vz

4 | GR1006-330000-000 /(jéﬂ.’%’ﬁ 1
Cooling system
STT——

5 | GR1006-350000-000 | 2AIPLE% 1
Engine mount
) 4

6 | GR1006-340000-000 k‘“‘(m.”%ﬁ 1
Engine fuel system
Yo

7 | GR1006-300001-000 | LI 1

3-13



K 1-11 HHRE
Fig.1-11 Drive system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

141516 1/ 18

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
=,
1 | GR709-310000-000 | ‘L TR 1
Air inlet system
- = Z 4
> | GR709-320000-001 | IR 1
Exhaust system
VA z
3 | GR709-330000-000 N %—D.:%’ﬁ 1
Cooling system
_ _ QSB3.3-C99 K AHL
4 | GR709-301000-G00 QSB3.3-C99 engine 1
ST
5 | GR709-350000-000 | ACAIMLER 1
Engine mount
Wk 4
6 | GR709-340000-000 ’ W‘([h?\ A 1
Engine fuel system
BRET M10x40
7 | G000070-010040-00 Bolt M10x40 12
fh7k 6205-Z
8 | G000278-0006205-01 Bearing 6205-2 1
9 | GR709-300002-000 iﬂim).ﬁé 1
Bearing seat
10 | GR709-300003-000 | 8
Bolt
el 10
11 | G000093-000010-00 Washer 10 20
A
12 | GR802-300005-000 e fﬂ%m , 1
Flywheel casing connection pad
N
13 | GR709-300001-000 AT . 1
Flywheel connection pad
24 M8x16
14 | G005783-008016-00 Bolt M8x16 2
H
15 | G000093-000008-00 fE[l 8 2
Washer 8

3-14




K 1-11 HHRE
Fig.1-11 Drive system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

141516 1/ 18

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | X700-700006-000 Ho i 1
Clip
piLES
17 | GR709-300004-000 SR 1
Support
2 M8
18 | G006170-000008-00 Nut M8 1

3-15



K 1-12 shhHE&E%

Fig.1-12 Drive system © cPCD50/60/70-RG41

Diesel filter assy

5 YR HFR g oG R

Item Code No. Description Qty | Remarks Or Serial No.
—

1 | GR713-310000-000 ARG 1
Air inlet system
- = Z 4

2 | GR713-320000-000 | T R% 1
Exhaust system
TRy

3 | GA702-301000-G0O *./mm ) 1
Diesel engine
VA yz

4 | GR713-330000-000 | [CHIAG 1
Cooling system
ST

5 | GR713-350000-000 | XML 1
Engine mount
PRy Z

6 | GR713-340000-000 | MAMHIARZE 1
Engine fuel system

vt yHE v B

7 | 630-1012120A Bl & 1
Qil filter
N 43 BIBE Ml

8 | A3000-1105020 MK} 2555 1
Oil-water separator assy
B e

9 | A3000-1105030 SRS 55 K 1

3-16




B 1-13 BHhER4%
Fig.1-13 Drive system © cPCD50/60/70-RW41 () CPCD80/100-RW41

g YrkHs B ot £t BOE F 422

Item Code No. Description Qty | Remarks Or Serial No.
ARG

1 | GR710-310000-000 Air inlet system 1 ©
ARG

GR1007-310000-000 | - inlet system 1 @)

2 | GR710-300002-000 | J2HE 1
Clamp
12 M10x1.25%20

3 | G005786-010020-00 | o' arol 0o 1
8 10

4 | G000093-000010-00 |\ ) o 1
#J8 10

5 | GO097P1-000010-00 |\ 10 1
S = s

6 | GR710-300001-000 | B UkH 1
Pipe
ARG

7 | GR710-320000-000 Exhaust system 1 ©
- = Z 4

- | GR807-320000-000 H R 1 CPCD80-RW41
Exhaust system
= 4

- | GR1007-320000-000 | IR 1 CPCD100-RW41
Exhaust system

8 | GR710-301000-Goo | XML 1
Diesel engine
VA yz

9 | GR503-330000-000 RHIRS 1 ©
Cooling system
VA yz

- | GR803-330000-000 WHARS 1 @)
Cooling system
o

10 | GR710-350000-000 | XAl 1 ©
Engine mount
ST

- | GRe03-350000-002 | XAIBLEEE 1 ®)
Engine mount

3-17



K 1-13 ZHORSA
Fig.1-13 Drive system

© cPCD50/60/70-RW41 () CPCD80/100-RW41

Engine fuel system

Fes Yok B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
) 4
11 | GR501-340000-001 | FAHASE 1 ©
Engine fuel system
) 4
GR1001-340000-000 | IR 1 ®)

3-18




Kl 1-14 FHERSG%
Fig.1-14 Drive system S CPQYD50/60/70-RW57
JAcas YR B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.

#PE 10

1 | G000093-000010-00 Washer 10 27
B2ET M10x45

2 | G000070-010045-00 Bolt M10x45 1
12 M10x45

3 | G005783-010045-00 Bolt M10x45 9

4 | GR802-300003-000 Bk 6
Bolt

N,

5 | GR505-300002-000 | CHERHMAL 1
Flywheel connection pad
B2%T M10x50

6 | G000070-010050-00 Bolt M10x50 11

EETRTT

7 | GRs05-300001-001 | SFETERLEEL 1
Flywheel casing connection pad

8 | GR505-300004-001 | ST . 1
Flywheel casing

9 | GR505-300003-000 | TR 1
Bearing seat
:hx

10 | GR505-300005-000 | 21 1
Plate
Hh

11 | G000093-000006-00 8 6 1
Washer 6
IEFE M6x12

12 | G005783-006012-00 Bolt M6x12 1
Ny,

13 | GR515-310000-000 | & URZL 1
Air inlet system

PRI %

14 | R455-301000-G00 BURKHR AL 1
Dual-fuel engine
. S Vz

15 | XF251-370000-000 fif" A5 1
Storage system

3-19



K 1-14 HORSA
Fig.1-14 Drive system

(S cPQYD50/60/70-RW57

Engine mount

5 Yk ZFR A=A By B 4
Item Code No. Description Qty | Remarks Or Serial No.
Wk | A Z.
16 | GR515-360000-000 OBV 5 R 250 1
Fuel piping system
N Vz
17 | GR512-330000-000 | WAIAS 1
Cooling system
- = Z 4
18 | GR515-320000-001 HURG 1
Exhaust system
‘,57}{: 4
10 | GR515-340000-001 | MHlIAL 1
Fuel system
o
20 | GR505-350000-001 | ZAMLE 1

3-20




K’ 1-15 shhHE%

Fig.1-15 Drive system

(T CPYD50/60/70-RW24

Storage system

JAcas Yk B 4=y A EE R
Item Code No. Description Qty | Remarks Or Serial No.

#PE 10

1 | G000093-000010-00 Washer 10 27
1247 M10x45

2 | G000070-010045-00 Bolt M10x45 1
124 M10x45

3 | G005783-010045-00 Bolt M10x45 9

4 | GR802-300003-000 Bk 6
Bolt

N,

5 | GR505-300002-000 | SFERLIAR . 1
Flywheel connection pad
1247 M10x50

6 | G000070-010050-00 Bolt M10x50 11

EETRTT

7 | GRs05-300001-001 | SFETERLEEL 1
Flywheel casing connection pad

8 | GR505-300004-001 | AU . 1
Flywheel casing

9 | GR505-300003-000 | TH/KH 1
Bearing seat
i&

10 | GR505-300005-000 e 1
Plate
Hh

11 | G000093-000006-00 8 6 1
Washer 6
IEFE M6x12

12 | G005783-006012-00 Bolt M6x12 1
Ny,

13 | GR512-310000-000 | L VRS 1
Air inlet system
GM4.3L YAFR RS

14 | GR512-301000-G00 GM4.3L Certified engine 1
. S Vz

15 | XF251-370000-000 fif LR 1

3-21



K 1-15 FHORSA
Fig.1-15 Drive system

(T CPYD50/60/70-RW24

Engine mount

5 Yk ZFR A=A By B 4
Item Code No. Description Qty | Remarks Or Serial No.
Wk | A Z.
16 | GR512-340000-000 OBV 5 R 250 1
Fuel piping system
VA Vz
17 | GR512-330000-000 | WAIAS 1
Cooling system
- = Z.
18 | GR512-320000-000 | HF URZE 1
Exhaust system
Wk P
19 | R453-340000-000 A5 1
Fuel system
o
20 | GR505-350000-001 | ZAMLE 1

3-22




A 2-1
Fig.2-1

HRARA

Air intake system

(® CPCD50/60/70-RG16

@ CcPCD50/60/70-RW19A (O CPCD50/60/70-RW14B

CPCD80/100-RG16

© cPCD50/60/70-RW14

() cPcD50/60/70-RG16-J

H cPCD80/100-RW14

Air intake pipe

o YrkEHs B Ko £ BOE F 40
Item Code No. Description Qty | Remarks Or Serial No.
PR/= ey BR
1 | GR501-311000-001 S 1
Air cleaner
12 F:M8x%20
2 | G005783-008020-00 Bolt MBx20 6
g 8
3 | G000093-000008-00 Washer 8 6
7223
4 | GR501-310001-000 IR 1
Bracket
B
5 | GR501-310002-000 Air intake pipe 1 ®Oe00
BRI
- | GR1001-310001-000 Air intake pipe 1 ®
2T A% 3 2B B4 108
6 | Q676-108-G00 Clamp 108 2
2T A% 3 20 B R 45 95
7 | 0676-95-G00 Clamp 95 1 ®
2T A% ) 0 B R 4 89
- | Q676-89-G00 Clamp 89 1 CIGIM)
2T A% ) 0 B R 4 83
- | Q676-83-G00 Clamp 83 1 @)
> o ME= A AL
8 | GR501-310003-000 RAHUL U 1 ®
Air intake pipe
KAWL E
- | GR1001-310002-000 Air intake pipe 1
> o ME= A AL
- | GR503-310001-000 RAHUL" U 1 ©
Air intake pipe
> o ME= A AL
- | GR803-310001-000 RABUL U 1 ®
Air intake pipe
> o ME = A AL
- | GR508-310001-000 RABUL U 1 ©

3-23




K21 #BRERSE

(® CPCD50/60/70-RG16 CPCD80/100-RG16
@ CcPCD50/60/70-RW19A (O CPCD50/60/70-RW14B

© cPCD50/60/70-RW14
() cPcD50/60/70-RG16-J

H cPCD80/100-RW14

GR506-310001-000

Air intake pipe

Fig.2-1 Air intake system
Fes Yk B4 S HE AV G ] 4
Item Code No. Description Qty | Remarks Or Serial No.
KAWL 1 Q@

9 Q676-102-G00

WAL B U PR 4 102 1
Clamp 102

3-24




K 2-2
Fig.2-2

HRARA

Air intake system

© cPCD50/60/70-RW28 () CPCD80/100-RW28

Clamp 127

A=) Yk A M= FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
S — N =l s rvira
1 | GR1002-310001-000 75@}}1‘}11& W.HX = 1 CPCD100-RW28
Air intake pipe
S — N =l s rvara
- | GR802-310001-000 75@.]1‘}1 i W.E B 1 CPCD80-RW28
Air intake pipe
S — N =l s rvara
- | GRs02-310001-000 | AAWLL UL 1 ©
Air intake pipe
T AR 4ii 115
2 | X700-310004-G00 T-clamp 115 1
PV o9 LUl o | = g 1)
3 | 1W613M-G0O FRATE N 1
Maintenance and air filter indicator
235 ey DA
4 | GR502-311000-000 | . ST 1
Air cleaner
J Y
5 | GR502-310003-000 %Cﬁli)% 2
H2FE M8x25
6 | G005783-008025-00 Bolt M8x25 4
Hpg 8
7 | G0O00093-000008-00 Washer 8 6
1 EEM8
8 | G006170-000008-00 Nut M8 4
15442 M8x20
9 | G005783-008020-00 Bolt M8x20 2
T IERS S
10 | GR1002-311000-000 | - F 1 ()]
RS S
- | GR502-312000-000 A filter stent 1 ©
TR =4
11 | X700-310003-GOO T AR 127 1 —2014.4.1
T-clamp 127
YTy
- | 0676-127-G00 WA 127 | 2014.4.1—

3-25



K 2-2
Fig.2-2

HRARA

Air intake system

© cPCD50/60/70-RW28 () CPCD80/100-RW28

Clamp 108

g YrkHs B ot £t BOE F 422
Item Code No. Description Qty | Remarks Or Serial No.
HEAUE
12 | GR1002-310002-000 | o\ pipe 1 ©
GR502-310002-000 Air intake pipe 1 ©
TR =4
13 | GR802-330008-Goo | 1 [k 92 1
T-clamp 92
I0 475
14 | RT500-340005-Goo | 1 14 109 1 —2014.4.1
T-clamp 109
T
Q676-108-G0O WA 108 | 2014.4.1—

3-26




K 2-3
Fig.2-3

HRARA

Air intake system

® cPCD80/100-RG17 () CPCD50/60/70-RG24 (1) CPCD80/100-RG25

Jv YrkHs B Ko £t BOE F 422
Item Code No. Description Qty | Remarks Or Serial No.
2R /= R
1 | GR501-311000-001 | = i 1
Air cleaner
g 8
2 | GO00093-000008-00 |\ -\ o 6
12 F:M8x%20
3 | G005783-008020-00 | oo \ioo o0 6
> o ME= A AL
4 | GR504-310001-000 | KAWL URE 1 ®
Air intake pipe
> o ME= A AL
- | GR1005-310001-000 | KAWL ULRE 1 ®
Air intake pipe
> o= ME = A AL
- | GrR1004-310001-000 | AAWLL U 1 ®
Air intake pipe
WAL R T4 76
5 | Q676-76-G00 Clamp 76 1 ®
W R AL B T4 95
- | Q676-95-G00 Clamp 95 1 ®
W R AL B A T4 114
- | Q676-114-G0O Clamp 114 1 O)
HEAUE
6 | GR504-310002-000 Air intake pipe 1 ®
HEAUE
- | GR1005-310002-000 | i oo\ pipe 1 ® O
WAL Bl 4 108
7 | Q676-108-G00 Clamp 108 2
WAL Bl U H 4 102
8 | Q676-102-G00 Clamp 102 1
7223
9 | GRs01-310001-000 | X*M 1
Bracket
> M/ R34S <
10 | GR1005-310003-000 | ZAWUL U SR 1
Clamp

3-27



B 2-4 #HSRA

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17

Clamp 64

Fig.2-4  Air intake system
A=) Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
2R/5 e VE DR M
1 | R453-312000-000 ST AR B 1
1 4 7 Air cleaner assy
H2FE M8x25
2 | G005783-008025-00 Bolt M8x25 2
1 REM8
8 _ _ ed
3 | G006170-000008-00 Nut M8 2
23y B <5 i
= 4 | R453-311000-000 ISR 1
Air cleaner bracket
6 8 5 | R453-310002-000 Ho i 1
Clamp
IZ 44 M8x20
10 6 | G005783-008020-00 Bolt M8x20 2
Q) HE 8
\(Q) . 7 | GO00093-000008-00 Washer 8 4
TRy
s | 0676.89-G00 RS TR
Clamp 89
M A RS A
13 14 9 | GRE05-310002-000 | L UBH 1
Air intake pipe
S — N =l s rvira
10 | GR505-310001-001 | ZAWULTURAY 1
Engine air intake pipe
15 HAEE & 7x2
11 | R453-310003-W00 Pipe b 7x2 1
YTy
12 | Q676-16-G00 WEFF ) B 16 |
Clamp 16
IR ¢ 16x4
13 | R453-310004-W00 Pipe b 16x4 1
TRy
14 | 0676-27-G00 WA s B P 27 5
Clamp 27
TRy
15 | 0676-64-G00 WAt s U P4 64 1

3-28




K 2-4 HSRA
Fig.2-4  Air intake system

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17

1 4 7
8
9
16 8
10
PN
A
11 12
13 14
15

Fes Yok B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
TRy ———

16 | 0676-108-G0O U kAL U I 4E 108 |

Clamp 108

3-29



K 2-5
Fig.2-5

HRARA

Air intake system

) CPCD80/100-RG36

e Yk s 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

2% /= ey B

1 | GR501-311000-001 | = VI 1
Air cleaner
1 JE8

2 | G000093-000008-00 Washer 8 6
2 FEM8x20

3 | G005783-008020-00 Bolt M8x20 6

S = N =l s rvara

4 | GR1006-310001-000 | ZXAWLL UK 1
Air intake pipe
WA A% 2l X P14 100

5 | Q676-100-G00 Clamp 100 3
A S A

6 | GR1005-310002-000 | & UK 1
Air intake pipe
WATFA%R B R 4 127

7 | Q676-127-G00 Clamp 127 1

8 | GR1006-310002-000 | 127 1
Clamp
)

9 | GR501-310001-000 | XM 1
Bracket

3-30




K 2-6
Fig.2-6

HRARA

Air intake system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
WAL U R 4 114
1 | Q676-114-G00 Clamp 114 1
] sy
2 | GR709-310003-Goo | T A4 i 98 1
T-clamp 98
S A A
3 | GR709-310002-000 | ZAWLL"UA 1
Air intake pipe
T M-R4iE 123
4 | GR709-310004-G00 T-clamp 123 1
PRYE A S e
5 | X700-310005-G00 TIERIAR 1
Maintenance and air filter indicator
P = ey B
6 | GR502-311000-000 | - CUEid: 1
Air cleaner
FIES
6-1 | P780522 Main filter 1
R AT
6-2 | NO PART NO. Filter shell 1
TR
6-3 | P780523 Safety filter L
SHE VR B ¢
6-4 | NO PART NO. IR 2 i 1
Cover
7 | GR502-310003-000 %C@Ii)é 2
12 M8x25
8 | G005783-008025-00 Bolt M8x25 4
HJE 8
9 | G000093-000008-00 Washer 8 6
12EE M8
10 | G006170-000008-00 NUt M8 4
23y B i
11 | GR502-312000-000 | - USHiSCR 1
Air filter stent

3-31



K 2-6

HRARA

Fig.2-6 Air intake system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Air intake pipe

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
KR M8x20
12 | G005783-008020-00 Bolt M8x20 2
W AT A% ) AU A 4l 140
13 | Q676-140-G00O Clamp 140 1
M A
14 | GR700-310001-000 | o UK 1

3-32




K 2-7
Fig.2-7

HRARA

Air intake system

® cPCD50/60/70-RG41

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
P = ey B
1 | GR501-311000-001 | = VI 1
Air cleaner
FJED
1-1 | 828889 Main filter 1
R AT
1-2 | NO PART NO. Filter shell 1
TAPEL
1-3 | 829333 Safety filter L
JHE VR B ¢
1-4 | NO PART NO. i 1
Cover
12 M8x20
2 | G005783-008020-00 Bolt M8x20 6
[ 8
3 | G000093-000008-00 Washer 8 6
)
4 | GRS01-310001-000 | XM 1
Bracket
A S A
5 | GR713-310001-000 | L UKE 1
Air intake pipe
T JE-R4iE 109
6 | RT500-340005-G00 T-clamp 109 2
7 | Gr713-313000-Goo | T /PHEA 70 1
T-clamp 70
S = N =l s rvira
8 | GR713-310002-000 | XAWLEL" UK 1
Air intake pipe
9 | GR713-312000-Goo | T /PHdii 100 1
T-clamp 100

3-33



K 2-8
Fig.2-8

HRARA

Air intake system

© cPCD50/60/70-RW41 () CPCD80/100-RW41

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
WAL Eh B 4 108
1 | Q676-108-G00 Clamp 108 1
TRy
2 | 0676-62-G00 WEFFIL AR 92 | |
T-clamp 92
S = N =l s rvara
3 | GR710-310001-000 | AAWLL" U 1
Air intake pipe
S = N =l s rvira
- | GR1007-310001-000 | ZAWLL U 1
Air intake pipe
WAL Eh A EE 4 120
4 | Q676-120-G00 Clamp 120 1
PV e . al
5 | 1W613M-G0O TRRIETE 1
Maintenance and air filter indicator
PR S ey B
6 | GR502-311000-000 | - Gl 1
Air cleaner
FIES
6-1 | P780522 Main filter 1
R AT
6-2 | NO PART NO. Filter shell 1
TAPEL
6-3 | P780523 Safety filter 1
v B 2
6-4 | NO PART NO. U3 1
Cover
7 | GR502-310003-000 j(?lif 2
12 M8x25
8 | G005783-008025-00 Bolt M8x25 4
[ 8
9 | G000093-000008-00 Washer 8 6
12 EE M8
10 | G006170-000008-00 Nut M8 6

3-34




K 2-8
Fig.2-8

HRARA

Air intake system

© cPCD50/60/70-RW41 () CPCD80/100-RW41

Air intake pipe

e Yk s 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
22y BR < i
11 | GR710-312000-000 | e 1
Air filter stent
22y BR i
GR1002-311000-000 | Ui 33 1
Air filter stent
12 M8x20
12 | G005783-008020-00 Bolt M8x20 2
WAL B R R 4 127
13 | Q676-127-G00 Clamp 127 1
M AL
14 | GR710-310002-000 | LU 1
Air intake pipe
A S A
GR1002-310002-000 | & UKH 1

3-35



A 2-9
Fig.2-9

HRARA

Air intake system

(S cPQYD50/60/70-RW57

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | R453-310002-000 Hodi 1
Clamp
12 M8x25

2 | G005783-008025-00 Bolt M8x25 2
Fh

3 | G000093-000008-00 e 8 5
Washer 8
125 M8

4 | G006170-000008-00 NUt M8 3
2R/Z e VE DR M

5 | R453-312000-000 U A B 1
Air cleaner assy
12 FE M8x20

6 | G005783-008020-00 Bolt M8x20 3
RESE ¢ 16x4

7 | GR512-310003-W00 Pipe ® 16x4 1

6 | 0676.27-600 RS PU
Clamp 27
Z e BE <

9 | R453-311000-000 R SR 1
Air cleaner bracket

Fr = 47

10 | GR802-330008-G00 TR 92 3
T- clamp 92
T A4 109

11 | RT500-340005-G00 T- clamp 109 1
2%k B = £

12 | GR512-310002-001 | - UemHATUR 1
Air intake pipe

S A A

13 | GR512-310001-001 | ZAWUETUE 1
Engine air intake pipe

14 | GR515-310002-000 SRR SR 1
Bracket

3-36




A 2-10
Fig.2-10

HIARA

Air intake system

(T CPCD50/60/70-RW24

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | R453-310002-000 Hodi 1
Clamp
12 M8x25

2 | G005783-008025-00 Bolt M8x25 2
Fh

3 | G000093-000008-00 e 8 4
Washer 8
125 M8

4 | G006170-000008-00 NUt M8 2
2R/Z e VE DR M

5 | R453-312000-000 U A B 1
Air cleaner assy
12 FE M8x20

6 | G005783-008020-00 Bolt M8x20 2
RESE ¢ 16%4

7 | GR512-310003-W00 Pipe ¢ 16x4 1

Y Ry

8 | Q676-27-G00 WA s B P 27 5
Clamp 27
Z e BE <

9 | R453-311000-000 R SR 1
Air cleaner bracket

Fr = 47

10 | GR802-330008-G00 TR 92 3
T- clamp 92
T A4 109

11 | RT500-340005-G00 T- clamp 109 1
2%k B = £

12 | GR512-310002-000 | - UemATUR 1
Air intake pipe

S A A

13 | GR512-310001-000 | ZAMUETUE 1

Engine air intake pipe

3-37




K31 HSHR4
Fig3-1 Exhaust system (® CPCD50/60/70-RG16 @ CPCD50/60/70-RW14 ([ CPCD50/60/70-RW14B (V) CPCD50/60/70-RG16-J
s Yk B Ko £t BOE F 422
Item Code No. Description Qty | Remarks Or Serial No.
TH AR
1 | GR501-324000-001 Muffler assy 1 ®
5 6 7 8 T FE AR SR
- | GR503-323000-000 Muffler assy 1 © 0
1 4
2 | GR503-324000-000 Clamp 2 ®
. 1 4
R ED - | GR503-324000-000 Clamp 3 e
= B2 A
4 3 | GR503-320100-000 *E#WE . 1
xhaust pipe
20k 3
4 | GR501-325000-000 | XX/ 1
| 5 14 15 Support
TR
5 | R453-320001-000 et 4
Ringlike dampener
6 | R453-320002-000 . 2
Pipe
P 10
10 7 | G000093-000010-00 | \\- o 10 1
1242 M10x35
8 | G005783-010035-00 | oi'\i10s3e 2
20 R [ e f
o1 o | GR501-322000-001 | MU 1
Exhaust pipe
124 M10x25
oo 10 | G005783-010025-00 | ' vioo oo 7
13 P 10
=
-5 11 | G000096-000010-00 | \\or s o 9
12 | GR501-323000-000 e 1
Plate
P
13 | G000096-000008-00 | HF 8 7
Washer 8

3-38




K 3-1

HAR4

(® CPCD50/60/70-RG16 @ CPCD50/60/70-RW14 ([ CPCD50/60/70-RW14B (V) CPCD50/60/70-RG16-J

Fig.3-1 Exhaust system
s Yk B Kt BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
P
14 | G000093-000008-00 | 18 6
Washer 8
s 6 7 8 12 M8x20
15 | G005783-008020-00 | o\ \iesoo 4
12 1E M10x1.25
16 | G006171-000010-01 | \j“\av o 4
. HEA
R ED 17 | GR501-321000-000 Exhaust pipe 1 ®
A
4 - | GR503-321000-000 Exhaust pipe 1 (©)
= ft
- | Grsos-321000-000 | T 1 ©
| 3 14 15 Exhaust pipe
12 Fe M8x60
18 | G005782-008060-00 | o W' \1e” e 2
Jint
19 | 50W-324000 SR 2
Support
?}\ I
° 10 20 | 50W-320003 )i 2
Shim
g
21 | 50W-320002 Rubber shim 4
20 ]
=
o1 22 | 50W-320001 Washer 4
125 M8
oo 23 | G006170-000008-00 | \'\re 2
13 o
0K i
-5 24 | GR501-326000-000 Clamp 1 ®

3-39



K 3-2
Fig.3-2

R4

Exhaust system

CPCD80-RG16 CPCD80-RW14

e

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR801-322000-000 | IH/TaREK 1 CPCD80-RG16
Muffler assy
‘\\/:i: L2} |L\£|‘ N
- | GR803-322000-000 iH 35 A1 1 CPCD80-RW14
Muffler assy
R
2 | R453-320001-000 R iRE 4
Ringlike dampener
<Aty
3 | R453-320002-000 oy 2
Pipe
#pg 10
4 | G000096-000010-00 Washer 10 9
12 M10x25
5 | G005783-010025-00 Bolt M10x25 9
Br s e Aot
6 | GR803-323000-000 AL H 1
Exhaust pipe
#pg 10
7 | G000093-000010-00 Washer 10 1
8 | 80DH-323000 i 1
Plate
H
9 | G000093-000008-00 i}t 8 6
Washer 8
KR M8x20
10 | G005783-008020-00 Bolt M8x20 4
H
11 | G000096-000008-00 fE[l 8 6
Washer 8
UK M8x60
12 | G005782-008060-00 Bolt M8x60 2
IS
13 | 50W-324000 R 2
Support
IR EE M10x1.25
14 | G006171-000010-01 NUt M10x1.25 4

3-40




B 32 HSIRL

Fig.3-2 Exhaust system CPCD80-RG16 CPCD80-RW14

JAcs Yk B 5 e B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
- = it

15 | 80DH-321000 HU . 1 CPCD80-RG16
Exhaust pipe
H

- | GR803-321000-000 . 1 CPCD80-RW14
Exhaust pipe
J/\-/\—

16 | GR501-326000-000 | 12 1 CPCD80-RG16
Clamp
J/\-/\—

- | GRs03-324000-000 | LM 1 CPCD80-RW14
Clamp
Fh

e 17 | 50W-320001 e 2
Washer
i
1 18 | 50W-320002 Rubber shim 4

$h

19 | 50W-320003 i).# 4
Shim
223k X

20 | GR1002-320003-000 LA 1
Support
J/\‘/\T

21 | GR503-324000-000 Hudis 1 CPCD80-RW14
Clamp
125 M8

22 | G006170-000008-00 Nut M8 2

3-41



A 3-3
Fig.3-3

R4

Exhaust system

CPCD100-RG16

CPCD100-RW14

4 5 6 7
P
=
‘)‘ 3 §
1 A

19
c0

f
\

7
AN

o A

& ym‘ BAVAWATAN
o
—

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR1001-322000-000 | IH/7#RER 1
Muffler assy
NNZE= e tn I“fl\ S

- | GR1003-322000-000 i 2 1
Muffler assy

> | GR503-324000-000 | 11 2 CPCD100-RG16
Clamp

= 2t

3 | GR1003-320100-000 L . 1
Exhaust pipe
R

4 | R453-320001-000 ks 4
Ringlike dampener
=

5 | R453-320002-000 . 2
Pipe
i 10

6 | G000096-000010-00 Washer 10 9
12 M10x25

7 | G005783-010025-00 Bolt M10x25 9
i 10

8 | G000093-000010-00 Washer 10 1
B s L e £t

9 | GR803-323000-000 fil < o 1
Exhaust pipe
223k X

10 | GR1002-320003-000 SN 1
Support

11 | 80DH-323000 i 1
Plate
HU

12 | G000093-000008-00 [l 8 6
Washer 8
KR M8x20

13 | G005783-008020-00 Bolt M8x20 4
H

14 | G000096-000008-00 fE[l 8 6
Washer 8

3-42




Kl 3-3 HERSA
Fig.3-3 Exhaust system CPCD100-RG16 CPCD100-RW14
o YrkHs B ot £t BOE F 422
Item Code No. Description Qty | Remarks Or Serial No.
IEEE M10x1.25
15 | G006171-000010-01 |\ oo ™or 4
= ot
16 | 100DH-321000 ﬁi;aist pipe 1 CPCD100-RG16
= ot
- | GR1003-321000-000 ﬁi;aist pipe 1 CPCD100-RW14
1244 M8x60
17 | G005782-008060-00 | o "\ ol 2
Ji
42 6 7 18 | 50W-324000 SUR 2
D Support
W) R
— 19 | 50W-320002 Rubber shim 4
3 =/ 1
= 20 | 50W-320003 By 2
‘)‘ 50” Shim
EZP
2 ND 2N 21 | 50W-320001 [t 4
o I Washer
S 5k M8
ﬂ‘.’ 22 | G006170-000008-00 | "\ /o 2
1
— 15 23 | GRs01-326000-000 | £ 1 CPCD100-RG16
= 5 20 Clamp
S
P
:
E
2
2l
=

3-43



& 3-4

R4

© CcPCD50/60/70-RW28

Exhaust pipe

Fig.3-4 Exhaust system
5 YR HFR o FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR502-324000-000 | AR 1
Muffler assy
23k 7
2 | GRS01-325000-000 | XECH 1
Support
TR
3 4 3 | R453-320001-000 “ﬁw.i 4
Ringlike dampener
R~ 4TS
4 | R453-320002-000 £ 2
Pipe
g 10
5 | G000096-000010-00 | v 1o 9
12 M10x35
. 6 | GO05783-010035-00 | oot '\i10x35 2
B el =
7 | GRs02-322000-000 | FIHUE 1
Exhaust pipe
L 2 M10x25
8 | G005783-010025-00 | o'y 1o oo 7
e 10
S 9 | G000093-000010-00 | \\- o 10 7
J ey
- 1 Fiit
10 | GR502-323000-000 Hudis 2
L Clamp
T8
— ’E'E 11 | GR502-320003-000 | X 1
' + Plate
1 12 | G000096-000008-00 8 8 6
bi Washer 8
EZ P
1o 13 | G000093-000008-00 | 118 6
Washer 8
124 M8x20
14 | GO05783-008020-00 | o\ ol 4
= ot
15 | GR502-321000-001 HU 1

3-44




& 3-4

HAR4

© CcPCD50/60/70-RW28

Fig.3-4 Exhaust system
e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | XS9244-G0O i 1
Hoop
124 M8x60
17 | G005782-008060-00 Bolt M8x60 2
3 4 A
18 | GR502-325000-000 2
Support
e
19 | 50W-320002 Rubber shim 4
?}\ 1.
20 | 50W-320003 ij? 4
Shim
WZRE M8
. 21 | G006170-000008-00 Nut M8 2
EZ P
22 | 50W-320001 i 2
Washer
! 23 | GR502-320004-000 | A 5
Clamp

I
F

f
\-.

| { Lo
<( A A

N
) Gm“lvvv {

3-45



K 3-5
Fig.3-5

R4

Exhaust system

©® cPCD80/100-RW28

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR1002-322000-000 | IH/7aRER 1
Muffler assy
‘\\/:i: L2} |L\£|‘ N

- | GR802-322000-000 i 2 1
Muffler assy
223k X

2 | GR1002-320002-000 e 1
Support
AR

3 | R453-320001-000 R iRE 4
Ringlike dampener
=

4 | R453-320002-000 ) 2
Pipe
#pg 10

5 | G000096-000010-00 Washer 10 1
12 M10x35

6 | G005783-010035-00 Bolt M10x35 2
Br s e Aot

7 | GR1002-323000-000 AL H 1
Exhaust pipe
12 M10x25

8 | G005783-010025-00 Bolt M10x25 7
#pg 10

9 | G000093-000010-00 Washer 10 9

10 | GR502-323000-000 | 1A 2
Clamp

11 | GR1002-320001-000 e 1
Plate
HU

12 | G0O00096-000008-00 [l 8 7
Washer 8
H

13 | G000093-000008-00 fE[l 8 7
Washer 8
KR M8x20

14 | G005783-008020-00 Bolt M8x20 4

3-46




K 3-5
Fig.3-5

HAR4

Exhaust system

©® cPCD80/100-RW28
Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
A CPCD80-RW28
15 | GR802-321000-001 Exhaust pipe 1 —2014.01.01
A CPCD80-RW28
- | GR802-321000-002 Exhaust pipe 1 2014.01.01—
A CPCD100-RW28
- | GR1002-321000-001 | pi et pipe 1 —2014.01.01
A CPCD100-RW28
- | GR1002-321000-002 | £ et pipe 1 2014.01.01—
16 | XS9244-G00 i 1
Clamp
B2 M8x65
17 | G005782-008065-00 Bolt M8x65 3
IS
18 | GR502-325000-000 SR 2
Support
e
19 | 50W-320002 Rubber shim 6
?}\ I
20 | 50W-320003 2A 7
Shim
Hy
21 | 50W-320001 2 3
Washer
2 M8
22 | G006170-000008-00 Nut M8 3
oy ilst
23 | GR1002-320003-000 ik 1 —2014.01.01
Support
T in
- | GR1002-320003-001 ey 1 2014.01.01—
Support
124 M10x30
24 | G005783-010030-00 Bolt M10x30

3-47



K 3-6
Fig.3-6

R4

Exhaust system

CPCD80-RG17

.22 “i“
(13

ca 2 19

16

'( 14
fffff(fs 15

U

A Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR803-322000-000 | iH/7wFEMK 1
Muffler assy
AR $
2 | R453-320001-000 “ﬁw.i 4
Ringlike dampener
AL
3 | R453-320002-000 i 2
Pipe
#JE 10
4 | G0O00096-000010-00 Washer 10 9
12 H: M10x25
5 | G005783-010025-00 Bolt M10x25 9
P fo e ft
6 | GR803-323000-000 AL T H 1
Exhaust pipe
#JE 10
7 | G000093-000010-00 Washer 10 11
8 | 80DH-323000 s 1
Plate
[ 8
9 | G000093-000008-00 Washer 8 7
12 FE M8x20
10 | G005783-008020-00 Bolt M8x20 4
Fh
11 | GO00096-000008-00 8 8 6
Washer 8
12 Fe M8x60
12 | G005782-008060-00 Bolt M8x60 2
Jint
13 | 50W-324000 SR 2
Support
$h
14 | 100DHB-320001 i).# 1
Shim
- =
15 | GR805-321000-000 | I UH 1

Exhaust pipe

3-48




K 3-6
Fig.3-6

HAR4

Exhaust system

CPCD80-RG17

Y N “i“
e

e S NE

ca 2 19

A Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
16 | G005783-012050-00 BREE M12x50 3
Bolt M12x50
HJE 12
17 | G000093-000012-00 Washer 12 3
I EEM12
18 | G006170-000012-00 Nut M12 3
19 | GR503-324000-000 | (¥ 3
Clamp
125 M8
20 | G006170-000008-00 Nut M8 2
Fh
21 | 50W-320001 Ll 1
Washer
$h
22 | 50W-320003 i).# 2
Shim
i
23 | 50W-320002 Rubber shim 2
223k X
24 | GR1002-320003-000 LA 1
Support

18 A -
& 14

E 1
((/([((("* 15

™
16 "

3-49



K 3-7

R4

CPCD100-RG17

Fig.3-7 Exhaust system
Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR1003-322000-000 | M7 1
Muffler assy
> | GR503-324000-000 | 11 3
Clamp
= 2t
3 | GR1003-320100-000 e . 1
Exhaust pipe
AR
4 | R453-320001-000 ks 4
Ringlike dampener
N
5 | R453-320002-000 oy 2
Pipe
#pg 10
3 6 | G000096-000010-00 Washer 10 9
12 M10x25
5 7 | G005783-010025-00 Bolt M10x25 9
#pg 10
1 8 | G000093-000010-00 Washer 10 1
BT s L e £t
9 | GR803-323000-000 AL o 1
Exhaust pipe
223k X
10 | GR1002-320003-000 N 1
Support
11 | 80DH-323000 L 1
Plate
H
12 | G000093-000008-00 fE[l 8 7
Washer 8
UK M8x20
13 | G005783-008020-00 Bolt M8x20 4
H
14 | G0O00096-000008-00 fE[l 8 6
Washer 8
2Rk M12
15 | G006170-000012-00 Nut M12 3

3-50




3-7 KRE
E ;F"E W?Qfﬁ CPCD100-RG17
Fig.3-7 Exhaust system
A= Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
$h
16 | 100DHB-320001 T 1
Gasket
12 FE M8x60
17 | G005782-008060-00 Bolt M8x60 2
Jin
18 | 50W-324000 SR 2
Support
12 H: M12x50
19 | G005783-012050-00 Bolt M12x50 3
HJE 12
20 | G000093-000012-00 Washer 12 3
- = it
3 21 | GR1005-321000-000 HU . 1
Exhaust pipe
i
5 22 | 50W-320002 Rubber shim 4
$h
23 | 50W-320003 i).# 4
1 Shim
Fh P
24 | 50W-320001 e 2
Washer
125 M8
25 | G006170-000008-00 Nut M8 2

3-51



Kl 3-8

R4

® cPCD50/60/70-RG24

Fig.3-8 Exhaust system
A=) YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
NNZE= = s ] I“fl\ .
1 | GR501-324000-001 | TR 1
5 6 7 8 Muffler assy
J/\‘/\T
2 GR503-324000-000 Hoi 2
Clamp
= R
3 | GR503-320100-000 | FUBE 1
Exhaust pipe
. e e R
YIRED 4 | GR501-325000-000 | XX 1
Support
4 IR
5 | R453-320001-000 @%.i 1
Ringlike dampener
< ALS
| 3 14 15 6 | R453-320002-000 £ 2
Pipe
#JE 10
7 G000093-000010-00 Washer 10 4
18 14 8 | G005783-010035-00 | A M10x35 2
< 0 7 /7 Bolt M10x35
B f e =
9 | GRs01-322000-001 | B U 1
Exhaust pipe
124 M10x25
10 | G005783-010025-00 Bolt M10X25 7
#JE 10
11 | G000096-000010-00 Washer 10 9
12 | GR501-323000-000 I 7
Plate
P
13 | G000096-000008-00 e 8 7
Washer 8
P
14 | G000093-000008-00 e 8 6
Washer 8
1244 M8x20
15 | G005783-008020-00 Bolt M8x20 4

3-52




Kl 3-8

HAR4

® cPCD50/60/70-RG24

Fig.3-8 Exhaust system
e Ykig A 4§ FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
BEREM10
L 16 | G006171-000010-01 | ' " 11 3
= et
17 | GRS04-321000-000 | T UE 1
Exhaust pipe
1244 M8x60
18 | G005782-008060-00 | o\ \ie” e 2
- ° s
YIRD 19 | 50W-324000 SR 2
Support
4 -
20 | 50W-320003 ij? 3
Shim
14 15 . i)
] 3 21 | 50W-320002 Rubber shim 6
EZ P
22 | 50W-320001 g 6
Washer
18 14 23 | G006170-000008-00 BREE M8 2
S 0 7 /7 Nut M8
J/\‘/\T
24 | GR501-326000-000 | 1 1
Clamp
?}\ 1.
25 | 50CDA-320001 ij? 1
Shim

3-53



A 3-9
Fig.3-9

R4

Exhaust system

CPCD80-RG25

Fe YrkHis B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR803-322000-000 | /TR 1
Muffler assy
R
2 | R453-320001-000 R iRE 4
Ringlike dampener
AL
3 | R453-320002-000 oy 2
Pipe
#pg 10
4 | G000096-000010-00 Washer 10 9
12 M10x25
5 | G005783-010025-00 Bolt M10x25 9
BT s e £t
6 | GR803-323000-000 AL = 1
Exhaust pipe
#pg 10
7 | G000093-000010-00 Washer 10 1
8 | 80DH-323000 i 1
Plate
i 8
9 | G000093-000008-00 Washer 8 7
KR M8x20
10 | G005783-008020-00 Bolt M8x20 4
HU
11 | G000096-000008-00 fE[l 8 6
Washer
K2 M8x60
12 | G005782-008060-00 Bolt M8x60 2
IS
13 | 50W-324000 SR 2
Support
g 12
14 | G000096-000012-00 Washer 12 4
2Rk M12
15 | G006170-000012-00 Nut M12 4

3-54




A 3-9
Fig.3-9

HAR4

Exhaust system

CPCD80-RG25

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
- = it

16 | GR804-321000-000 | TV 1
Exhaust pipe
Fh

17 | 50W-320001 e 4
Washer
i

18 | 50W-320002 Rubber shim 4
?}\ I

19 | 50W-320003 )i 2
Shim
223k T

20 | GR1002-320003-000 LA 1
Support
J/\-/\—

21 | GR503-324000-000 | J2HE 2
Clamp
125 M8

22 | G006170-000008-00 Nut M8 2

3-55



A 3-10

R4

CPCD100-RG25

Fig.3-10 Exhaust system
Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR1003-322000-000 | M7 1
Muffler assy
> | GR503-324000-000 | 11 3
Clamp
= 2t
3 | GR1003-320100-000 e . 1
Exhaust pipe
AR
4 | R453-320001-000 ks 4
Ringlike dampener
N
D 5 | R453-320002-000 ﬁpﬁe 2
-r)
= ) 10
@/ _ -~ =N
3 = 6 | G000096-000010-00 Washer 10 9
12 M10x25
o 7 | G005783-010025-00 Bolt M10x25 9
#pg 10
| 8 | G000093-000010-00 Washer 10 1
BT s L e £t
9 | GR803-323000-000 AL o 1
Exhaust pipe
223k X
10 | GR1002-320003-000 N 1
Support
11 | 80DH-323000 L 1
5 Plate
H
12 | G000093-000008-00 fE[l 8 7
Washer 8
UK M8x20
13 | G005783-008020-00 Bolt M8x20 4
H
14 | G0O00096-000008-00 fE[l 8 6
Washer 8
g 12
15 | G000093-000012-00 Washer 12 4

3-56




3-10 RRE
l§ HARS CPCD100-RG25
Fig.3-10 Exhaust system
A=) Yk A M= FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
IZHRE M12
16 | G006170-000012-00 | \\''\iis 4
= ft
17 | GR1003-321000-000 | HVE 1
Exhaust pipe
1244 M8x60
18 | G005782-008060-00 | o\ '\io a0 2
Ji
19 | 50W-324000 SR 2
Support
45 67 TR
D=
: 20 | 50W-320002 Rubber shim 4
3 A 21 | 50W-320003 g‘;}i 4
EZP
> 22 | 50W-320001 Vi\/her 2
12 EE M8
! 23 | G006170-000008-00 | ' “\1a 2

e 23 \2

3-57



& 3-11
Fig.3-11

R4

Exhaust system

@ CcPCD50/60/70-RW19A

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR503-323000-000 | iH/7 B 1
Muffler assy

2 | GR503-324000-000 | 27 3
Clamp

= 2t

3 | GR503-320100-000 | T VER 1
Exhaust pipe
AR H

4 | R453-320001-000 w)&.i 4
Ringlike dampener

N

5 | R453-320002-000 i 2
Pipe
#JE 10

6 | G000096-000010-00 Washer 10 9
12 M10%x30

7 | G005783-010030-00 Bolt M10x30 2
2 e

8 | GR501-325000-000 | XX/ 1
Support
BT s L e £t

9 | GRS01-322000-001 | AU 1
Exhaust pipe
12 H: M10x25

10 | G005783-010025-00 Bolt M10x25 3
#JE 10

11 | G0O00093-000010-00 Washer 10 10

12 | GR501-323000-000 I 1
Plate
P

13 | G000096-000008-00 il 8 6
Washer 8
Fh

14 | G000093-000008-00 8 8 6
Washer 8
12 FE M8x20

15 | G005783-008020-00 Bolt M8x20 4

3-58




& 3-11
Fig.3-11

HAR4%

Exhaust system

@ CcPCD50/60/70-RW19A

W

5 Ykig HFR 4§ A EE R

Item Code No. Description Qty | Remarks Or Serial No.
= R A g,

16 | 50DCW19-320002 HEU Ry 1
Shim
= e At

17 | 50DCW19-320001 s 1
Exhaust over
125 M10

18 | G006170-000010-00 | /" \1r's 3
UK

19 | GR501-326000-000 1
Clamp
= it

20 | GR506-321000-001 s 1
Exhaust pipe
Jin

21 | 50W-324000 SR 2
Support
124 M8x60

22 | G005782-008060-00 | o'\ \1e” e 2
EZ

23 | 50W-320003 i).# 3
Shim
i)

24 | 50W-320002 Rubber shim 4
EZ P

25 | 50W-320001 g 4
Washer
BERE M8

26 | G006170-000008-00 | \ "\ re 2

3-59



A 3-12

R4

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S CPQYD50/60/70-RW57

Fig.3-12 Exhaust system
Fe YrkHis B S e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
NNZE= e te I“fl\ S
1 | GR501-324000-001 | /TR 1
Muffler assy
i
5 7 2 | GR503-324000-000 Clamp 2
= 2t
3 | GR503-320100-000 | 1 VBT 1
Exhaust pipe
223k X
4 | GRS01-325000-000 | XHXE 1
Support
R
5 | R453-320001-000 R iRE 4
Ringlike dampener
4 =
6 | R453-320002-000 . 2
1 Pipe
#pg 10
7 | G000093-000010-00 Washer 10 1
12 M10x35
. 8 | G005783-010035-00 Bolt M10x35 2
BT s L e £t
o | GR501-322000-001 | MU 1
Exhaust pipe
12 M10x25
10 | G005783-010025-00 Bolt M10x25 7
#pg 10
11 | G000096-000010-00 Washer 10 9
12 | GR501-323000-000 e 1
Plate
HU
13 | G000096-000008-00 [l 8 6
Washer 8
H
14 | G000093-000008-00 fE[l 8 6
Washer 8
KR M8x20
15 | G005783-008020-00 Bolt M8x20 4

3-60




3-12 KRE
59_3_12 ﬁg‘éﬁt system ® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S CPQYD50/60/70-RW57
5 YL B Kt BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
BRIEE R
16 | GR505-320100-G0O Spherical cushion block 2
Hes 8
5 ¢ 7 17 | GR515-321000-000 | o e 1 ®
Hes 8
- | GR505-321000-000 Exhaust pipe 1 ©
Hes 8
- | GR515-321000-001 Exhaust pipe 1 Q)
TR
18 | R453-320003-000 i 6
Shim
4 I} M8x60
! 19 | G005782-008060-00 | o\ '\1e o 2
Jint
20 | 50W-324000 SR 2
Support
F
21 | 50W-320003 i).# 2
S Shim
g
22 | 50W-320002 Rubber shim 4
TR
23 | 50W-320001 e 4
Washer
125 M8
24 | G006170-000008-00 | "\ /o 2
25 | GR501-326000-000 | JCHE 1
Clamp

3-61



A 3-13
Fig.3-13

R4

Exhaust system

CPCD80-RG36

»4
A
U

S

©

/—(
AN

o
O

ER
12

4y 0],
V8

23 18
oo -"(((((((;@3
cl 17 , F
9 19 16 .

Exhaust pipe

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR803-322000-000 | iH/7wFEMK 1
Muffler assy
AR $
2 | R453-320001-000 et 2
Ringlike dampener
N
3 | R453-320002-000 i 2
Pipe
#JE10
4 | G0O00096-000010-00 Washer 10 7
12 H:M10x25
; 5 | G005783-010025-00 Bolt M10x25 9
BT s e £t
6 | GR803-323000-000 AL T H 1
Exhaust pipe
#JE10
7 | G000093-000010-00 Washer 10 9
& 8 | 80DH-323000 I 1
Plate
11 S
9 | G000093-000008-00 8 4
Washer
13 IZ#EM8%20
10 | G005783-008020-00 Bolt M8x20 2
1\ JE8
s 11 | GO00096-000008-00 Washer 8 4
12 FEM8x60
12 | G005782-008060-00 Bolt M8x60 2
Jint
13 | 50W-324000 SR 2
Support
223k X
14 | GR1002-320003-000 LA 1
Support
S fets
15 | GR806-321000-000 | I UH 1

3-62




A 3-13
Fig.3-13

HAR4

Exhaust system

CPCD80-RG36

»4
A
U

S

©

/—(
AN

o
O

3
ce

cl

S

19

\
16 v'

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
12 H: M14x45
16 | G005783-014050-00 Bolt M14x45 3
5 14
17 | G000093-000014-00 Washer 14 3
5 14
18 | G006170-000014-00 Washer 14 3
19 | GR503-324000-000 | (¥ 3
Clamp
125 M8
; 20 | G006170-000008-00 Nut M8 2
Fh
21 | 50W-320001 Ll 4
Washer
$h
22 | 50W-320003 i).# 4
Shim
i
23 | 50W-320002 Rubber shim 4
11
13
15

3-63



B 3-14 HASRE

Fig.3-14 Exhaust system CPCD100-RG36

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR1003-322000-000 | M7 1
Muffler assy
J/\‘/‘T
2 | GR503-324000-000 i 3
7 Clamp
= 2t
8 3 | GR1003-320100-000 e . 1
Exhaust pipe
6 R
4 | R453-320001-000 ks 4
45 6 7 g Ringlike dampener
N
- 10 5 | R453-320002-000 oy 2
~ 1112 13 Plpe
3 = P 6 | G000096-000010-00 7
V‘)‘ g Washer 10
D2 12 M10x25
P !l ,:\| = 7 | G005783-010025-00 Bolt M10x25 9
E3 N P oy
g S j: 10

14 8 | G000093-000010-00

Washer 10

.
|,\
[{e]}

~— Fog > 3 [ St
K= 20| /e TR
e 21| 8 < 15 9 | GR803-323000-000 Exhaust pipe 1
s> :.(PA%’ el K
g 22 5 Ehat 15 10 | GR1002-320003-000 | X¥<x 1
— % . Support
~ & 0 vl ;s
N i 1 ’(((( 11 | 80DH-323000 gg‘e 1
P
12 23 \2 17 12 | G000093-000008-00 | /I8 4
Washer 8
12 FE M8x20
13 | G005783-008020-00 | o\ rol o 2
P
14 | G000096-000008-00 | 118 4
Washer 8
Hpg 14
15 | G000093-000014-00 | 12"’ o, 3

3-64



3-14 RRE
E HARS CPCD100-RG36
Fig.3-14 Exhaust system
Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
HJE 14
16 | G006170-000014-00 Washer 14 3
- = it
17 | GR1003-321000-000 | AU 1
7 Exhaust pipe
K2 M8x60
8 18 | G005782-008060-00 Bolt M8x60 2
6 P
19 | 50W-324000 R 2
45 6 7/ 9 Support
R
- 10 20 | 50W-320002 it 4
U Rubber shim
% 1112 13 g
3t 21 | 50W-320003 o 4
Shim
]
) 22 | 50wW-320001 Washer 4
2 M8
! 23 | G006170-000008-00 Nut M8 2
12 M14x45
24 | G005783-014045-00 Bolt M14x45 3

3-65



B 3-15 HASRE

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fig.3-15 Exhaust system
e Yy ZFR J§TN HEEEH E R
Item Code No. Description Qty | Remarks Or Serial No.
NNZE= e te I“fl\ S
1 | GR709-323000-000 | M7 HRRMK 1
Muffler assy
o4
s ¢ 7 8 i 2 | GR503-324000-000 Clamp 3
1 3 | GR503-320100-000 | TFUBH 1
Exhaust pipe
23k S
7 4 | GR501-325000-000 | XXX 1
Support
T 2R
4 5 | R453-320001-000 Ring like dampener 4
2 6 | R453-320002-000 ;,7;. = 2
i > 12 13 14 15 ?}'\ n
=
7 | GO0009E-000010-00 |\ 9
' 1242 M10x30
5 8 | G005783-010030-00 | o \io o o0 2 —2014.4.1
> 10 1 i i i 12 M10x35 .
G005783-010035-00 | o\ 1o o o 2 2014.4.1
P o e gt
9 | GRS01-322000-001 | M U 1
19 Exhaust pipe
20 i i K M10x25
) 10 | G005783-010025-00 | 1o oo 7
21 48 10
5 11 | G000093-000010-00 | \\o o 7
2 -
ce 12 | GR501-323000-000 | 1
Plate
EZ P
13 | G000096-000008-00 | 118 4
Washer 8
EZ P
14 | G000093-000008-00 | -8 4
Washer 8

3-66




B 3-15 HAR4A

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fig.3-15 Exhaust system
JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
12 FE M8x20
15 | G005783-008020-01 Bolt M8x20 2
HE
5 ¢ 7 8 i 16 | GR709-321000-001 Exhaust pipe 1
12 FE M8x60
11 - - 5
17 | G005782-008060-00 Bolt M8x60 2
Jint
; 18 | 50W-324000 SR 2
Support
)t
4 19 | 50W-320003 Shim 4
]
2 20 | 50W-320002 Ffgedte 4
12 13 14 15 Rubber shim
1 2 o
21 | 50W-320001 e 2
Washer
’ 22 | G006170-000008-00 B} M8 2
17 Nut M8
- 10 11
19
20
cl z
13 5
ee

3-67



K 3-16
Fig.3-16

R4

Exhaust system

® cPCD50/60/70-RG41

131415

JAcs Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR713-322000-000 | iH/7 B 1
Muffler assy

2 | GR503-324000-000 | & 2
Clamp
2 T

3 | GR501-325000-000 | XX 1
Support
AR $

4 | R453-320001-000 ”ﬁﬁ.%i. 4
Ring like dampener

N

5 | R453-320002-000 £ 2
Pipe
#pg 10

6 | G000096-000010-00 Washer 10 9
12 M10%x30

7 | G005783-010030-00 Bolt M10x30 2
P fo e ft

8 | GR713-323000-000 | FHALHFUE 1
Exhaust pipe
12 H: M10%x25

9 | G005783-010025-00 Bolt M10x25 7
#pg 10

10 | GO00093-000010-00 Washer 10 7

11 | GR502-320003-000 I 1
Plate
12 M8x60

12 | G005782-008060-00 Bolt M8x60 2
P

13 | G000096-000008-00 e 8 4
Washer 8
Fh

14 | G000093-000008-00 8 8 8
Washer 8
12 M8x20

15 | G005783-008020-00 Bolt M8x20 4

3-68




K 3-16
Fig.3-16

HAR4

Exhaust system

® cPCD50/60/70-RG41

131415

JAcs Yk B ATy B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
i

16 | 50W-320002 Rubber shim 4
$h

17 | 50W-320003 i).# 4
Shim
Fh

18 | 50W-320001 2/t 2
Washer
12 EE M8

19 | G006170-000008-00 Nut M8 2
3 $h

20 | GR713-320002-G00 /%%'ﬂ Sk 1
Shim

Jint

21 | GR502-325000-000 SR 2

Support
- = it

22 | GR713-324000-000 | TFVH 1
Exhaust pipe
12 M8x35

23 | G005783-008035-00 Bolt M8x35 4

3-69



B 3-17 HESRE

Fig.3-17 Exhaust system

© cPCD50/60/70-RW41 () CPCD80/100-RW41

4 56 7

(que

(e

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR502-324000-000 | iH/ B 1
Muffler assy
- | GR802-322000-000 | MHIEARELK 1 8t
Muffler assy
NNZE= == ] I“fl\ .
- | GR1002-322000-000 | /A B 1 10t
Muffler assy
2 | GR503-324000-000 | & 2
Clamp
e
3 | GR501-325000-000 Support 1 ©
e
GR1002-320002-000 Support 1 Q
T HE
131415 | 4 | R453-320001-000 | IR 4
1o Ring like dampener
& <AL
5 | R453-320002-000 i 2
Pipe
) 10
6 | G00009E-000010-00 |\ 9
24 M10x35
7 | G005783-010035-00 | o \ie o o 2
A
8 | GR502-322000-000 Exhaust pipe 1 (@)
A
GR1002-323000-000 | &~ vipe 1 (@)
24 M10x25
9 | G005783-010025-00 | o \ioo s 7
) 10
10 | G000093-000010-00 | \» o 7
HERR
11 | GR502-320003-000 Dlate 1 (@)

3-70




B 3-17 HSR4A

Fig.3-17 Exhaust system

4 56 7

(que

(e

© cPCD50/60/70-RW41 () CPCD80/100-RW41
5 Yk LA g BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
AR
- | GR1002-320001-000 | o 1 (@)
124 M8x60
12 | GO05782-008060-00 | o 1o 2
TR
13 | G000096-000008-00 | FFél8 6
Washer 8
P
14 | G000093-000008-00 | 18 6
Washer 8
124 M8x20
15 | GO05783-008020-00 | o 1o o 4
L i
16 | 50W-320002 Rubber shim 4
F
131415 | 17 | 50W-320003 £l 4
1o Shim
4 R
18 | 50W-320001 e 2
Washer
12 EE M8
19 | GO06170-000008-00 |\ “ 1o 2
Jin
20 | GR502-325000-000 SR 2
Support
Hes 8
21 | GR710-321000-000 Exhaust pipe 1 ©
= ft
- | Greo7-321000-000 | HF U 1 8t
Exhaust pipe
= ft
- | GrR1007-321000-000 | HF U 1 10t
Exhaust pipe
s = 45
22 | GR710-320001-Goo | TF VHHIT 1
Shim
Hpg 12
23 | G000093-000012-00 | \\ o " 3

3-71



B 3-17 HESRE

Fig.3-17 Exhaust system

© cPCD50/60/70-RW41 () CPCD80/100-RW41

\«((((((((((((

(e

il

I

131415

o

Fes Yok B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
BERF M12x1.25 3

24 | G006171-000012-01

Nut M12x1.25

3-72




K 3-18
Fig.3-18

HAR4

Exhaust system

(T CPYD50/60/70-RW24

M

cl 222324

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

12 M8x25

1 | G005783-008025-00 Bolt M8x25 2
P

2 | G000093-000008-00 il 8 4
Washer 8
Fh

3 | G000096-000008-00 e 8 4
Washer 8

Ty

4 | GR512-324000-000 LA 1
Exhaust pipe
iy

5 | GR512-320003-000 S 1
Bracket

6 | GR512-322000-Goo | M/t lk 1
Muffler assy
12 FE M8x60

7 | G005782-008060-00 Bolt M8x60 2
gy 329 P Jint

8 | GR512-320001-000 | - CHEFLARE /SR 1
Left bracket
$h

9 | 50wW-320003 i).# 4
Shim
B

10 | 50W-320002 Rubber shim 4
Fh

11 | 50W-320001 i 2
Washer
125 M8

12 | G006170-000008-00 NUt M8 2
12 M10x20

13 | G005783-010020-00 Bolt M10x20 4
#JE 10

14 | G000093-000010-00 Washer 10 4
#JE 10

15 | G000095-000010-00 Washer 10 4

3-73




K 3-18
Fig.3-18

R4

Exhaust system

(T) CPYD50/60/70-RW24

M

cl 222324

75 YR A o o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
EE T E e
16 | GR512-320002-000 | _/CHEHAREAISCR 1
Right bracket
17 | R450-323000-000 o 2
Clamp
- = it
18 | GRs12-321000-000 | HVE 1
Exhaust pipe
- = 3 et
19 | GR512-325000-000 | HTURET 1
Exhaust pipe
e fE L M S fts
20 | GR512-323000-000 | — Lf&m&?'? , 1
Three-way catalytic intake pipe
1EEE M12
21 | G006170-000012-00 NUt M12 4
#pE 12
22 | G000095-000012-00 Washer 12 4
#pE 12
23 | G000093-000012-00 Washer 12 4
12 M12x40
24 | G005783-012040-00 Bolt M12x40 4

3-74




& 4-1
Fig.4-1

REAARG

Cooling system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

Fe Yok B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
frram o s s
1 | GRS01-330001-000 | ALK 1
Rubber pipe for inlet
N 22 X Jii 55
2 | Q672-55-G00 Clamp 55 2
3 | GR501-331000-000 | I PUELRUL 1
Fan shroud assy
FERHAR
4 | GR501-330003-000 Right connector bracket 1
i 12
5 | G0097P1-000012-00 Washer 12 4
i 12
6 | G000093-000012-00 Washer 12 4
124 M12x30
7 | G005783-012030-00 Bolt M12x30 4
HBE MRl
8 | 80DH-332000 2 1 —2014.1.1
Radiator assy
AR b B
- | GA701-331000-000 fﬂﬁ““%&‘“ }Jk 1 2014.1.1—
Radiator assembly
Ha4ii  8-12
9 | BK&GDO Clamp ¢ 8-12 2
Irs s 2A
10 | GRs01-330005: w00 | KH (HEE 08 1
Rubber pipe
H
11 | G0097P1-000008-00 fE[l 8 2
Washer 8
HU
12 | G000093-000008-00 21l 8 2
Washer 8
13 | N163-330100-Goo | WMAKHT 2171040K01
Expansion water box
B2FE M10><65
14 | G005782-010065-00 Bolt M10><65 6

3-75



& 4-1
Fig.4-1

REAARG

Cooling system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | GR501-330004-000 JEIERR 1
Left connector bracket
B2 M10>< 25
17 | G005783-010025-00 Bolt M10><25 2
#pg 10
18 | G0097P1-000010-00 Washer 10 8
#pg 10
19 | G000093-000010-00 Washer 10 8
fox 75 2L
20 | GRE01-330002-000 | AT 1
Rubber pipe for outlet
N 22 i 58
21 | Q672-58-G00 Clamp 58 2
2Rk M10
22 | G006170-000010-00 Nut M10 8

3-76




Bl42 RBHRGE
Fig.4-2 Cooling system

CPCD80/100-RG16 () CPCD80/100-RG17

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
N 22 X Jii 55
1 | Q672-55-G00 Clamp 55 2
IKAEHE K
2 | 80DH-330001 Rubber pipe for inlet 1
IKAEHE K
- | 100DHB-330001 Rubber pipe for inlet 1 ®
WU 22 XA i 52
3 | Q672-52-G00 Clamp 52 2
NSy
4 | GR1001-331000-000 | - ‘. *° o assy 1
- | GR1005-331000-000 | ¥ PAUELEMR 1 ®
Fan shroud assy
s B
5 | 80DH-332000 jﬁﬁ““.gﬁ‘“ A 1 —2014.01.01
Radiator assy
EHEE Bk
- | GA701-331000-000 fﬂﬁ““%ﬁ‘“ i 1 2014.01.01—
Radiator assy
KA LR
6 | GR1001-330002-000 Right connector bracket 1
i 12
7 | G0097P1-000012-00 Washer 12 4
B2 M12><25
8 | G005783-012025-00 Bolt M12>25 4
9 | GR1001-330005-W00 e 1
Rubber pipe
- | GR1005-330002-W00 e 1 ®
Rubber pipe
4 ¢ 8-12
10 | BK8-G00 Clamp & 8-12 2
11 | N163330100-Goo | WMAH 2171040K01
Expansion water box

3-77




Bl42 RBHRGA
Fig.4-2 Cooling system

CPCD80/100-RG16 () CPCD80/100-RG17

Rubber pipe for outle

75 Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
12 M6><16
12 | G005783-006016-00 Bolt M6>16 2
Hy
13 | G000093-000006-00 2fl 6 2
Washer 6
124 M10><35
14 | G005783-010035-00 Bolt M10><35 4
fite 20}
15 | GR1001-330001-000 | /ZAMHZEHR 1
Left connector bracket
12 M10%x65
16 | G005782-010065-00 Bolt M10x65 4
AE
17 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
#pg 10
18 | G0097P1-000010-00 Washer 10 8
#pg 10
19 | G000093-000010-00 Washer 10 8
12+ M10
20 | G006170-000010-00 Nut M10 8
KA K
21 | 80DH-330002 Rubber pipe for outlet !
4 75 AL
- | GR1005-330001-000 | AHHHAKHE 1 ®

3-78




A 4-3
Fig.4-3

BHIRSE 2013.09—

Cooling system 2013.09—

© CcPCD50/60/70-RW28

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
bidll S sy N i
1 | GR802-330008-Goo | | ¥ i 92 6 BB
T-clamp 92 Supply by engine
2 | GRs02-330001-001 | HEE . 1
Connector pipe
KU 22 X34 32
3 | Q672-32-G0O0 Clamp 32 2
4 | GR802-330008-000 7 1
Connector
5 | GR802-330009-000 2k 1
Connector
# P 20
6 | J0O00982-000020-00 Washer 20 1
7 o
7 | GRs02-330010-001 | MAKEE 1
Rubber pipe
WU 22 X FR i 65
8 | Q672-65-G00 Clamp 65 1
9 | GR502-330009-000 | AHIAE 1
Clamp
P
10 | GO00096-000008-00 e 8 1
Washer 8
12 M8>< 15
11 | G005783-008015-00 Bolt M8x15 1
U oK A
12 | GR502-330004-001 jﬁﬁ““%ﬁﬂf’?}( = 1
Rubber pipe for outlet
KU 22 X3 60
13 | Q672-60-G00 Clamp 60 3
Fh Be I
14 | GR502-330005-001 Rl 250 1
Left support
HuJE 12
15 | G000093-000012-00 Washer 12 4

3-79



A 4-3
Fig.4-3

BHRSE 2013.09—

Cooling system 2013.09—

© CcPCD50/60/70-RW28

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
BEAE M12><30
16 | G005783-012030-00 Bolt M12x30 4
B REM10
17 | G006170-000010-00 Nut M10 6
i 10
18 | G000093-000010-00 Washer 10 13
i 10
19 | G0097P1-000010-00 Washer 10 12
22 phik
20 | GR501-330200-000 ’ﬁ{q].i 12
Cushion
H2FE M10>< 65
21 | G005782-010065-00 Bolt M10x68 6
E RSN
22 | GR502-330008-000 Cover bracket 2
B2 M10><20
23 | G005783-010020-00 Bolt M10x20 5
s E B
24 | GR502-331000-002 R 57 DU B 1
Fan shroud assy
oL P21z
25 | GR502-330006-001 ﬁ““gﬁg}:ﬁ 1
Right support
26 | GR502-330002-001 s . 1
Connector pipe
farany P irasy
27 | GR02-330007-000 | AKTHLHE 1
Clamp
LKA
28 | GR502-330003-001 ﬁﬁm%ﬁ‘&?ﬁ B 1
Rubber pipe for inlet
N 22 XA i 16
29 | Q672-16-G00 Clamp 16 4
ol B AL (D 4%
30 | GR502-330008:Woo | /A (A1E®10) 2
Rubber pipe(exradius ® 10)

3-80




A 4-3
Fig.4-3

AHRSG 2013.09—
Cooling system 2013.09—

© CcPCD50/60/70-RW28

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
BEAE M10><120
31 | G005782-010120-00 Bolt M10x120 4
W X s
32 | GR802-330100-G01 Fjﬁhﬁ 1
R
33 | GR502-330011-000 PSR 1
Shim
Tk > ShH A
34 | SP9078-G00 PSR 1 BApU
Shim Supply by engine

3-81



Bl 44 RHRG
Fig.4-4 Cooling system

©® cPCD80/100-RW28

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | c161-310100-G00 | T /B R 92 2
T-clamp 92
|J faray
2 | GR802-330008-G00 T AR 92 4
T-clamp 92
47 I
3 | GR802-330006-001 7J<.;rﬁz’5}:71< 1
Right support
(2} \/‘\ (=} 3 '\_L‘ S
4 | GRE02.331000.002 | ECAERA BTG | |
Fan shroud assy
ey
5 | X700-330023-000 Téﬂ(iﬁ 1
Wind sponge
e—
6 | GR802-330019-000 Téﬂ(iﬁ 2
Wind sponge
JNFRE IR A M10><100
7 | G005789-010100-00 Bolt M10x100 4
St - Lt
8 | GR802-330003-001 | AMILKE 1
Rubber pipe for inlet
N 22 XA Jii 58
9 | Q672-58-G00 Clamp 58 2
RN 22 X4l 38
10 | Q672-38-G00 Clamp 38 3
T 75 s
11 | GR802-330014-000 | MAHIE I 1
S Rubber pipe |
PR T ¢10X 018
12 | GR802-330016-W00 Rubber pipe I ¢ 10X 18 1
WU 22 A 19
13 | Q672-19-G0O Clamp 19 4
14 | GR802-332000-000 KL . 1
Connector pipe
BRS¢ 10X ¢ 18
15 | GR8O2-330017-W00 | o e pipell $10X ¢ 18 1

3-82




& 4-4
Fig.4-4

REAARG

Cooling system

©® cPCD80/100-RW28

37 38

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh
16 | GO097P1-000006-00 1 6 1
Washer 6
Fh
17 | G0O00093-000006-00 8 6 1
Washer 6
B2 M6><20
18 | G005783-006020-00 Bolt M6><20 1
Jint
19 | GR802-330018-000 SR 1
Support
s Jin
20 | GR802-330005-001 AR SR . 1
Left connection board
A
21 | GR501-330200-000 ’ﬁ{qj.i 12
Cushion
12 #: M10><65
22 | G005782-010065-00 Bolt M10><65 6
VA B g3 o
23 | GR802-330007-G00 EP.{( A . 2
Pipe for Connection
24 | SP9078-G00 Spacer 1
W X s
25 | GR802-330100-G01 Fjﬂﬁj 1
AN
26 | GR802-330001-001 Stainless steel pipe 1
27 | GR802-330008-000 7 1
Connector
28 | GR802-330009-000 eI 1
Connector
#4520
29 | J000982-000020-00 Washer 20 1
RN 22 X FR i 35
30 | Q672-35-G00 Clamp 35 1

3-83



& 4-4
Fig.4-4

REAARG

Cooling system

©® cPCD80/100-RW28

37 38

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

T 75 s

31 | GR802-330015-000 | WAL 1
Rubber pipe I

32 | GR802-330002-001 i . 1
Connector pipe
B2 M10><20

33 | G005783-010020-00 Bolt M10x20 2

ETRSYDY

34 | GR802-330200-000 HURL LA 1
Clamp
#pg 10

35 | G0097P1-000010-00 Washer 10 8
#pg 10

36 | G000093-000010-00 Washer 10 8
IKAR K

37 | GR802-330004-001 Rubber pipe for outlet !
N 22 X i 65

38 | Q672-65-G00 Clamp 65 2
2Rk M10

39 | G006170-000010-00 Nut M10 6
B2 M12><30

40 | G005783-012030-00 Bolt M12x30 4
i 12

41 | G000093-000012-00 Washer 12 4

3-84




& 4-5
Fig.4-5

REAARG

Cooling system

® cPCD50/60/70-RG24

Fes Yok B S A§-is AV B A
Item Code No. Description Qty | Remarks Or Serial No.
WU 22 X Fit 55
1 | Q672-55-G00 Clamp 55 2
Pox 75 AL
2 | GR504-330004-000 | AHKEE] 1
Rubberpipe for outlet
RN 22 A4 60
3 | Q672-60-G00 Clamp 60 2
B2 M10><30
4 | G005783-010030-00 Bolt M10><30 4
frram i s s
5 | GR504-330001-000 | AHULKECH 1
Rubber pipe for inlet
FEHAR
6 | GRS501-330003-000 Right connection board 1
i 12
7 | G0097P1-000012-00 Washer 12 4
i 12
8 | G000093-000012-00 Washer 12 4
B2 M12><30
9 | G005783-012030-00 Bolt M12><30 4
s K
10 | 50Vv-332000 %&““%‘“ A 1 —2014.01.01
Radiator assy
E RS SRk
- | GR504-331000-000 fﬂﬁ““%‘“ i 1 2014.01.01—
Radiator assy
WU 22 XA 16
11 | Q672-16-G00 Clamp 16 2
Irs s A
12 | GRs01-330005: w00 | KH (NEE8) 1
Rubber pipe
B2 M6><16
13 | G005783-006016-00 Bolt M6><16 1
H
14 | G000093-000006-00 fE[E 6 1
Washer 6

3-85



& 4-5
Fig.4-5

REAARG

Cooling system

® cPCD50/60/70-RG24

Fan shroud assy

Fes Yok B S A AV B A
Item Code No. Description Qty | Remarks Or Serial No.
15 | N163-330100-Goo | WHUKA 2171040K01
Expansion water box
B2RE M10
16 | G006170-000010-00 Nut M10 8
i 10
17 | G0097P1-000010-00 Washer 10 8
i 10
18 | G000093-000010-00 Washer 10 8
22 phik
19 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
20 | GR501-330004-000 JEIERRI . 1
Left connection board
12 M10><65
21 | G005782-010065-00 Bolt M10><65 4
22 | GR504-330003-000 A B 1

3-86




K 4-6
Fig.4-6

REAARG

Cooling system

© cPCD50/60/70-RW14 ) CPCD80/100-RW14 (U CPCD50/60/70-RW14B @ CPCD50/60/70-RW41
© cPCD80/100-RW41
g Yk B Ko BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.

IKHHE K

1 | GR503-330002-000 Rubber pipe for inlet L OO0
IR KR

- | S50DHW14-330001 Rubber pipe for inlet 1 B0
RN 22 X B i 52

2 | Q672-52-G00 Clamp 52 2
AN =S98

3 | GR503-331000-000 Fan shroud assy 1 OO
AN =S98

- | 80DHW14-331000 Fan shroud assy 1 ® 0
A AR

4 | GR501-330003-000 Right connector bracket 1 @00
A1 TKFR 222 HR

- | GR1001-330002-000 Right bracket 1 (DIO)
B 12

5 | GO097P1-000012-00 |\ - 4
B 12

6 | G000093-000012-00 |\ 2 ) 4
24 M12x30

7 | G005783-012030-01 | poi\i15 a0 4

Hhae

8 | 80DH-332000 R B 1 —2014.01.01
Radiator assy
B e b

- | GA701-331000-000 FRFEC G 1 2014.01.01—
Radiator assy
Hudii ¢ 8-12

9 | BK8-G0O Clamp & 8.12 2

10 | GR503-330003-W00 e 1 ©IGE)
Rubber pipe

- | GR803-330001-W00 e 1 (DIO)
Rubber pipe

3-87



K 4-6
Fig.4-6

REAARG

Cooling system

© cPCD50/60/70-RW14 ) CPCD80/100-RW14 (O CPCD50/60/70-RW14B @ CPCD50/60/70-RW41
© cPCD80/100-RW41

Fe Yk B S B FE G AR
Item Code No. Description Qty | Remarks Or Serial No.

B2 M6><16

11 | G005783-006016-00 Bolt M6>16 2
Hy

12 | G000093-000006-00 e 6 2
Washer 6

13 | N163-330100-Gop | WMAKHT 2171040K01
Expansion water box
12 M10%x65

14 | G005782-010065-00 Bolt M10x65 6
AE

15 | GR501-330200-000 it 12
Cushion
JrEHAR

16 | GR501-330004-000 Left connector bracket 1 ©00O
T IKH 22 HE MR

- | GR1001-330001-000 | /o' o o 1 (DIO)
12 M10%x25

17 | G005783-010025-00 Bolt M10x25 2
#pg 10

18 | G0097P1-000010-00 Washer 10 8
#pg 10

19 | G000093-000010-00 Washer 10 8
KA K

20 | GR503-330001-001 Rubber pipe for outlet 1 ©00O
KA K

- | 80DHW14-330001-001 | o e pipe for outlet 1 ®0O

RN 22 04 68

21 | Q672-68-G00 Clamp 68 1
B2RE M10

22 | G006170-000010-00 Nut M10 8
RN 22 X4 62

23 | Q672-62-G00 Clamp 62 1

3-88




B a7 RBHRGK
Fig.4-7 Cooling system (D CPCD80/100-RG25
Fe Yok B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
frram o s s
1 | 100DHA-330001 AL 1
Rubber pipe for inlet
N 22 i 52
2 | Q672-52-G00 Clamp 52 2
3 | 100DHA-331000 7P 1
Fan shroud assy
i IKFE LR
4 | GR1001-330002-000 Right bracket 1
i 12
5 | G0097P1-000012-00 Washer 12 4
B2 M12x25
6 | G005783-012025-00 Bolt M12x25 4
F2s Bk
7 | 50v-332000 2 1 —2014.01.01
Radiator assy
EHEE Bk
- | GR504-331000-000 fﬂ%ﬁ.““%‘“ i 1 2014.01.01—
Radiator assy
g | N163-330100-Goo | WHOKET 2171040K01 -y
Expansion water box
H
9 | G000093-000006-00 fE[E 6 2
Washer 6
B2 M6><16
10 | G005783-006016-00 Bolt M6><16 2
R
11 | GR501-330005-W00 . 1
Rubber pipe
4 I
12 | Q672-16-G00 UL A4 16 2
Clamp
B2RE M10
13 | G006170-000010-00 Nut M10 8
i 10
14 | G0097P1-000010-00 Washer 10 8

3-89



& 4-7
Fig.4-7

REAARG

Cooling system

(D cPCD80/100-RG25

Thermostat cover

JAcas Yk B 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
#JE 10
15 | G000093-000010-00 Washer 10 8
A
16 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
fte 20}
17 | GR1001-330001-000 | =AM 1
Left bracket
12 H: M10x25
18 | G005783-010025-00 Bolt M10x25 8
12 #: M10%x65
19 | G005782-010065-00 Bolt M10x65 4
TRAR KR
20 | 100DHA-330003 Rubber pipe for outlet 1
RN 22 X PR i 58
21 | Q672-58-G00 Clamp 58 2
—HEYE BE 2
22 | 100DHA-330002 ki 1

3-90




K 4-8
Fig.4-8

REAARG

Cooling system

@ cPCD50/60/70-RW19A

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
4 75 AL
1 | GR506-330002-000 | AL 1
Rubber pipe for outlet
N 22 X Jii 55
2 | Q672-55-G00 Clamp 55 4
frramh o s s
3 | GR506-330001-000 | AHULKECH 1
Rubber pipe for inlet
RS AT S B
4 | GR506-330004-000 Right connector bracket 1
I R
5 | 80DH-332000 fﬂjﬁﬁ.““%‘“ i 1 —2014.01.01
Radiator assy
EHEE Bk
- | GA701-331000-000 [f”%&.““%ﬁ‘“ ok 1 2014.01.01—
Radiator assy
WU 22 XA 16
6 | Q672-16-G00 Clamp 16 2
Irs s A
7 | GRs01-330005-woo | AT (NEEQ8) 1
Rubber pipe
B2 M6><16
8 | G005783-006016-00 Bolt M6><16 2
H
9 | G000093-000006-00 fE[E 6 2
Washer 6
10 | N163-330100-Gop | WMAKHT 2171040K01
Expansion water box
i 12
11 | G0097P1-000012-00 Washer 12 4
i 12
12 | G000093-000012-00 Washer 12 4
B2 M12><30
13 | G005783-012030-01 Bolt M12<30 4
2Rk M10
14 | G006170-000010-00 Nut M10 8

3-91



K 4-8
Fig.4-8

REAARG

Cooling system

@ CPCD50/60/70-RW19A

Fan shroud assy

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
#JE 10
15 | GO097P1-000010-00 Washer 10 8
#JE 10
16 | G000093-000010-00 Washer 10 8
A
17 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
Fh Be I
18 | GR506-330003-000 i ek 1
Left connector bracket
12 H: M10><25
19 | G005783-010025-00 Bolt M10><25 2
12 #: M10><65
20 | G005782-010065-00 Bolt M10><65 4
21 | GR506-331000-000 | 7 ULEM 1

3-92




A 4-9
Fig.4-9

Cooling system

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

11 12 13 14

75 YR A o H S R
Item Code No. Description Qty | Remarks Or Serial No.
H
1 | R453-330003-000 R 1
Washer
2 | R453-330004-000 URAE 4
Stup
H s
3 GR505-330002-000 ﬁ““%ﬂjﬂ( o 1
Pipe
2Rk M8
4 | G001337-000008-00 Nut M8 4
WU 22 3 il 55
5 | Q672-55-G00 Clamp 55 3
P HEK
6 | GR505-330001-000 | PCAZRILKE 1
Rubber pipe for inlet
7 | GRs0s-331000-000 | ¥R 1
Fan shroud assy
FAAAR SO
8 | 80DH-332000 Radiator assy 1 M—2014.1.1
FCAAAR SR
- | GR512-332000-000 Radiator assy 1 ® M—2014.11
OB I P
- BR512-332000-001 BT B 1 (T2014.1.1—
Radiator assy
FR SR S
- | GA701-331000-000 Radiator assy 1 ® @ ©2014.1.1—
IR S A
9 | GR505-330004-000 Right connector bracket !
#pE 12
10 | GO097P1-000012-00 Washer 12 4
#pE 12
11 | G000093-000012-00 Washer 12 4
12 M12x30
12 | G005783-012030-00 Bolt M12x30 4

3-93




K49 RHARGK
Fig.4-9 Cooling system

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

10

11 12 13 14

Fe Yk A B A S R
Item Code No. Description Qty | Remarks Or Serial No.
4 d8-12
13 | BK8-G00 Clamp ®8-12 2
o i A %D
14 | GR505-330005- w00 | KT (.'j‘”ICD 8) 1 @ —2014.4.1
5 16 17 Pipe(exradius @ 8)
HAKRE (WEO8)
- | GR512-330005-W00 Pipe(exradius ©8) 1 ® M—2014.41
R
- | GR501-330005-W00 ) 1 2014.1.1—
Pipe
15 | xF250-330200-000 | HOKE 1 —2014.4.1
Expansion water box
K /KA 2171040K01
- | N163-330100-G00 Expansion water box 1 2014.4.1—
Uy
16 | G000093-000006-00 18 6 2
Washer 6
B2 M6><16
17 | G005783-006016-00 Bolt M6><16 2
12 M10%x65
18 | G005782-010065-00 Bolt M10x65 4
AE
19 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
Fh I
20 | GR505-330003-000 AR 2e S 1
Left connector bracket
12 M10%x25
21 | G005783-010025-00 Bolt M10x25 2
#pg 10
22 | G000093-000010-00 Washer 10 10
#pg 10
23 | G0097P1-000010-00 Washer 10 6
IR EEM10
24 | G006170-000010-00 Nut M10 10

3-94




Bl 49 RHRGK
Fig.4-9 Cooling system

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

10

11 12 13 14

Fe YrkHs B Ko A TEECE A
Item Code No. Description Qty | Remarks Or Serial No.
1242 M10x30
25 | G005783-010030-00 | pit'\110 a0 4
26 | R453-333000-000 PR R 1
5 16 17 Fan assy
X 2. 044 60
27 | Q672-60-G0OO Clamp 60 1
1242 3/8-16x2
28 | R456-330001-G0O Bolt 3/8.16x2 2 ©)
R
29 | R456-330003-000 Seal 1 ©)
VA S R 2
30 | R456-330002-000 A3 SRR 1 @
Spacer

3-95




Bl 4-10 WHRSA
Fig.4-10 Cooling system ® CPCD80/100-RG36
Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
N 22 X Jii 55
1 | Q672-55-G00 Clamp 55 1 —2014.01.01
RN 22 X4l 62
- | Q672-62-G00 Clamp 62 1 2014.01.01—
frramh o s s
4 2 | GR1006-330001-000 | AHULKACH 1
Rubber pipe for inlet
WU 22 XA i 52
3 | Q672-52-G00 Clamp 52 2 —2014.01.01
N 22 XA Jii 55
- | Q672-55-G00 Clamp 55 2 2014.01.01—
4 | GR1006-331000-000 | ¥ PUELEA 1
Fan shroud assy
g2 ey
5 | 50DHA-332000 2 1 —2014.01.01
Radiator assy
SR b B
- | GA700-331000-000 fﬂﬁ““%ﬁ‘“ i 1 2014.01.01—
Radiator assy
KA LR
6 | GR1001-330002-000 Right connector bracket 1
i 12
7 | G000093-000012-00 Washer 12 4
124 M12x30
8 | G005783-012030-00 Bolt M12x30 4
Irs s A
cl 9 | GR1006-330003-W00 R (WTI(M) 1
Rubber pipe
i fii ©8-12
10 | BK8-G00 Clamp ®8-12 2
11 | N163330100-Goo | WMAH 2171040K01
Expansion water box
B2 M6%16
12 | G005783-006016-00 Bolt M6x16 2

3-96




K 4-10 WBEHRS%
Fig.4-10 Cooling system ® CcPCD80/100-RG36
JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh
13 | G000093-000006-00 1 6 2
Washer 6
124 M10%35
14 | G005783-010035-000 Bolt M10x35 4
S 20}
4 15 | GR1001-330001-000 | ‘=AM 1
Left connector bracket
12 #: M10%x65
16 | G005782-010065-00 Bolt M10x65 4
A
17 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
#JE 10
18 | GO097P1-000010-00 Washer 10 8
e #E 10
=S
19 | G000093-000010-00 Washer 10 8
I2RE M10
20 | G006170-000010-00 Nut M10 8
P s s
21 | GR1006-330002-000 | AR 1
Rubber pipe for outlet
RN 22 X FR i 70
22 | Q672-70-G00 Clamp 70 1
2l

3-97



& 4-11
Fig.4-11

REAARG

Cooling system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Pipe for water outet

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
VA L = At
1 | GR709-330004-000 | T ¥ TE 1
Pipe for air outet
Ih e 47
2 | R488-330006-G00 TR R 74 6
T- clamp 74
pix: \/‘\ (=} 3 IL‘ZI‘ 3
GR700-331000-000 | AT RIS |
Radiator fan shroud
W2 RE M8
G006170-000008-00 Nut M8 2
[ 8
G0097P1-000008-00 Washer 8 6
s Jin
GR709-330002-000 | AHATSCAR 1
Radiator right support
=] 4
GR709-332000-000 | WKHH 1
Auxiliary radiator
[ 8
G000093-000008-00 Washer 8 6
1244 M8>< 20
G005783-008020-00 Bolt M8 <20 2
=] P e
GR709-330011-000 | MK 1
Rubber pipe
=] rra A
GR709-330012-000 | MIAKAHELKE 1
Rubber pipe
12 M12><25
G005783-012025-00 Bolt M12><25 4
g 12
13 | G000093-000012-00 Washer 12 4
g 12
14 | G0O097P1-000012-00 Washer 12 4
4 s
15 | GR709-330007-000 | AMILIKE 1

3-98




& 4-11
Fig.4-11

REARG

Cooling system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
RN 22 4 60
16 | Q672-60-G00 Clamp 60 2
B2FE M10><65
17 | G005782-010065-00 Bolt M10><65 4
i 10
18 | G0097P1-000010-00 Washer 10 4
22 phik
19 | GR501-330200-000 ’ﬁ{q].i 8
Cushion
47 I
20 | GR709-330003-000 ﬂ(*ﬁ.ﬁ}:ﬁ 1
Radiator left support
i 10
21 | G000093-000010-00 Washer 10 4
2Rk M10
22 | G006170-000010-00 Nut M10 4
VAN B M A= s s
23 | GR709-330008-000 il j‘% H 2
Rubber pipe for charge air
VA B = ]
24 | GR700-330005-000 | THRHILTUANE 1
Connect pipe
WU 22 X5t 50
25 | Q672-50-G00 Clamp 50 2
o
26 | X700-330015-G00 e 1
Shim
27 | X700-330016-G00 WU 1
Fan
St - Lt
28 | GR709-330006-000 7&@&* 5o 1
Pipe for water inlet
B2 M8>< 100
29 | G005782-008100-00 Bolt M8><100 4
B (P 8X ®12)
30 | GR709-330009-W00 Rubber pipe(®8X ®12) 1

3-99



& 4-11
Fig.4-11

REAARG

Cooling system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fes Yok B HE Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
XU 22 I 16
31 | Q672-16-G00 Clamp 16 1
32 | N163-330100-Goo | ZMUKH 2171040K01
Expansion water box
U
33 | G000093-000006-00 i1 6 2
Washer 6
B2 M6><16
34 | G005783-006016-00 Bolt M6>16 2

3-100




& 4-12
Fig.4-12

REAARG

Cooling system

® cPCD50/60/70-RG41

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR713-332000-000 P 5L 1
Fan shroud assy
L
2 | GR713-330006-000 R 2
Sponge
RN 22 A4 60
3 | Q672-60-G00 Clamp 60 2
frramh o s s
10 4 | GR713-330001-000 | ACHEEAEE 1
i 121314 Rubber pipe for inlet
A H N 22 i 55
& 5 | Q672-55-G00 Clamp 55 2
eh Vor ] 424 : Q'
7 6 | GR713-330000-000 | AL 2
Sponge
/7 a2 \‘ Q'
7 | GR713-330008-000 | AL 1
Sponge
8 | GR713-330003-000 IR 1
Sponge
124 M12x30
9 | G005783-012030-00 Bolt M12x30 4
g 12
10 | G000093-000012-00 Washer 12 4
JrBEHAR
11 | GR713-330004-000 Left connector bracket L
252 ik
12 | GR501-330200-000 ’ﬁ{qj.i 12
Cushion
HU
13 | G0097P1-000010-00 2}l 10 8
Washer
12 M10x65
14 | G005783-010065-00 Bolt M10x65 6
2Rk M10
15 | G006170-000010-00 Nut M10 8

3-101




& 4-12
Fig.4-12

REAERG

Cooling system

® cPCD50/60/70-RG41

Expansion water box

Fe Yk B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
#pg 10
16 | G000093-000010-00 Washer 10 8
12 M10x25
17 | G005783-010025-00 Bolt M10x25 2
18 | GRS1001-330006-G00 EZE 1
910 12 M10x60
S 19 | G005789-010060-00 Bolt M10x60 4
.-,:Ii"-'l . frraan NP N R
' . 20 | GR713-330010-000 | M PN 1
2 : Sponge
> P B b
i 7] 21 | 80DH-332000 fﬂﬁ““%‘“ ik 1 —2014.01.01
Radiator assy
P B R
- | GA701-331000-000 fﬂﬁ““%ﬁ‘“ i 1 2014.01.01—
Radiator assy
IS
22 | GR713-330005-000 | LK 1
Support
HU
23 | G000093-000008-00 2l 8 2
Washer 8
B2 M8x25
24 | G005783-008025-00 Bolt M8x25 2
s
25 | GR713-330007-000 Pt 2
Sponge
4 75 2L
26 | GR713-330002-000 | A 1
Rubber pipe for outlet
s s 4A
27 | GR503-330003: W00 | X (WIS 1
Rubber pipe(exradius ¢ 8)
Ha4ii d 8-12
28 | BK8-G00 Clamp & 8-12 2
29 | N163-330100-Goo | I/MOAHI 2171040K01

3-102




Bl 412 WHRSA
Fig.4-12 Cooling system ® CPCD50/60/70-RG41
Fe Yok B4 S o Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
H
30 | G0097P1-000008-00 fE[l 8 2
Washer 8
B2 M6><16
31 | G005783-006016-00 Bolt M6><16 2
=1 [
32 | G000093-000006-00 IE[E 6 2
Washer 6

121314

o

&

3,

3-103



& 5-1
Fig.5-1

SHEXN

Fuel system

(® CPCD50/60/70-RG16 CPCD80/100-RG16

@ cPCD80/100-RW14

© CcPCD50/60/70-RW14B

© cPCD50/60/70-RW41 (@) CPCD80/100-RW41

® cPCD50/60/70-RG24

) CPCD80/100-RG36
() cPcD50/60/70-RG16-J

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR501-340001-000 g‘riﬁt 1
2 | G005783-006020-00 ffmgzgg 2
3 | G000093-000006-00 %hﬁer 6 2
4 | G005783-008025-00 ffl\zﬂg‘g 2
5 | G000093-000008-00 %hBer o 2
6 | GR501-342000-000 gijﬁtiipwmor 1 % 8 % %
) 30HB-341000 gij\j\gtigfeparator 1 ®
7 | Q672-18-G0o gi@n%ll?% 18 6
8 | GR501-340002-W00 iﬁufgéﬁm;? o100 ), NCIGICIY)
- | GR1001-340002-W00 ﬁfgﬁﬁwﬁ o100 ), ®0
- | GR504-340001-W00 ﬁféﬁiﬁf *8 1 ®
- | GR713-340001-W00 ﬁfgﬁﬁ]ﬁf ¢10) 1 ®
- | GR1006-340002-W00 iﬁuﬁéﬁ](’g fEo10 ) )
9 | GR501-340003-W00 ﬁfgﬁﬁwg f£e100 NEIGICIY),
- | GR1001-340003-W00 iﬁu‘fgéﬁm(sf o100 | ®0

3-104




B 51 BRMARL (® CPCD50/60/70-RG16 CPCD80/100-RG16 ® cPCD50/60/70-RG24 © CPCD50/60/70-RW14
Fia 5.1 I“:u ol ‘; stem @ cPCD80/100-RW14 O cPCcD50/60/70-RW14B () CPCD80/100-RG36 ® cPCD50/60/70-RG41
9. y © cPCD50/60/70-RW41 (@) CPCD80/100-RW41 () cPcD50/60/70-RG16-J
5 YL LA Bk BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
BrmIE (N 12 ¢ 8)
- | GR504-340002-W00 Rubber hose 1 ®
HrRE (A1E ¢ 10)
- | GR713-340003-W00 Rubber hose 1 ®
s (N1 10D
- | GR1006-340003-W00 Rubber hose 1 ™)
HrRE (AR ¢ 10)
10 | GR501-340004-W00 Rubber hose 1 AOLOW
s (N1 10D
- | GR1001-340004-W00 Rubber hose 1 ®0
A (WEE 0 8)
- | GR504-340003-W00 Rubber hose 1 ®
BmIE (N 12 ¢ 8)
- | GR713-340002-W00 Rubber hose 1 ®
Bt RE (A1E ¢ 10)
- | GR1006-340004-W00 Rubber hose 1 ™
F
11 | N163-700007-000 - 1
Pad
BRmAR o5
12 | GR501-341000-000 Cover of fuel case 1 AOLOW
BRImAR o5
- | GR504-341000-000 Cover of fuel case 1 ®
BRImAR o5
- | GR1001-341000-000 Cover of fuel case 1 @IVIO)
BRImAR o5
- | GR713-341000-000 Cover of fuel case 1 ®
P
13 | J000982-000006-00 e 6 6
Washer 6
12 H: M6x16
14 | G005783-006016-00 Bolt M6X16 6

3-105



& 5-1
Fig.5-1

SHEXN

Fuel system

(® CPCD50/60/70-RG16
@ cPCD80/100-RW14
© CPCD50/60/70-RW41

CPCD80/100-RG16
© CcPCD50/60/70-RW14B
© cPCD80/100-RW41

® cPCD50/60/70-RG24

) CPCD80/100-RG36
() cPcD50/60/70-RG16-J

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41

Fe Yk B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
W% 3k
15 | 3E-160002 Connector 1 ®
WK 45 2
16 | N163-341000-G00 AR 1
Cover of fuel case
17 | 40DH-340002 ﬁ% 2 ®
Pipe clamp

3-106



l§_l 52 AR © cPCD50/60/70-RW28 (D) CPCD80/100-RW28
Fig.5-2 Fuel system
5 Yk LA g FriE a4 2
Item Code No. Description Qty | Remarks Or Serial No.
12 FEM12x30
1 | G005783-012030-00 Bolt ML2x30 2
27
2 | GR502-340001-000 LM 1
Bracket
TR
3 | G000093-000012-00 Vth12 12 2
1 2 3 4 9 65 / 8 9 10 ¢ mj‘jer
2 REM12
4 | G006170-000012-00 Nut M12 2
12 FE M6x20
5 | G005783-006020-00 Boft MBx20 2
5 6
6 | G000093-000006-00 Washer 6 2
At R A 7z
7 | GR502-340007-W00 W (1R e10) |
Rubber hose
BRImAR o5
8 | GR502-341000-000 Cover of fuel case 1 ©
BRAR o5
- | GR1002-341000-000 Cover of fuel case 1 ()]
R
9 | JO00982-000006-00 286 6
Washer
12 H: M6x16
10 | G005783-006016-00 Boft MBx16 6
F
11 | N163-700007-000 - 1
Pad
At R A 7z
12 | GR502-340008-W00 AR (BEEe10) )y
Rubber hose(exradius ¢ 10)
WU 22 X PR i 18
13 | Q672-18-G00 Clamp 18 6
14 | GR502-340004-000 R 1
Connector

3-107




Cover of fuel case

52 RERK © CPCD50/60/70-RW28 (@ CPCD80/100-RW28
Fig.5-2 Fuel system

75 VIR A 4=y o BUE 4

Item Code No. Description Qty | Remarks Or Serial No.
) 12

15 | J000982-000012-00 Wosher 12 4
bt e S :

16 | GR502-340002-000 gf*&%@ 1
1% 3 N

17 | GR502-340003-000 é“m%f 1

1 c 3 4 O 65 / 8 9 10 ¢ onne\:cor

v/ N\ BB

18 | FS9920-G00 i) i 2% 1
Oil-water separator

19 | GR502-340005-000 Bk 2
Connector
Aok R A 1A

20 | GR502-340009-W00 R (W12 ¢ 8) 1
Rubber hose
PR S 4 2

21 | N163-341000-G0O PRI s 1

3-108




B 53 RMRA
Fig53  Fuel system ® cPcD80/100-RG17 (1) CPCD80/100-RG25
g Yk B Bk BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
27
1 | GR501-340001-000 | XM 1
Bracket
124 M6%20
2 | G005783-006020-00 | oo \re oo 2
5 6
3 | GO00093-000006-00 |\ -\« 2
12 M8x25
4 | G005783-008025-00 | oo\ ol o 2
5 8
5 | GO00093-000008-00 |\~ o 2
N AN =T 1)
6 | 30HB-341000 MK B 1
Oil-water separator
WU 22 X PR i 18
7 | Q672-18-G00 Clamp 18 12
s (NE 0 8)
8 | GR1005-340002-W00 | oo\t 1 ®
s (WE 0 8)
- | GR804-340002:W00 | &\ 1 O)
Wyt Sk
9 | 3E-160002 Oil absorption joint 1 ®
s (WE 0 8)
10 | GR1005-340001-W00 | oo " 1 ®
s (NE 0 8)
- | GR804-340001-W00 | &\ 1 O)
F
11 | N163-700007-000 - 1
Pad
[ ] 35
12 | GR1005-342000-W00 | ool 1 ®
[ ] 35
- | GR804-340003-W00 | o W0 1 O)

3-109



K 5-3
Fig.5-3

SHEXN

Fuel system

® cPcD80/100-RG17 (1) CPCD80/100-RG25

Cover of fuel case

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
HE 14
13 | J000982-000014-00 Washer 14 1
14 | 50CDA-340002 R 1
Bolt
12 M6x16
15 | G005783-006016-00 Boit M6x16 6
Fh
16 | JO00982-000006-00 e 6 6
Washer 6
Wk yrh 48 2
17 | GR1005-341000-000 | KA 1
Cover of fuel case
YRV 45 2
18 | N163-341000-G0O PR s 1

3-110




& 5-4
Fig.5-4

SHERN

Fuel system

@ cPCD50/60/70-RW19A

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.

$h

1 | N163-700007-000 - 1
Pad
Yok it 2

2 | GR506-341000-001 | MAMA 1
Cover of fuel case
[ 6

3 | J0O00982-000006-00 Washer 6 6
IZHM6%16

4 | G0O05783-006016-00 Bolt M6x16 6
)

5 | GR501-340001-000 | XM 1
Bracket
P

6 | G000093-000006-00 1 6 2
Washer 6
I FEM6x20

7 | G005783-006020-00 Bolt M6x20 2
Fh

8 | G000093-000008-00 1 8 6
Washer 8
IZH:M8%25

9 | G005783-008025-00 Bolt M8x25 6
N AN s T2 1)

10 | 30HB-341000 MK 25t 1
Oil-water separator

11 | GR506-340001-W00 L (i 6 8) 1
Rubber hose

12 | N150-340001-000 ELR 2
Connector
N AN =T 1)

13 | 16400-L9060-G00 A 5 1
Oil-water separator

Jint

14 | GR506-342000-000 SR 1
Support
st R A ZS

15 | GR506-340002- W00 | IHHIRE C(fE & 8) 1
Rubber hose

3-111



& 5-4
Fig.5-4

SHEXN

Fuel system

@ CPCD50/60/70-RW19A

Fe Yk B S Hte AV B A
Item Code No. Description Qty | Remarks Or Serial No.
WU 22 XA 16
16 | Q672-16-G00 Clamp 16 8
A R A /ZS
17 | GR506-340003-Wo0 | HIECE (PEE06) 1
Rubber hose
Yok it 2
18 | N163-341000-G0O AR 1
Cover of fuel case
A R A /ZS
19 | GR506-340004-W00 | HIELE (PEE08) 1
Rubber hose
fiek
20 | N163-340002-000 Magnet 1
i 24
21 | J000982-000024-00 Washer 24 1
5 7E
22 | N163-340008-000 Screw 1

3-112




& 5-5
Fig.5-5

SHERN

Fuel system

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 (T) CPYD50/60/70-RW24

g~ w M

Fes Yok B e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
JAHIA o
1 | N163-341000-G0O Cover of fuel case 1
IEAEMEX16
2 | G005783-006016-00 Bolt M6x16 6
6
3 | J000982-000006-00 Washer 6 6
itk
4 | R453-340001-000 Cover of fuel case 1
4
5 | N163-700007-000 Pad 1
i1fE24
6 | J000982-000024-00 Washer 24 1
2 5E
7 | N163-340008-000 Plug 1

3-113



K 5-6
Fig.5-6

SHEXN

Fuel system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

)

1 | GR709-340001-000 | XM 1
Bracket
[ 6

2 | G000093-000006-00 Washer 6 2
12 H: M6><20

3 | G005783-006020-00 Bolt M6><20 2
o R 45 ( 1Ay 42

4 | GR709-340004-wo0 | MHHIRE(N1E®10) 1
Rubber hose
KN 22 141 18

5 | Q672-18-G00 Clamp 18 6

6 | GR709-340009-000 2k 1
Connector
O JE % &t 16><2.4

7 | G001235-001602P4-00 O-ring 16>2.4 1
N AN s T2 1)

8 | GR709-340008-Goo | AKIr BN 1
Oil-water separator
g 12

9 | G0097P1-000012-00 Washer 12 2
Hpg 12

10 | G000093-000012-00 Washer 12 2
12 H: M12><30

11 | G005783-012020-00 Bolt M12><30 2
12 H: M6><16

12 | G005783-006016-01 Bolt M6><16 6
P

13 | J0O00982-000006-00 8 6 6
Washer 6
YRV 465 2

14 | GR501-341000-000 | KA 1
Cover of fuel case
Gy 492

15 | GR709-340003-Goo | L%k 1
Connector

3-114




K 5-6
Fig.5-6

SHERN

Fuel system

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

e Ykig A 4§ A EE R

Item Code No. Description Qty | Remarks Or Serial No.
IH O FAP

16 | GR709-340006-G00 Ao 3 1
Bonded washer

17 | GR709-340007-G00 7 1
Connector
o

18 | N163-700007-000 1
Pad
o S s A5 ( Tk 47

19 | GR709-340005-woo | MHHEF(A1E®10) 1
Rubber hose

Jin

20 | X700-340200-000 SR 1
Bracket

21 | GR709-340002-G00 gf*i’%@ 1
o I s A5 ( Tk 47

22 | GR709-340010-wo0 | EE (P12 ®10) 1
Rubber hose
YR S 4 2

23 | N163-341000-G00 R i 1
Cover of fuel case
i 5

24 | N163-340002-000 fiek 1
Magnet

25 | N163-340008-000 g 1
Screw
1 [E 24

26 | J000982-000024-00 Washer 24 1

3-115



K 5-7
Fig.5-7

SHEXN

Fuel system

(S cPQYD50/60/70-RW57

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

IEHRE M12

1 | G006170-000012-00 Nut M12 2
HJE 12

2 | G000093-000012-00 Washer 12 2
g 12

3 | G0097P1-000012-00 Washer 12 2
A ©8x D 16.5

4 GR515-340004-W00 Rubber hose ®8x® 16.5 1
WA R S

5 | R455-340003-G00 Rk 7
Hose connector
v b EE v B

6 | R455-343000-GOO0 FUHIE T 7 1
Petrol filter
A ©8x D 16.5

7 | GR515-340003-W00 Rubber hose ® 8x® 16.5 1
12 EE M6

8 | G006170-000006-00 Nut M6 2
P

9 | G000093-000006-00 e 6 2
Washer 6
Fh

10 | GO097P1-000006-00 8 6 2
Washer 6

11 | R455-340004-G0O Hodi 2
Clamp
12 FE M8x20

12 | G005783-008020-00 Bolt M8x20 3
P

13 | G000093-000008-00 il 8 3
Washer 8
Fh

14 | GO097P1-000008-00 e 8 2
Washer 8

Jint

15 | GR515-340001-001 SR 1

Bracket

3-116




& 5-7
Fig.5-7

SHERN

Fuel system

(S cPQYD50/60/70-RW57

Gasoline feed pump

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

12 M12x30

16 | G005783-012030-00 Bolt M12x30 2

17 | R455-344000-G0O FUlbEi 1
Electromagnetic valve
HrimkE ©8x 9 16.5

18 | GR515-340006-W00 Rubber hose ® 8x® 16.5 1
WA R S

19 | R455-340007-G00 Rk 1
Hose connector
12 H: M6x55

20 | G005783-006055-00 Bolt M6X55 2
Fh

21 | G000096-000008-00 il 8 1
Washer 8
12 M6x16

22 | G005783-006016-00 Bolt M6x16 6
Fh

23 | J000982-000006-00 8 6 6
Washer 6
$h

24 | N163-700007-000 -~ 1
Pad
HrmkE ©8x 9 16.5

25 | GR515-340002-W00 Rubber hose ® 8x® 16.5 1

Parasy I\_ll N

26 | GR504-340100-000 | LMK 1
Clamp assy
HrmkE ©8x 9 16.5

27 | GR515-340005-W00 Rubber hose ®8x® 16.5 1
WU 22 R4 18

28 | Q672-18-G00 Clamp 18 10
YRV 465 2

29 | GR515-341000-000 | Ml T 1
Cover of fuel case
MHES

30 | R455-345000-G00 1

3-117



K 5-7
Fig.5-7

SHEXN

Fuel system

(S cPQYD50/60/70-RW57

JAcs YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
Yok yrh 48 25
31 | N163-341000-G0O PRI s 1
Cover of fuel case
Hpg 24
32 | J000982-000024-00 Washer 24 1
[F 3
33 | N163-340008-000 Screw 1
TS
34 | N163-340002-000 Magnet 1

3-118




A 6-1
Fig.6-1

KNP

Engine mount

(® CPCD50/60/70-RG16 CPCD80/100-RG16 (/) CPCD50/60/70-RG16-J
A=) Yk 2 Kt BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.

RN SR

1 | GR501-351000-001 Engine left bracket 1 ® OV
RN SR

- | GR1001-351000-001 Engine left bracket 1
#J8 10

2 | G000093-000010-00 | \\- o 10 4
BERE M10x1.25

3 | G006171-000010-01 | 5\ vl oo 4
RENHLAT B

4 | GR501-352000-001 Engine right bracket L ®9
RANHLAT B

- | GR1001-352000-001 Engine right bracket 1
#[E12

5 | G000093-000012-00 |\ o< 18 ® O
#JE12

- | G000093-000012-00 | \\ - 10
12 M12x35

6 | G005783-012035-00 | pi\'\i1o ae 8
22 PR

7 | GR501-355000-000 2Lt 2
Blotter
RENHLAT R

8 GR501-354000-001 Engine right mount bracket 1 @ @
RENHLAT R

i GR1001-354000-002 Engine right mount bracket 1
I2FEM12x30

9 | G005783-012030-00 | oo\ '\v+15 30 8 (NIV)
12 FEM16x35

- | G005783-016035-00 | o\ 17 o 8
IEHM12x1.25%30

10 | G005786-012030-00 | o'\ '\115.1 25530 2

3-119



Bl6-1 Kbl

Fig.6-1 Engine mount (® CPCD50/60/70-RG16 CPCD80/100-RG16 (/) CPCD50/60/70-RG16-J

s YrkHs B Ko £t BOE F 422
Item Code No. Description Qty | Remarks Or Serial No.
)y
11 | 50DH-300001 Washer 2
#pE 16
12 | G000093-000016-00 Washer 16 8
KRB A3 P
13 | GR501-353000-001 Engine left mount bracket ! )
GR1001-353000-002 | AW/ 1

Engine left mount bracket

3-120



K 6-2
Fig.6-2

KNP

Engine mount

© CcPCD50/60/70-RW28 ([ CPCD80/100-RW28

A=) Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.

RENWLIE B

1 | GR502-350300-000 Engine left bracket 1 ©
RENWLAE B

- | GR1002-350300-001 Engine left bracket 1 ()]
#pg 10

2 | G000093-000010-00 Washer 10 4
12+ M10x1.25

3 | G006171-000010-01 NUt M10x1.25 4
RENWIAT L H

4 | GR502-350400-000 Engine right bracket L ©
REMWIAT L H

- | GR1002-350400-001 Engine right bracket 1 ©
g 12

5 | G000093-000012-00 Washer 12 16 ©
g 12

- | G000093-000012-00 Washer 12 10 ®)
12 M12x35

6 | G005783-012035-00 Bolt M12x35 6
2 hEk

7 | GR501-355000-000 it 2
Bumper

8 | GR502-350200-001 | XAMLATSE 1 ©
Engine right mount bracket

- | GR1002-350200-002 | ZAPUATSCE 1 ®)
Engine right mount bracket
12 M12x30

9 | G005783-012030-00 Bolt M12x30 8 ©
12 M16%35

- | G005783-016035-00 | o\ e o 8 ()]
B2 M12x1.25%30

10 | G005786-012030-00 Bolt M12x1.25x30 2

3-121




K 6-2
Fig.6-2

KNP

Engine mount

© cPCD50/60/70-RW28 (@ CPCD80/100-RW28

Engine left mount bracket

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
H
11 | 50DH-300001 el 2
Shim
i 16
12 | G000093-000016-00 Washer 16 8 ®)
KBPLIE S PR
13 | GR502-350100-001 Engine left mount bracket ! ©
GR1002-350100-002 | AW 1 ®)

3-122




A 6-3
Fig.6-3

KNP

Engine mount

® cPCD80/100-RG17

JAcs YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
s Ji

1 | GR1005-351000-001 | XA 1
Engine left bracket
#4510

2 | G000093-000010-00 Washer 10 4
12 RE M10x1.25

3 | G006171-000010-01 NUt M10x1.25 4

s Ji

4 | GR1002-352000-001 | ZXAWUASR 1
Engine right bracket

5 G000093-000012-00 12 10
Washer 12

5 G005783-012030-00 B2 M12x30 8
Bolt M12x30
e

7 | GR501-355000-000 St 2
Bumper

8 | GR1005-354000-002 | XAIWLASCE 1
Engine right mount bracket
12 H: M16%35

9 | G005783-016035-00 Bolt M16x35 8
12 M12x1.25x30

10 | G005786-012030-00 Bolt M12x1.25%30 2
Hh

11 | 50DH-300001 i).# 2
Shim
#PE 16

12 | G000093-000016-00 Washer 16 8

13 | GR504-353000-001 | XML 1
Engine left mount bracket

3-123




K 6-4
Fig.6-4

KNP

Engine mount

® cPCD50/60/70-RG24

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
s Ji

1 | GR504-351000-001 | XAMWLESCR 1
Engine left bracket
#4510

2 | G000093-000010-00 Washer 10 4
IERE M10%1.25

3 | G006171-000010-01 NUt M10x1.25 4

s Ji

4 | GR504-352000-001 | ZAWUASA 1
Engine right bracket
5 14

5 | G000093-000014-00 Washer 14 8
12 FE M14x35

6 | G005783-014035-00 Bolt M14x35 8
e

7 | GR501-355000-000 St 2
Bumper

8 | GR504-354000-001 | XAIWLASCE 1
Engine right mount bracket
12 M12x30

9 | G005783-012030-00 Bolt M12x30 8
IEFE M12x1.25%30

10 | G005786-012030-00 Bolt M12x1.25x30 2
Hh

11 | 50DH-300001 By 2
Shim
#pE 12

12 | G000093-000012-00 Washer 12 10

13 | GR504-353000-001 | XML 1
Engine left mount bracket

3-124




K 6-5
Fig.6-5

KNP

Engine mount

© cPCD50/60/70-RW14 (O CPCD50/60/70-RW14B

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
s Ji

1 | GR503-351000-001 | XAMWLESCR 1
Engine left bracket
#pE 10

2 | G000093-000010-00 Washer 10 12
12 RE M10x1.25

3 | G006171-000010-01 NUt M10x1.25 4

s Ji

4 | GR503-352000-001 | ZAWUASA 1
Engine right bracket
P 12

5 | G000093-000012-00 Washer 12 10
12 M10x1.25x30

6 | G005786-010030-00 Bolt M10x1.25x30 8
e

7 | GR501-355000-000 St 2
Bumper

8 | GR501-354000-001 | XAIWLASCE 1
Engine right mount bracket
12 M12x30

9 | G005783-012030-00 Bolt M12x30 8
12 M12x1.25x30

10 | G005786-012030-00 Bolt M12x1.25%30 2
Hh

11 | 50DH-300001 By 2
Shim

12 | GR501-353000-001 | AL 1
Engine left mount bracket

3-125



K 6-6
Fig.6-6

KNP

Engine mount

® cPCD80/100-RW14 () CPCD80/100-RW41

A=) YR A 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
> 5 Ji

1 | GR803-351000-001 | ZAMWLESCR 1
Engine left bracket
#pE 10

2 | G000093-000010-00 Washer 10 12
IERE M10%1.25

3 | G006171-000010-01 NUt M10x1.25 4

> 5 Ji

4 | GR803-352000-001 | ZAWUASA 1
Engine right bracket
P 12

5 | G000093-000012-00 Washer 12 2
12 M10x1.25x30

6 | G005786-010030-00 Bolt M10x1.25x30 8
e

7 | GR501-355000-000 St 2
Bumper

8 | GR1001-354000-002 | XAIWLASCIE 1
Engine right mount bracket
12 M16x30

9 | G005783-016030-00 Bolt M16x30 8
12 M12x1.25x30

10 | G005786-012030-00 Bolt M12x1.25%30 2
Hh

11 | 50DH-300001 By 2
Shim
#5116

12 | G000093-000016-00 Washer 16 8
RN A = A

13 | GR1001-353000-002 Engine left mount bracket | 1

3-126




A 6-7 RN (D CPCD80/100-RG25
Fig.6-7 Engine mount
A=) YR A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
> 5 Ji

1 | GR804-351000-001 | KAWL 1
Engine left bracket
#pE 10

2 | G000093-000010-00 Washer 10 4
IERE M10%1.25

3 | G006171-000010-01 NUt M10x1.25 4

> 5 Ji

4 | GR804-352000-001 | ZAWUASA 1
Engine right bracket
g 14

5 | G000093-000014-00 Washer 14 8
124 M14x35

6 | G005783-014035-00 Bolt M14x35 8
e

7 | GR501-355000-000 it 2
Bumper

8 | GR804-354000-001 | SAWLAISIE 1
Engine right mount bracket
12 M16x35

9 | G005783-016035-00 Bolt M16x35 8
B2 M12x1.25%30

10 | G005786-012030-00 Bolt M12x1.25%30 2
Hh

11 | 50DH-300001 By 2
Shim
#pE 12

12 | G000093-000012-00 Washer 12 2
#PE 16

13 | G000093-000016-00 Washer 16 8

14 | GR804-353000-001 | AL 1
Engine left mount bracket

3-127




Bl 6-8 KMk

Fig.6-8 Engine mount @ CPCD50/60/70-RW19A

JAcas YR B o o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
s Jint

1 | GR506-350300-001 | ZAWLCR 2
Engine bracket
#pE 10

2 | G000093-000010-00 Washer 10 4
IERE M10%1.25

3 | G006171-000010-01 NUt M10x1.25 4
#pE12

4 | G000093-000012-00 Washer 12 18
12 H: M12%x35

5 | G005783-012035-00 Bolt M12x35 8
S5 il

6 | GR501-355000-000 e 8
Bumper

7 | GRs06-350200-001 | LAIPLAISIIE 1
Engine right mount bracket
IEFEM12x30

8 | G005783-012030-00 Bolt M12x30 8
IEFEM12x1.25%30

9 | G005786-012030-00 Bolt M12x1.25%30 2
?}\ I

10 | 50DH-300001 &h 1
Shim

11 | GR506-350100-001 | AW 1
Engine left mount bracket

3-128



6-9 K3l
Elg 6-9 %ﬁbﬂiﬁoum ® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24
5 Yk HRR Kt BRI 4 2
Item Code No. Description Qty | Remarks Or Serial No.
1 | GR505-350300-001 | AL/ 1
Engine left mount bracket
22 PR
2 | GR501-355000-000 ’ﬁ{q].i 2
Cushion
12 M10x35
3 | G005783-010035-00 | poi'\110x3s 6
#J8 10
4 | G000093-000010-00 | - 10 10
s Jin
5 | GR505-350100-001 | ZAMWLESCR 1
Engine left bracket
121E M10x1.25
6 | G006171-000010-01 | ¢ 5\ 0 e 4
s Jint
7 | GR505-350200-001 | AWK 1
Engine right bracket
8 | GR505-350400-001 | ZWUAISIE 1
Engine right mount bracket
8 12
9 | G000093-000012-00 | \\ -l 5 10
12 M12x30
10 | G005783-012030-01 | ' v1os o0 8
R
11 | 50DH-300001 Washer 2
12 M12x1.25%30
12 | G005786-012030-00 | o'\ '\11521 25530 2

3-129



Bl 6-10 Rl
Fig.6-10 Engine mount

) CPCD80/100-RG36

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
s Jint

1 | GR1006-351000-000 | 2L/ 1
Engine left bracket
#JE 10

2 | G000093-000010-00 Washer 10 4
BERE M10x1.25

3 | G006171-000010-01 NUt M10x1.25 4

s Jin

4 | GR1006-352000-000 | AWML 1
Engine right bracket
HJE12

5 | G000093-000012-00 Washer 12 10
12 M12x30

6 | G005783-012030-00 Bolt M12x30 8
A

7 | GR501-355000-000 ’ﬁ{q].i 2
Cushion

8 | GR1005-354000-002 | ZAWUAISCIE 1
Engine right mount bracket
12 #:M16x35

9 | G005783-016035-00 Bolt M16x35 8
IEFEM12x1.25%30

10 | G005786-012030-00 Bolt M12x 1 25x30 2
$h

11 | 50DH-300001 i).# 2
Shim
g 16

12 | G000093-000016-00 Washer 16 8

13 | GR1005-353000-002 | ZXAIML/EE: 1
Engine left mount bracket

3-130




Bl 6-11 REhHlacse

Fig.6-11 Engine mount

© cPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

75 YR A 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR709-350100-000 | XMW 1
Engine left mount bracket
UL

2 | GR501-355000-000 Rubber shim 2
12 M10x35

3 | G005783-010035-00 Bolt M10x35 8
#4810

4 | G000093-000010-00 Washer 10 12

> 5 Ji

5 | GR709-350300-000 | ZAMWLESCR 1

Engine left bracket
> 5 Ji

6 | GR709-350400-000 | ZAWULSCR 1
Engine right bracket
IEHEE M10x1.25

7 | G006171-000010-01 NUt M10x1.25 4

8 | GR709-350200-000 | SAWLAISCE 1
Engine right mount bracket
12 M12x35

9 | G005783-012035-00 Bolt M12x35 8
P 12

10 | G000093-000012-00 Washer 12 10
Bt

11 | 50DH-300001 Washer 2
B2 M12x1.25%30

12 | G005786-012030-00 Bolt M12x1.25%30 2

3-131



Bl 6-12 BN ZH

Fig.6-12 Engine mount

® cPCD50/60/70-RG41

Bolt M12x1.25%30

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.

1 | GR713-352000-000 | XMW 1
Engine left mount bracket
ZEppk

2 | GR713-354000-000 Rubber shim 2
12 M12x30

3 | G005783-012030-00 Bolt M12x30 8
#pE 12

4 | G000093-000012-00 Washer 12 18

s Ji

5 | GR713-351000-000 | ZXAWLR 2
Engine bracket
IEHEE M10x1.25

6 | G006171-000010-01 Bolt M10x1.25 4
#PE 10

7 | G000093-000010-00 Washer 10 4

8 | GR713-353000-000 | SAMLAISCE 1
Engine right mount bracket
12 M12x30

9 | G005783-012030-01 Bolt M12x30 8
?}\ I

10 | 50DH-300001 &h 2
Shim

11 | G005786-012030-00 BRI M12x1.25%30 2

3-132




Bl 6-13 ABhHLZH

Fig.6-13 Engine mount

© CPCD50/60/70-RW41

Bolt M12x1.25%30

JAcas Yk B 4=y o BUE 4
Item Code No. Description Qty | Remarks or Serial No.

1 | GR710-351000-000 | 2L/ 1
Engine left mount bracket
ZEppk

2 | GR501-355000-000 Rubber shim 2
12 M10x1.25x30

3 | G005786-010030-00 Bolt M10x1.25%30 8
#4810

4 | G000093-000010-00 Washer 10 13

s Jint

5 | GR503-351000-001 | ZAMWLESCR 1
Engine left bracket
IEHEE M10x1.25

6 | G006171-000010-01 NUt M10x1. 25 6

s Jint

7 | GRs03-352000-001 | KAWUSR 1
Engine right bracket

8 | GR710-352000-000 | AIWLASCE 1
Engine right mount bracket
#pE 12

9 | G000093-000012-00 Washer 12 10
12 M12x30

10 | G005783-012030-01 Bolt M12x30 8
Hh

11 | 50DH-300001 i).# 2
Shim

12 | G005786-012030-00 | LRHE M12x1.25x30 2

3-133



B 7 SRR

Fig.7 LPG Storage system

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

Cylinder assy

g YrkHs B Ko £t BOE F 422
Item Code No. Description Qty | Remarks or Serial No.
g 12
1 | G000093-000012-00 |\ "l 5 4
24 M12x25
2 | G005783-012025-00 | o 1o 4
T
3 | xF251-373000-000 | MUABTTEVL 2
Front hoop assy
- | XF250-700001-G00 *H@o'”gp 2 For CE
4 | XF251-374000-000 | /A RK 2
After hoop assy
i Ay 1
5 | XF251-370004-000 Chip chap pad | 2
Cljisa
6 | XF251-370001-000 Cylinder bracket 1
F
7 | XF251-370002-000 L 4
Pad
8 | N171-372000-000 HUHLI 1 1

3-134




Bl 7-1 Beiams RN A (AR

Fig.7-1 Rotate cylinder bracket—hoops buckle
type (optional)

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks or Serial No.
s Jint s

1 | GR505-371100-535 | IVBSCRI: 1
Cylinder bracket

2 | GR505-370001-500 ﬁiﬂi 1
#5220

3 | G000091-002020-00 Pin 220 2

4 | 30YDHBW11-361007T ﬁiﬁﬁ 2

5 30YDHBW11-361006T Eéﬁﬁﬁ 2
Spring
i 12

6 | G0097P1-000012-00 Washer 12 2

7 | sovDHBW1L-361507T | EHLAIRAE 2
Base
i 16

8 | GO097P1-000016-00 | \vacher 16 2

9 | G0894P1-000016-00 | HI/HIELI-A L 16 2
Connecting piece rings16
LEIP S

10 | X701-371200-000 Rotating bracket 1
p——

11 | RC151-371004-000 | A 2
Chart-spring-gas
H

12 | G0097P1-000008-00 2l 8 5
Washer 8
H2>=<16

13 | G000091-002016-00 Pin 2><16 4
it 8> 24

14 | G000882-008024-00 Pin 824 4

15 | X701-371001-000 ﬁfﬂi 1

3-135



Bl 7-1 hefims R-NdE A GERD

Fig.7-1 Rotate cylinder bracket—hoops buckle
type (optional)

® cPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

e Ykig A B By B 4

Item Code No. Description Qty | Remarks or Serial No.
B2 M10><25

16 | G005783-010025-00 | o' \iooo o2 2
#HHE 10

17 | G000093-000010-00 | \v/ocher 10 2
#HHE 10

18 | G0097P1-000010-00 | \\ochor 10 2

19 | X701-371300-000 FE A B 1
Locating plate assy

20 | N171-371003-000 Eﬁé’ 2
EZ

21 | RC151-371001-000 ek . 10
Cushion

A fH

22 | xF251-371500-505 | AL 2
Clamp assy

23 | JP300-400010-000 LT 1
Handle
5%k B8><60

24 | G000882-008060-01 | o *"ho’ 1

25 | X701-374000-000 frE 1
Lock component
Hp 14

26 | GO097P1-000014-00 | \viocicr 14 2
Hp 14

27 | G000093-000014-00 | \\ o' 14 2
B2 M14>< 35

28 | G005783-014035-00 | o ' \10s or 2

29 | GR505-373000-500 E. SCFAT 1
Right support component
i 2><18

30 | G000091-002018-00 | h. = " 1

3-136




Bl 7-2 JeieumscRR-All GRED
Fig.7-2 Rotate cylinder bracket — belted
type(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks or Serial No.
s Jint s

1 | GR505-371100-530 | TVHSCRIH: 1
Cylinder bracket

2 | GR505-370001-500 ﬁiﬂi 1
#5220

3 | G000091-002020-00 Pin 220 2

4 | 30YDHBW11-361007T ﬁiﬁﬁ 2

5 30YDHBW11-361006T Eéﬁﬁéﬁ 2
Spring
i 12

6 | GO097P1-000012-00 | \vacher 12 2

7 | sovDHBW1L-361507T | EHLAIRAE 2
Base
i 16

8 | GO097P1-000016-00 | \vacher 16 2

9 | G0894P1-000016-00 | HI/HIELI-A L 16 2
Connecting piece rings16
LEIP S

10 | X701-371200-000 Rotating bracket 1
p——

11 | RC151-371004-000 | A 2
Chart-spring-gas
[

12 | G0097P1-000008-00 2 8 5
Washer 8
H2>=<16

13 | G000091-002016-00 Pin 2><16 4
it 8> 24

14 | G000882-008024-00 Pin 824 4

15 | X701-371001-000 ﬁfﬂi 1

3-137



B 7-2 TeEmsI AR GRS

Fig.7-2 Rotate cylinder bracket — belted
type(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

JAcas Yk B B B EE 4R

Item Code No. Description Qty | Remarks or Serial No.
12 H: M10><25

16 | G005783-010025-00 Bolt M10><25 2
#JE 10

17 | G000093-000010-00 Washer 10 2
#JE 10

18 | GO097P1-000010-00 Washer 10 2

19 | X701-371300-000 A2 ALBRL 1
Locating plate assy

20 | XF251-374000-000 | S AL 2
After hoop assy
CIE %8595

21 | XF251-373000-000 Before hoop assy 2

22 | JP300-400010-000 LT 1
Handle
#4%h B8>=<60

23 | G000882-008060-01 Pin B8 60 1

24 | X701-374000-000 e 1
Lock component
5 14

25 | G0097P1-000014-00 Washer 14 2
5 14

26 | G000093-000014-00 Washer 14 2
1244 M14><35

27 | G005783-014035-00 Bolt M14<35 2

28 | GR505-373000-500 A S 1
Right support component
fY2><18

29 | G000091-002018-00 Pin 218 1

3-138




B 7-3 XUMMSIER (GEEC)

Fig.7-3 Double cylinder bracket(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

e Yk B B B EE 4R
Item Code No. Description Qty | Remarks or Serial No.

BRI SZ S e

1 | GR505-371000-600 Cylinder bracket base 1
124 M12><75

2 | G005783-012075-00 Bolt M12<75 4
g 12

3 | G000093-000012-00 Washer 12 9
i Ay 1

4 | GR505-370002-600 Chip chap pad 4

5 | GR505-370001-600 | ML 2
Cushion
12 M8><16

6 | G005783-008016-00 Bolt M8>16 1
Fh

7 | G000093-000008-00 il 8 1
Washer 8
[ 8

8 | G0097P1-000008-00 Washer 8 1

9 | X700-700006-000 Hodi 1
Clamp
12 M12><30

10 | G005783-012030-00 Bolt M12>30 1

11 | GR505-372000-600 | /CHLBLEK 2
Locking plate
HJE 12

12 | GO097P1-000012-00 Washer 12 5
12 H: M12><35

13 | G005783-012035-00 Bolt M12>35 4
IR M12

14 | G006170-000012-00 NUt M12 1
Ji fi T SR

15 | XF251-374000-000 After hoop assy 2

3-139



B 7-3 XUMMSIER (R

Fig.7-3 Double cylinder bracket(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

Before hoop assy

Fe Yok B S e Fe it B H] 422
Item Code No. Description Qty | Remarks or Serial No.
J-LA/rA—Iw: '\T'“ o
16 | XF251-373000-000 | AT 2

3-140




Bl 7-4 TIERETRREREIRSIEE GERD

Fig. 7-4 Overhead guard down rotate double
cylinder bracket(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

16 2728 29

75 Yk A B FE G AR
Item Code No. Description Qty | Remarks or Serial No.

#5220

1 | G000091-002020-00 Pin 220 4

2 | 30YDHBW11-361007T ﬁiﬁﬁ 4

3 30YDHBW11-361006T Eéﬁﬁﬁ 4
Spring
#pE 12

4 | G0097P1-000012-00 Washer 12 7

5 | GR505-370001-500 ﬁfﬂi 2

6 | 30YDHBW1L-361507T | &L HIRAE 4
Base
e s

7 | GR505-371200-630 Rotating bracket 2
#PE 16

8 | G0097P1-000016-00 Washer 16 4

9 | G0894P1-000016-00 | HI/HIELI-A L 16 4
Connecting piece rings16
B2 M10>< 25

10 | G005783-010025-00 Bolt M10><25 4
#4510

11 | G0O00093-000010-00 Washer 10 4
#4510

12 | GO097P1-000010-00 Washer 10 4

13 | GR505-371300-630 | LILBLEM 2
Locating plate assy
e

14 | RC151-371004-000 | HH 4
Chart-spring-gas
4% 8><24

15 | G000882-008024-00 Pin 824 8

3-141



Bl 7-4 TIEETHREREIMSIEE GERD

Fig. 7-4 Overhead guard down rotate double
cylinder bracket(optional)

® CcPYD50/60/70-RW57 () CPYD50/60/70-RW17 () CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW24

Fe Yok B S e Fe it B H] 422

Item Code No. Description Qty | Remarks or Serial No.
HU

16 | G0097P1-000008-00 [l 8 10
Washer 8
H2>=<16

17 | G000091-002016-00 Pin 216 8
Je Fils UK

18 | XF251-374000-000 After hoop assy 4
AT SR

19 | XF251-373000-000 Before hoop assy 4

s Jint s

20 | GR505-371100-630 | AMHSCAURA: 2
Cylinder bracket

21 | X701-371001-000 ﬁﬁﬂi 2
12 M12><45

22 | G005783-012045-00 Bolt M12<45 3
g 12

23 | G000093-000012-00 Washer 12 3
S

24 | GR505-371400-630 Bracket 1
Hpg 12

25 | G000096-000012-00 Washer 12 6

26 | JP300-400010-000 oy 2
Handle

27 | X701-374000-000 it 2

16 2728 29 Lock component

4 2>=<18

28 | G000091-002018-00 Pin 2><18 2
4% B8><60

29 | G000882-008060-01 Pin BS>60 2

3-142




B 8-1 MHERARA
Fig.8-1 LPG pipe system

® CPYD50/60/70-RW57 (W) CPYD50/60/70-RW17

3

Truck frame L.H.

Connecting tube

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks or Serial No.
O IR A A
1 | GR505-362000-000 | PLMIIRETE 1
Lock valve intake manifold
T
2 | GR505-360001-000 1
Support
3 | XF251-363000-800 | _-oiifF 1
Three-way valve
4 | GR505-361000-000 | LIEEAT 1

3-143



K 8-2

MEERARS

Fig.8-2 LPG pipe system

(S cPQYD50/60/70-RW57

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks or Serial No.

BURIRAET

1 | GR515-360004-G00 BOLT 1
Pl 25 H K

2 | R455-360005-000 TUBE 1
Kk

3 | GR515-360100-000 THREE-WAY VALVE 1
WU 22 Xt 24

4 | Q672-24-G0O CLAMP 24 2
I s 8 SCAR

5 | GR515-360001-000 BRACKET 1
2 M8

6 | G006170-000008-00 NUT M8 1
i 8

7 | G000093-000008-00 WASHER 8 1
i

8 | X700-700006-000 CLAMP 1
B2 M8>=<25

9 | G005783-008025-00 BOLT M8><25 1
P

10 | GR515-360003-000 BRACKET 1
i

11 | NC979-363000-G00 THREE-WAY VALVE 1

2 | GR505-360001-000 SUR

! RS05- L BRACKET !
LPG s

13 | R455-360003-G00 STRAINER FOR LPG 1
Bl TR 32E % LOCK

14 | XF251-361005-800 VALVE INTAKE 1
B2 M10>< 25

15 | G005783-010025-00 BOLT M10><25 1

3-144




K 8-2

MEEBR RS

Fig.8-2 LPG pipe system

(S cPQYD50/60/70-RW57

CONNECTING TUBE

Fe Yok B S 4§ Fe it B H] 422
Item Code No. Description Qty | Remarks or Serial No.
i 10
16 | G000093-000010-00 WASHER 10 1
£ 9e 3
Bk
17 | GR515-360005-000 LPG CONNECTOR 1
PR IR 30 ek
18 | NC979-361302-000 LPG CONNECTOR 1
19 | NCo419-372000-Goo | EHEHIE 1

3-145




Bl 8-3 MHERARA
Fig.8-3 LPG pipe system

(T CPYD50/60/70-RW24

FHATR AN
Truck frame L.H.

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks or Serial No.
O IR A A
1 | GR512-342000-000 | PAMIIRIETR 1
Lock valve intake manifold
£ 9e 3
Bk
2 | GR515-360005-000 LPG connector 1
LPG il &2
3 | R455-360003-G00 Strainer for LPG 1
I A e
~ 4 | NC979-361302-000 | BHAMIIETUESK 1
LPG connector
T
5 | GR505-360001-000 1
Bracket
6 | NC979-363000-G00 =W 1
Three-way valve
7 | NC9419-372000-Goo | “EEHE 1

Connecting tube

3-146




(A CPCD50/60/70-RG16
(® CPCD50/60/70-RG24
& CPYD50/60/70-RW57
® CPCD50/60/70-RG41
© CPCD80/100-RW41

HIUE O RS
Part IV Truck body system
CPCD80/100-RG16  (©) CPCD50/60/70-RW28 (D) CPCD80/100-RW28

@ CPCD50/60/70-RW14 ({H CPCD80/100-RW14 (1) CPCD80/100-RG25
(O CPCD50/60/70-RW14B (M) CPYD50/60/70-RW17 () CPCD80/100-RG36

® CPCD80/100-RG17

(@ CPCD50/60/70-RW19A

© CPCD50/60/70-RW38

@ CPCD50/60/70-RW41 (R CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24

) CPCD50/60/70-RG16-J

Fe 5 Z R &R R T
Item Description Serial No. Page
&l 1-1 FHRY AHER (RO 41
Fig. 1-1 Truck body system All models of truck(Except ©))
K 1-2 5 ARG
Fig. 1-2 Truck body system © 4-5
FE (A it =
Fig. 2 Instrument frame assy All models of truck
& 3-1 LB R ALk AHER (RO 49
Fig. 3-1 Hood and floor board assy All models of truck(Except ©))
K 3-2 WLEE R JE AR S © 4-14
Fig. 3-2 Hood and floor board assy
[ 4 B E i 418
Fig. 4 Lock catch assy All models of truck
EE b ST 4.20
Fig. 5 Nameplate All models of truck
46 e e 4.8
Fig. 6 Counter balance assy All models of truck
71| ek e 431
Fig. 7-1 Seat assy All models of truck
K 7-2 JA Ay Sk S
Fig. 7-2 Seat assy ©O®W®® ForCE 4-32

4-A



FPs K 4R PRT

Item Description Serial No. Page
FE Y e 433
Fig. 8 Overhead guard assy All models of truck

4-B




Bl 1-1 EHRE

Fig.1-1 Truck body system

EER (BO)

All models of truck (Except ©)

Truck frame

5 Yk ZFR A= HyEEGEH ER
Item Code No. Description Qty | Remarks Or Serial No.
Eep
1 | GR501-410000-002 Truck frame 1 NGIC)
Eep
- | GR505-410000-002 | " ¢ 1 MWD
Eep
- | GR506-410000-002 Truck frame 1 @)
Eep
- | GRs08-410000-002 | ;N L 1 ©
Eep
- | GR709-410000-001 Truck frame 1 o®
Eep
- | GR710-410000-000 Truck frame 1 @)
Eep
- | GR713-410000000 | ;N L 1 ®
CPCD80-RG16
- CPCDS80-RW14
- | GR801-410000-001 Truck frame 1 CPCD80-RG25
CPCD80-RG17
CPCD80-RW41
Eep
- | GR802-410000-001 1 CPCDS80-RW28
Truck frame
Eep
- | GR806-410000-001 1 CPCD80-RG36
Truck frame
CPCD100-RG16
S CPCD100-RW14
FoR
- | GR1001-410000-001 | L, " ¢ 1 CPCD100-RG25
CPCD100-RG17
CPCD100-RW41
Eep
- | GR1002-410000-001 1 CPCD100-RW28

4-1



K11 EHR%
Fig.1-1 Truck body system

EHER (BO)

All models of truck (Except ©)

JAcas YR B o A EE R
Item Code No. Description Qty | Remarks Or Serial No.
T
- | GR1006-410000-001 1 CPCD100-RG36
Truck frame
e & R A
2 | GR501-451000-000 Battery box bracket-L !
A B IR A
3 | GR501-441000-000 Battery box bracket-R L
a8
4 50W-507001 Pull rod 4
5 | GR501-440001-000 B . 2
Angle iron
12 M8x16
6 | G005783-008016-00 Bolt M8x16 16
H
7 | G0O00093-000008-00 e 8 16
Washer 8
H
8 | G0097P1-000008-00 e 8 16
Washer 8
I2EE M6
9 | G000062-000006-00 Butterfly nut M6 4
Hh
10 | GO097P1-000006-00 e 6 4
Washer 6
12 M10x25
11 | G005783-010025-00 Bolt M10x25 2
#PE 10
12 | G000093-000010-00 Washer 10 2
#PE 10
13 | G000096-000010-00 Washer 10 2
R ADOOOORW
14 | GR501-461001-000 Plank 1 ® @ @_2014 a1
R ADOOOORW
14 | GR501-461001-001 Plank 1 ® @ @2014.4.1_

4-2




K11 EHR%
Fig.1-1 Truck body system

SHER (RO
All models of truck (Except ©)
JAcas Yk B 5 e B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
- | GR502-461001-000 ﬁﬁf 1 © ®—2014.4.1
- | GR502-461001-001 ﬁﬁf 1 O ®2014.4.1—
- | GR710-461001-000 | LB 1 ©—2014.4.1
Plank
- | GR710-461001-001 | LB 1 ©2014.4.1—
Plank
- | GR802-461001-000 | LB 1 ©—2014.4.1
Plank
- | GReo2-461001-001 | LB 1 ©2014.4.1—
Plank
TR
- | GR802-461000-000 Blank 1 @)
R CIDIOYY)
- | GR1001-461001-000 | o/~ 1 014a1
R CIDIOYY)
- | GR1001-461001-001 | o/° 1 2014 41
F
15 | 50W-310002 A 2
Plante
Vak S
16 | GR501-430200-000 Left roof support ENGICIOIGICI)]
ok S
- | GR505-430300-000 Left roof support 1 WO D
ki S
- | GR505-430300-800 Left roof support 1 M (For CE)
ki S
- | GR710-430200-000 Left roof support 1 ® 0
2f Jin
- | GRe01-430200-000 | /mHSCA 1 8t
Left roof support




K11 EHR%
Fig.1-1 Truck body system

EHER (BO)

All models of truck (Except ©)

5
Item

YR
Code No.

EAy S

Description

2 =

B

Qty

Fo i s Y

Remarks Or Serial No.

GR801-430200-800

Je i R
Left roof support

CPCD80-RW28(For CE)

GR1001-430200-000

Je i R
Left roof support

10t

GR1001-430200-800

VSt ST S
Left roof support

CPCD100-RW28(For CE)

GR501-430300-000

VSR ST S
Right roof support

A@ePOOLO®

GR505-430200-000

VSR ST S
Right roof support

we

GR505-430200-800

VSR ST S
Right roof support

M (For CE)

GR710-430300-000

VSR ST S
Right roof support

®0

GR801-430300-000

VSR ST S
Right roof support

8t

GR801-430300-800

VSR ST S
Right roof support

CPCD80-RW28(For CE)

GR1001-430300-000

VSR ST S
Right roof support

10t

GR1001-430300-800

VSR ST S
Right roof support

CPCD100-RW28(For CE)

GR505-430700-000

VSR ST S
Right roof support

we

GR505-430700-800

VSR ST S
Right roof support

M (For CE)

GR505-430600-000

VSt ST S
Left roof support

we

GR505-430600-800

Je i R
Left roof support

M (For CE)

4-4




Bl 12 ZEHREG

Fig.1-2 Truck body system

© CcPCD50/60/70-RW28

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
=R
1 | GR502-410000-002 | +* 1
Truck frame
Jo & IR A
2 | GR501-451000-000 Battery box bracket-L !
A7 e
3 | GR501-441000-000 Battery box bracket-R 1
s
4 50W-507001 Pull rod 4
5 | GR501-440001-000 S . 2
Angle iron
12 M8x16
6 | G005783-008016-00 Bolt M8x16 16
Fh
7 | G000093-000008-00 i 8 16
Washer 8
Fh
8 | G0097P1-000008-00 i 8 16
Washer 8
125 M6
9 | G000062-000006-00 Nut M6 4
Fh
10 | GO097P1-000006-00 i 6 4
Washer 6
I2FE M10%25
11 | G005783-010025-00 Bolt M10x25 2
#JE 10
12 | G000093-000010-00 Washer 10 2
#JE 10
13 | G000096-000010-00 Washer 10 2
14 | GR502-461001-000 | SIEM 1 —2014.4.1
Plank
- | GRs02-461001-001 | LMK 1 2014.4.1—
Plank

4-5



K12 EHRS
Fig.1-2 Truck body system

© CcPCD50/60/70-RW28

Fes Yok B e Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
H
15 | 50W-310002 e 2
Plante

4-6




B2 {REEER

Fig.2 Instrument frame assy

ESIER]
All models of truck

e Yk s A=A HEEEH E R
Item Code No. Description Qty | Remarks Or Serial No.

e NGICJE)

1 GR501-421000-000 Instrument panel 1 @ @ ® @

- | GR502-421000-000 e 1 @CICIR)
Instrument panel
e

- | GR515-421000-000 Instrument panel 1 RISV

- | GR1001-421000-000 | PEH 1 GIJOIVIC)
Instrument panel

N Jin

- | GR1002-421000-000 | PEH 1 ®]
Instrument panel
JedpE 5t-7t

2 | GRS01-420003-000 | gpyjgq et ! —2014.4.1
JedpE 5t-7t

- | GRS01-420003-001 | gpioi et 1 2014.4.1—
JedpE 8t-10t

~ | GR1001-420003-000 | gpieiq jeft ! —2014.4.1
JetpE 8t-10t

© | GR1001-420003-001 | gpieiq jeft ! 2014.4.1—
e 5t-7t DU H—2014.4.1

3 | GR501-420004-000 Shield,right 1 5t-7t Use for 4 sec
FpE 5t-7t VUIERH2014.4.1—

- | GR501-420004-001 Shield,right 1 5t-7t Use for 4 sec
Aiih © @ For CE (%)

- | GRS01-420004-800 | gy o1 right L |7 © @ For CE(Cab)
VLR 5t-7t =P

- | GR501-420005-000 Shield,right 1 5t-7t Use for 3 sec
e 5t-7t eI

- | GR501-420006-000 Shield,right 1 5t-7t Use for 2 sec
VSRl 8t-10t UIHHRH-2014.4.1

- | GR1001-420004-000 Shield,right 1 8t-10t Use for 4 sec

4-7



B2 {REEER

Fig.2 Instrument frame assy

AR
All models of truck

Screw components

e Yk s 5 e By B 4
Item Code No. Description Qty | Remarks Or Serial No.
VSR 8t-10t Ul H2014.4.1-
GR1001-420004-001 Shield,right 1 8t-10t Use for 4 sec
VEE/A A © For CE (%3§5)
GR1001-420004-800 | g1 right 1 © For CE(Cab)
VLA 8t-10t = IB¢HR H
GR1001-420005-000 Shield, right 1 8t-10t Use for 3 sec
FAE 8t-10t IR
GR1001-420006-000 Shield, right 1 8t-10t Use for 2 sec
Yy
4 N163-420500-000 AL 7
Bolt components
91 A
5 N163-420400-000 BRETZALAT 7

4-8




Bl 3-1 HLE KRR S A

Fig.3-1 Hood and floor board assy

20212223

ATER (HO)
All models of truck (Except ©)
Fes Yok B S A AV B A
Item Code No. Description Qty | Remarks Or Serial No.
1 | G0029P2-008030-00 foﬁl\'xg:;g 1
2 | G0097P1-000008-00 %hgr 8 25
3 | GR501-431005-000 E?jﬁ? ;‘3& 1 ® %@332@0)1?4@ ®
- GR501-431005-001 E?jﬁ?;? 1 @ %@2;)094@%_@ ®
-~ - | GR502-431005-000 E?jﬁ? ;‘3& 1 ®_©; O%f?l@
- | GR502-431005-001 Eﬁjﬁ? ;‘3& 1 ®2@O))14@31§)—®
- | GR1001-431005-000 Eﬁjﬁé zﬁ& 1 @22@31?4@ ©
Y A - | GR1001-431005-001 Eﬁjﬁé zﬁ& 1 %)01@22@ ©
- - | GR1002-431005-000 Eﬂfﬁg? 1 ©—2014.4.1
- | GR1002-431005-001 Eﬂfﬁg? 1 ©2014.4.1—
4 | GR501-431100-000 Iﬁ:?gfjﬁboard,front 1 ® %92@0)1?4@ ®
- | GR501-431100-002 Iﬁ:?gfjﬁboard,front 1 ® %%)094@)1—@ ®
%4 - | GR502-431100-000 Iﬁ:?cffjﬁboard,front 1 ®—©;O(?4§)1®
o - | GR502-431100-001 Iﬁ:?gfjﬁboard,front 1 ®2@O))14@31§)—®
- | GR1001-431100-000 Iﬁ:?gfjﬁboard,front 1 @32@())1?4@ ©

4-9



Bl 3-1 HLER R JRAR B
Fig.3-1 Hood and floor board assy

EHER (BO)

All models of truck (Except ©)

20212223

Bolt components

e Yk ZFR A= B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
TR EOOMO
- | GR1001-431100-002 | o, board,front 1 2014.4.1—
AR
- | GR1002-431100-000 | ¢, ~7 dfront 1 ©—2014.4.1
AR
- | GR1002-431100-001 | ¢, “7 dfront 1 ©2014.4.1—
S5 R A K 5t-7t
5 | GR501-432000-000 Floor board,rear 1 —2014.4.1
S5 R A K 5t-7t
= - | GR501-432000-001 Floor board,rear 1 2014.4.1—
S5 MR A K 8t-10t
- | GR1001-432000-000 Floor board,rear 1 —2014.4.1
S5 MR A K 8t-10t
- | GR1001-432000-001 | o, board,rear 1 2014.4.1—
ey
. 6 | GR501-433000-000 | JLFHALEE 1 5t-7t
% Engine hood
P 40 A1
- | GR1001-433000-000 | PLFHALEE 1 8t-10t
Engine hood
Vi O ®
7 | GR501-430001-000 | | e5 ot 1 Except© ®
R
- | GR709-430001-000 | oft bracket 1 O®
12 FE M8x20
8 G005783-008020-00 Bolt M8x20 6
H
= 9 G000093-000008-00 i 8 26
o Washer 8
oo —il 2l 5
- 10 | N163-430004-000 ;Tfi%@ 4
4 AH-
- GR502-435000-800 BRER AT 4 For CE

4-10




Bl 3-1 HLER R JRAR S
Fig.3-1 Hood and floor board assy

20212223

AHER (HROD
All models of truck (Except ©)
Fe Yk A 4§74 AV B A
Item Code No. Description Qty | Remarks Or Serial No.
RSy
11 | R450-430100-000 A ACK i 2 1 5t-7t
Cover plate
R
- | GR1001-430003-000 1 8t-10t
Cover plate
W
12 | R450-430004-000 % 1
Seal strip
P
13 | R450-430009-000 - 2
Seal strip
B2 M8x25
-~ 14 | G005783-008025-00 Bolt M8x25 4
B2 M8x25
15 | G0029P2-008025-00 Bolt M8x25 4
53
16 | N163-435000-000 Hi 2
inge
IS
. 17 | GR501-430101-000 | X 1
% Bracket
- IERE M8
18 | G006177-000008-00 Nut M8 4
v
R 5t-7t
19 | QC20-180-650/500-G00 Air spring 1 201441
py———
U 5t-7t
- | R450-430007-000 Air spring ! 2014.4.1—
e
R 8t-10t
- | GR1001-430004-G00 Air spring 1 201441
py———
o ) . . R 8t-10t
= GR1001-430005-000 Air spring 1 2014.4.1—
03—‘( oA
20 | N163-431003-000 ’ﬁ{q]g . 1
Mounting insulator
21 | N163-431004-000 ol 1
Sleeve

4-11



Bl 3-1 HLE KRR S A

Fig.3-1 Hood and floor board assy

EHER (BO)

All models of truck (Except ©)

20212223

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
A
22 | GR501-431001-001 | 2 1 5t-7t
Insulator
A
- | GR501-431001-000 2Lt 1 8t-10t
Insulator
ez
24 | GR501-432005-000 | MR 2
Insulator
54k
25 | N163-432004-000 Pt 1 2
Insulator 1
S h g
- 26 | N163-433400-000 gabe 2
— Cab mounting insulator
12 M8x16
27 | G005783-008016-00 Bolt M8x16 12
Fh
28 | G0097P1-000008-00 e 8 8
Washer 8
Fh
s 29 | G000093-000008-00 i 8 4
% Washer 8
- FRIHLER B A
30 | R450-430007-W00 Hood insulation blanket 1
B Sl
31 | GR501-430008-W00 Hood insulation blanket 1
PR
32 | N163-432007-000 A 1
Seal strip
[
33 | R450-430006-000 A 1
Seal strip
5 7 NCICIOI®)
o - -
= 34 | GR501-430400-000 Back cover 1 0PO®
m - | GR505-430400-000 Je i Bt 1 MO D
Back cover
J& iR
- | GR505-430400-800 Back cover 1 M (For CE)

4-12




Bl 3-1 HLE KRR A

Fig.3-1 Hood and floor board assy

20212223

LA (RO
All models of truck (Except ©)
e Ykig A 4§ B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
2f
- | GR1001-430400-000 Jei i 1 8t-10t
Back cover
EZ P
35 | G000096-000008-00 i 8 2
Washer 8
KA A NICICIOI®)
36 | GR501-430002-000 Tank cover 1 0PO®
TRAH T AR
- | GR505-430500-000 Tank cover 1 WIS
TRAH T AR
o - | GR505-430500-800 Tank cover 1 M (For CE)
TRAH T AR
- | GR710-430002-000 Tank cover 1 ® 0
S5 26
- | GR801-430002-000 | AHH 1 8t
Tank cover
S5 26
( - | GR1001-430002-000 | AHIH 1 10t
% Tank cover
' 37 | GR1001-430600-000 JEIERE 1 10t
Left connect cover
38 | GR1001-430500-000 7‘?'.]@%% 1 10t
Right connect cover
BR 4
39 | R450-430005-000 K 2
Seal strip
y—
SR 5t-7t
40 | GR501-430004-000 Air spring 1 501441
e
- ) e ) A 5t-7t
_‘H QC20-180-650/500-G00 Air spring 1 2014.4.1—
oo —il e o 2
o S 8t-10t
- | GR1001-430005-G00 | .- spring 1 01441
y—
S 8t-10t
- | GR1001-430004-G00 | .- spring 1 01441

4-13



Bl 3-2 HLER AR B
Fig.3-2 Hood and floor board assy

© CcPCD50/60/70-RW28

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
12 FE M8x30
1 | G0029P2-008030-00 Bolt M8x30 1
Hh ]
2 | G0O097P1-000008-00 e 8 33
Washer 8
]
3 | GR502-431005-000 JRBUR e 1 —2014.4.1
Pedal pad
54
- | GR502-431005-001 JRBUR e 1 2014.4.1—
Pedal pad
4 | GR502-431100-000 | MUK 1 —2014.4.1
Floor board,front
- | GRS02-431100-001 | MUK 1 2014.4.1—
Floor board,front
5 | GR501-432000-000 | /7 /RBLELK 1 —2014.4.1
Floor board,rear
- | GR501-432000-001 | FIRALE K 1 2014.4.1—
Floor board,rear
YAk
6 | GR501-433000-000 | JLHALFF 1
Engine hood
T B
7 | GR501-430001-000 Left bracket 1
12 FE M8x20
8 | G005783-008020-00 Bolt M8x20 16
Hh ]
9 | G0O00093-000008-00 e 8 38
Washer 8
10 | N163-430004-000 fﬁ@% 2
49 AH-
- | GR502-435000-800 AT 2 For CE
Bolt components
e
11 | R450-430100-000 HT AR B 1
Cover plate

4-14




Bl 3-2 HLER KRR B
Fig.3-2 Hood and floor board assy

© CcPCD50/60/70-RW28

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
BR 4
12 | R450-430004-000 ERK 1
Seal strip
[
13 | R450-430009-000 A 2
Seal strip
12 M8x25
14 | G005783-008025-00 Bolt M8x25 4
12 M8x25
15 | G0029P2-008025-00 Bolt M8x25 4
.
16 | N163-435000-000 Bt 2
Hinge
Jint
17 | GR501-430101-000 SR 1
Bracket
18 | G006177-000008-00 B} M8 4 —2014.41
Nut M8
- | G006177-000008-00 W} M8 8 2014.4.1—
Nut M8
= 2o
19 | QC20-180-650/500-G00 W.ﬁ%. 1
Air spring
Yz -
20 | N163-431003-000 ,ﬁ{ng . 1
Mounting insulator
21 | N163-431004-000 £ 1
Sleeve
22 i Eh
22 | R450-431001-000 2L ihif 1
Insulator
ez
24 | GR501-432005-000 Pl 2
Insulator
ez
25 | N163-432004-000 PRt 1 2
Insulator 1
S h g
26 | N163-433400-000 Zibe 2
Cab mounting insulator

4-15



Bl 3-2 HLER AR B
Fig.3-2 Hood and floor board assy

© CcPCD50/60/70-RW28

JAcas Yk s =y B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
12 M8x16
27 | G005783-008016-00 Bolt M8x16 12
Fh
28 | G0097P1-000008-00 i 8 12
Washer 8
Fh
29 | G000093-000008-00 i 8 8
Washer 8
] . L i
30 | R450-430007-W00 Hood insulation blanket !
B Sl
31 | GR501-430008-W00 Hood insulation blanket !
BR
32 | N163-432007-000 K 1
Seal strip
BR
33 | R450-430006-000 R 1
Seal strip
2f
34 | GR502-430400-000 J5i i 2 1 —2014.41
Back cover
2f
- | GR502-430400-001 Jei i 1 2014.4.1—
Back cover
Fh
35 | G000096-000008-00 i 8 6
Washer 8
36 | GR502-430900-000 BBk 1 —2014.41
Beam assy
- | GR502-430000-001 | ALK 1 2014.4.1—
Beam assy
VEEIBR Y
37 | GR502-430600-000 Right front bracket 1
TRz 4
38 | GR502-430700-000 Left front bracket 1
y——e
39 | QC20-160-640/350-G00 W.ﬁﬁ 1 —2014.41
Air spring

4-16




Bl 3-2 HLER KRR B
Fig.3-2 Hood and floor board assy

© CcPCD50/60/70-RW28

Fes Yk B S 4§74 AV B A
Item Code No. Description Qty | Remarks Or Serial No.
e
- | GR502-430006-001 W.ﬁﬁ 2 2014.4.1—
Air spring
i’ B8x32
40 | G000882-008032-01 Pin roll B8x32 2
i 3.2x18
41 | G000091-3P2018-00 Pin 3.2x18 2
42 | GR502-430004-001 I 2
Platen
43 | GR502-430002-001 | PRI 1
Waterproof-L
44 | GRS02-430003-001 | PRI 1
Waterproof-R
H
45 | G0097P1-000006-00 & 6 6
Washer 6
H
46 | G000093-000006-00 il 6 6
Washer 6
47 | G006170-000006-00 ﬁ;f 6

4-17



S & 19592

Fig.4 Lock catch assy

ESIERL]
All models of truck

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
TENCERis
1 | R960-431100-000 B 1
Lock catch
IEF: M8x16
2 | G005783-008016-00 Bolt M8x16 2
#JE 8
3 | G0097P1-000008-00 Washer 8 4
#JE 8
4 | G0O00093-000008-00 Washer 8 4
WAL
5 | GR501-434100-000 | DCFAALIE 1 —2014.4.1
Lock hook
WL
- R960-431200-000 BT 1 2014.4.1—
Lock hook
4 1020
6 | SF-1-1020-G00 Bush 1020 1
#JE 10
7 | G0097P1-000010-00 Washer 10 1
i 3.2x20
8 | G000091-3P2020-00 Pin 3.2x20 1
Hn g -
9 | GR501-434200-000 SCRALLE 1 —2014.41
Bracket
Hn g -
- R960-431300-000 SCRALLE 1 2014.4.1—
Bracket
Y 2x12
10 | G000091-002012-00 Pin 2x12 1
A B6%18
11 | G000882-006018-00 Pin shaft B6x18 1
Hh ]
12 | GO097P1-000006-00 & 6 1
Washer 6
13 | R960-431001-000 Izl 1 —2014.4.1
Spring

4-18




B4 BEmE sk
Fig.4 Lock catch assy

ESIER]
All models of truck

75 Yk 2 K FE G H AR
Item Code No. Description Qty| Remarks Or Serial No.
- | R960-431001-001 Il 1 2014.4.1—
Spring
EKE M8x20
14 | G005783-008020-00 Bolt M8x20 2
W7 2k Sk
15 | GR501-434300-000 | PHTHLELBL 1 _2014.4.1
Lock wrie assy
W7 2 Sk
- | R960-431400-000 BT B 1 2014.4.1—
Lock wrie assy
I EIEDAS T Y5 For CE
- | GR501-434300-800 Lock wrie assy 1 —2014.4.1
I EIEDAS T Y5 For CE
- | R960-431400-800 Lock wrie assy L 2014.4.1—

4-19



IKEit

All models of truck

kv
H

4

il TS BN A S

VN

K5

Fig.5 Nameplate

i m———r—
pLESRr |

s e

.

4-20



B5 #w
Fig.5 Nameplate

ESIERL]
All models of truck

5 YR LA o FevE Bl 4R
" Item Code No. Description Qty | Remarks Or Serial No.
| bR
i - i
}_ 1 GR501-010010-000 Lift label 2
AT ARAE P Y
i - -
-4 2 | GR501-010011-000 Lift label 2 Domestic sales
AT ARAE AN
3 | GR501-010012-000 Lift label 2 Export sales
CE 32 4N CE
5 | GR501-010026-000 CE label 2 Export sales CE
6 | GR501-010014-000 | JEFE 2 P
Dangerous label Domestic sales
b 5
7 | Grso1-010015-000 | EFHE 2 oM
Dangerous label Export sales
[ Y VN 4N CE
8 | GR501-010006-000 Noise label ! Export sales CE
FEAE PR bR 2 A
9 | R960-020014-001 Waterproof label ! Export sales
FEAE PR bR 2 P Y
10" | R960-020013-001 Waterproof label ! Domestic sales
7 A 5 M4 5t
11| GR501-010005-001 Ton label 2 Domestic sales 5t
M7 A 2 WAy 6t
- | GR601-010005-001 Ton label 2 Domestic sales 6t
M7 A 2 WAy Tt
- | GR701-010005-001 Ton label 2 Domestic sales 7t
M7 A 2 MAY 8t
- | GR801-010005-001 Ton label 2 Domestic sales 8t
M7 A 2 A 10t
- | GR1001-010005-001 | "\ el 2 Domestic sales 10t
A7 A 2 WA 5t
12 GR501-010008-000 Ton label 2 Domestic sales 5t

4-21



B5 #n
Fig.5 Nameplate

ESIER]
All models of truck

I L R T
e

4/ ] / ==

%
:

JAcas YR B 4=y o BUE 4
" Item Code No. Description Qty | Remarks Or Serial No.
i 7 A 2 Wiy 6t
i - - ;
r GR601-010008-000 Ton label 2 Domestic sales 6t
; ] ] ] WL bRAE MR Tt
-4 GR701-010008-000 Ton label 2 Domestic sales 7t
7 A 2 Wiy 8t
- | GR801-010008-000 Ton label 2 Domestic sales 8t
7 A 2 Wy 10t
- | GR1001-010008-000 | ) j3pe) 2 Domestic sales 10t
13 | R960-020028-001 SRR 1 SRHSCRIE ]
Diesel label Diesel fork lift trucks suaning
14 | ROB0-020006.001 FOmbRg L | VR ST
Gasoline label Gasoline and CNG fork lift trucks suaning
FRARZE P
15 | 50DH-010008 Characters label 2 Domestic sales
THERRAE 4 HANGCHA
16 | GR501-010016-000 Characters label 3 Export sales HANGCHA
IR bR W UG 5t-7t
17 GR501-010017-000 Tire pressure label 1 Domestic sales pneumatic tire
- | 6R1001-010017-000 | PN THARAE 1 W #i7e Ul 8t-10t
Tire pressure label Domestic sales pneumatic tire
Lt SN AN 78U 5Tt
18 | GR501-010007-000 Tire pressure label 1 Export sales pneumatic tire
IR EbRZE A7 UK 8t-10t
- | GR1001-010007-000 | 3¢ pressure label 1 Export sales pneumatic tire
TR G "
20 | R960-020020-001 Aﬂ{ﬁg ’JZ.:“)PT 1 W%
Lubrication label Domestic sales
T B G o
21 | R960-020021-001 i ARG 1 ShfS
Lubrication label Export sales
AL WY 5t
22 | GR501-010001-001 Product nameplate ! Domestic sales 5t

4-22




B5
Fig.5 Nameplate

AR
All models of truck

FE g i P | RGBT
. Item Code No. Description Qty | Remarks Or Serial No.
| =y z
L ] ] 7 Wi 6t
r GR601-010001-001 Product nameplate ! Domestic sales 6t
; PN S Tt
A - | GR701-010001-001 Product nameplate ! Domestic sales 7t
7 R W 8t
- | 80DH-020001 Product nameplate ! Domestic sales 8t
P A 10t
- | 100DH-020001 Product nameplate ! Domestic sales 10t
P BN 5t
23 | GRS01-010004-001 | pyoiet nameplate 1 Export sales 5t
P SN 6t
- | GR601-010004-001 Product nameplate ! Export sales 6t
= R SRR Tt
- | GR701-010004-001 Product nameplate ! Export sales 7t
P BN 8t
- | 80DH-020002 Product nameplate ! Export sales 8t
= i 5N 10t
- | 100DH-020002 Product nameplate ! Export sales 10t
P BN 5t
24 | GR501-010003-001 Product nameplate 1 Export sales neutral 5t
P SN 6t
- | GR601-010003-001 Product nameplate ! Export sales neutral 6t
= R SRR Tt
- | GR701-010003-001 Product nameplate ! Export sales neutral 7t
P SN 8t
- | 80DH-020003 Product nameplate 1 Export sales neutral 8t
= 5N 10t
- | 100DH-020003 Product nameplate ! Export sales neutral 10t
7= B 41 5t CE
25 | GR501-010009-000 Product nameplate ! Export sales 5t CE

4-23




B5 #n
Fig.5 Nameplate

ESIER]
All models of truck

Load nameplate

Fe Yk B S 4§ FE G AR
" Item Code No. Description Qty | Remarks Or Serial No.
| e .
i ) ) ) I SN 6t CE
Ir GR601-010009-000 Product nameplate 1 Export sales 6t CE
A 4145 7t CE
- - | GR701-010009-000 Product nameplate 1 Export sales 7t CE
I i 41 8t CE
- | GR801-010009-000 Product nameplate 1 Export sales 8t CE
77 i 4Mgy 10t CE
- | GR1001-010009-000 | b et nameplate ! Export sales 10t CE
W IARSS
26 | R960-020011-001 AL AR 1
Hydraulic label
i ith 2 Kl BRI WES TR 5
27 | GR501-010022-000 Load nameplate 1 | bomestic sales double mast 5t
i ith 2 Kl BRI WES T 6
- | GR601-010022-000 Load nameplate 1| bomestic sales double mast 6t
i ith 2 Kl BRI MRS I3 7
- | GR701-010022-000 Load nameplate 1| bomestic sales double mast 7t
i ith 2 Kl BRI WES 14 8
- | GR801-010022-000 Load nameplate 1 | bomestic sales double mast 8t
B LI br it WES 40148 10t
- | GR1001-010022-000 Load nameplate 1 |pomestic sales double mast 10t
B i LI br it AN GTIR 5
28 | GR501-010023-000 Load nameplate 1| Export sales double mast 5t
B i LI br it AN YT 6
- | GR601-010023-000 Load nameplate 1 | Export sales double mast 6t
e 2 e b i — g
| GR701-010023-000 B it e bR 1 AN
Load nameplate Export sales double mast 7t
i ith 2 Kl FR I SN 8
- | GR801-010023-000 Load nameplate 1| Export sales double mast 8t
o It 2 bR St P
- | GR1001-010023-000 | 2t HIZ P bih% 1 SV LTI 10t

Export sales double mast 10t

4-24




B5 #w
Fig.5 Nameplate

ESIERL]
All models of truck

Fe Yok B S 4§ Fe it B H] 422
" Item Code No. Description Qty | Remarks Or Serial No.
| T &k 51y 42 Jin
L | 29 | GR501-010024-000 | PATHIZEEIbARS 1 P24 R
i Load nameplate Domestic sales trlple mast 5t
i NTTENTIAN o =4 IS
| | oreoroto000a.000 | BT R bR ) EECGES
-1 Load nameplate Domestic sales trlple mast 6t
NTTENTIAN o =4 IS
| orroL010024.000 | BT HZREL bR ) BT
Load nameplate Domestic sales trlple mast 7t
N TENTIAN o =4 P!
30 | GR501-010025-000 B it e bR 1 M =R
Load nameplate Export sales triple mast 5t
NTTENTIAN o =4 IS
| oreoLo10025.000 | BT HZREL bR . IR =20
Load nameplate Export sales triple mast 6t
N TENTIAN o =4 IS
| crroL010025.000 | A ik Eb ) P TEVARE Y
Load nameplate Export sales triple mast 7t
LA A
31 | R960-020027-001 Safety belt label 1 Export sales
HR kb P
32 | R960-020057-001 R Eep 1 PR
Flameout puII label For non-electric flameout forklift
ok bR WRRE X 4
33 | R960-020056-001 DIRPHEBITA 1 RURKI XAE
CNG change-over switch label For CNG forklift suaning
75 I T T S bR CIER ]
20 | GRS01-010020-000 | FOMRMBIOFREsE | | HEL T PR
Engine detect select switch label Only for Cummins- Domestic sales|
75 I T T S bR CIER ]
35 | GRE01-010021-000 kéﬁ*ﬂ*’j{u%}b\ F?%)ﬂ 1 FREW] ﬁ#ﬂ% HMF
Engine detect select switch label Only for Cummins- Export sales
75 S TT S bR A ]
36 | GR501-010018-000 | ALAMWLELIIFCAR 1 HROIT T R
Engine detection switch label Only for Cummins- Domestic sales|
75 B s IR ]
37 | GR501-010019-000 | AABUELIITXh 1 RYGEH S
Engine detection switch label Only for Cummins- Export sales
F-Hlsh aebrds
38 | R960-020022-001 Hand brake label 1
Y bR2E s
39 | R960-020039-001 Manipulation label 1 Domestic sales

4-25




B5 #n
Fig.5 Nameplate

ESIER]
All models of truck

75 Yk A 4§ FE G AR
" Item Code No. Description Qty | Remarks Or Serial No.
i BYAras AN
! y -
T 40 | R960-020007-001 Manipulation label 1 Export sales
? BLEBIIbRS ZED
1 - -
- 41 | R960-020054-001 Hood lock catch label 1 Domestic sales
BLE A bR 2 AN
42 | R960-020055-001 Hood lock catch label 1 Export sales
LPG #r& HME LPG X%
43 | R960-020025-001 LPG label 1 Export sales LPG forklift truck
#\& N 7—:
44 | R960-020053-001 LPG fx 1 AT LPG X%
LPG label Domestic sales LPG forklift truck
BUINFHERRAE P4
45 | GR501-020002-000 "}/l branded label 1 Domestic sales
25T M6><16 A
46 | G0O00068-006016-00 | 5\ 1516 4 Domestic sales
VIFfafbrs A
47 | R960-020040-001 Cut hand dangerous label | 1 Domestic sales
VIFfafbrs AN
48 | R960-020034-001 Cut hand dangerous label | 1 Export sales
B VR IR 3E A
49 | R960-020016-001 Antifreeze label 1 Domestic sales
B VR BR A5 AN
50 | R960-020017-001 Antifreeze label 1 Export sales
HKadE bR R )
51 | R960-020030-001 BRUE T bR . 1 FER AT IO H _
Emergency power off switch label For emergency power off switch
PUFRES
52 | R960-020023-001 AR 1
Tie-down point label
53 | R960-020048-001 fakhs 1 ]
Dangerous label Domestic sales
54 | R960-020032-001 Stz 1 Shi
Dangerous label Export sales

4-26




B5 ¥ |

Fig.5 Nameplate All models of truck
b Yok PR $ok A B 4
1| Item Code No. Description Qty | Remarks Or Serial No.
'r 55 | R960-020015-001 Effgﬁus label 1 Domeft?f sales
J 56 | R960-020033-001 géfffgrfus label 1 Expzit%ijales
57 | R960-020029-001 %:ﬁ’iﬁabe, 1 Dome@f sales
58 | R960-020009-001 %:Eﬁabe, 1 Expzfijmes
59 | GR501-020003-000 Eg Iiﬁ 1 Expzﬁf‘;ﬁ;ei HC
60 | G000819-005016-00 fﬂ '\|>|/|55xx11és 2 Expzﬁ;ei HC
61 | Rop0-020059-W00 | [iC U 2 | et opon st e
62 | G012618-004010-00 2':\%;4:)(1100 4
63 | GR1001-010027-000 ?iﬁ%ze label 1 Epol\t%ija?gslgi-lot
64 | GR1001-010028-000 zare}—j‘;g%ze label 1 Domeps\]tffj s8atl_elso t8t-10t

4-27



Bl 6 “FHE R

Fig.6 Counter balance assy

AR
All models of truck

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
STl ER 5t (& W28,W41,G41)
1| GR501-021000-001 Counter balance 1 5t(Except W28,W41,G41)
N7 M i
- GR502-021000-001 T 1 5t (W28,W41,G41)
Counter balance
STl ER 6t (& W28,W41,G41)
- | GR601-021000-001 Counter balance 1 6t(Except W28,W41,G41)
N7 M i
- GR602-021000-001 T 1 6t (W28,W41,G41)
Counter balance
- | GR701-021000-001 ST E b 1|7t wasWIT W24 Wa1GaL)
Counter balance Tt(Except W28,W17,W24 W41,G41)
- GR702-021000-001 PR 1 7t (W28W41,G41)
Counter balance
SZ M i
- GR705-021000-001 T 1 7t (W17,W24)
Counter balance
SZ M i
- GR801-021000-001 T 1 8t
Counter balance
N7 M i
- GR1001-021000-001 T 1 10t
Counter balance
o
2 | GR501-020100-000 f@% . 1
owing pin
o
- | GR501-023100-800 f@% . 1 For CE
owing pin
#PE 30
3 | 50CDA-000004 Washer 30 4 5t-7t
s 36
- 80DH-000001 Washer 36 4 8t-10t
#4530
4 | G007244-000030-00 Washer 30 4 5t-7t
#PE 36
- G007244-000036-00 Washer 36 4 8t-10t

4-28




Kl 6

Fig.6 Counter balance assy

ESER]
All models of truck

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

12 M30x100

5 | G005782-030100-00 Bolt M30x100 2 5t-7t
124 M36x110

- G005782-036110-00 Bolt M36x110 2 8t-10t
12 M30x216

6 | G005782-030216-00 Bolt M30x216 2 5t
12FE M30x276

- G005782-030276-00 Bolt M30x276 2 6t
124 M30x330

- G005782-030330-00 Bolt M30x330 2 7t
124 M36x230

- G005782-036230-00 Bolt M36x230 2 8t-10t

7 | X700-010002-000 Ey 2 5t-10t
Plug
3 A

8 | GR501-020001-000 | MR 1 5t-10t
Adjusting shim
i

9 | N163-010008-000 )T 1 5t-7t
Adjusting shim
3 A

- | R450-010003-000 )T 1 8t-10t
Adjusting shim
B

10 | GR501-023001-800 . . 1 For CE
Locking pin
T

11 | GR501-022002-800 s 2

upport
%4

12 | GR501-022001-500 ALEM 1 5t-7t

Counter balance mesh enclosure
%4

- GR1001-020002-500 ALEM 1 8t-10t
Counter balance mesh enclosure
12 H: M5x16

13 | G005783-005016-00 Bolt M5x16 4

4-29



Bl 6 “FHE R

Fig.6 Counter balance assy

ESIERL]
All models of truck

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Hh ]
14 | G0097P1-000005-00 i1t 5 4
Washer 5
Hh ]
15 | G000093-000005-00 2l 5 4
Washer 5
12 M6x16
16 | G005783-006012-00 Bolt M6x16 2
Hh B
17 | G000093-000006-00 2l 6 2
Washer 6
Hh ]
18 | G0097P1-000006-00 2l 6 2
Washer 6

4-30




B 7-1 R Ak AR

Fig.7-1 Seat assy All models of truck
e Yk s 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
e
1 | R960-030001-Go0 | MEF 1 Not for CE
Seat
) . ) JR AE © O ® W@
XF250-030000-G20 Seat 1 Without damping-For CE
) . ) JR e © 0 KW
ﬁ 1 XF250-030000-G30 Seat 1 With damping-For CE
[ 8
L 2 G0097P1-000008-00 Washer 8 4
g 8
[ \ 3 G000093-000008-00 Vi\/asher 8 4
2 EE M8
4 G005783-008016-00 Nut M8 4

4-31



B 7-2 PRy
Fig.7-2 Seat assy

©OCOKM®O® ForCE

e Yk s B B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
A | XF250-030000-G51 ’éﬁgﬁﬁy 1 4 INC:1-4
1 | NO PART NO. }é:e?t 1
2 | G0097P1-000008-00 %ﬁer o 4
3 | G000093-000008-00 %ﬁer o 4
4 | G005783-008016-00 ﬁ’mg‘g 4

4-32




B8 TEEE R

Fig.8 Overhead guard assy

ESIER]
All models of truck

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
T ]
1 | GR501-820000-000 Overhead guard 1 5t-7t
T
- | GR1001-820000-000 1 8t-10t
Overhead guard
0 s
2 | N163-800002-000 R 1
Rubber pipe
,/:é;/\-/\—
3 | No.0-G0O He 1
Clamp
YTy
4 | N163-420500-000 BRARALEF 8
Bolt
=
5 | 9630311H00-GOO WL BB 2
Rear mirror assy
FEAR
6 | R450-800001-000 1
Cover plate
I24T M5x12
7 | G00818-005012-00 Screw M5x12 2
TSP R R %O @
8 | GRS01-810000-000 Left pillar assy 1 Except© ©
ToSTHERR K
- | GR502-810000-000 Left pillar assy 1 ©0
A ST PR RS A 5t-7t
9 | GR501-830000-000 Right pillar assy 1 —2014.4.1
A ST PR RS A 5t-7t
- | GR501-830000-001 Right pillar assy 1 2014.4.1—
A ST PER S A 8t-10t
- | GR1001-830000-000 Right pillar assy 1 —2014.4.1
A ST PR RS A 8t-10t
- | GR1001-830000-001 Right pillar assy 1 2014.4.1—
10 | N163-800005-000 R 8
Bolt

4-33



B8 TR AL
Fig.8 Overhead guard assy

ESIERL]
All models of truck

Fe Yok B S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
i 16
11 | G000093-000016-00 Washer 16 8
[
12 | N163-800006-000 £ 8
Washer
Bkt
13 | 50W-500002 Rubber plug 4

4-34




(A CPCD50/60/70-RG16
(® CPCD50/60/70-RG24
® CPYD50/60/70-RW57
® CPCD50/60/70-RG41
© CPCD80/100-RW41

o5 Aoy

BIRG

PartV  Control system

CPCD80/100-RG16

) CPCD50/60/70-RG16-J

© CPCD50/60/70-RW28 (@) CPCD80/100-RW28
@ CPCD50/60/70-RW14 ({H CPCD80/100-RW 14
(O CPCD50/60/70-RW14B () CPYD50/60/70-RW17 () CPCD80/100-RG36
@ CPCD50/60/70-RW41 (R CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24

(D CPCD80/100-RG25

® CPCD80/100-RG17
(@ CPCD50/60/70-RW19A
© CPCD50/60/70-RW38

] 4] S JH 27 Pz
Item Description Serial No. Page
K1 H2h 5 s
Fig. 1 Brake and inching control A@OPO®MWOPOOOO o>-1
Kl 2 T2 S5 s @ 5.4
Fig. 2 Brake and inching control
K3 T2 S5 s
Fig. 3 Brake and inching control O® 57
Kl 4 2 S s ER (1)
Fig. 4 Brake and inching control(1) 0eOOLOO 5-11
Kl 5 20 S s I (2)
Fig. 5 Brake and inching control(2) 0eBOMO 5-13
Kl 6 P ENEIEZIMiiN=
Fig. 6 Right brake oil pipe OEOOMO 5-15
K7 Jeiil B
Fig. 7 Left brake oil pipe CIEIGHOIVE) >-16
Kl 8 FHsh I
Fig. 8 Handle control bk Except© ® >-17
K9 Tz #49\-2012.12.6
Fig. 9 Handle control -2012.12.6 O® 5-18
K 9-1 FHlzh#Y 2012.12.6-
Fig. 9-1 | Handle control 2012.12.6- O® 5-20

5-A



¥ A ST 2 T

ltem Description Serial No. Page
Ilizilg%?m ﬁli?i{n%gjéhment control eV 5-21
E;\ilg%lll ﬁlfﬁi{rzgjéhment control ®e®e® 5-23
59%212 ﬁlfﬁi{rzgjéhment control ® 5-24
Ilizilg%giB ﬁlfﬁi{rzgjéhment control () 5-25
Ilizilg%i4 YTHil][r?)ﬁj})(\:ontrol 00V 5-26
Ilizilg%iS YTHil][r?)ﬁj})(\:ontrol ®® 5-30
Ilizilg%?m YTHil][r?)ﬁj})(\:ontrol CIGI®; 5-33
Ili;{ilg%?ﬂ YTHil][r?)ﬁj})(\:ontrol ® 5-36
Ilizilg%%8 YTHil][r?)ﬁj})(\:ontrol @ 5-39
59%%9 YTEi[r?)ﬁj})(\:ontrol ™ 5-41
Ilizilg?go YTEi[r?)ﬁj})(\:ontrol © 5-44
Ili;{ilg?lZl YTEi[r?)ﬁj})(\:ontrol ® 5-47
59?222 gﬁﬁ%ﬁﬁtﬁfﬁssy @ 5-50

5-B




1 Hsh 5HMshEA

Fig.1 Brake and inching control

(® CPCD50/60/70-RG16
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

© CcPCD50/60/70-RW28
M cPYD50/60/70-RW17

® cPCD50/60/70-RG24
©) CPCD50/60/70-RW38

© cPQYD50/60/70-RW57  (T) CPYD50/60/70-RW24

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41
() cPcD50/60/70-RG16-J

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
iRy
1 | 50W-612001 Pedal gasket 2
1| 2 ok
2 | GR501-513100-000 BB 1
Brake pedal
3 | 50W-612003 HE 4
Bushing
AR M6
4 | G001152-006000-00 Oil grease M6 2
g S Lk
5 GR501-514100-000 M.ijﬁa*ﬁ 1 —20144.1
Slight travel pedal
TR
- 50DH-613100 Slight travel pedal 1 2014.4.1—
2Rk M10
6 | G006170-000010-00 Nut M10 1
1EHERE
7 | 50wW-610002 Thrust bolt 1
8 | 50W-612002 LA 3
Thrust collars
9 | 50W-610003 ﬁ% 2
Spring
12 M12x35
10 | G005783-012035-00 Bolt M12x35 4
i 12
11 | G000093-000012-00 Washer 12 4
i 12
12 | G0097P1-000012-00 Washer 12 4
1| 2 ik Im
13 | GR501-511000-000 HIENBUCR 1 —2014.4.1
Brake pedal support
1| 2 ik Im
- | GR501-511000-002 HIENBBCR 1 2014.4.1—
Brake pedal support

5-1



1 HIsh 5N

Fig.1 Brake and inching control

(® CPCD50/60/70-RG16
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

© CcPCD50/60/70-RW28
M cPYD50/60/70-RW17

® cPCD50/60/70-RG24
©) CPCD50/60/70-RW38

® cPQYD50/60/70-RW57  (T) CPYD50/60/70-RW24

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41
() cPcD50/60/70-RG16-J

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.

Wz GO

14 | 50W-610100 Brake pipe(right) 1
i CA

15 | 50W-610200 Brake pipe(left) 1

16 | HBB-L25E-5T BB )y 2% 1
Booster cylinder
2 M8

17 | G006170-000008-00 Nut M8 9
HU

18 | G000093-000008-00 £}t 8 7
Washer 8
i 3.2x14

19 | G000091-3P2014-00 Pin 3.2x14 3
i’ B8x22

20 | G000882-008022-01 Pin shaft B8x22 1
i

21 | GR501-510200-000 Shaft 1
24 M8x16

22 | G005783-008016-00 Bolt M8x16 1

23 | 50W-615001 HE 2
Bushing

24 | 50W-610007 £ 2
Sleeve

25 | GR501-512100-000 s 1
Handle

26 | 50W-610006 % 1
Pin
g 18

27 | G0097P1-000018-00 Washer 18 2

28 | G0894P1-000015-00 il 15 2
Sanp ring 15

5-2




1 Hsh 5HMshEA

Fig.1 Brake and inching control

(® CPCD50/60/70-RG16
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41

© CcPCD50/60/70-RW28
M cPYD50/60/70-RW17

® cPCD50/60/70-RG24
©) CPCD50/60/70-RW38

© cPQYD50/60/70-RW57  (T) CPYD50/60/70-RW24

© CPCD50/60/70-RW14
® cPCD50/60/70-RG41
() cPcD50/60/70-RG16-J

Fe Yok B K Fe it B H] 422

Item Code No. Description Qty | Remarks Or Serial No.
SO

29 | GR501-510001-000 Support shaft 1
i’ B8x26

30 | G000882-008026-01 Pin shaft B8x26 2
e 3k

31 | 50DH-610009 Left fork nipple 1
IR EE M8-7t

32 | 25DE-64-7 Nut M8-left 1

33 | GR501-510002-000 LAY . 1
Connecting rod

34 | 50DH-610008 Lk . 1
Fork nipple
Uy

35 | G0097P1-000008-00 IE[E 8 3
Wsaher 8

36 | 50W-610005 Eﬁ 1
Spring

37 | GR501-510100-000 JEAT . 1
Connecting rod
i’ B6x20

38 | G000882-006020-01 Pin shaft B6x20 1
44 2x18

39 | G000091-002018-00 Pin 2x18 1
I M10x1

40 | G006171-000010-00 Nut M10x1 1
1544 M10x1x35

41 | G005786-010035-02 Bolt M10x1x35 1

STRESyS—

42 | 50DH-618100 FIBIEHLE B 1
Brake master cylinder assy
H

43 | HBB-L25E-18A-G00 =l 1
Shim

5-3



B2  HIsh SN

. . . CPCD50/60/70-RW19A
Fig.2 Brake and inching control @

Fe Yk B4 S Mo AV B A
Item Code No. Description Qty | Remarks Or Serial No.

A

1 | 50W-612001 Pedal gasket 2

1| 2 ok
2 | GR501-513100-000 ?Zﬁﬁﬁ*ﬁ 1
. rake pedal

3 | 50W-612003 HE 4
Bushing
AR M6

4 | G001152-006000-00 Oil grease M6 2
TR

5 | GR506-512100-000 Slight travel pedal 1
B2RE M10

6 | G006170-000010-00 Nut M10 1
1EHEE R

7 | 50wW-610002 Thrust bolt 1

8 | 50W-612002 AR 3
Thrust collars

9 | 50W-610003 ﬁﬁf 2
Spring
12 M12x35

10 | G005783-012035-00 Bolt M12x35 4
Hpg 12

11 | G000093-000012-00 Washer 12 4
Hpg 12

12 | G0097P1-000012-00 Washer 12 4

1| 2 ik pILE!

13 | GR506-511000-000 | [ANHIHSLAE 1
Brake pedal support
i D

14 | 50W-610100 Brake pipe(right) 1
i CAD

15 | 50W-610200 Brake pipe(left) 1

5-4




K 2
Fig. 2

BB S HBIERN

Brake and inching control

@ CcPCD50/60/70-RW19A

Fe Yk B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | HBB-L25E-5T BB )y 2% 1
Booster cylinder
2 M8
17 | G006170-000008-00 Nut M8 10
H
18 | G000093-000008-00 fE[ 8 9
Washer 8
i 3.2x14
19 | G000091-3P2014-00 Pin 3.2x14 3
il B8x22
20 | G000882-008022-01 Pin shaft B8x22 1
i
21 | GR501-510200-000 Shaft 1
24 M8x16
22 | G005783-008016-00 Bolt M8x16 1
23 | 50W-615001 HE 2
Bushing
24 | 50W-610007 k 2
Sleeve
25 | 50W-615100 i 1
Handle
4
26 | 50W-610006 : 1
Pin
g 18
27 | G0097P1-000018-00 Washer 18 1
28 | G0894P1-000015-00 il 15 1
Sanp ring 15
#pg 10
29 | G000093-000010-00 Washer 10 3
124 M10x20
30 | G005783-010020-00 Boltt M10x20 3

5-5



B2  HIsh SN

. . . CPCD50/60/70-RW19A
Fig.2 Brake and inching control @

Fe Yk B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
IS
31 | 50W-616000 b 1
Bracket
32 | J005306-0000008-01 EEIW(. 1
q earing
BREE M8-7i
33 | 25DE-64-7 Nut M&-left 1
34 | 50W-610004 SEAT . 1
Connecting rod
35 | JO05306-0000008-00 iﬂi@i. 1
Bearing
HJy
36 | G0097P1-000008-00 IE[ 8 1
Wsaher 8
37 | 50W-610005 Eﬁ 1
Spring
38 | 50W-617000 JEAT . 1
Connecting rod
£ 1.6x12
39 | G000091-1P6012-00 Pin 1.6x12 1
i’ B6x18
40 | G000882-006018-01 Pin shaft B6x18 1
BERE M10x1
41 | G006171-000010-00 Nut M10x1 1
544 M10x1x35
42 | G005786-010035-02 Bolt M10x1x35 1
?}\ I
43 | HBB-L25E-18A-GO0 | = 1
Shim
44 | 50DH-618100 FRIZEALE AR 1
Brake master cylinder assy

5-6




K3
Fig.3

BB S HBIERN

Brake and inching control

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
A
1 | 50W-612001 Pedal gasket 2
1| 2 ok
2 | GRE01-513100-000 | [LAVEERL 1
Brake pedal
3 | 50W-612003 HE 4
Bushing
A M6
4 | G001152-006000-00 Oil grease M6 2
g S Lk
5 | GR508-512100-000 | MAMi 1 —2014.4.1
Slight travel pedal
g =i bk
- | H502-514100-000 b 1 2014.4.1—
Slight travel pedal
2Rk M10
6 | G006170-000010-00 Nut M10 1
1EHEE R
7 | 50wW-610002 Thrust bolt 1
8 | 50W-612002 LA 3
Thrust collars
9 | 50W-610003 ﬁ% 2
Spring
12 M12x35
10 | G005783-012035-00 Bolt M12x35 4
Hpg 12
11 | G000093-000012-00 Washer 12 4
Hpg 12
12 | G0097P1-000012-00 Washer 12 4
1| 2 ik IS
13 | GR508-511000-000 | [ANHHSLA: 1 —2014.4.1
Brake pedal support
| 2 ik Hm
- | creog-511000-002 | P 1 2014.4.1—
Brake pedal support

5-7



B3 HIsh SN

. . . CPCD50/60/70-RW14B CPCD50/60/70-RW38B
Fig.3 Brake and inching control © ®

JAcas Yk BN 5t B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Ml D
14 | 50W-610100 Brake pipe(right) 1
Ml (7
; 15 | 50W-610200 Brake pipe(left) 1
16 | HBB-L25E-5T BRI Ty 1
Booster cylinder
125 M8
17 | G006170-000008-00 Nut M8 12
Fh
18 | G000093-000008-00 8 8 10
Washer 8
74 3.2x14
19 | G0O00091-3P2014-00 Pin 3.2x14 4
%h B8x22
20 | G000882-008022-01 Pin shaft B8x22 1
12 FE M8x30
21 | G005783-008030-00 Bolt M8x30 3
Jint
22 | H502-512000-000 SR 1
Bracket
Hh
23 | GR501-510200-000 Shaft 1
24 | 50W-615001 i 2
Bushing
25 | H502-511000-000 Hirkys 1
Handle
26 | 50W-610006 % 1
Pin
#JE 19
27 | 50W-640004 Washer 19 2
28 | G0894P1-000018-00 Tl 18 2
Sanp ring 18

5-8




K3
Fig.3

BB S HBIERN

Brake and inching control

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
SO
29 | H502-510001-000 Support shatft 1
i’ B8x26
30 | G000882-008026-01 Pin shaft B8x26 2
e Sk
31 | 50DH-610009 Left fork nipple 1
IR EE M8-72
32 | 25DE-64-7 Nut M&-left 1
33 | 50W-610004 JEAT . 1
Connecting rod
34 | 50DH-610008 Lk . 1
Fork nipple
35 | 50W-610005 Eﬁ 1
Spring
H
36 | G0097P1-000008-00 IE[ 8 2
Wsaher 8
37 | 50W-610007 k 2
Sleeve
HEAT
38 | H502-513000-000 Connecting rod 1 ()
- | GR514-512000-000 KERT 1 ®
Connecting rod
IZRE M10x1
39 | G006171-000010-00 NUt M10x1. 2
544 M10x1x35
40 | G005786-010035-02 Bolt M10x1x35 2
i’ B5x20
41 | G000882-005020-01 Pin shaft B5x20 1
42 | 50DH-618100 FRIBDEALE ok 1
Brake master cylinder assy

5-9



K3
Fig.3

BB GBI

Brake and inching control

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
?}\ I
43 | HBB-L25E-18A-GO0 | - 1
Shim
24 M8x16
44 | G005783-008016-00 Bolt M8x16 1

5-10




B4 HIzh5HshRAQ)
Fig.4 Brake and inching control(1)

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

@ cPCD80/100-RW14

Fe Yok B4 S K AV B A
Item Code No. Description Qty| Remarks Or Serial No.
iRy
1 | 50W-612001 Pedal gasket 2
1| 2 ok
2 | GR1001-512100-000 | HIEEAL 1
Brake pedal
3 | 50W-612003 HE 4
Bushing
AR M6
4 | G001152-006000-00 Oil grease M6 2
TR
5 | 80DH-616100 Slight travel pedal !
2Rk M10
6 | G006170-000010-00 Nut M10 2
1EHERE
7 | 50wW-610002 Thrust bolt 2
8 | 50W-610003 ﬁﬁf 2
Spring
12 M12x35
9 | G005783-012035-00 Bolt M12x35 8
i 12
10 | G000093-000012-00 Washer 12 8
i 12
11 | G0097P1-000012-00 Washer 12 8
2 1| 2 I
12 | GR1001-511000-000 | [AVASHLSLA: 1 —2014.4.1
R Brake pedal support
1| 2 ik Hm
- | GrR1001-511000-002 | HIAMEBUCK 1 2014.4.1—
Brake pedal support
HU
13 | G000093-000008-00 IE[ 8 3
Washer 8
B2 M8x35
14 | G005783-008035-00 Bolt M8x35 2

5-11



B4 HIzh5HshERAQ)
Fig.4 Brake and inching control(1)

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

e Yk BN B B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.

15 | GR1001-515000-Goo | /AU 1
Brake valve
#JE 10

16 | G000093-000010-00 Washer 10 4
12 H: M10x1.25%20

17 | G005785-010020-00 Bolt M10X1.25%20 4

Jint

18 | GR1001-510100-000 SR 1
Bracket
g 19

19 | 50W-640004 Washer 19 2

20 | G000896-000015-00 Tl 1.5 2
Snap ring 15
S Ak A

21 | GR1001-514000-Go1 | M Hcar 1
Accumulator
Hh

22 | 80DH-615000 Shaft 1
12 M8x16

23 | G005783-008016-00 Bolt M8x16 1
74 3.2x14

24 | G000091-3P2014-00 Pin 3.2x14 1
5% B10x26

25 | G000882-010026-01 Pin shaft BLOX26 1

23 v
26 | 50W-612002 AEHER . 3
2 Thrust ring

12 RE M10x1

27 | G006171-000010-00 NUt M10x1. 2
IZ# M10x1x35

28 | G005786-010035-02 Bolt M10X1x35 2

5-12




B 5 HizhS5HMaiRA©)
Fig.5 Brake and inching control(2)

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

@ cPCD80/100-RW14

JAcas Yk BN B B EE 4R
Item Code No. Description Qty| Remarks Or Serial No.
12EE M8
1 | G006170-000008-00 Nut M8 3
E
2 | 50w-610007 2
Sleeve
3 | 80DH-612100 Hirkys 1
Handle
4 | 50W-615001 HE 2
Bushing
e
5 | 50wW-610006 . 1
Pin
g i
6 | GR1001-510001-000 Bracket shaft 1
74 3.2x14
7 | G000091-3P2014-00 Pin 3.2x14 2
%h B8x26
8 | G000882-008026-01 Pin shaft B8x26 2
I Xk
9 | 50DH-610009 Left fork nipple 1
IERE M8-A7
10 | 25DE-64-7 Nut M8-left 1
11 | 80DH-610002 JERT 1
Connector rod
12 | 50DH-610008 Xk . 1
Fork nipple
ERF
13 | GR1001-513000-000 Connector rod 1 (ODs) ®O OO
TERF
- | GR1002-513000-000 Connector rod 1 (O 10t
- | GR1006-513000-000 JERT 1 ()
Connector rod

5-13



B 5 fHizhS5HMahiRN©)
Fig.5 Brake and inching control(2)

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28

) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

Pin shaft B6x20

Fe Yk B4 S K FE G H AR
Item Code No. Description Qty| Remarks Or Serial No.
14 | 50W-610005 gﬁng 1 IGIGOIOIO)
- | GR1006-510001-000 Hi5% 1 ™)
Spring
Hu g
15 | G0097P1-000008-00 24 8 1
Washer 8
4 2x18
16 - -
G000091-002018-00 Pin 2x18 1
17 | G000882-006020-01 fiif1 B6x20 1

5-14




K 6
Fig.6

A IS E
Right brake oil pipe

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

Brake oil pipe (right)

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
£ 9e 3
1 | 30DH-514001 F’?E* 3
ipe connector
oy A
2 | 80DH-610102 RIS 4 1
Brake oil pipe 4
U5mdes
3 | 80DH-610202 i3k 1
Stone connector
oy A
4 | 80DH-610203 BZE 1 1
Brake oil pipe 1
oy A
5 | 80DH-610204 HZhE 2 1
Brake oil pipe 2
124 M6>< 20
6 | G005783-006020-00 Bolt M6 20 1
i 6
7 | GO00093-000006-00 Washer 6 1
= A%
8 | 80DH-610101 hshmi (4 1

5-15



K7
Fig.7

ZEHIBh
Left brake oil pipe

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

® cPCD80/100-RW14

Brake oil pipe 2

Fe Yok B4 S K Fe it B H] 422
Item Code No. Description Qty| Remarks Or Serial No.
£ 9e 3
1 | 30DH-514001 ek 3
Pipe connector
oy A
2 | 80DH-610203 IS L 1
Brake oil pipe 1
oy A
3 | 80DH-610205 HZE 3 1
Brake oil pipe 3
U@ g3
4 | 80DH-610202 i3k 1
Stone connector
oy A
5 | 80DH-610201 B Cr) 1
Brake oil pipe-left
124 M6>< 20
6 | G005783-006020-00 Bolt M6><20 1
i 6
7 | G000093-000006-00 Washer 6 1
oy A
8 | 80DH-610204 HZhE 2 1

5-16




K 8
Fig.8

FHlZhERHN

Handle control

% Except (O CPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Fes Yk B A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
] = L2}
1 | 80DH-630001-Goo | 1Ak 1
Parking brake
KR M8x20
2 | G005783-008020-00 Bolt M8x20 2
i 8
3 | G000093-000008-00 Washer 8 3
4% B8x16
4 | G000882-008016-01 Pin shaft B8x16 1
B 3.2x14
5 | G000091-3P2014-00 Pin 3.2x14 1
R
6 | 80DH-631000 Cable assy-parking brake !
R
- | GR1002-521000-00 Cable assy-parking brake ! ©
R
- | 36450-1.9000-G0O Cable assy-parking brake 1 Q
24 M8x16
7 | G005783-008016-00 Bolt M8x16 1
8 | 50wW-630001 e 1
Plate

5-17



K9
Fig.9

FHIZEH —2012.12.6

Handle control

—2012.12.6

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
TF-Hlshas
1 | 80DH-630001-G00 Handle brake 1
12 FE M8x20
2 | G005783-008020-00 Bolt M8x20 2
#JE 8
3 | G000093-000008-00 Washer 8 3
%h B8x16
4 | G000882-008016-01 Pin shaft B8x16 1
74 3.2x14
5 | G000091-3P2014-00 Pin 3.2x14 2
Ml R
6 | 50DH-631000 Cable assy-parking brake !
12 M8x16
7 | G005783-008016-00 Bolt M8x16 1
B =
8 | 50W-630001 e 1
Plate
Jint
9 | 50DH-630001 PR SOR 1
Bracket
12 H: M12%x55
10 | G005782-012055-00 Bolt M12x55 2
%h B8x22
11 | G000882-008022-01 Pin shaft B8x22 1
HEFEX
12 | 35QCD-530002 Fork nipple 1
TN,
13 | 50CDA-630016 BRI 1
Nut
14 | 50CDA-630017 ﬁﬁf 1
Spring
Fh
15 | 50CDA-630018 e 1
Washer

5-18




K9
Fig.9

THIZEBEH —2012.12.6

Handle control

—2012.12.6

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

Ball commector

Fes Yk B Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
16 | 50CDA-630009 Bk 1

5-19



A 9-1
Fig.9-1

FHIhHEH 2012.12.6—
Handle control 2012.12.6—

O cPCD50/60/70-RW14B

® cPCD50/60/70-RW38B

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

TF-Hlshas

1 | 80DH-630001-G00 Hand brake 1
74 3.2>14

2 | G000091-3P2014-00 Pin 3.2><14 1
B2 M8><20

3 | G005783-008020-00 Bolt M8>20 2
Fh

4 | G0O00093-000008-00 e 8 3
Washer 8
H%h B8>=< 16

5 | G000882-008016-01 Shaft B8 > 16 1

=

6 | GA730-551000-000 | TLAIHKE 1

Brake line
NI VAL R

7 | SC301-532000-000 Tl SR 1
Hand brake cable racket
#JE 10

8 | G0097P1-000010-00 Washer 10 3
#JE 10

9 | G000093-000010-00 Washer 10 2
12 H: M10><25

10 | G005783-010025-00 Bolt M10><25 2
5% B10><26

11 | G000882-010026-01 Shaft B10>26 1
i 3.2<22

12 | G000091-3P2022-00 Pin 3.2 22 1

5-20




A 10
Fig.10

ySYE S

Extinguishment control

(® CPCD50/60/70-RG16

CPCD80/100-RG16 (/) CPCD50/60/70-RG16-J

e Yk BN & B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
HE KT ER R
1 | GR501-530100-000 | rRXHIEEK 1 —2014.4.1
Choke line assy
HE KT ER R
- | GR501-530100-002 | MAALELLK 1 2014.4.1—
Choke line assy
12 M10x20
2 | G005783-010020-00 Bolt M10x20 2
#JE 10
3 | G000093-000010-00 Washer 10 2
JE i 2 Jint
4 | GR501-530200-000 | MRRHLESCR 1
Bracket
i 1.6x12
5 | G000091-1P6012-00 Pin 1.6x12 4
HJE 6
6 | G0097P1-000006-00 Washer 6 3
£y
7 GR501-530014-000 1 —2014.4.1
Rocker
ey
- GR501-530400-000 1 2014.4.1—
Rocker
8 | GR501-530011-000 HEH 1
Push ears
Fh P
9 | GR501-530012-000 el 1
Washer
Fh P
10 | GO00093-000008-00 H:8 8 1
Washer 8
125 M8
11 | G006170-000008-00 Nut M8 1
12 | GR501-530013-000 m%@ 1
Swivel nut
Fh
13 | G0O00091-000008-00 8 8 1
Washer 8

5-21



A 10
Fig.10

ySYE I

Extinguishment control

(® CPCD50/60/70-RG16

CPCD80/100-RG16 (/) CPCD50/60/70-RG16-J

Tension spring

Fe Yk B4 S o Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
S
14 | PKD-120-G0O kit 2
Strapping
e
15 | GR501-530300-000 | LAFEU 1
Pull rod assy
16 | GR501-530015-000 5 1

5-22




A 11
Fig.11

ySYE S

Extinguishment control

® cPCD80/100-RG17

® cPCD50/60/70-RG24 () CPCD50/60/70-RG41

JAcas Yk BN o B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
HE KT ER R

1 | GR504-530100-000 | rEXHEEK 1 —2014.4.1
Choke line assy
HE KT ER R

- | GR504-530100-001 | MK 1 2014.4.1—
Choke line assy
TS

2 | PKD-120-G00 iRk 2
Strapping
i 1.6x12

3 | G000091-1P6012-00 Pin 1.6x12 1
HJE 6

4 | G0O097P1-000006-00 Washer 6 1

5 | GR501-530011-000 HEH 1
Push ears
Fh P

6 | GR501-530012-000 e 1
Washer
[ 8

7 | G000093-000008-00 Washer 8 1
12 EE M8

8 | G006170-000008-00 Nut M8 1

5-23



K 12
Fig.12

ySYE I

Extinguishment control

(D cPCD80/100-RG25

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
HE KT ER R
1 | GR504-530100-000 | rEXHEEK 1 —2014.4.1
Choke line assy
HE KT ER R
- | GR504-530100-001 | MK 1 2014.4.1—
Choke line assy
L M
2 | PKD-120-G00 iRk 2
Strapping
3 | 50CDA-650004 HIE 1
Spring hanger
4 | 3-53-00-14 L 1
Spring
HJE 6
5 | G0097P1-000006-00 Washer 6 1
i 1.6x12
6 | G000091-1P6012-00 Pin 1.6x12 1
/Q/
7 | 50DC-650004 KT 1
Lever
8 | GR501-530011-000 e 1
Push ears
Fh P
9 | GR501-530012-000 el 1
Washer
Fh
10 | GO00093-000008-00 H:8 8 1
Washer 8
125 M8
11 | G006170-000008-00 Nut M8 1

5-24




A 13
Fig.13

ySYE S

Extinguishment control

) CPCD80/100-RG36

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
HE KT ER R
1 | GR501-530100-000 | rRXHIEEK 1 —2014.4.1
Choke line assy
HE KT ER R
- | GR501-530100-002 | MAALELLK 1 2014.4.1—
Choke line assy
L M
2 | PKD-120-G00 iRk 2
Strapping
[ 6
3 | G0097P1-000006-00 Washer 6 1
i 1.6x12
4 | G0O00091-1P6012-00 Pin 1.6x12 1
5 | 3-53-00-14 L 1
Spring
12 M12%x25
6 | G005783-012025-00 Bolt M12x25 1
HJE 12
7 | G000093-000012-00 Washer 12 1
8 | GR1006-530002-000 HER 1
Plate
9 | GR501-530011-000 HEH 1
Push ears
Fh
10 | GR501-530012-000 e 1
Washer
Fh P
11 | GO00093-000008-00 H:8 8 1
Washer 8
125 M8
12 | G006170-000008-00 Nut M8 1
Y o R
13 | GR1006-530003-000 KRR 1
Lever

5-25



& 14
Fig.14

HITHRA

Throttle control

(® CPCD50/60/70-RG16

) CPCD50/60/70-RG16-J

CPCD80/100-RG16 (@ CPCD50/60/70-Rw41 () CPCD80/100-RW41

JAcas Yk BN & B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
kb A
1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K
- | A300-522003-000 B 1 2014.4.1—
Pedal
#JE 10
2 | G000093-000010-00 Washer 10 2
3 | GR501-521100-000 | TeAT R 1 —2014.4.1
Lever assy-pedal
- | GRS01-521100-001 | FEATELK 1 2014.4.1—
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 W& 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 %8. 2
Snapring 8
b T Jn
8 | GR501-521200-000 | MITI1XH 1 —2014.4.1
Throttle support
b T Jn
- | GRS01-521200-001 | MITIXH 1 2014.4.1—
Throttle support
-
9 | GR501-521300-001 | EF 1
Rocker arm
i 1.6x16
10 | G0O00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 SERT 1 —2014.4.1
Connector rod
- GR501-521001-002 SERT 1 2014.4.1—
Connector rod

5-26




& 14
Fig.14

I E 7

Throttle control

(® CPCD50/60/70-RG16 CPCD80/100-RG16 (@ CPCD50/60/70-Rw41 () CPCD80/100-RW41
) CPCD50/60/70-RG16-J
g YL 2 Kt FiE kI 4R 2
Item Code No. Description Qty | Remarks Or Serial No.

TR

12 | Gooe7P1-000006-00 | HIE6 8
Washer 6
5 1.2x12

13 | G000091-1P2012-00 | i7" 7 2

14 | 50W-621303 i 1 —2014.4.1
Shaft sleeve

- | 30DH-530002 i 1 2014.4.1—
Shaft sleeve
M MEDASF S5

15 | 50DH-620100 Throttle line assy 1 eV
M MEDASF S5

- | GR710-520100-000 Throttle line assy 1 QO
5 6

16 | G000093-000006-00 | oo s 7 BIGIY)
5 6

- | G000093-000006-00 | \\ -\« 5 @)O)
I2FE M6x20

17 | G005783-006020-00 | o W' \ie o 6 ®e
12 FE M6x20

- | G005783-006020-00 | oo\ e o 4 @)O)
TR

18 | G000093-000008-00 | HFél8 2
Washer 8
12 FE M8x30

19 | G005783-008030-00 | o\ '\1e’an 2
125 M8

20 | G006170-000008-00 | \'\re 1
12 M8x45

21 | G005783-008045-00 | o'\ 1o /e 1

Jint

22 | 50W-620002 SR 1 —2014.4.1

Support

5-27



& 14
Fig.14

HITHRA

Throttle control

(® CPCD50/60/70-RG16
) CPCD50/60/70-RG16-J

CPCD80/100-RG16 (@ CPCD50/60/70-Rw41 () CPCD80/100-RW41

A=) YrkHs 2 Ko £t BOE F 42
Item Code No. Description Qty | Remarks Or Serial No.
- | A300-522001-000 e 1 2014.4.1—
Support
1242 M10x20
23 | G005783-010020-00 | oo\ “\aoo o0 2 ®e v
124 M10x25
- | G005783-010025-00 | o\ 1o o 2 @)O)
24 | G000896-000006-00 | LM 6 1
Snapring 6
%l B6x4
25 | G000882-006040-01 | o'\ c'ps s 1 —2014.4.1
- | A300-522001-000 i 1 2014.4.1—
Pin shaft
26 | G006170-000006-00 BREE MG 6 ®e v
Nut M6
IR EE M6
- | G006170-000006-00 | \ "\ 1e 4 Q0
R
27 | 50DH-620001 Plate 1 ®e v
Ty
28 | GR501-520001-000 if“ﬁt% 1
29 | G000896-000004-00 | LM 4 1
Snapring 4
i
30 | GR501-522000-000 Throttle support 1 ®e v
i
- | GR710-520200-000 Throttle support 1 Q0
31 | G0894P1-000010-00 | LM 10 1
Snap ring 10
#J8 10
32 | G000848-000010-00 |\ o o 1

5-28




& 14
Fig.14

I E 7

Throttle control

(® CPCD50/60/70-RG16

) CPCD50/60/70-RG16-J

CPCD80/100-RG16 (@ CPCD50/60/70-Rw41 () CPCD80/100-RW41

Fe Yk B4 S o Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
33 | 30DH-530002 e 1
Trolley

5-29



& 15
Fig.15

HITHRA

Throttle control

® cPCD80/100-RG17 () CPCD50/60/70-RG24

A=) Yk A 4§ FE G H AR

Item Code No. Description Qty | Remarks Or Serial No.
7k i 30

1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K

- | A300-522003-000 B 1 2014.4.1—
Pedal
TR

2 | GR1005-520100-001 | T - support 1 ®
TR

- | GR504-520100-001 Throttle support 1 ®

3 | GRs01-521100-000 | AR 1 _2014.4.1
Lever assy-pedal

- | GRso1-521100-001 | FEFTEK 1 2014.4.1—
Lever assy-pedal

4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring

5 | 50W-621001 M 6
Bushing
#pg 8

6 | G0O097P1-000008-00 Washer 8 2

7 | G0894P1-000008-00 %8. 2
Snapring 8
T piLES

8 | GR501-521200-000 | MII3CK 1 _2014.4.1
Throttle support
T piLES

- | GRso1-521200-001 | ISR 1 2014.4.1—
Throttle support
—

9 | GRs01-521300-001 | 1
Rocker arm
4 1.6x16

10 | G0O00091-1P6016-00 Pin 1.6x16 1

11 | GR501-521001-001 JERT 1 —2014.4.1
Connector rod

5-30




& 15
Fig.15

I E 7

Throttle control

® cPCD80/100-RG17 () CPCD50/60/70-RG24

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

- GR501-521001-002 JERT 1 2014.4.1—
Connector rod
Fh

12 | GO097P1-000006-00 8 6 7
Washer 6
i 1.2x12

13 | G000091-1P2012-00 Pin 1.9x12 2

14 | 50W-621303 its 1 —2014.4.1
Shaft sleeve

- 30DH-530002 its 1 2014.4.1—
Shaft sleeve
TR

15 | 50DHW14-620100 T 2% A 7 1
Throttle line assy
P

16 | G0O00093-000006-00 8 6 5
Washer 6
12 FE M6x20

17 | G005783-006020-00 Bolt M6x20 4
P

18 | G000093-000008-00 il 8 2
Washer 8
12 FE M8x30

19 | G005783-008030-00 Bolt M8x30 2
125 M8

20 | G006170-000008-00 Nut M8 1
12 H: M8x45

21 | G005783-008045-00 Bolt M8x45 1

Jin

22 | 50W-620002 SR 1 —2014.4.1
Support

- | A300-522001-000 I 1 2014.4.1—
Support
[ 12

23 | G0097P1-000012-00 Washer 12 2

5-31



& 15
Fig.15

HITHRA

Throttle control

® cPCD80/100-RG17 () CPCD50/60/70-RG24

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
24 | G000896-000006-00 il 6. 1
Snap ring 6
5% B6x4
25 | G000882-006040-01 Pin shaft B6x4 1 —2014.4.1
- | A300-522001-000 %iﬂi 1 2014.4.1—
Pin shaft
2 M6
26 | G006170-000006-00 Nut M6 4
12 M12x25
27 | G005783-012025-00 Bolt M12x25 1
b
28 | 50DHA-610002 if“ﬁt% 1 ®
NPTy
- | GR501-520001-000 if“ﬁt% 1 ®
29 | G000896-000004-00 il 4. 1
Snapring 4
i 12
30 | G000093-000012-00 Washer 12 2
31 | G0894P1-000010-00 il 1(.) 1
Snap ring 10
i 10
32 | G000848-000010-00 Washer 10 1
33 | 30DH-530002 e 1
Trolley

5-32




K 16
Fig.16

I E 7

Throttle control

© CcPCD50/60/70-RW14 ({H CPCD80/100-RW14 (O CPCD50/60/70-RW14B

JAcas Yk BN o B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
kb A
1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K
- | A300-522003-000 B 1 2014.4.1—
Pedal
2 | 50DC-620001 i e AL 1
Retaining plate
3 | GR501-521100-000 | TeAT R 1 —2014.4.1
Lever assy-pedal
- | GRS01-521100-001 | FEATELK 1 2014.4.1—
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 W& 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 %8. 2
Snapring 8
b T Jn
8 | GR501-521200-000 | MITI1XH 1 —2014.4.1
Throttle support
b T Jn
- | GRS01-521200-001 | MITIXH 1 2014.4.1—
Throttle support
-
9 | GR501-521300-001 | EF 1
Rocker arm
i 1.6x16
10 | G0O00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 SERT 1 —2014.4.1
Connector rod
- GR501-521001-002 SERT 1 2014.4.1—
Connector rod

5-33




K 16
Fig.16

HITHRA

Throttle control

© CcPCD50/60/70-RW14 ({H CPCD80/100-RW14 (O CPCD50/60/70-RW14B

JAcas Yk BN o B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh
12 | GO097P1-000006-00 8 6 8
Washer 6
i 1.2x12
13 | G000091-1P2012-00 Pin 1.2x12 2
14 | 50W-621303 its 1 —2014.4.1
Shaft sleeve
- 30DH-530002 its 1 2014.4.1—
Shaft sleeve
TR
15 | 50DHW14-620100 T 972485 1
Throttle line assy
Fh
16 | G0O00093-000006-00 18 6 7
Washer 6
I2FE M6x20
17 | G005783-006020-00 Bolt M6x20 4
Fh
18 | G000093-000008-00 e 8 2
Washer 8
12 FE M8x30
19 | G005783-008030-00 Bolt M8x30 2
125 M8
20 | G006170-000008-00 Nut M8 1
12 H: M8x45
21 | G005783-008045-00 Bolt M8x45 1
Jin
22 | 50W-620002 SR 1 —2014.4.1
Support
- | A300-522001-000 J 1 2014.4.1—
Support
23 | 30DH-530002 wH 1
Trolley
24 | G000896-000006-00 Tl 6. 1
Snapring 6

5-34




K 16
Fig.16

I E 7

Throttle control

© CcPCD50/60/70-RW14 ({H CPCD80/100-RW14 (O CPCD50/60/70-RW14B

Fe Yk B4 S o Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
5% B6x4
25 | G000882-006040-01 Pin shaft B6x4 1 —2014.4.1
- | A300-522001-000 !E'%EE 1 2014.4.1—
Pin shaft
2 M6
26 | G006170-000006-00 Nut M6 6
e
27 | 50DH-620001 1
Plate
RPNy
28 | GR501-520001-000 if“ﬁt% 1
29 | G000896-000004-00 il 4. 1
Snapring 4
i 10
30 | G000848-000010-00 Washer 10 1
31 | G0894P1-000010-00 Hil 1(.) 1
Snap ring 10

5-35



& 17
Fig.17

HITHRA

Throttle control

(D cPCD80/100-RG25

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
kb A
1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K
- | A300-522003-000 B 1 2014.4.1—
Pedal
#JE 10
2 | G000848-000010-00 Washer 10 1
3 | GR501-521100-000 | TeAT R 1 —2014.4.1
Lever assy-pedal
- | GRS01-521100-001 | FEATELK 1 2014.4.1—
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 W& 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 %8. 2
Snapring 8
b T Jn
8 | GR501-521200-000 | MITI1XH 1 —2014.4.1
Throttle support
b T Jn
- | GRS01-521200-001 | MITIXH 1 2014.4.1—
Throttle support
-
9 | GR501-521300-001 | EF 1
Rocker arm
i 1.6x16
10 | G0O00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 SERT 1 —2014.4.1
Connector rod
- GR501-521001-002 SERT 1 2014.4.1—
Connector rod

5-36




& 17
Fig.17

I E 7

Throttle control

(D cPCD80/100-RG25

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
U
12 | G0097P1-000006-00 i1 6 7
Washer 6
£ 1.2x12
13 | G000091-1P2012-00 Pin 1.2x12 2
14 | 50W-621303 i 1 —20144.1
Shaft sleeve
- | 30DH-530002 kS 1 2014.4.1—
Shaft sleeve
AT
15 | 50DH-620100 I 1555 Y 1
Throttle line assy
H
16 | G000093-000006-00 fE[E 6 5
Washer 6
KR M6x%20
17 | G005783-006020-00 Bolt M6x20 4
H
18 | G000093-000008-00 fE[l 8 4
Washer 8
K2 M8x30
19 | G005783-008030-00 Bolt M8x30 2
2 M8
20 | G006170-000008-00 Nut M8 1
H2FE M8x45
21 | G005783-008045-00 Bolt M8x45 1
IS
22 | 50W-620002 R 1 —2014.4.1
Support
- | A300-522001-000 s 1 2014.4.1—
Support
23 | 30DH-530002 e 1
Trolley
24 | G000896-000006-00 il 6. 1
Snapring 6

5-37




17 HITHRA

. CPCD80/100-RG25
Fig.17 Throttle control ©

Fe Yk B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
5% B6x4
25 | G000882-006040-01 Pin shaft B6x4 1 —2014.4.1
- | A300-522001-000 %iﬂﬂ 1 2014.4.1—
Pin shaft
2 M6
26 | G006170-000006-00 Nut M6 4
bl
27 | 50DHA-610002 if“ﬁt% 1
28 | G000896-000004-00 il 4. 1
Snapring 4
I P4
29 | GR804-520100-001 | AL 1
Support assy
24 M8x16
30 | G005783-008016-00 Bolt M8x16 2
31 | G0894P1-000010-00 Hil 1(.) 1
Snap ring 10

5-38



K 18
Fig.18

I E 7

Throttle control

@ CcPCD50/60/70-RW19A

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
UK iz Fh
1 | N163-520002-000 B 1
Pedal shim
K ﬁﬁ‘ >
2 | 50W-622000 BB 1 1
Pedal assy
3 | GR501-521100-000 | TeAT R 1
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 Wi 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 Fil 8. 2
Snapring 8
ik T bk
8 | GR501-521200-000 | MR 1
Throttle support
-
9 | GRs01-521300-001 | & 1
Rocker arm
i 1.6x16
10 | GO00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 KERT 1
Connector rod
Fh
12 | G0097P1-000006-00 8 6 5
Washer 6
i 1.2x12
13 | G000091-1P2012-00 Pin 1.9x12 2
LIRSS
14 | 50W-621303 Shaft sleeve 1
NI MEDASF SN
15 | 50W-620100 Throttle line assy 1

5-39



K 18
Fig.18

HITHRA

Throttle control

@ CcPCD50/60/70-RW19A

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

Fh

16 | G0O00093-000006-00 1E 6 3
Washer 6
12 FE M6x20

17 | G005783-006020-00 Bolt M6x20 1
Fh

18 | G000093-000008-00 8 8 2
Washer 8
12 FE M8x30

19 | G005783-008030-00 Bolt M8x30 2
125 M8

20 | G006170-000008-00 NUt M8 1
12 H: M8x45

21 | G005783-008045-00 Bolt M8x45 1

Jint

22 | 50W-620002 SR 1
Support
1247 M6x16

23 | G000067-006016-00 Screw M6x16 2
74 2x18

24 | G000091-002018-00 Pin 2x18 1
%h B6%40

25 | G000882-006040-01 Pin shaft BGx40 1
I

26 | XF250-520008-000 Clip 1
1ot S 2

27 | XF250-520007-000 RS 1
Plate

5-40




K 19

Fig.19

I E 7

Throttle control

M cPYD50/60/70-RW17

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
UK iz Fh
1 | N163-520002-000 B 1
Pedal shim
K ﬁﬁ‘ >
2 | 50W-622000 BB 1 1
Pedal assy
3 | GR501-521100-000 | TeAT R 1
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 Wi 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 Fil 8. 2
Snapring 8
ik T bk
8 | GR501-521200-000 | MR 1
Throttle support
-
9 | GRs01-521300-001 | & 1
Rocker arm
i 1.6x16
10 | GO00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 KERT 1
Connector rod
Fh
12 | G0097P1-000006-00 18 6 6
Washer 6
i 1.2x12
13 | G000091-1P2012-00 Pin 1.9x12 2
LIRSS
14 | 50W-621303 Shaft sleeve 1
NI MEDASF SN
15 | 50W-620100 Throttle line assy 1

5-41



19 iTERA
Fig.19 Throttle control

M cPYD50/60/70-RW17

e Yk s Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

Fh

16 | G0O00093-000006-00 1E 6 5
Washer 6
12 FE M6x20

17 | G005783-006020-00 Bolt M6x20 1
Fh

18 | G000093-000008-00 8 8 3
Washer 8
12 FE M8x30

19 | G005783-008030-00 Bolt M8x30 2
125 M8

20 | G006170-000008-00 NUt M8 1
12 H: M8x45

21 | G005783-008045-00 Bolt M8x45 1

Jint

22 | 50W-620002 SR 1
Support
1247 M6x16

23 | G000067-006016-00 Screw M6x16 2
7 2x18

24 | G000091-002018-00 Pin 2x18 1
%h B6%40

25 | G000882-006040-01 Pin shaft BGx40 1
s

26 | XF250-520008-000 ’g“?f 1
1ot S 2

27 | XF250-520007-000 RS 1
Plate
b T bk

28 | R453-520001-000 TS 1
Throttle support
12 M6x16

29 | G005783-006016-00 Bolt M6x16 2
12 EE M6

30 | G006170-000006-00 NUt M6 2

5-42




K 19

Fig.19

I E 7

Throttle control

M cPYD50/60/70-RW17

Fes Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
31 | G000896-000004-00 il 4. 1
Snapring 4
ST TR R pA
32 | R453-521000-000 TS 2 1
Throttle rocker assy
B2 M8x16
33 | G005783-008016-00 Bolt M8x16 1

5-43



A 20
Fig.20

HITHRA

Throttle control

) cPCD80/100-RG36

JAcas Yk BN Gy B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
kb A

1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K

- | A300-522003-000 B 1 2014.4.1—
Pedal
ik T bk

2 | GR1006-520200-001 | MI1XH 1
Throttle support

3 | GR501-521100-000 | TeAT R 1 —2014.4.1
Lever assy-pedal

- | GRS01-521100-001 | FEATELK 1 2014.4.1—
Lever assy-pedal

4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring

5 | 50W-621001 W& 6
Bushing
[ 8

6 | G0097P1-000008-00 Washer 8 2

7 | G0894P1-000008-00 %8. 2
Snapring 8
b T Jn

8 | GR501-521200-000 | MITI1XH 1 —2014.4.1
Throttle support
b T Jn

- | GRS01-521200-001 | MITIXH 1 2014.4.1—
Throttle support
-

9 | GR501-521300-001 | EF 1
Rocker arm
i 1.6x16

10 | G0O00091-1P6016-00 Pin 1.6x16 1

11 | GR501-521001-001 SERT 1 —2014.4.1
Connector rod

- GR501-521001-002 SERT 1 2014.4.1—
Connector rod

5-44




A 20
Fig.20

I E 7

Throttle control

) CPCD80/100-RG36

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh
12 | GO097P1-000006-00 8 6 8
Washer 6
i 1.2x12
13 | G000091-1P2012-00 Pin 1.2x12 2
14 | 50W-621303 its 1 —2014.4.1
Shaft sleeve
- 30DH-530002 its 1 2014.4.1—
Shaft sleeve
TR
15 | GR1006-520100-000 | /I ik 1
Throttle line assy
Fh
16 | G0O00093-000006-00 18 6 7
Washer 6
12 FE M6x20
17 | G005783-006020-00 Bolt M6x20 4
Fh
18 | G000093-000008-00 8 8 2
Washer 8
12 FE M8x30
19 | G005783-008030-00 Bolt M8x30 2
125 M8
20 | G006170-000008-00 Nut M8 1
12 H: M8x45
21 | G005783-008045-00 Bolt M8x45 1
Jin
22 | 50W-620002 é%gpo " 1 —2014.4.1
- | A300-522001-000 Sﬁu)ﬁpépo t 1 2014.4.1—
23 | 30DH-530002 wH 1
Trolley
24 | G000896-000006-00 Tl 6. 1
Snapring 6

5-45




A 20
Fig.20

HITHRA

Throttle control

) cPCD80/100-RG36

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
5% B6x4
25 | G000882-006040-01 Pin shaft B6x4 1 —2014.4.1
- | A300-522001-000 !E'%EE 1 2014.4.1—
Pin shaft
2 M6
26 | G006170-000006-00 Nut M6 6
e
27 | 50DH-620001 1
Plate
RPNy
28 | GR501-520001-000 if“ﬁt% 1
29 | G000896-000004-00 il 4. 1
Snapring 4
i 10
30 | G000848-000010-00 Washer 10 1
31 | G0894P1-000010-00 Hil 1(.) 1
Snap ring 10

5-46




A 21
Fig.21

I E 7

Throttle control

® cPCD50/60/70-RG41

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
kb A
1 | N163-520002-000 s 1 —2014.4.1
Pedal pad
7K
- | A300-522003-000 B 1 2014.4.1—
Pedal
#JE 10
2 | G000848-000010-00 Washer 10 1
3 | GR501-521100-000 | TeAT R 1 —2014.4.1
Lever assy-pedal
- | GRS01-521100-001 | FEATELK 1 2014.4.1—
Lever assy-pedal
4 | 50W-621002 ?ﬂﬁ. . 1
Tension spring
5 | 50W-621001 W& 6
Bushing
[ 8
6 | G0097P1-000008-00 Washer 8 2
7 | G0894P1-000008-00 %8. 2
Snapring 8
b T Jn
8 | GR501-521200-000 | MITI1XH 1 —2014.4.1
Throttle support
b T Jn
- | GRS01-521200-001 | MITIXH 1 2014.4.1—
Throttle support
-
9 | GR501-521300-001 | EF 1
Rocker arm
i 1.6x16
10 | G0O00091-1P6016-00 Pin 1.6x16 1
11 | GR501-521001-001 SERT 1 —2014.4.1
Connector rod
- GR501-521001-002 SERT 1 2014.4.1—
Connector rod

5-47



A 21
Fig.21

HITHRA

Throttle control

® cPCD50/60/70-RG41

JAcas Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
Fh
12 | GO097P1-000006-00 8 6 8
Washer 6
i 1.2x12
13 | G000091-1P2012-00 Pin 1.2x12 2
14 | 50W-621303 its 1 —2014.4.1
Shaft sleeve
- 30DH-530002 its 1 2014.4.1—
Shaft sleeve
TR
15 | 50DHW14-620100 T TR B 1
Throttle line assy
Fh
16 | G0O00093-000006-00 18 6 5
Washer 6
12 FE M6x20
17 | G005783-006020-00 Bolt M6x20 4
Fh
18 | G000093-000008-00 8 8 4
Washer 8
12 FE M8x30
19 | G005783-008030-00 Bolt M8x30 2
125 M8
20 | G006170-000008-00 Nut M8 1
12 H: M8x45
21 | G005783-008045-00 Bolt M8x45 1
Jin
22 | 50W-620002 SR 1 —2014.4.1
Support
- | A300-522001-000 J 1 2014.4.1—
Support
23 | 30DH-530002 wH 1
Trolley
24 | G000896-000006-00 Tl 6. 1
Snapring 6

5-48




A 21
Fig.21

I E 7

Throttle control

® cPCD50/60/70-RG41

Fe Yk B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
5% B6x4
25 | G000882-006040-01 Pin shaft B6x4 1 —2014.4.1
- | A300-522001-000 !E'%EE 1 2014.4.1—
Pin shaft
2 M6
26 | G006170-000006-00 Nut M6 4
bl
27 | GR501-520001-000 if“ﬁt% 1
28 | G000896-000004-00 il 4. 1
Snapring 4
29 | G0894P1-000010-00 il 1(.) 1
Snap ring 10

5-49



K 22
Fig.22

Shift control assy

@ CPCD50/60/70-RW19A

A= Yk BN Gy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

SRR T

1 | N163-533000-000 Shift handle 1
i 6%28

2 | G000879-006028-00 Pin 6x28 1

3 | G0894P1-000014-00 Tl 14 1
Snapring 14
5 14

4 | G0O097P1-000014-00 Washer 14 1

Jint

5 | N163-532000-000 SR 1
Bracket

6 | N163-534001-000 Wi 2
Bushing

7 | N163-534100-000 S 1
Bushing

8 | N163-535000-000 ) 1
Pull rod
12 FE M8x20

9 | G005783-008020-00 Bolt M8x20 2
Fh

10 | GO00093-000008-00 H:8 8 2
Washer 8
125 M8

11 | G006170-000008-00 Nut M8 1
12 FE M8x30

12 | G005783-008030-00 Bolt M8x30 1
% 6x16

13 | G000882-006016-00 Pin shaft 6x16 1
i 2x20

14 | G000091-002020-00 Pin 2x20 1
L]

15 | GR506-530001-000 Shift cable 1

5-50




K 22
Fig.22

Shift control assy

@ CcPCD50/60/70-RW19A

A= Yk BN Gy B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.
12 M12x20

16 | G005783-012020-00 Bolt M12x20 2
HJE 12

17 | G000093-000012-00 Washer 12 2
[ 12

18 | G0O097P1-000012-00 Washer 12 2

Jint

19 | GR506-530002-000 | JAHSCA 1
Bracket
12 EE M6

20 | G006170-000006-00 Nut M6 1
Hh ]

21 | G000093-000006-00 21 6 1
Washer 6
%h B6%18

22 | G000882-006018-01 Pin shaft B6x18 2

23 | GR506-531100-000 Mirkys 1
Brace
i 1.2x12

24 | G000091-1P2012-00 Pin 1.2x12 2

25 | 50W-615001 i 2
Bushing
I 19

26 | 50W-640004 Washer 19 1

27 | G000896-000015-00 Tl 15 1
Snap ring 15

28 | 50W-640006 KERT 1
Connect rod

5-51



5-52



FNES Y WL ARG
Part VI Hydraulic system

(® CPCD50/60/70-RG16 CPCD80/100-RG16  (©) CPCD50/60/70-RW28 ([©) CPCD80/100-RW28  (E) CPCD80/100-RG17

(® CPCD50/60/70-RG24 (@) CPCD50/60/70-RW14 ([H) CPCD80/100-RW14 (1) CPCD80/100-RG25  (J) CPCD50/60/70-RW19A
® CPYD50/60/70-RW57 (L CPCD50/60/70-RW14B (W) CPYD50/60/70-RW17 ([N) CPCD80/100-RG36  (©) CPCD50/60/70-RW38
® CPCD50/60/70-RG41 (@ CPCD50/60/70-RW41  [®) CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24
© CPCD80/100-RW41 ) CPCD50/60/70-RG16-J

5 ) SE AR O
Item Description Serial No. Page
K1 HHECISN 5

Fig.1 | Oil pump assy DOPOLOLR®MOPORODV 6-1
Kl 2 HHECISN 5

Fig. 2 Oil pump assy GICIGIOIVIC) 6-3
K 3 HHECISN 5

Fig. 3 Oil pump assy Q) 6-5
[a | Rk R 66
Fig.4 Tilting oil pipe All models of truck
Kl 5 B 1) R

Fig.5 | Steering oil pipe St-8t 6-8
Kl 6 B 1) R

Fig. 6 | Steering oil pipe 10t 6-10
K7 THIZh A %

Fig. 7 | Braking oil pipe St-7t 6-12
K8 THIZh A %

Fig. 8 | Braking oil pipe 8t-10t 6-13
K9 EQ i 2 o1
Fig. 9 Multi-way valve control All models of truck

10 | 2Rk Ve 1

Fig. 10 Multi-way valve assy All models of truck

6-A



R ) H R &R R T
ltem Description Serial No. Page
11| AT A A 6-19
Fig. 11 Hydraulic tank accessory All models of truck

6-B




A1

TR B

Fig.1 Oil pump assy

(® CPCD50/60/70-RG16

© CPCD50/60/70-RW28

O CPCD50/60/70-RW14B () CPYD50/60/70-RW57

® cPCD50/60/70-RG41
(T CPYD50/60/70-RW24

© CPCD50/60/70-RW41
() cPcD50/60/70-RG16-J

® CcPCD50/60/70-RG24
M CPYD50/60/70-RW17
® CcPCD50/60/70-RW38B

© CPCD50/60/70-RW14
©) CPCD50/60/70-RW38
(S CcPQYD50/60/70-RW57

5 Yk ZFR B B B 4
Item Code No. Description Qty| Remarks Or Serial No.
7S £ ﬁ‘ﬁ‘ >
1 | GR501-603000-000 B Bk 1
Pipe assy
7S s ﬁ‘ﬁ‘ >
2 | GR501-602000-000 E,*. R 1
ipe assy
O M5 4:t8 AS568-214
3 | AS568-214-G00 O-ring AS568-214 2
g 10
4 | G000093-000010-00 Washer 10 16
MR M10%1.25%30
5 | G005785-010030-00 Bolt M10x1.25x30 12
6 | FL-12-G0O IR 2
Flange
12 M10x25
7 | G005783-010025-00 Bolt M10x25 4
WHR
8 | GR501-610400-000 G 5 1 —2014.4.1
ear pump
L AT
- | GR1001-610400-G00 5%’“ 1 2014.4.1—
ear pump
WHR
9 | GR501-601300-G00 G 5 1
ear pump
O M5 38x3.1
10 | G001235-003803P1-00 | fing 38x3.1 2
1R ¥ N
11 | GR501-601200-000 é“m% >k 2
onnector
X 22 X4k 45
12 | Q672-45-G00 Clamp 45 4
W e NECIGICI®)
13 | GR501-600003-000 Suction pipe 1 A®DOO 6
W gt
- | GR713-600003-000 Suction pipe 1 o®

6-1




Bl whERBK
Fig.1 Oil pump assy

(® CPCD50/60/70-RG16
O cPCD50/60/70-RW14B
® cPCD50/60/70-RG41
(T CPYD50/60/70-RW24

© CPCD50/60/70-RW28
® CPYD50/60/70-RW57
© CPCD50/60/70-RW41
() cPcD50/60/70-RG16-J

® cPCD50/60/70-RG24
M CPYD50/60/70-RW17
® CcPCD50/60/70-RW38B

© CPCD50/60/70-RW14
©) CPCD50/60/70-RW38
(S CcPQYD50/60/70-RW57

A=) YrkHs EAS Ko £ BOE F 422
Item Code No. Description Qty| Remarks Or Serial No.
W
- | GR514-600001-000 Suction pipe 1 ®
14 | GR501-600002-000 Bt 1 POGPOOWV
Suction pipe
W
- | GR713-600002-000 Suction pipe 1 o®
W
- | GR505-600002-000 Suction pipe 1 OOO
W
- | GR508-600001-000 Suction pipe 1 ©
W
- | GR514-600002-000 Suction pipe 1 ®

6-2




K2 MWEB CPCD80/100-RG16 © cPCD80/100-RW28 () CPCD80/100-RG17 @ CPCD80/100-RW 14
Fig.2 Oil pump assy (D CPCD80/100-RG25 ® CPCD80/100-RG36 @ CcPCD80/100-RW41
5 Ykl ZFR o By B 4
Item Code No. Description Qty | Remarks Or Serial No.

K555 24 b

1 | GR1001-602000-000 B Rk 1 —2014.4.1
Pipe assy
05755 24 b

- | 80DH-750100 B Bk 1 2014.4.1—
Pipe assy
7S £ ﬁ‘ﬁ‘ >

- | GR1002-601000-000 T Bk 1 CPCD100-RW28
Pipe assy
05755 24 b

2 | GR1001-603000-000 T Bk 1 —2014.4.1
Pipe assy
05755 24 b

- | 80DH-750200 B Bk 1 2014.4.1—
Pipe assy
05755 24 b

- | GR1002-602000-000 B Rk 1 CPCD100-RW28
Pipe assy
O M54t E AS568-214

3 | AS568-214-G00 O-ring AS568.214 2
MR M10%1.25%30

4 | G005785-010030-00 Boft M10x1.25x30 20
8 10

5 | G000093-000010-00 Washer 10 20

6 | FL-12-G0O TR 2
Flange
U AT

7 | GR1001-601400-G00 KR 1
Gear pump
WHR

8 | GR1001-601100-G00 1 —2014.4.1
Gear pump
U AT

- | H802-651200-000 KR 1 2014.4.1—
Gear pump
O M3+ 38x3.1

9 | G001235-003803P1-00 O-ring 38x3.1 2
1 s s

10 | 50DH-751200 P52 U 2
Connector

6-3




K 2
Fig.2

955N
Oil pump assy

CPCD80/100-RG16
(D cPCD80/100-RG25

©® cPCD80/100-RW28
) CPCD80/100-RG36

® cPCD80/100-RG17
© cPCD80/100-RW41

@ cPCD80/100-RW14

Fes YrkHis B K Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
WU 22 X i 45
11 | Q672-45-G00 Clamp 45 4
1 Syl A
12 | GR1001-600003-000 h /m.ﬁ . 1
Suction pipe
R
- | GR1002-600001-001 . . 1 CPCD100-RW28
Suction pipe
G Syl A
13 | GR1001-600002-000 o' 1
Suction pipe
R
- | GR1002-600002-000 . . 1 CPCD100-RW28
Suction pipe
TR
14 | PKD-180-G0O 2 1
Wire

6-4




K3
Fig.3

955N
Oil pump assy

@ CPCD50/60/70-RW19A

A= Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

Jiing=9595'4

1 | GR506-602000-000 Pipe assy 1
05755 24 b

2 | GR506-604000-001 R 1
Pipe assy
O R4} [l AS568-214

3 | AS568-214-G00 O-ring AS568-214 2
12 M10x1.25x30

4 | G005785-010030-00 Bolt M10X1.25x30 8
#JE 10

5 | G000093-000010-00 Washer 10 18

6 | FL-12-G00 HIHE = 2
Flange
12 H: M10x25

7 | G005783-010025-00 Bolt M10x25 2
KR

8 | GR506-601100-000 viTeas 1
Gear pump
O R4t 38x3.1

9 | G001235-003803P1-00 O- ring 38x3.1 2
11 ¥ N

10 | GR501-601200-000 Vel 2
Suction connector
RN 22 X FR i 45

11 | Q672-45-G0O0 Clamp 45 4
1 i A

12 | GR506-600001-000 Bl 1
Suction pipe
1 i A

13 | GR506-600002-000 " /m.ﬁ . 1
Suction pipe

6-5



K4
Fig.4

TBURHE B
Tilting oil pipe

AR
All models of truck

e Yk s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.

90° Bk

1 | 40DH-600200 90= Connector 4
Irs s ﬁ‘ﬁ‘ >

2 | GR1001-620300-001 B 1 8t-10t
Pipe assy
g =995 5t-7t

- | GR501-620300-001 Pipe assy 1 201441
li§=9595% 5t-7t

- | GR501-620200-001 Pipe assy 1 2014.4.1—
0 s ﬁ‘ﬁ‘ >

3 | GR1001-620200-001 R 2 8t-10t
Pipe assy
li§=9595% 5t-7t

- | GR501-620200-000 Pipe assy 2 201441
li§=9595% 5t-7t

- | GR501-620200-001 Pipe assy 2 2014.4.1—

55 [ 92

4 | GR1001-620001-000 e E.y{ 1 8t-10t
Rubber insulator

- | R450-620001-000 FfielFl i Sk 1 5t-7t
Rubber insulator
] S

5 | GR1001-620002-000 Al R 1 8t-10t
Insulator

- | R450-620002-000 Al e 1 5t-7t
Insulator
[ 8

6 | G000093-000008-00 Washer 8 2
12 FE M8x30

7 | G005783-0083-00 Bolt M8x30 2
A

8 | GR1001-621000-000 “.?Jf%ﬂ H L 1 8t-10t
Tilting pipe 1
RN 1 5t-7t

- | GRS01-621000-001 Tilting pipe 1 ! —2014.4.1

6-6




K4
Fig.4

RS B

Tilting oil pipe

EoysiKee

All models of truck

Fe YrkHis B4 S A8 Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
{1 5t-7t
- | ©Ro01-621000-000 Tilting pipe 1 ! 2014.4.1—
| ] A
9 | GR1001-622000-000 @7?:*%'” H 2 1 8t-10t
Tilting pipe 2
TRV 2 5t-7t
- | GR501-622000-001 Tilting pipe 2 L —2014.4.1
RV 2 5t-7t
- | GRS501-622000-000 Tilting pipe 2 L 2014.4.1—
JREAE S B
10 | GR1001-620100-001 Pipe assy 1 8t-10t
JREAE SR B
- | GR501-620100-001 Pipe assy 1 5t-7t

6-7



B5 gk

Fig.5 Steering pipe St-8t

JAcas Yk s M= B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
R
1 | R450-630100-000 Connector 1
RN 22 X FR i 24
2 | Q672-24-G00 Clamp 24 1
RER 5t-7t
3 | GR501-630002-W00 Hose 1 201441
R 5t-7t
- R450-630002-W00 Hose 1 2014.4.1—
Irs s
- | GR1001-630001-W00 :_E'EO}JSI* jy‘ﬁ 1 CPCD80-RW28
R H4x 8
- | GR801-630001-W00 Hose 1 Others 8t
X s ﬁ‘ﬁ‘ >
4 | GR501-630100-000 e Bk 1 5t-7t
Pipe assy
Irs s ﬁ‘ﬁ‘ >
- | GR1001-633000-000 R B 1 8t
Pipe assy
5 | R450-630003-000 Hi 1
Clamp
#pg 8 CPCD80-RW28
6 | G0097P1-000008-00 Washer8 10 & 8 /> Quantity 8
#PE 8 CPCD80-RW28
7| G000093-000008-00 Washer 8 10 ¥ 4 4> Quantity 4
. 12 M8x16 CPCD80-RW28
el ) y L
SMLIZ 8 G005783-008016-00 Bolt M8x16 8 g4 Quantity 4
= o = = KA R,
=t ¥, £ 9 | R450-632000-000 e Bk 1
W2 EK D o S Pipe assy
#}MB- 5 5 = % JRe A Sk
HEE5F X g2 # E B 10 | R450-631000-000 ; 1
-8 % g w ° 8 Pipe assy
wE2 25 2 8 % A 1
=5 ¥ = 7 |11 | GR501-630200-000 R 1 5t-7t
Pipe assy

6-8




B5 gk

Fig.5 Steering pipe St-8t
e Ykl ZFR Hom: HEEEH E R
Item Code No. Description Qty | Remarks Or Serial No.
05755 24 b
- | GR801-630200-000 B Rk 1 8t
Pipe assy
e ] 5 e
12} R450-620001-000 Rubber fixed block 1
13 | R450-620002-000 5k 1
Fixed clamp
E{UE T CPCD80-RW28
14 | GR501-630001-000 Clamp 4 $H 1/ Quantity 1
7S £ ﬁ‘ﬁ‘ V3
15 | GR501-630300-000 B Bk 1 5t-7t
Hose assy
K555 24 b
- | GR801-630100-000 BT Bk 1 8t
Hose assy
Jin
16 | GR713-630400-000 S 1
Bracket
£
17 | PKD-150-G00 Fixed belt 2 8t
S AL e S
18 | 80DH-730005 FBE 2 8t
Pipe joint
19 | 3-60-00-04 B 2 CPCDS80-RW28
Hinge bolts
ek ik
20 | QJ305-600005-000 Joint body 2 CPCD80-RW28
) g 20
c 1 ~ N = _
] ,12 21 | J000982-000020-00 Washer 20 2 CPCD80-RW28
= = = fii
=t ¥ e E 22 | X1000-630007-000 *C@I*@ 4 CPCD80-RW28
NiE - w D amp
e, 2 58% = 3 s
B E5F &2 -2 & £ & | 23| J000982-00016-00 18 16 2 8t
~—c8 5 = w ° 2 Washer 16
L 2=z a 2 N ¥ =
LO 10 = i q% § % %

6-9



K6 #HmEK Lot
Fig.6  Steering pipe
Fe Yk A Hte A S R
Item Code No. Description Qty | Remarks Or Serial No.
s dan 3
1 | R450-630100-000 Rk 1
Connector
W22 A3 i 24
2 Q672-24-G00 Clamp 24 4
s s
3 | GR1001-630001- W00 | IWEEH 1
Hose
li§=9595%
4 | GR1001-633000-000 Rubber hose assy 1
5 | R450-630003-000 Hi 1
Clamp
[ 8 CPCD100-RW28
6 | G0097P1-000008-00 Washer 8 111 % & 10 4 Quantity 10
5 8 CPCD100-RW28
7 | 6000093-000008-00 Washer 8 11 ## 6 1> Quantity 6
12 M8x16 CPCD100-RW28
8 | G005783-008016-00 Bolt M8x16 8 ¥ 6 > Quantity 6
g =995
9 R450-631000-000 Rubber hose assy 1
g =995
10 | R450-632000-000 Rubber hose assy 1
li§=9595%
11 | GR1001-630100-000 Rubber hose assy 1
55 [
12 | R450-620001-000 PRI e e 1
Insulator
13 | R450-620002-000 Al ek 1
Clip
i CPCD100-RW28
14 | GR501-630001-000 Clamp 5 ¥k 14 Quantity 1
SCHR Fx CPCD100-RW28
15 | GR1001-630001-000 Bracket 2| Except CPCD100-RW28

6-10



K 6
Fig.6

e
Steering pipe

10t

JAcas Yk s M= B EBUEH 4T
Item Code No. Description Qty | Remarks Or Serial No.
I2 5 M8x25 k% CPCD100-RW28
16 | G005783-008025-00 Bolt M8x25 3 | Except CPCD100-RW28
12 R} M8 k% CPCD100-RW28
17| G006170-00008-00 Nut M8 3 | Except CPCD100-RW28
MM RIE % CPCD100-RW28
18 | GR1001-630300-000 Oil radiator 1 | Except CPCD100-RW28
Irs s
19 | GR1001-630002-wo0 | MEEIH . 1
Lower pressure pipe
S AL g 3
20 | 80DH-730005 FLBE L 2
Connector
[ 16
21 | JB982-77 Washer 16 2
JRe A 5
22 | GR1001-630200-000 Rubber hose assy 1
23 | 3-60-00-04 kit 2 CPCD100-RW28
Hinge bolts
ek Ak
24 | QJ305-600005-000 Joint body 2 CPCD100-RW28
X
25 | GR713-630400-000 Bracket 1
X
26 | GR1001-630400-000 Bracket 1
27 | X1000-630007-000 Hodi 4 CPCD100-RW28
Clamp
#4520
28 | J000982-000020-00 Washer 20 2 CPCD100-RW28

6-11



K7
Fig.7

HzhE B
Braking oil pipe

5t-7t

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
V;\AM Il‘ll\ % ‘LL/ N
1 | GR501-640100-000 E,Xipﬁe‘; ;i‘y 1 O/tﬁs
Xy s ﬁ‘ﬁ‘ >
- | GR506-620100-001 E}ipﬁe‘; ;i‘y 1 @
2 | R450-640100-000 Ea’f d‘?)i’ﬁfe assy 1
NI
3 | Q672-18-G0O gilfln;iéﬂfm 18 X
4 | GRs01-640001-wo0 | MBI . 1
Lower pressure pipe
5 | G005783-008016-00 ffl\ﬁl’fx"fg 1
#JE 8
6 | G000093-000008-00 |\ 10= 1
[ 8
7 | GO097P1-000008-00 | \yasher 8 1
8 | N163-540002-000 ok 1
Clip

6-12




K8
Fig.8

HzhE B
Braking oil pipe

8t-10t

5 Ykig HFR o FevE Bl 4R
Item Code No. Description Qty | Remarks Or Serial No.
Lk
1 | PKD-180-G00 Wire 2
7S 5
2 | GR1001-640003-woo | M . 1
Lower pressure pipe
M2 M8x%16
3 | G005783-008016-00 | oo\ iol e 2
HE 8
4 | G000093-000008-00 |\’ o 2
5 HE 8
G0097P1-000008-00 | \n/asher 8 2
s s
6 | G161-531007-000 oK 2
Clip
7S 5
7 | GR1001-640001-woo | RIEAH . 1
Lower pressure pipe
1|2 e N ¥ 3|
8 | 80DH-720400 Al 1
Connector
05755 24 b
9 | GR1001-641000-000 | KH &K 1
Pipe assy
P Oyl
10 | 80DH-720300 Oil pipe-P 1
PA LIy
11 | 80DH-720200 Oil pipe-PA 1 —2014.4.1
PA LIy
- | 80DH-720500 Oil pipe-PA 1 2014.4.1—
7 S B N AN
12 | GR1002-640100-000 | fHER BILEESY 1 —2014.4.1
Connector
4k BR T o 5 S
- | 80DH-720500 ff it 11425 1 2014.4.1—
Connector
20 R
13 | 0672-18-G00 XU 22 X 3hdii 18 4
Clamp 18

6-13




K9
Fig.9

2 B IR

Multi-way valve control

AR
All models of truck

A=) Yk A A5y FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
TR BRI 5-7 WiFRAC
1 | GR501-610003-000 Multi-way valve,2SEC 1 5t-7t standard
R BRI 5-7 Wi =11
- | GR501-610004-000 Multi-way valve,3SEC 1 5t-7t use for 3 spools
VU2 i 5-7 WEPYIEH]
- | GR501-610002-000 Multi-way valve,4SEC 1 5t-7t use for 4 spools
VU= i 8-10 MiihrAc
- | GR1001-610001-000 Multi-way valve,4SEC 1 8t-10t standard
TR BRI 8-10 M I
- | GR1001-610002-000 Multi-way valve,2SEC L1 gt10t use for 2 spools
R BRI 8-10 M =B
- | GR1001-610003-000 Multi-way valve,3SEC L1 gt10t use for 3 spools
% 8x24 =I5t 3, PUBk4
2 G000882-008024-00 Pin shaft 8x24 2 3SEC 34SEC 4
i 3.2x18 =13, PYEE 4
3 - - X
G000091-3P2018-00 Pin 3.2x18 2 3SEC 3.4SEC 4
4 R450-616000-000 ekt 1
Connector rod
% 6%22 =63, PUBk4
5 G000882-006022-00 Pin shaft 6x22 2 3SEC 34SEC 4
i 2x16 =I5t 3, PUBk4
6 - - X
G000091-002016-00 Pin 2x16 2 3SEC 34SEC 4
7 R450-615000-000 ekt 1
Connector rod
8 R450-614000-000 i 1
Connector rod
9 R450-613000-000 Hert 1
Connector rod
B2 M6x12
10 | G005783-006012-00 Bolt M6x12 1

6-14




B9 ZEREN

Fig.9 Multi-way valve control

AR
All models of truck
A=) Yk A 4§ FE G AR
Item Code No. Description Qty | Remarks Or Serial No.
B4 =, ZIREH
11| N163-612700-000 Pin shaft 1 Use for 2/3SEC
B4 VUi
12 | N163-612800-000 Pin shaft 1 Use for 4SEC
K2 M8x30
13 | G005783-008030-00 Bolt M8x30 2
#pg 8
14 | G000093-000008-00 Washer 8 4
B
15 | G0097P1-000008-00 2 8 4
Washer 8
KR M8x20
16 | G005783-008020-00 Bolt M8x20 2
IS
17 | N163-612100-000 SR 1
Bracket
A DY 1% i FH
18 | JS160-610010-000 Adjusting washer L Use for 4SEC
ik 12 DY 1% i FH
19 - - .
G0894P1-000012-00 Snap ring 12 1 Use for 4SEC
20 | R450-612200-000 BT 1 1
Multi-way valve hand 1
21 | R450-612300-000 = BT 2 1
Multi-way valve hand 2
Z B IR T4 3 IR H
22 | R450-612400-000 Multi-way valve hand 3 1 Use for 3SEC
Z BRI T 4 VUi
23 | R450-612500-000 Multi-way valve hand 4 1 Use for 4SEC
i i (RE= =k 6, DU 8
24 | N163-612001-000 Bush 4 3SEC 6,4SEC 8
BT
25 | N163-610001-000 Lifting knob 1

6-15



B9 ZEREN

Fig.9 Multi-way valve control

EoysiKee

All models of truck

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
26 | N163-610002-000 U4t 1
Tilting knob
JE AT R 1, DY 2
27 | N163-610003-000 Attachment knob 1 3SEC 1,4SEC 2
[
28 | G000093-000006-00 2 6 1
Washer 6

6-16




A 10
Fig.10

Multi-way valve assy

AR
All models of truck

e Ykl s Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
s E A 5-7 MifRAc
1| GR501-610003-000 Multi-way valve,2SEC 1 5t-7t standard configuration
VUK i i 8-10 ARl
- GR1001-610001-000 Multi-way valve,4SEC 1 8t-10t standard configuration
O R4t 19x2.4
2 G000096-001902P4-00 O-fing19x2.4 1 5t-7t
£t 43 3
3 | R450-610101-000 ik 1 5t-7t
Connector
e
4 | R450-610001-000 b . 8
Amortizing cushion
£
5 GR501-610001-000 Thimble 4
g 12
6 G000096-000012-00 Washer 12 4
12 H: M12%x60
7 G005782-012060-00 Bolt M12x60 4
g 12
8 G000093-000012-00 Washer 12 4
I RE M12
9 G006170-000012-00 Nut M12 4
O R+t 35%3.5
10 | G001235-003503P5-00 O-ring 35x3.5 1
£t 43 3
11 | 80DH-710101 ik 1
Connector
£t 43 3
12 | 40DH-600016 ik 2 5t-7t
Connector
- 80DH-710201 E@%% 2 8t-10t
onnector
O R+t 32x3.5
13 | G001235-003203P5-00 O-ring 32x3.5 3 5t-7t

6-17




K10 BB AT
Fig.10  Multi-way valve assy All models of truck
JAcas Yk B Ty B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
O R4t 32x3.5
- G001235-003203P5-00 O-ring 32x3.5 7 8t-10t
A 3
14 | 50DH-710101 Fack 1
7 Connector
A 3
6 15 | 50W-710401 ik 2
4 Connector
O R4+t 30x3.5
, 16 | G001235-003003P5-00 O-ring 30x3.5 2
17 | 50DH-710301 FLBA 4 8t-10t
Connector

6-18




A 11
Fig.11

VB b A A

Hydraulic tank accessory

AR
All models of truck

Fe Yk A 4§ AV B A
Item Code No. Description Qty | Remarks Or Serial No.

bR R

1 | GR501-651000-001 Dipstick 1 5t-7t. 10t
(YN

- | GR1001-651000-000 Dipstick 1 8t
O Z%5 341 P29

2 | JISB2401-P29-G00 O-ring P29 1
A

3 | N163-603301-000 Tank cover 1
BRET M4x6

4 | G000818-004006-00 Screw Max6 1
Hpg 8

5 | J000982-000008-00 Washer 8 12
24 M8x16

6 | G005783-008016-00 Bolt M8x16 12
B

7 | GR501-650003-001 Seal pad 1 —2014.4.1
Bk

_ | GR501-650003-000 ik 1 2014.4.1—
Seal pad
iR 5t-7t

8 | GR501-652000-001 Cover 1 201441
iR 5t-7t

- | GR501-652000-000 Cover 1 2014.4.1—
iR 8t-10t

- | GR1001-652000-001 Cover 1 201441
iR 8t-10t

- | GR1001-652000-000 Cover 1 2014.4.1—
T g

9 | GR501-650002-000 Washer 2
UL

10 | 30DH-640000-000 Air breath filter 1

6-19




A 11
Fig.11

VB b A A

Hydraulic tank accessory

AR
All models of truck

Fe Yk A 4§ A S R
Item Code No. Description Qty | Remarks Or Serial No.

(e 5t Ik

11 | GR501-600001-000 Oil return pipe 1 5t 2SEC
(=] 5t —. DIk

- | GR501-600004-000 Oil return pipe 1 5t 3/4SEC
(=] 10t =. DUk

- | GR1001-600001-000 Oil return pipe 1 10t 3/4SEC
[ 10t —Jk

- | GR1001-600004-000 QOil return pipe 1 10t 2SEC
WU 22 it 50

12 | Q672-50-G00 Clamp 50 2
JEMZE

13 | WU-160><180-J-G00 Oil filter 2
Tk ek

14 | N163-340002-000 Magnetic iron 2
el 24

15 | JO00982-000024-00 Washer 24 1
[F 1S

16 | N163-340008-000 Plug 1

6-20




Fr HARS
PART VI ELECTRICAL SYSTEM

(® CPCD50/60/70-RG16 CPCD80/100-RG16  (©) CPCD50/60/70-RW28 ([©) CPCD80/100-RW28  (E) CPCD80/100-RG17

(® CPCD50/60/70-RG24 (@) CPCD50/60/70-RW14 ([H) CPCD80/100-RW14 (1) CPCD80/100-RG25  (J) CPCD50/60/70-RW19A
® CPYD50/60/70-RW57 (L CPCD50/60/70-RW14B (W) CPYD50/60/70-RW17 ([N) CPCD80/100-RG36  (©) CPCD50/60/70-RW38
® CPCD50/60/70-RG41 (@ CPCD50/60/70-RW41  [®) CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24
© CPCD80/100-RW41 ) CPCD50/60/70-RG16-J

A=) Z R &R PR
ITEM DESCRIPTION SERIAL NO. PAGE
KIT-1 NELT5957
Fig. I -1 | Instrument assy NCICICICIOIOIBIVCIOIY) -1
K T-2 NELT595
Fig. I -2 | Instrument assy ©o0® -3
K T-3 NELT5957
Fig. I -3 | Instrument assy WROO -5
K T-4 NEL95957
Fig. I -4 | Instrument assy ® 7
BII-1 | 2B TFREK AR QO ®) .
Fig.Il-1 | Combination switch assy All models of truck(Except @ © ®)
K1 -2 HETF R B
Fig.1I-2 | Combination switch assy O® 11
KITIT RIS R Bt 7.13
Fig.III Horn assy All models of truck
IV AT bk ST 14
Fig.IV Front lamp assy All models of truck
Y ERApsYo By 716
Fig.V Rear lamp assy All models of truck
K vi-1 HL AR B
Fig.VI-1 | Electric board assy ®@e60v 17

7-A




A=) EAs eIy PR

ITEM DESCRIPTION SERIAL NO. PAGE
Blvi-2 | LR R
Fig.VI-2 | Electric board assy ©0O® 7-18
BVI-3 | R R
Fig.VI-3 | Electric board assy ©@e0 7-19
Bvi-4 | LR R
Fig.VI-4 | Electric board assy WO O 7-20
BIVI-5 | B R
Fig.VlI-5 | Electric board assy ©)@) 7-21
BVI-6 | FZEE R
Fig.vVI-6 | Electric board assy ® 7-22
BIVI-7 | LR R
Fig.VlI-7 | Electric board assy ®0® 7-23
BVI-8 | HEHLE R
Fig.vVI-8 | Electric board assy © 7-24
v TREG 2263 ExiKE 705
Fig.vlI Fuse box All models of truck
BV | T e 296
Fig.vIlI Warning lamp All models of truck
K1 HA RS
Fig.1 Electrical system ®Ov 7-27
K 2 HA RS
Fig.2 Electrical system 7-31
K3 HA RS
Fig.3 Electrical system © 735
Kl 4 HA RS
Fig.4 Electrical system © -39
K5 HA RS
Fig.5 Electrical system ® 743
K 6 HA RS
Fig.6 Electrical system ® 47

7-B




Jrg H R &R Py
ITEM DESCRIPTION SERIAL NO. PAGE
K7 ARG
Fig.7 Electrical system © 751
Kl 8 ARG
Fig.8 Electrical system ® 755
K9 ARG
Fig.9 Electrical system ® 59
& 10 HARGR
Fig.10 Electrical system Q) 763
11 HARGR
Fig.11 Electrical system ®® 7-68
Kl 12 HARGR
Fig.12 Electrical system © -2
K 13 HARGR
Fig.13 Electrical system © 7-76
Kl 14 ARG
Fig.14 Electrical system © 7-80
K 15 HARGR
Fig.15 Electrical system ® -84
& 16 HARGR
Fig.16 Electrical system Q 7-88
Kl 17 RS
Fig.17 Electrical system ® 792
& 18 HARGR
Fig.18 Electrical system S 7-96
Kl 19 HARGR
Fig.19 Electrical system ® 7100
& 20 HARGR
Fig.20 Electrical system O 7104
K 21 HARGR
Fig.21 Electrical system ©ce 7-108

7-C



R A e P
ITEM DESCRIPTION SERIAL NO. PAGE
—"
59?222 E%;:fi:céfbl system ©cCE 7-113
ST
59?33 Eiﬁéglﬁﬁlate assy © OcCE 7-119
Elgzg 4 Eiﬁfg system © CE k%% Seat perception 7-120
59?;5 Eiﬁfg system ©) CE kI % Seat perception 7-126
59?26 E%f(%tﬁr’izﬁlﬁflate assy © O CE ks Seat perception 7-132
—
59?277 E%;:fi:cég system ®cCE 7-134
P
59?28 Eiﬁéglﬁﬁlate assy ®cCE 7-138
59?39 Eiﬁfg system ® CE k4% Seat perception 7-139
I[izilg???o E%f(%?fﬁl%late assy ® CE JERT B Seat perception 7-144

7-D




BI-1
Fig.I-1

Instrument assy

(® CPCD50/60/70-RG16
© cPCD50/60/70-RW14

) cPCD80/100-RG36

CPCD80/100-RG16
® cPCD80/100-RW14

© CPCD50/60/70-RW41

® cPCD80/100-RG17
(D cPCD80/100-RG25
© cPCD80/100-RW41

® cPCD50/60/70-RG24
O cPCD50/60/70-RW14B
) CPCD50/60/70-RG16-J

@] @

X

(0[o[ofo[/0]

1/10h

JAcas YR B/ o e BUE R
Item Code No. Description Qty Remarks or Serial No.
Al | GR501-720000-001 fﬁﬁﬁ‘ﬁ"’& 1
nstrument assy
BRI R YT
1 JK106-G00 Warning lamp switch 1 OPTIONAL
TRAGE B T2
2 | R450-740200-000 Pre-heat & start switch|
1S
2-1 | NO PART NO. 85k 1
Lock
£HEB
2-2 | NO PART NO. tKHLb 1
ey
—
2-3 | NO PART NO. 2o 1
Wire-harness
TRAGE B T IChR 28
3 N163-740001-000 Label,preheat & start switch 1
KRR
4 DW-2HZA-24V Water temp gauge 1 24V
5 | D-704-1E ‘Hﬂ'ﬁ% 1
our meter
MER
6 DR-2HZ-24V Fuel gauge 1 24V
vy 25k UL % | ]
Accumulator warning indicator
YeLAnE T )
8 NG PART NO. Right turn signal lamp 1
{ Ry
9 | NO PART NO. T AT 1
Charging indicator lamp
| ]
10 | NO PART NO. SRR 1
Left-turn signal lamp
srh VL H3 ik
11 | NO PART NO. i RCE AT 1

Oil temp warning lamp

7-1




BT-1  ERE (® CPCD50/60/70-RG16 CPCD80/100-RG16 ® CcPCD80/100-RG17 ® CPCD50/60/70-RG24

Fig. I-1 Instrument ass © CPCD50/60/70-RW14 ® cPCD80/100-RW14 (D cPCD80/100-RG25 O cPCD50/60/70-RW14B
'g. L- u y ) CPCD80/100-RG36 © CPCD50/60/70-RW41 © cPCD80/100-RW41 ) CPCD50/60/70-RG16-J
JAcas Yk 2 Kt Byl I 4R 2
Item Code No. Description Qty Remarks or Serial No.
N R
12 | NO PART NO. MEHRCELT 1
Qil pressure warning lamp
| Sy
13 | NO PART NO. o) 1

Preheat indicator lamp

7K 43 B $8 78] water-oil 1

separation indicator lamp

14 | NO PART NO.

SRR AT Parng |

15 NO PART NO. o
brake indicator lamp

@] @

X

(0[o[ofo[/0]

1/10h

7-2




KI-2
Fig.I-2

Instrument assy

© cPCD50/60/70-RW28 () CPCD80/100-RW28 (©) CPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI K
Al GR502-720000-001 Instrument assy 1
- ZNAPIPS R
1 JK106-G0O Warning lamp switch 1 OPTIONAL
TGRS K
2 R450-740200-000 Pre-heat & start switch 1
2-1 NO PART NO. Iijl% 1
ock
EHH
2-2 NO PART NO. tKHLb 1
ey
SYN
2-3 NO PART NO. Wire-harness 1
3 | N163-740001-000 | PHREENITICRRS 1
{%‘f Label,preheat & start switch
KR
4 DW-2HZA-24V Water temp gauge 1 24V
5 | D-704-1E ‘HJrHﬁ% 1
our meter
hEx
6 DR-2HZ-24V Fuel gauge 1 24V
- | No PART NO AR
’ Accumulator warning indicator
8 NO PART NO AR 1
’ Right turn signal lamp
FEHTRIRAT
9 NO PART NO. Charging indicator lamp 1
10 NO PART NO FERCTRARKT 1
) Left-turn signal lamp
iy L
11 | NO PART NO. AR EET 1

Oil temp warning lamp

7-3




BI-2
Fig.I-2

Instrument assy

© cPCD50/60/70-RW28 () CPCD80/100-RW28 (© CPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Parking brake indicator lamp

Fe Yk B4 S B FE G H AR
Item Code No. Description Qty Remarks or Serial No.
3 o
12 | NO PART NO. EALEAT . 1
Oil pressure warning lamp
{ =Bl
13 | NO PART NO. PR 1
Preheat indicator lamp
v/ AN s T 2 =Ry
14 | NO PART NO. MK BT . 1
Indicator lamp, water-oil separation
5 2 ke A e =
15 | NO PART NO. LM T AT 1
Serious fault warning indicator lamp
xS P ]
16 | NO PART NO. saEnd 1
Fault indicator lamp
% 2 2| h e
17 | NO PART NO. SEA R AT 1

7-4




BI1-3
Fig.I-3

Instrument assy

M cPYD50/60/70-RW17 (®) CPYD50/60/70-RW57 @ CPQYD50/60/70-RW57

(T CPYD50/60/70-RW24

Fe YrkHis B K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI K
Al GR512-720000-001 Instrument assy 1
- ZNAPIPS R
1 JK106-G0O Warning lamp switch 1 OPTIONAL
TGRS K
2 R450-740200-000 Pre-heat & start switch 1
2-1 NO PART NO. Iijl% 1
ock
EHH
2-2 NO PART NO. tKHLb 1
ey
SYN
2-3 NO PART NO. Wire-harness 1
TGRS HKebr2E
3 N163-740001-000 Label,preheat & start switch 1
Kl
4 DW-2HZA-12V Water temp gauge 1 12v
5 | D-704-1E ‘HJrHﬁ% 1
our meter
hEx
6 DR-2HZ-12V Fuel gauge 1 12v
- | No PART NO e B o) X
’ Accumulator warning indicator
8 NO PART NO AR 1
’ Right turn signal lamp
FEHTRIRAT
9 NO PART NO. Charging indicator lamp 1
10 NO PART NO FERCTRARKT 1
) Left-turn signal lamp
11 NO PART NO. A E AT 1

Oil temp warning lamp

7-5




BI1-3
Fig.I-3

Instrument assy

M cPYD50/60/70-RW17 () CPYD50/60/70-RW57 (@ CPQYD50/60/70-RW57  (T) CPYD50/60/70-RW24

Parking brake indicator lamp

A=) VIR A B o BOE R
Item Code No. Description Qty Remarks or Serial No.
3 o
12 | NO PART NO. it HAEET . 1
Oil pressure warning lamp
{ =Bl
13 | NO PART NO. VIR AT 1
Preheat indicator lamp
v/ AN s T 2 =Ry
14 | NO PART NO. MK B RsAT 1
Water-oil separation indicator lamp
5 A A e
15 | NO PART NO. PR AT 1
Serious fault warning indicator lamp
xS P ]
16 | NO PART NO. AR AT 1
Fault indicator lamp
% 2 2| h e
17 | NO PART NO. SEA R AT 1

7-6




HI-4
Fig.1 -4

Instrument assy

® cPCD50/60/70-RG41

NE=1E ‘ HIEE
@@

(24
[0[o[0]0[/0]

1/10h

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI K
Al GR713-720000-001 Instrument assy 1
- ZNAPIPS R
5 1 JK106-G0O Warning lamp switch 1 OPTIONAL
TGRS K
2 R450-740200-000 Pre-heat & start switch 1
2-1 | NO PART NO. Bk 1
Lock
EHH
2-2 NO PART NO. tKHLb 1
ey
SYN
2-3 NO PART NO. Wire-harness 1
TRAGE FhH IAREE
3 N163-740001-000 Label,preheat & start switch 1
Kl
4 DW-2HZA-24V Water temp gauge 1 24V
5 | D-704-1E ‘HJrHﬁ% 1
our meter
hEx
6 DR-2HZ-24V Fuel gauge 1 24V
- | No PART NO e B o) X
’ Accumulator warning indicator
8 | NO PART NO e AT 1
’ Right turn signal lamp
FEHTRIRAT
9 NO PART NO. Charging indicator lamp 1
10 NO PART NO FERCTRARKT 1
) Left-turn signal lamp
11 NO PART NO A E AT 1
’ Oil temp warning lamp

7-7




BI-4 {EEREEHK

Fig.1-4 Instrument assy

® cPCD50/60/70-RG41

24
[0[o[0]0[/0]

1/10h

NE=1E ‘ HIEE
Ol@

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
3 o
12 | NO PART NO. SR . 1
Oil pressure warning lamp
TR
5 13 NO PART NO. Preheat indicator lamp 1
v/ AN s T 2 =Ry
14 | NO PART NO. KT BT 1
Water-oil separation indicator lamp
V7 | e
15 | NO PART NO. SEA AT 1

Parking brake indicator lamp

7-8




BI-1
Fig.1I-1

HETFR B

Combination switch assy

LR (%O O ®)

All models of truck(Except @ © ®)

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.

HATTR

A GR501-703000-000 Combination switch assy 1
KRG TF- Wik

1 NO PART NO. Cover 1
KNG B

2 NO PART NO. Cap 1
KA G=Sid s

3 NO PART NO. Comtactor 1
PN

4 NO PART NO. Level 1
KAJETFH

5 NO PART NO. Knob 1
AN

6 NO PART NO. Dust proof cover 1

7 | NO PART NO. g‘,g%jg 1 ENE RN
R DO NOT SUPPLY
&

8 NO PART NO. Bracket 1 SEPARATELY
W\ fid £

9 NO PART NO. Horn 1
ESCURES

10 NO PART NO. Bush 1
KT R

11 NO PART NO. Light cable 1

12 NO PART NO. Hight-speed cable 1
Ji Al 2R

13 NO PART NO. Direction cable 1
R

14 NO PART NO. Shap ring 1

7-9




BI-1
Fig.1I-1

HETFR B

Combination switch assy

AEER (%O O ®)

All models of truck(Except @ © ®)

JAcas Yrkhig BN 5t B EE 4R
Item Code No. Description Qty Remarks or Serial No.
BN T 3 A
15 NO PART NO. Mirco switch shaft 1
L
16 NO PART NO. Bracket 1
PR R
17 NO PART NO. Bush 1
18 NO PART NO. Block 1
19 | NO PART NO. ﬁ‘:o%nd pole 1 AR
e DO NOT SUPPLY
20 NO PART NO. l-jﬁ&ﬁ 1 SEPARATELY
Linker
PP T 55
21 NO PART NO. Cover 1
e
22 NO PART NO. Direction knob 1
S
23 NO PART NO. Spring 1
[EZIBIES
24 NO PART NO. Micro switch 1
1
1
1
1
1

7-10




K II-2
Fig.1I-2

HETFR B

Combination switch assy

O cPCD50/60/70-RW14B (R CPCD50/60/70-RW38B

Fes YrkHis B4 S B Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.

A R960-705000-000 égoiﬁr?ition switch assy 1

1 NO PART NO. iﬁﬁi§3$ﬁ 1

2 NO PART NO. figlﬁ;$$gk*{ 1

3 NO PART NO. 1g"{uﬁsy\tﬁgr%of cover 1

4 NO PART NO. g%g%ﬁ% 1

5 NO PART NO. E%g%izt 1

6 NO PART NO. Efggﬂﬁﬁﬁi 1

7 NO PART NO. B*thqjﬁ 1 AN

o |noearTno, | B L | Seearatiy

° NO PART NO. ﬁﬁ%ifeed cable 1

10 NO PART NO. gr@fﬁoﬂs cable 1

11 NO PART NO. ggn%p ring 1

12 NO PART NO. &%f@? sﬁiiﬁﬁshaﬂ 1

13 NO PART NO. %’iﬁket 1

14 NO PART NO. Eﬁﬁgfk 1

7-11



B 1-2
Fig.1I-2

HETFR B

Combination switch assy

O cPCD50/60/70-RW14B (R CPCD50/60/70-RW38B

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
15 NO PART NO. BET(I/)‘%CI?{ 1
16 NO PART NO. ?Isjo%l‘jnd pole 1
17 | NO PART NO. fﬁfg“ 1 AN
18 NO PART NO. E%Ejt? éﬁ knob 1 DgENPa-I;i}I:JgI?(LY
19 NO PART NO. ESf)%ng 1
20 | NO PART NO. BATFAX 1
1
1
1
1
1

7-12




110 5Y5%

Fig.Ill Horn assy

AR
All models of truck

-z

31

A Yrkhig BN 5t B EE 4R
Item Code No. Description Qty Remarks or Serial No.
3-1 | R450-700200-000 ':f%éﬂaiy 1 1% Except ® @ © @
3-1 | N163-700009-000 ':f%éﬂaiy 1 OO

3-2 | G0029P2-008016-00 %iﬁ'){'g;‘llg 1

3-3 | G000093-000008-00 ﬁ%ﬂg g 1

3-4 | GO097P1-000008-00 \T/;%hir o 1

7-13



BV
Fig.IvV

KT JE Bk

Front lamps assy

EoysiiKee

All models of truck

5
Item

VIR
Code No.

EAy S

Description

2 =

=0

Qty

RV B Y 4

Remarks or Serial No.

Al

GR501-740000-000

HITRAT i

Head lamp assy

bk Except® @ © @

Al

GR505-740000-000

HITRAT i

Head lamp assy

W0MEeOD

Al-1

GR501-740100-000

[[IENA)

Head lamp

bk Except® @ © @

Al-1

GR505-740100-000

[[IENA)

Head lamp

W0MEeOD

NO PART NO.

JT5¢
Body

H3-12V-35W

1T
Bubble

12v

H3-24V-35W

1T
Bubble

24V

NO PART NO.

CEE]

Seal

NO PART NO.

B

Glass

NO PART NO.

F7E

Cover

NO PART NO.

83
Nut

Al-2

R960-761000-000

[[ENARSES

Head lamp bracket

A2

GR501-730000-002

/AT AR

Front lamps assy

A2-1

GR501-730100-002

BN

Front lamps

A2-2

N163-750002-000

B /MT TSR A
Front lamps bracket, right

7-14




BV
Fig.IvV

Front lamps assy

EoysiiKee

All models of truck

Front lamps bracket, left

Fe YrkHis B4 S Mo Fe it B H] 422

Item Code No. Description Qty Remarks or Serial No.
i NT AT

A2-3 | N163-750001-000 AN, 1

7-15



Fig.V

BV ek B

Rear lamps assy

iy

All models of truck

Fe Yk B4 S 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
Al | GR501-750000-002 Ej;?;ﬁps assy 1 " Excepfg t@ 0
A2 | GRS16-750000-002 | [T Bk s assy 1 ® @té ®

A3 GR1001-750000-002 Eegr?;;%]ps assy 1 8t-10t

1 GR501-750100-002 Eegfré\:gnbination lamps 2 Al . A3

1 RA455-771000-002 Eegfrignbination lamps 2 A2

2 GR501-751000-002 @ﬁgfg%ﬁiss’ overhead guard 1 Al . A2

2 GR1001-751000-002 V)%/Eelfg%r%:ss overhead guard 1 A3

3 | RC250-700001-000 Efﬁ%r olug 2

2

Front

7-16




& VI-1
Fig. VI-1

FEL AR B A

Electric board assy

(® CPCD50/60/70-RG16 CPCD80/100-RG16 () CPCD50/60/70-RG24 (V) CPCD50/60/70-RG16-J

]

anssvig

i

JAcas Yrkhig BN B B EE 4R
Item Code No. Description Qty Remarks or Serial No.
FH AR A K
AL | GRS01-701000-002 | gieyidiy o oce 1 e’
AR A K
A2 | GR511-701000-000 Electric board assy 1 V)
il A
1 H48C2-40601-G00 1
Control box
=
2 | GRso1-701001-002 | [EAEEEM 1
Electric mounting plate
Fh
3 G000093-000005-00 i 5 12
Washer 5
Fh P
4 | Goo97P1-000005-00 | S 12
Washer 5
12 H: M5x14
5 G000818-005014-00 Bolt M5x14 6
TG I 58
6 | AS750-700020-000 | PUAVEIEE 1
Preheating timer
12 H: M5x10
7 G000818-005010-00 Bolt M5x10 6
Tk i 2%
8 | JD295-G0O PRI 1 Al
Preheating relay
T2k
- | JD296-G00 Tk 1 A2
Preheating relay
CENIN R
9 SC601-701400-000 Voltage regulator 1
10 | GR501-701200-000 | PEH 1
Flasher
2% F
11 SC603-701001-000 Ak L 5% 2
Relay
AL B4k H 2
12 GA1001-700010-000 Start relay 1

7-17



& VI-2
Fig. VI-2

RS B A

Electric board assy

© cPCD50/60/70-RW28 (©) CPCD80/100-RW28 (@) CPCD50/60/70-RW38 (R CPCD50/60/70-RW38B

Fe Yk B4 S B FE G H AR
Item Code No. Description Qty Remarks or Serial No.
HL SR K
Al | GR502-704000-002 Electric board assy 1 ©©O
HL AR K
A2 | GR514-704000-002 Electric board assy 1 ®
)
1 | GRS01-701001-002 | BAREEML 1
Electric mounting plate
B2 6 (F3-F17) W VI
2 GR502-704002-002 Fuse box(F3-F17) 1 See Fig.Vll
B2FE M5x12
3 G000818-005012-00 Bolt M5x12 12
Hy
4 G000093-000005-00 I 5 12
Washer 5
Hy
5 G0097P1-000005-00 | LM 5 12
Washer 5
FEHI&
6 H48C2-40601-G00 1
Control box
24k ey 2
7 1393315-8-G00 Ak 2
Relay
24k ey 2
8 GR502-700010-820 Aki A 2
Relay
9 | GRs01-701200-000 | PeE 1
Flasher
bR
10 R960-700002-820 1
Label
24k ey 2
11 GR502-700010-820 Ak 1 Al
Relay

7-18




& VI-3
Fig. VI-3

FEL AR B A

Electric board assy

© CPCD50/60/70-RW14 ([H) CPCD80/100-RW14 (D CPCD50/60/70-RW14B

]

L

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
FL LUK
Al | GR503-701000-002 Electric board assy 1 ©I®)
FL ALK
A2 | GR508-701000-002 Electric board assy 1 ()
Pl
1 H48C2-40601-G00 - 1
Control box
)
2 | GRs01-701001-002 | EEEAM 1
Electric mounting plate
U
3 G000093-000005-00 2l 5 13
Washer 5
HU
4 | G0097P1-000005-00 | S 13
Washer 5
12FE M5x14
5 G000818-005014-00 Bolt M5x14 4
T I 2
6 | AS750-700020-000 | DVRUERTEE 1
Preheating timer
12FE M5x10
7 G000818-005010-00 Bolt M5x10 9
8 GR501-701200-000 Mt 1
Flasher
24k e 2
9 SC603-701001-000 AkT A 1
Relay
10 | 897114-0000 5 LAkt 2% , R
Stop relay Supply by engine
Tk i 2% :%
11 | 8942580140 Tt L 2 1 RAHUL
Preheating relay Supply by engine
EBGK L 2 KPR
12 1825530390 Start relay 1 Supply by engine
24k ey 2
13 SC603-701001-000 Ak 2% 1 Al
Relay

7-19



& VI-4
Fig. VI-4

RS B A

Electric board assy

® CPYD50/60/70-RW57 () CPYD50/60/70-RW17 (S CPQYD50/60/70-RW57

() CPYD50/60/70-RW24

v

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
FL LUK
Al | GR516-701000-002 Electric board assy 1 ®OD
FL ALK
A2 | GR505-701000-000 Electric board assy 1 ()
P&
1 H24C2-40601-G00 1
Control box
)
2 | GRs01-701001-002 | EEEAM 1
Electric mounting plate
H2FE M5x14
3 G000818-005014-00 Bolt M5x14 2
[ 5
4 G000093-000005-00 Washer 5 5
[ 5
5 G0097P1-000005-00 Washer 5 5
12FE M5x10
6 G000818-005010-00 Bolt M5x10 3
7 | N163-701100-000 o 1
Flasher
24k ey 2
8 N163-700010-820 Ak 2% 2 Al
Relay
24k ey 2
- N163-700010-000 Aki A 2 A2
Relay
bR
9 R960-700002-820 1
Label

7-20




& VI-5
Fig. VI-5

FEL AR B A

Electric board assy

© cPCD50/60/70-RW41 () CPCD80/100-RW41

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
FL LUK
Al GR710-701000-002 Electric board assy 1
el
1 H48C2-40601-G00 1
Control box
)
2> | GRS01-701001-002 | WAEEM 1
Electric mounting plate
HU
3 G000093-000005-00 2l 5 12
Washer 5
U
4 G0097P1-000005-00 | 45 12
Washer 5
12FE M5x14
5 G000818-005014-00 Bolt M5x14 2
12FE M5x10
6 G000818-005010-00 Bolt M5x10 10
7 GR501-701200-000 Nt 1
Flasher
24k ey 2
8 SC603-701001-000 Aki A 2
Relay
TRHAGE N 2 RENLEL
9 1825503250 Preheating timer 1 Supply by engine
10 | 5825500300 5 LAkt 2% 2 R
Stop relay Supply by engine
11 | 8942580140 Tkt 2% 1 KA
Preheating relay Supply by engine
EBGK L 2 KPR
12 1825530391 Start relay 1 Supply by engine

7-21



& VI-6
Fig. VI-6

RS B A

Electric board assy

® cPCD50/60/70-RG41

Preheating relay

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
FL LUK
Al GR713-701000-002 Electric board assy 1
Zagad|foeu
1 H48C2-40601-G00 il 1
Control box
o)
2> | GRS01-701001-002 | WAEEM 1
Electric mounting plate
HU
3 G000093-000005-00 2l 5 12
Washer 5
U
4 G0097P1-000005-00 | 45 12
Washer 5
12FE M5x14
N 5 G000818-005014-00 Bolt M5x14 6
N K2 M5x10
i 6 G000818-005010-00 Bolt M5x10 6
7 T . B
| 7 | cRsow-701200-000 | MG 1
/M Flasher
24k Fh
6 8 SC603-701001-000 Aki A 2
A /g Relay
EBGK L 3
9 GA1001-700010-000 Start relay 1
T I % :%
10 | G3208-3900011 TARGER S 1 R
Preheating timer Supply by engine
Tk i 2% :%
11| IN3A-GOO Tkt 2% 1 KA

Supply by engine

7-22




& VI-7
Fig. VI-7

FEL AR B A

Electric board assy

® cPcD80/100-RG17 (1) CPCD80/100-RG25

Fe Yk B4 S i FE G H AR
Item Code No. Description Qty Remarks or Serial No.
HL AR K
ALl | GR1004-701000-002 | g ot 2 assy 1 O)
HL AR K
A2 | GR1005-701000-002 | o it " assy 1 ®
P&
1 H48C2-40601-G00 1
Control box
=
2 | GRs01-701001-002 | BAEEM 1
. Electric mounting plate
4 Hy
\E 3 G000093-000005-00 I 5 10
Washer 5
Hy
. | 4 | Go097P1-000005-00 | S5 10
Washer 5
SApN 2k M5x14
) 5 G000818-005014-00 Bolt M5x14 6
—
T I 2
6 | AS750-700020-000 | PEAEREE 1
Preheating timer
12 M5x10
7 G000818-005010-00 Bolt M5x10 4
i Bk 2
8 | AS750-700010-000 | DA 1 Al
Preheating relay
i Bk F 2
8 | 1393315-8-G00 Tt L 2 1 A2
Preheating relay
9 | GRs01-701200-000 | PaE 1
Flasher
23k Fh
10 SC603-701001-000 Ak 2
Relay
Ak S
11 GA1001-700010-000 Start relay 1

7-23



& VI-8
Fig. VI-8

RS B A

Electric board assy

) CPCD80/100-RG36

e

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
FL LUK
Al GR1006-701000-002 Electric board assy 1
Pl
1 H48C2-40601-G00 o 1
Control box
o)
2> | GRS01-701001-002 | WAEEM 1
Electric mounting plate
HU
3 G000093-000005-00 2l 5 10
Washer 5
U
4 G0097P1-000005-00 | 45 10
Washer 5
12FE M5x14
5 G000818-005014-00 Bolt M5x14 4
T I 2
6 | AS750-700020-000 | PEAEREE 1
Preheating timer
12FE M5x10
7 G000818-005010-00 Bolt M5x10 6
Tk i 2%
8 | JD295-G0O Tt L 2 1
Preheating relay
9 GR501-701200-000 Mt 1
Flasher
23k Fh
10 SC603-701001-000 AkT A 2
Relay
EBGK L 2
11 GA1001-700010-000 Start relay 1

7-24




BVl REZ2s AR
Fig.Vl. Fusebox All models of truck
Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI 22 6
Al GR502-704002-002 Fuse box 1
Al 30A {522
1 0257030-FUSE 30A Fuse 1 LITTELFUSE
LA
T Tl i > | 0257005-FUSE oA IR 3 LITTELFUSE
O IS I el =1 Ft=1 il e =) ER= ult =] ER=1 il Eral Emig=" =1 Q
20A Rl 22
5 5 5 /f) 3 0257020-FUSE 20A Fuse 1 LITTELFUSE
15A fRfs22
1/2/13 4/5 4 0257015-FUSE 15A Fuse 2 LITTELFUSE
10A fRfs22
5 0257010-FUSE 10A Fuse 8 LITTELFUSE
22
AD 1 A2 GR501-704000-002 EJI;T)OX 1
A=, _ 10A [RIGZ
D P 1 0257010-FUSE 10A Fuse 5 LITTELFUSE
10A
Fo 15A {REY 2
gg 2 0257015-FUSE 15A Fuse 2 LITTELFUSE
10A
7 i 20A RG22
1;2 3 0257020-FUSE 20A Fuse 1 LITTELFUSE
5
20A
F4
10A
F3
15A 3

7-25



VI T
FigVll Warning lamp

EoysiiKee!

All models of truck

]

-
SR

C

Bracket, warning lamp

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
%‘}:T)E'\)Jk
Al R960-707000-500 Warning lamp assy 1
I A
1 N163-420100-000 ﬁé%ﬂ’ﬂﬁ 2
crew component
T
2 R960-707100-500 P 1
Warning lamp
A& P
3 | NC9321-707001-001 | ol SR 1

7-26




A1
Fig.1

HIRA

Electrical system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

31 282025 34 29 32

7-27



K1 HWSR4

Fig.1  Electrical system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

I, L&
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
/NT K L v
3 GR501-730000-002 Front lamp-assy, side 1 See FiglV
HEF KRB JLET-1
4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1
01
5 N163-420100-000 ﬁé%%lﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
i i TRz £ LK VI
! GR501-704000-002 Fuse box ! See Fig.Vll
M8 > 16
8 G005783-008016-00 Bolt M8 16 6
[ 8
9 G000093-000008-00 Washer 8 6
[ 8
10 G0097P1-000008-00 Washer 8 6
AN I T
11 R450-700200-000 Horn 1 See Fig.IIl
BT K
12 N163-700600-000 Brake lamp switch 1
HL AR K ® WFEVI-1
13 GR501-701000-002 Electric board assy 1 @See Fig. V-1
HL SR AR K W WEVI-1
i GR511-701000-000 Electric board assy ! \) See Fig.VI-1
E‘}:TIIE'\ }Jk E lg] V
14 GR501-750000-002 Rear lamps assy 1 See Fig.V

7-28




A1
Fig.1

HIRA

Electrical system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

K EH

See previous fig.

e Ykl s A= By B FH 4
Item Code No. Description Qty Remarks or Serial No.
7| 7= ik B
15 | DJB-24B-G0O IR 1
Buzzer,back
{SCRAR B KT -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
EG TR
17 GR501-710000-002 Main wire-harness 1
ELE RN TS
18 GR502-700400-002 Cable, battery(-) 1
I G FLZR cable,
19 | GRI001-700300-002 | goow o™y oo 1
Do
20 R960-700002-000 UL . 2 12V 90Ah
Battery,low-maintenance
21 | R450-700100-000 AL 1
Fuel sensor
JE 5
22 G0097P1-000006-00 Washer 5 5
HJE 5
23 G000093-000005-00 Washer 5 5
IEETM5><12
24 G000067-005012-00 Screw M5 <12 5
NN ElES
25 GR501-700100-002 Cable, battery(+) 1
A B 2K
26 R960-700300-000 Ground wire,starter 1
TR B
27 GR501-700002-000 Water temp sensor 1
i i e K 230 =2k
28 1F250-380900-000 Ties 22 Length 230mm
i i ElEE it K 145 2K
29 XF250-700001-000 Ties 2 Length 145mm

7-29



K1 HWSR4

Fig.1  Electrical system

(® CPCD50/60/70-RG16 (V) CPCD50/60/70-RG16-J

K EH

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
3 Ak B > = <
30 | NO PART NO. il el 5 2 1 KA
Oil pressure warner Supply by engine
31 | NO PART NO. wEme 2 i
Electromagnetic reversing valves Supply by transmission box
SR KAHLAC
32 JFB2514 Alternator ! Supply by engine
TS KPR
33 NG PART NO. Preheater 6 Supply by engine
EZHHL KEWILE
34 QD251 Starter 1 Supply by engine

7-30




B2 ®BSE4A

Fig.2 Electrical system

CPCD80/100-RG16

~a @ s lo 4 -
T se\ie\us

21\8 9

10\15

7-31



B2 ®BSE4A

Fig.2 Electrical system

CPCD80/100-RG16

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 6
[ 8

9 G000093-000008-00 Washer 8 6
[ 8

10 G0097P1-000008-00 Washer 8 6
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-1

13 GR501-701000-002 Electric board assy 1 See Fig.VI-1
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-32




K 2
Fig.2

HIRA

Electrical system

CPCD80/100-RG16

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WK T -1
16 GR501-720000-001 Instrument assy L See Fig. I -1
FETEN
17 | GR1001-710000-002 | FHELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
B LM A G Ak
19 GR1001-700300-002 Cable, battery(+)--battery(-) 1
Do
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
TR A
21 GR1001-700100-000 | £ o sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR501-700100-002 Cable, battery(+) 1
B 2
26 GR501-700300-000 Ground wire,starter 1
KA R
27 GR501-700002-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
3 Ak B > = 5
30 | NO PART NO. il P 25 1 BEl s
Oil pressure warner Supply by engine

7-33



B2 ®BSE4A

Fig.2 Electrical system

CPCD80/100-RG16

K EH

See previous fig.

Accumulator switch

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
31 | NO PART NO. wEm 2 SR
Electromagnetic reversing valves Supply by transmission box
SR KAHLAC
32 JFB2514 Alternator 1 Supply by engine
TS KPR
33 NO PART NO. Preheater 6 Supply by engine
EZHHL KEWILE
34 QD251 Starter 1 Supply by engine
A 1) > S Ak A
35 | NO PART NO. i AEARITR 1 faliall

Supply by energy accumulator

7-34




B3 ®BSE4A

Fig.3 Electrical system © cPCD50/60/70-RW28

30 7 8 3238 293 27 17 7 8 91918 332837 40 42 36

16/24 77 8 9 25/21 22 23 26

7-35



B3 ®BSE4A

Fig.3 Electrical system

© cPCD50/60/70-RW28

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
T RAT Bk WK v
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v
3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB WL -1
4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1
01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
IEAEME > 16
7 G005783-008016-00 Bolt M8>< 16 10
[ 8
8 G000093-000008-00 Washer 8 10
[ 8
9 G0097P1-000008-00 Washer 8 7
W\ PARENI
10 R450-700200-000 Horn 1 See Fig III
BT K
11 N163-700600-000 Brake lamp switch 1
HL S AR K I EIVI-2
12| GR502-704000-002 Electric board assy ! See Fig.VI-2
E‘}:TIIE'\ }Jk E lg] V
13 GR501-750000-002 Rear lamps assy 1 See Fig.V
[ 24 A B
14 | DJB-24B-G00 B2 1
Buzzer,back
SRR K, KT -2
15 GR502-720000-001 Instrument assy 1 See Fig. T -2

7-36




K3
Fig.3

HIRA

Electrical system

© CcPCD50/60/70-RW28

K EH

See previous fig.

e Yrkhig s ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
16 | GR502-710000-002 ﬁﬁﬁfﬁ eSS 1
17 | GR502-700400-002 iﬁgﬁfj@% 1
18 | GR502-700300-002 iﬁf fﬁf}iﬁ)“baﬂ ey | 1
19 | R960-700002-000 g;’fg@ %‘ZEV%’:E Aintenance 2 12V 90Ah
20 | R450-700100-000 ﬂ%‘jﬁfﬁr 1
21 | G0097P1-000006-00 %hir c 5
22 | G000093-000005-00 %hzr 5 5
23 | G000067-005012-00 fciva?VEle 5
24 | GR502-700100-002 zﬁfaﬁ{e@g@ﬁ) 1
25 | GR502-700500-002 ﬁeﬂﬂ*ﬁ%ﬁim or 1
26 | GR502-700001-000 ()\jﬁgﬁﬁi sensor 1
27 | 1F250-380900-000 #'f]el”f% 22 L;ﬁgﬁ%iﬁm
28 | XF250-700001-000 #§§§¥ 2 L;ﬁgltﬁ iiﬁm
29 | SC601-700009-001 gﬁgﬁ%iﬁam 1
30 ED250B-1-G00 é‘%m%é%gig power off switch 1

7-37



B3 ®BSE4A

Fig.3 Electrical system

© cPCD50/60/70-RW28

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
RS e 5l 2
31 GR502-700200-002 Cable, power switch to starter 1
R
32 | 350826-G00 Acceleration pedal 1
IE7%55
33 GR502-730000-002 TR 1
Cable,preheater
34 | GRS02-700003-000 | AFERIIIER 1
Fault detector switch
35 | GR502-700004-000 | MCFERIILE PIEFEITOC 1
Fault detector select switch
36 | xB450-700003-000 | KPLfEIE 1
Water-level sensor
3 Ak B > = 5
37 | NO PART NO. il A 1 KAWL
Oil pressure warner Supply by engine
38 | NO PART NO. L . 2 SRR
Electromagnetic reversing valves Supply by transmission box
AL KEHLI
33 EE9247 Alternator 1 Supply by engine
TS KEHLI
40 AH9160 Preheater 1 Supply by engine
41 | ST9491 &3 1 KL E
Starter Supply by engine
ECU Fiil#s KENHUEEE
42 NO PART NO. ECU control box 1 Supply by engine

7-38




K4
Fig.4

HIRA

Electrical system

©® cPCD80/100-RW28

20\14 \7 8 9\ 31

7-39



K 4
Fig.4

LR

Electrical system

©® cPCD80/100-RW28

K EH

See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v
3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB WL -1
4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1
01
5 N163-420100-000 ﬁé%%]:ﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
IEAEME > 16
7 G005783-008016-00 Bolt M8>< 16 10
[ 8
8 G000093-000008-00 Washer 8 10
[ 8
9 G0097P1-000008-00 Washer 8 7
W\ PARENI
10 R450-700200-000 Horn 1 See Fig III
BT K
11 N163-700600-000 Brake lamp switch 1
HL S AR K I EIVI-2
12| GR502-704000-002 Electric board assy ! See Fig.VI-2
E‘}:TIIE'\ }Jk E lg] V
13 GR1001-750000-002 Rear lamps assy 1 See Fig.V
[ 24 A B
14 | DJB-24B-G00 B2 1
Buzzer,back
SRR K, KT -2
15 GR502-720000-001 Instrument assy 1 See Fig. T -2

7-40




K4
Fig.4

HIRA

Electrical system

©® cPCD80/100-RW28

K EH

See previous fig.

e Yrkhig s ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
16 | GR1002-710000-002 ﬁﬁﬁfﬁ eSS 1
17 | GR502-700400-002 zéaﬁ{e@%j@% 1
18 | GR502-700300-002 z‘iﬁf faﬁfffﬁ)__b atery) | L
19 | R960-700002-000 gaﬁg %Zi%’r% Aintenance 2 12V 90Ah
20 | GR1001-700100-000 ‘Fﬂﬁfe@ff; 1
21 | G0097P1-000006-00 %hir c 5
22 | G000093-000005-00 %hzr 5 5
23 | G000067-005012-00 fciva?VEle 5
24 | GR502-700100-002 zéaﬁgﬁg@'ﬁ) 1
25 | GR1002-700500-002 fﬂ*ﬁ%\fﬁim or 1
26 | GR502-700001-000 a\jﬁe{ffnﬁi sensor 1
27 | 1F250-380900-000 #“_ﬁﬁ 22 Leﬁgﬁ%iﬂfm
28 | XF250-700001-000 f—:]el”f% 2 Lejfgltﬁ iiﬁm
29 | SC601-700009-001 gﬁiﬁ%ﬁam 1
30 ED250B-1-G00 é‘%m%é%gig power off switch 1

7-41



K4 HWSRSA

Fig.4 Electrical system

©® cPCD80/100-RW28

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
RS e 5l 2
31 GR1002-700200-002 Cable, power switch to starter 1
R
32 | 350826-G00 Acceleration pedal 1
IR
33 GR1002-730000-002 FRAR 1
Cable,preheater
= W n )
34 | GRS02-700003-000 | AFERIIIER 1
Fault detector switch
2 W n N EXS y
35 | GR502-700004-000 | PUFRRIILL MIEFEIFR 1
Fault detector select switch
36 | xB450-700003-000 | KPLfEIE 1
Water-level sensor
3 Ak B > = 5
37 | NO PART NO. il A 1 KAWL
Oil pressure warner Supply by engine
38 | NO PART NO. L . 2 SRR
Electromagnetic reversing valves Supply by transmission box
AL KEHLI
33 EE9247 Alternator 1 Supply by engine
TS KEHLI
40 AH9160 Preheater 1 Supply by engine
41 | ST9491 &3 1 KL E
Starter Supply by engine
ECU Fiil#s KANIBCE
42 NO PART NO. ECU control box 1 Supply by engine
S Ak B > S Ak A
43 | NO PART NO. EAERITR 1 bl
Accumulator switch Supply by energy accumulator

7-42




K5
Fig.5

HIRA

Electrical system

® cPCD80/100-RG17

[i
y/g 9 10 26 el

22 23 24\8 9 10

15

7-43



K5 HWSR4

Fig.5 Electrical system

® cPCD80/100-RG17

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 7
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-7

13 GR1005-701000-002 Electric board assy 1 See Fig.VI-7
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-44




K5
Fig.5

HIRA

Electrical system

® cPCD80/100-RG17

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SRR LK, WK T -1
16 GR501-720000-001 Instrument assy L See Fig. [ -1
FETEN
17 | GR1005-710000-002 | -FHELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
F5 HLth R I L G
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
Do
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
AL B
21 GR1001-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR504-700100-002 Cable, battery(+) 1
B 2
26 GR501-700300-000 Ground wire,starter 1
KA R
27 GR713-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
3 Ak B > = 5
30 | GR504-700002-000 | MEHLEE 1 RapUcE:
Oil pressure warner Supply by engine

7-45



K5 HWSR4

Fig.5 Electrical system

® cPCD80/100-RG17

K EH

See previous fig.

Accumulator switch

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
20
31 | GR1005-730000-002 | TERAH 1
Cable,preheater
32 | NO PART NO. L _ 2 SRS
Electromagnetic reversing valves Supply by transmission box
i AL KPR
33 B7713-37010101A Alternator 1 Supply by engine
TS KPR
34 | NO PART NO. Profoater 1 Supply by engine
35 A7000-3708010A LA 1 KAl EEE_
Starter Supply by engine
S Ak A > S Ak A
36 | NO PART NO. & AT R 1 bl

Supply by energy accumulator

7-46




® cPCD50/60/70-RG24

8 9 10\I2\I3

Electrical system

HIRA

Fig.6

Kl 6

19 33 29 30

8 9 10 20

28 18

21\8 9 10N15\34\32

17/25 78 9 10 26/22 23 24

7-47



K6 ®WIRA

Fig.6  Electrical system

® cPCD50/60/70-RG24

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 7
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-1

13 GR501-701000-002 Electric board assy 1 See Fig.VI-1
E‘}:TIIE'\ }Jk E lg] V

14 | GRS501-750000-002 Rear lamps assy ! See Fig. V

15 DJB-24B-G00 L 1
Buzzer,back

7-48




K6 ®WIRA

Fig.6  Electrical system

® cPCD50/60/70-RG24

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SRR LK, WK T -1
16 GR501-720000-001 Instrument assy L See Fig. I -1
FETESN
17 | GR504-710000-002 K/TQ LA 1
ain wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
F5 HLth R I L G
19 50W-801000 Cable, battery(+)--battery(-) 1
Do
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
A A
21 R450-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR504-700100-002 Cable, battery(+) 1
B 2
26 R960-700300-000 Ground wire,starter 1
KA R
27 GR713-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
3 Ak B > = 5
30 | GR504-700002-000 | MEHLEE 1 RapUcE:
Oil pressure warner Supply by engine

7-49



K6 ®WIRA

Fig.6  Electrical system

® cPCD50/60/70-RG24

K EH

See previous fig.

Fes YrkHis B ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
31 | NO PART NO. wEm 2 SR
Electromagnetic reversing valves Supply by transmission box
SR KAHLAC
32 JFB2312 Alternator 1 Supply by engine
TS KPR
33 NO PART NO. Preheater ! Supply by engine
EZHHL KEWILE
34 QD263C Starter 1 Supply by engine

7-50




© cPCD50/60/70-RW14

HIRA

K7

Electrical system

Fig.7

29 32 38

18 20 40

3130 9 10 33 34 35288 9 10

7-51



K7 HWSR4

Fig.7 Electrical system

© cPCD50/60/70-RW14

LK
See previous fig.

Buzzer,back

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
/NT K L v
3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB WL -1
4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1
Py
5 N163-420100-000 ﬁé%ﬁ:ﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
i i TRz £ WL I
! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16
8 G005783-008016-00 Bolt M8 16 7
5 8
9 G000093-000008-00 Washer 8 9
5 8
10 G0097P1-000008-00 Washer 8 9
VAN PARENI
11 R450-700200-000 Horn 1 See Fig.IIl
BT K
12 N163-700600-000 Brake lamp switch 1
HL AR K DLEVI-3
13 GR503-701000-002 Electric board assy 1 See Fig.VI-3
E‘}:TIIE'\ }Jk E lg] V
14 | GRS501-750000-002 Rear lamps assy ! See Fig. V
15 DJB-24B-G00 L 1

7-52




K7 HWSR4

Fig.7 Electrical system

© cPCD50/60/70-RW14

LK
See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WK T -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
FETESN
17 | GR503-710000-002 K/TQ LA 1
ain wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
B LM A Ak
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
Do g
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
AL B
21 R450-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR502-700100-002 Cable, battery(+) 1
B 2
26 R960-700300-000 Ground wire,starter 1
KA R
27 GR512-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
29 XF250-700001-000 Ties 2 Length 145mm
AR
30 SC601-700009-001 Oil temp alarm 1

7-53



K7 HWSR4

Fig.7 Electrical system

© cPCD50/60/70-RW14

K EH

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.

BRI

31 ED250B-1-G00 Emergency power off switch 1
FLYET R B 2k

32 GR503-700200-002 Cable, power switch to starter 1
R EFM8

33 G006170-000008-00 Nut M8 2
M8 > 25

34 G005783-008025-00 Bolt M8><25 2

35 | 50DHW14-800001 | [ER 1
Mounted plate
3 Ak B > = 5

36 | 5824100122 il el 5 2 1 KA
Oil pressure warner Supply by engine

37 | NO PART NO. CHwR 2 SRR
Electromagnetic reversing valves Supply by transmission box
J AL KEHLI

38 1812003650 Alternator ! Supply by engine
TS KEHLI

33 1825130430 Preheater 6 Supply by engine

40 | 1811001411 KL 1 BEl LS
Starter Supply by engine
[EIREFEN KEWILE

41 1819001372 Stop motor ! Supply by engine

7-54




K8
Fig.8

HIRA

Electrical system

H cPCD80/100-RW14

25 31 32 37 30289 10 33 34 35

8 9 10 18 20 29 40

21\8 9 10

1

39

7-55



B8 ®WAR4A

Fig.8 Electrical system

® cPCD80/100-RW14

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 9
[ 8

10 G0097P1-000008-00 Washer 8 9
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K DL EIVI-3

13 GR503-701000-002 Electric board assy 1 See Fig.VI-3
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-56




K8
Fig.8

HIRA

Electrical system

H cPCD80/100-RW14

K EH

See previous fig.

JAcs Yrkhig BN ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
SRR K WET -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
FETEN
17 | GR1003-710000-002 | -FH TEH 1
Main wire-harness
B R G2k
18 GR502-700400-002 Cable, battery(-) 1
B I A e LR
19 GR502-700300-002 Cable, battery(+)--battery(-) L
Do
20 R960-700002-000 DUy E L . 2 12V 90Ah
Battery,low-maintenance
AR AR
21 GR1001-700100-000 Fuel sensor 1
1[5 5
22 G0097P1-000006-00 Washer 5 5
1[5 5
23 G000093-000005-00 Washer 5 5
IEETM5><12
24 G000067-005012-00 Serew M5><12 5
NN Gl EE
25 GR502-700100-002 Cable, battery(+) 1
A B 2
26 R960-700300-000 Ground wire,starter 1
KR
27 GR512-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
29 XF250-700001-000 Ties 2 Length 145mm
MM & e
30 SC601-700009-001 Oil temp alarm 1

7-57



B8 ®WAR4A

Fig.8 Electrical system

® cPCD80/100-RW14

K EH

See previous fig.

Accumulator switch

Fe YrkHis B4 S Mo Fe it B H] 422

Item Code No. Description Qty Remarks or Serial No.
BRI

31 ED250B-1-G00 Emergency power off switch 1

D 3 A S

32 | GR503-700200-002 | MMIRITKILILZIL 1
Cable, power switch to starter
R EFM8

33 G006170-000008-00 Nut M8 2
M8 > 25

34 G005783-008025-00 Bolt M8><25 2

35 | 50DHW14-800001 | [ER 1
Mounted plate
3 Ak B > = 5

36 | 5824100122 il el 5 2 1 KA
Oil pressure warner Supply by engine

37 | NO PART NO. CHwR 2 SRR
Electromagnetic reversing valves Supply by transmission box
AL KEHLI

38 1812003650 Alternator ! Supply by engine
TS KEHLI

33 1825130430 Preheater 6 Supply by engine

40 | 1811001411 KL 1 BEl LS
Starter Supply by engine
[EIREFEN KEWILE

41 1819001372 Stop motor ! Supply by engine
A 1] > S Ak A

42 | NO PART NO. & AT R 1 & A

Supply by energy accumulator

7-58




K9
Fig.9

HIRA

Electrical system

(D cPCD80/100-RG25

(.

1‘ S
ol

r

1

]
21

F

2 23 24\8 9 10\ 15\ 35

o

33\27

7-59



B9 ®WSRA

Fig.9 Electrical system

(D cPCD80/100-RG25

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 6
[ 8

9 G000093-000008-00 Washer 8 6
[ 8

10 G0097P1-000008-00 Washer 8 6
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-7

13 GR1004-701000-002 Electric board assy 1 See Fig.VI-7
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-60




K9
Fig.9

HIRA

Electrical system

(D cPCD80/100-RG25

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SRR LK, WK T -1
16 GR501-720000-001 Instrument assy L See Fig. [ -1
FETEN
17 | GR1004-710000-002 | FHELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
F5 HLth R I L G
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
Do
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
AL B
21 GR1001-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR504-700100-002 Cable, battery(+) 1
B 2
26 GR501-700300-000 Ground wire,starter 1
KA R
27 GR501-700002-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
3 Ak B > = 5
30 | GR504-700002-000 | MEHLEE 1 RapUcE:
Oil pressure warner Supply by engine

7-61



B9 ®WSRA

Fig.9 Electrical system

(D cPCD80/100-RG25

K EH

See previous fig.

Accumulator switch

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
pA
31 | GR1004-730000-002 | TERAH 1
Cable,preheater
32 | NO PART NO. L _ 2 SRS
Electromagnetic reversing valves Supply by transmission box
AL KPR
33 JFZ2241 Alternator ! Supply by engine
TS KPR
34 NG PART NO. Preheater 1 Supply by engine
L KEWILE
35 QD265G Starter 1 Supply by engine
S Ak A > S Ak A
36 | NO PART NO. & AT R 1 fakatl

Supply by energy accumulator

7-62




A 10
Fig.10

HIRA

Electrical system

@ CcPCD50/60/70-RW19A

6t
TN I P
t ‘\ R W/ Battery 24V DC
oz
UM oy r s~ 1 < ] - 1
I I
| i |
| £ |
T |
| 1] |
I
f |
Il s T
0 !
o | | | H
L= |
K
I R /Starter
| |
[
o o ‘
o 3
e - } e } IVAVA! 0o g
‘ = Sto7
) w8 Aﬁ sersor
" WA Preteat larp
e o7 RN /churge indicator lang
2o 028 sur
| | separate (amp
[l ,5 3 0% sie_—f MERSA/O1 pressare indicor lomp
—  m
5 Stté ABABA/01 ferperature infeator laap
Py s ’”‘{ﬁ} KB oter femperaiure guuge
w AAAAAL
. P2 V3 Tva [vs [vs [v7 sms{ﬁ} [Ty
=% £ i Tier
G
AT oty shut off solenad vatve
T
020 LX)
EHE/Leff reversig lanp
1 2]
W FREN/Righ reversing lump
7 He
WEGER/Reverse warner
2
= EWRHNFront-eft steenig lanp
5 v o | e
o ol o HEMN/Rear-(eft steering larp
— o H2
= HWRRNFront-rght steering larp
{ #2
AR Rear-right steering lonp
53
I "
i J o 74 Warning lsrp
— 3
— ol = W/ Left broke long
o s #3
A = AR/ Right brake (o
—— 03 o 4% o i
— — = Ao
w2
2 = WS ostrument panel lamp
Y r J et

— 5 1
t ot

7TJ 05 H 1

WRSHI/nsfrunent panel op
BRI Rear-(eft widh lanp

AERRN Recr-ight v lasp
Hs
o = # vidth lamp
{ w1 . .
i lorp

4K/ Left head lamg
HHI/Right head lanp.

7-63



A 10
Fig.10

LT

Electrical system

@ CPCD50/60/70-RW19A

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
Fifh 2e V7 S
E02 | NO PART NO. g @ KA
Glow plug Supply by engine
T [ B N - <
E03 | 11067-T6201 TAGER S @) KapUicE:
Preheating timer Supply by engine
RIS 22 6
F3-F10 | GR501-701002-000 1
Fuse box
G1 | Ro60-700002-000 | Fi'EIE 2
Battery
AL KEPILE
G2 23100-51H00 Alternator @) Supply by engine
H1-H2 | GR501-730100-000 | AT &% 2
Front side lamp assy
H3-H4 | GR501-740100-000 | MAKIB& 2
Front head lamp assy
N=Y
H5-H6 | GR501-750000-001 | ALk 1
Combination tail lamp
e ) S :
H7 | 2aview PHEBIT @ AL (LA
Instrument panel lamp Supply by combination meter
. -
H8 R960-707100-500 =47 . 1 ﬁiga
Warning lamp Option
FEHFRIRAT HA R E
HI0 | 24vi2wW Charge indicator lamp @) Supply by combination meter
TR AT HEWERBE
HIL | NO PARTNO. Preheat indicator lamp @) Supply by combination meter
I 7K A\ B JH A >
H12 | NO PART NO. WA BN ) Al AL
Oil-water separator warning lamp Supply by combination meter
i R e, g1 :
H13 | NO PART NO. il R AT . @) Al (AL
Oil pressure warning lamp Supply by combination meter
i YEL H A IH DA 3
H15 | NO PART NO. AT . ) AL (LA
Oil temperature warning lamp Supply by combination meter

7-64




B 10 HWSR&A
Fig.10  Electrical system

@ CcPCD50/60/70-RW19A

LB

See previous fig.

Horn button

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
HO1 | R450-700200-000 P 1
Horn
| 2 i g B
HO2 | DJB-24B-GOO G 1
Reverse buzzer
K1 | 1393315-8-G00 Ak % 1 1
Start relay
K2 JD296-G00 NHTEARIL A 1
Headlamp relay
K3 JD295-G00 AR 1
Preheat relay
K6 JD296-G00 R 42 1
Check relay
M1 | 23300-06J01 B 1) RABULE
Starter Supply by engine
K& HEWERILE
Pl NO PART NO. Water temperature gauge @ Supply by combination meter
= S DAY s
P2 | NO PART NO. i o) AL (LA
Fuel gauge Supply by combination meter
VRS HEWERBLE
P3 NO PART NO. Timer @ Supply by combination meter
5 2 3 A3 4 .
S1 | NO PART NO. BEHTITER . @) TR
Reversing lamp switch Supply by gear box
) -0 A1
S2 R963-705000-000 Hey U?%’Eﬁ . . 1
Turn signal lamp switch unit
BRI IFR AT
S3 | JK106-GOO Warning lamp switch 1 OPTIONAL
S4 | N163-700600-000 BT TR 1
Brake switch
g W\ e 4 NiDESS
S5 | NO PART NO. PR\ s @) JiT

Supply by steering wheel

7-65



B 10 HWSR&A
Fig.10  Electrical system

@ CPCD50/60/70-RW19A

LB

See previous fig.

Starter to earth wire

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SELTSRIBIES
S6 | JK40ec-Goo Preheat & start switch 1
KAMTITR
S9 | N163-740100-000 Head & small lamp switch !
S EPIPS AR AT IC
S10 | NO PARTNO. Neutral switch 1) Supply by transmission box
Ky AR E S T
S101 | NO PART NO. Oil-water separator warner ! OPTIONAL
3 Ak B > = <
S102 | 25240-89902 U2 @) RABUCE
Oil pressure warner Supply by engine
VEL A R AN .
s104 | GR506-700001-000 | ACHEAERE N AL PR
Water temperature sensor Supply by combination meter
uh B B B Q IS 5
S105 | R450-700100-000 i A1 2 ) Al AL
Fuel quantity sensor Supply by combination meter
JTVEL H Ak B
S106 | NO PART NO. i 2 2% 1 M16>1.5
Oil temperature warner
vE BF A B B N —
S107 | NO PART NO. L A 2 ) BEIBE
Temp sensor Supply by engine
T HEWERBLE
V3-V7 | NO PART NO. Diode ®) Supply by combination meter
W et D7) T e 1 KEWIELE
Y4 NO PART NO. Fuel shut off solenoid vavle 1) Supply by engine
&5 it FR ek
001 50W-801000 Battery series cable 1
g5 & it e 2k
ooz | S0W-803000 Battery positive cable !
2257 LR TN
003-040 GR506-710000-000 Cable 1
- RS
4% 0 | GR501-700300-000 | 'CAMLEILE 1

7-66




B 10 HWSR&A
Fig.10  Electrical system

@ CcPCD50/60/70-RW19A

R
See previous fig.

Battery negative cable

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
T
4% 0 | GR1001-702000-000 | Ff C/BALZ 1

7-67



B11 BSR4

. . CPYD50/60/70-RW57 CPYD50/60/70-RW17
Fig.11 Electrical system ® ©

25 8 9 27 24 29 22 18 8 9101920 23 2832

Cogfomfomfrm 70
8 9 10 21/26/ 31 8 9 10\I15 \30

7-68



B11 HBSRE4%
Fig.11 Electrical system

® CPYD50/60/70-RW57 () CPYD50/60/70-RW17

LK
See previous fig.

A=) Yk A 4§54 FE G AR
Item Code No. Description Qty Remarks or Serial No.

B RKT ROk JLIE 1V

1 GR505-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB TLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

S0
5 N163-420100-000 %%%T'Eﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i TR & LB VI

! GR501-704000-002 Fuse box L See Fig.Vll
IEAEME>< 16

8 G005783-008016-00 Bolt M8><16 10
[ 8

9 G000093-000008-00 Washer 8 10
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 N163-700009-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL A AR A A WL V-4

13 GR516-701000-002 Electric board assy 1 See Fig.VI-4
E‘}:TIIE'\ }Jk E lg] V

14 | GR516-750000-002 Rear lamps assy ! See Fig. V
7| 2= /5':(5_( ol

15 | N163-700500-000 fil et 2 1
Buzzer,back

7-69



B11 HBSRE4%
Fig.11 Electrical system

® CPYD50/60/70-RW57 () CPYD50/60/70-RW17

LB

See previous fig.

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WET-3
16 GR512-720000-001 Instrument assy L SEE FIG. I -3
FETESN
17 | GR516-710000-002 | FHAELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
DU L
19 R840-700001-000 Battery,low-maintenance 1 12V 60Ah
Bt IER T4k
20 GR516-700100-002 Cable, battery(+) 1
B 2
21 GR502-700500-002 Ground wire starter 1
i i e K 230 =k
22 1F250-380900-000 Ties 20 Length 230mm
i i ElEE it K 145 =2k
23 XF250-700001-000 Ties 2 Length 145mm
G 2
24 SC601-700009-001 Oil temp alarm 1
BRI
25 | ED250B-1-G00 Emergency power off switch L
D Y EIAS
26 | GR502-700200-002 | MLIIFKILILZIL 1
Cable, power switch to starter
R
27 GR512-700002-000 Acceleration pedal 1
y e B > 5 :
28 | NO PART NO. il el 5 2% 1 KapUCE:
Oil pressure warner Supply by engine
29 | NO PART NO. L _ 2 SR
Electromagnetic reversing valves Supply by transmission box
AL KPR
30 NO PART NO. Alternator 1 Supply by engine

7-70




B11 HBSRE4%
Fig.11 Electrical system

® CPYD50/60/70-RW57 () CPYD50/60/70-RW17

LK
See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
31 | NO PART NO. il L REWIALE
Starter Supply by engine
sk KPR
32 | NO PART NO. Distributor 1 Supply by engine

7-71



O cPCD50/60/70-RW14B

LT

K 12

Electrical system

Fig.12

36 309 10 33 34 3528 8 9 10 1820 41 29 32 3%

1

3

7-72



12 HWSR&A
Fig.12 Electrical system

O cPCD50/60/70-RW14B

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
/NT K L v
3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB L TT-2
4 R960-705000-000 Combination switch assy 1 See Fig. 1 -2
01
5 N163-420100-000 ﬁé%%lﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
i i TRz £ WL I
! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16
8 G005783-008016-00 Bolt M8 16 7
[ 8
9 G000093-000008-00 Washer 8 9
[ 8
10 G0097P1-000008-00 Washer 8 9
VAN PARENI
11 R450-700200-000 Horn 1 See Fig.IIl
BT K
12 N163-700600-000 Brake lamp switch 1
HL AR K DL EIVI-3
13 GR508-701000-002 Electric board assy 1 See Fig.VI-3
E‘}:TIIE'\ }Jk E lg] V
14 | GRS501-750000-002 Rear lamps assy ! See Fig. V
15 DJB-24B-G00 L 1
Buzzer,back

7-73



12 HWSR&A
Fig.12 Electrical system

O cPCD50/60/70-RW14B

LK
See previous fig.

Oil temp alarm

JAcs Yrkhig BN ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
SRR K WET -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
FETESN
17 | GR508-710000-002 | ~FH TEK 1
Main wire-harness
LN TS
18 GR502-700400-002 Cable, battery(-) 1
B I A e LR
19 GR502-700300-002 Cable, battery(+)--battery(-) L
Do
20 R960-700002-000 DUy E L . 2 12V 90Ah
Battery,low-maintenance
AR AR
21 R450-700100-000 Fuel sensor 1
1[5 5
22 G0097P1-000006-00 Washer 5 5
1[5 5
23 G000093-000005-00 Washer 5 5
IEETM5><12
24 G000067-005012-00 Serew M5><12 5
NN Gl EE
25 GR502-700100-002 Cable, battery(+) 1
A B 2
26 R960-700300-000 Ground wire,starter 1
KR
27 GR512-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
i VEL -+ i B
30 | SC601-700000-001 | IR E D 1

7-74




12 HWSR&A
Fig.12 Electrical system

O cPCD50/60/70-RW14B

K EH

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.

BRI

31 ED250B-1-G00 Emergency power off switch 1
FLYET R B 2k

32 GR503-700200-002 Cable, power switch to starter 1
R EFM8

33 G006170-000008-00 Nut M8 2
M8 > 25

34 G005783-008025-00 Bolt M8><25 2

35 | 50DHW14-800001 | [ER 1
Mounted plate
KAMTITR

36 | N163-740100-000 Head lamp& small lamp witch L
y i B > 5 .

37 | 5824100122 il P 25 1 BA LS
Oil pressure warner Supply by engine

38 | NO PART NO. uew 2 i
Electromagnetic reversing valves Supply by transmission box
SR KEHLI

33 1812003650 Alternator 1 Supply by engine
TS KEHLI

40 1825130430 Preheater 6 Supply by engine

41 1811001411 LA 1 7;22}]1‘}1@6?;.
Starter Supply by engine
[ERIREFEN KEWILE

42 1819001372 Stop motor ! Supply by engine

7-75



A 13
Fig.13

LT

Electrical system

) CPCD80/100-RG36

-

=
o

16

T J i ///
N /
N

2l\22 23 24\8 9 1 IS\ 3432\ 27

7-76




B 13 HSR&A
Fig.13 Electrical system

) CPCD80/100-RG36

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 7
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-8

13 GR1006-701000-002 Electric board assy 1 See Fig.VI-8
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-77



A 13
Fig.13

LT

Electrical system

) CPCD80/100-RG36

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SRR LK, WK T -1
16 GR501-720000-001 Instrument assy L See Fig. I -1
FETEN
17 | GR1006-710000-002 | -FHELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
B LM A Ak
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
Do
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
AL B
21 GR1001-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR504-700100-002 Cable, battery(+) 1
B 2
26 GR501-700300-000 Ground wire,starter 1
KA R
27 GR713-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
. ) i K 145 =K
29 XF250-700001-000 Ties 2 Length 145mm
3 Ak B > = 5
30 | NO PART NO. il P 25 1 RapUcE:
Oil pressure warner Supply by engine

7-78




B 13 HSR&A
Fig.13 Electrical system

) CPCD80/100-RG36

K EH

See previous fig.

Accumulator switch

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
31 | NO PART NO. wEm 2 SR
Electromagnetic reversing valves Supply by transmission box
SR KAHLAC
32 JFz2418 Alternator 1 Supply by engine
TS KPR
33 NO PART NO. Preheater ! Supply by engine
EZHHL KEWILE
34 QD265C Starter 1 Supply by engine
A 1) > S Ak A
35 | NO PART NO. i AEARITR 1 faliall

Supply by energy accumulator

7-79



©) CPCD50/60/70-RW38

Electrical system

LT

Fig.14

K 14

17 7 89 19 18 33 28 40 3141 36

/ 8 32 38 29 27

30

39\26

14\37

2l 22 23\7 8 9

J\

16/24/7 8 9 25/42

7-80



K14 ®BSERA
Fig.14 Electrical system

©) CPCD50/60/70-RW38

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
T RAT Bk WK v
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v
3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB WL -1
4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1
01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
IEAEME > 16
7 G005783-008016-00 Bolt M8>< 16 10
[ 8
8 G000093-000008-00 Washer 8 10
[ 8
9 G0097P1-000008-00 Washer 8 7
W\ PARENI
10 R450-700200-000 Horn 1 See Fig III
BT K
11 N163-700600-000 Brake lamp switch 1
HL S AR K I EIVI-2
12| GR502-704000-002 Electric board assy ! See Fig.VI-2
E‘}:TIIE'\ }Jk E lg] V
13 GR501-750000-002 Rear lamps assy 1 See Fig.V
[ 24 A B
14 | DJB-24B-G00 B2 1
Buzzer,back
SRR K, KT -2
15 GR502-720000-001 Instrument assy 1 See Fig. T -2

7-81



& 14
Fig.14

LT

Electrical system

©) CPCD50/60/70-RW38

K EH

See previous fig.

e Yrkhig s ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
16 | GR709-710000-002 ﬁﬁﬁfﬁ eSS 1
17 | GR502-700400-002 iﬁgﬁfj@% 1
18 | GR502-700300-002 iﬁf fﬁf}iﬁ)“baﬂ ey | 1
19 | R960-700002-000 g;’fg@ ?‘fﬁoﬁ’fq Aintenance 2 12V 90Ah
20 | R450-700100-000 ﬂ%‘jﬁfﬁr 1
21 | G0097P1-000006-00 %hir c 5
22 | G000093-000005-00 %hzr 5 5
23 | G000067-005012-00 fciva?VEle 5
24 | GR502-700100-002 zﬁfaﬁ{e@g@ﬁ) 1
25 | GR502-700500-002 ﬁeﬂﬂ*ﬁ%ﬁim or 1
26 | GR502-700001-000 ()\jﬁgﬁﬁi sensor 1
27 | 1F250-380900-000 #'f]el”f% 22 L;ﬁgﬁ%iﬁm
28 | XF250-700001-000 #§§§¥ 2 L;ﬁgltﬁ iiﬁm
29 | SC601-700009-001 gﬁgﬁ%iﬁam 1
30 ED250B-1-G00 é‘%m%é%gig power off switch 1

7-82




K14 HBSRSG%
Fig.14

Electrical system

©) CPCD50/60/70-RW38

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
RS e 5l 2
31 GR503-700200-002 Cable, power switch to starter 1
R
32 | 350826-G00 Acceleration pedal 1
IE7%55
33 GR709-730000-002 TR 1
Cable,preheater
34 | GRS02-700003-000 | AFERIIIER 1
Fault detector switch
35 | GR502-700004-000 | MCFERIILE PIEFEITOC 1
Fault detector select switch
36 | xB450-700003-000 | KPLfEIE 1
Water-level sensor
3 Ak B > = 5
37 | NO PART NO. il A 1 KAWL
Oil pressure warner Supply by engine
38 | NO PART NO. L . 2 SRR
Electromagnetic reversing valves Supply by transmission box
AL KEHLI
33 EE9339 Alternator 1 Supply by engine
TS KEHLI
40 AH9185 Preheater 1 Supply by engine
41 | ST9442 B 1 KL E
Starter Supply by engine
ECU Fiil#s KANIBCE
42 NO PART NO. ECU control box 1 Supply by engine

7-83



® cPCD50/60/70-RG41

LT

Kl 15

Electrical system

Fig.15

33 30

19 29

8 9 10 20

7-84



B 15 HWSREA
Fig.15 Electrical system

® cPCD50/60/70-RG41

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 7
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-6

13 GR713-701000-002 Electric board assy 1 See Fig.VI-6
E‘}:TIIE'\ }Jk E lg] V

14 | GRS501-750000-002 Rear lamps assy ! See Fig. V

15 DJB-24B-G00 L 1
Buzzer,back

7-85



B 15 HWSREA
Fig.15 Electrical system

® cPCD50/60/70-RG41

LK
See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WK T -4
16 GR713-720000-001 Instrument assy 1 See Fig. I -4
FETESN
17 | GR713-710000-002 | FHELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
B LM A Ak
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
DU L
20 R960-700002-000 Battery,low-maintenance 2 12V 90Ah
AL B
21 R450-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR504-700100-002 Cable, battery(+) 1
B 2
26 R960-700300-000 Ground wire,starter 1
KA R
27 GR713-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
29 XF250-700001-000 Ties 2 Length 145mm
30 GR713-700002-000 (U]. JEE 1
Oil pressure warner

7-86




B 15 HWSREA
Fig.15 Electrical system

® cPCD50/60/70-RG41

LK
See previous fig.

Water temp sensor

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
31 | NO PART NO. wEm 2 SRR
Electromagnetic reversing valves Supply by transmission box
SR KAHLAC
32 D7700 Alternator 1 Supply by engine
TS KPR
33 G308-1008043 Preheater 2 Supply by engine
2 | p3o AL . RADHURLE
Starter Supply by engine
3 ) % > .
35 | G3208-1008045 Prbroigm 1 REWLRE
Oil supply solenoid valve Supply by engine
36 | G3208-1008049 Kl k2 1 RAHURE

Supply by engine

7-87




16 HWSR&A
Fig.16  Electrical system

© CPCD50/60/70-RW41

3130 9 10 33 34 35288 9 10
°, 2 A

18 20 40

29 32 38 41

7-88




16 HSREA
Fig.16  Electrical system

© CPCD50/60/70-RW41

LK
See previous fig.

Buzzer,back

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB WL -1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

Py
5 N163-420100-000 ﬁé%ﬁ:ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 9
[ 8

10 G0097P1-000008-00 Washer 8 9
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K WL EVI-5

13 GR710-701000-002 Electric board assy 1 See Fig.VI-5
E‘}:TIIE'\ }Jk E lg] V

14 | GRS501-750000-002 Rear lamps assy ! See Fig. V

15 DJB-24B-G00 L 1

7-89



16 HWSR&A
Fig.16  Electrical system

© CPCD50/60/70-RW41

LK
See previous fig.

JAcs Yrkhig BN ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
SRR K WET -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
FETESN
17 | GR710-710000-002 | “FH TEH 1
Main wire-harness
B R G2k
18 GR502-700400-002 Cable, battery(-) 1
B I A e LR
19 GR502-700300-002 Cable, battery(+)--battery(-) L
DY Hith
20 R960-700002-000 Battery,low-maintenance 2 12V 90Ah
AR AR
21 R450-700100-000 Fuel sensor 1
1[5 5
22 G0097P1-000006-00 Washer 5 5
1[5 5
23 G000093-000005-00 Washer 5 5
IEETM5><12
24 G000067-005012-00 Serew M5><12 5
NN Gl EE
25 GR502-700100-002 Cable, battery(+) 1
A B 2
26 R960-700300-000 Ground wire,starter 1
KR
27 GR512-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
29 XF250-700001-000 Ties 2 Length 145mm
MM & e
30 SC601-700009-001 Oil temp alarm 1

7-90




K 16
Fig.16

HIRA

Electrical system

© CPCD50/60/70-RW41

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
BRI
31 ED250B-1-G00 Emergency power off switch 1
D 3 A S
32 | GR503-700200-002 | MMIRITKILILZIL 1
Cable, power switch to starter
R EFM8
33 G006170-000008-00 Nut M8 2
M8 > 25
34 G005783-008025-00 Bolt M8><25 2
35 | 50DHW14-800001 | [ER 1
Mounted plate
y e B 7 >
36 | 5824100122 il el 5 2 1 KA
Oil pressure warner Supply by engine
37 | NO PART NO. wEme 2 i
Electromagnetic reversing valves Supply by transmission box
AL KEHLI
38 1821005307 Alternator ! Supply by engine
TS KEHLI
33 1825130430 Preheater 6 Supply by engine
40 | 1811001411 KL 1 BEl LS
Starter Supply by engine
[EIREFEN KEWILE
41 1819002270 Stop motor ! Supply by engine
KA R KEWILE
42 1831610330 Water temp sensor 1 Supply by engine

7-91




B17 HRER4%

. - CPCD50/60/70-RW38B
Fig.17 Electrical system ®

30 37 783239 29 27 17 789 19 18 33 28 41 3142 36

7-92



B’ 17 HWSR&A
Fig.17 Electrical system

® cPCD50/60/70-RW38B

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.
T RAT Bk WK v
1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR
2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v
3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB L TT-2
4 R960-705000-000 Combination switch assy 1 See Fig. 1 -2
01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components
AR I
6 N163-700001-000 Dashboard panels 1
IEAEME > 16
7 G005783-008016-00 Bolt M8>< 16 10
[ 8
8 G000093-000008-00 Washer 8 10
[ 8
9 G0097P1-000008-00 Washer 8 7
W\ PARENI
10 R450-700200-000 Horn 1 See Fig III
BT K
11 N163-700600-000 Brake lamp switch 1
HL S AR K I EIVI-2
12| GR514-704000-002 Electric board assy ! See Fig.VI-2
E‘}:TIIE'\ }Jk E lg] V
13 GR501-750000-002 Rear lamps assy 1 See Fig.V
[ 24 A B
14 | DJB-24B-G00 B2 1
Buzzer,back
SRR K, KT -2
15 GR502-720000-001 Instrument assy 1 See Fig. T -2

7-93



& 17
Fig.17

LT

Electrical system

® cPCD50/60/70-RW38B

K EH

See previous fig.

Emergency power off switch

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ERCESCT Y
16 GR514-710000-002 Main wire-harness 1
F HIb R 142
17 GR502-700400-002 Cable, battery(-) 1
F5 Hh R I L G
18 | GR502-700300-002 Cable, battery(+)--battery(-) 1
DU L
19 R960-700002-000 Battery,low-maintenance 2 12V 90Ah
20 | R450-700100-000 AL 2 1
Fuel sensor
[ 5
21 G0097P1-000006-00 Washer 5 5
[ 5
22 G000093-000005-00 Washer 5 5
BRETM5>< 12
23 G000067-005012-00 Screw M5><12 5
Bt IEHR T4k
24 GR502-700100-002 Cable, battery(+) 1
E B 2
25 GR502-700500-002 Ground wire,starter 1
KA E2E
26 GR502-700001-000 Water temp sensor 1
i i e K 230 =2k
27 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
28 XF250-700001-000 Ties 2 Length 145mm
TR A
29 SC601-700009-001 Oil temp alarm 1
1 5 o
30 ED250B-1-G00 R T 1

7-94




B’ 17 HWSR&A
Fig.17 Electrical system

® cPCD50/60/70-RW38B

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
D 3 A S
31 | GR503-700200-002 | CUITRILILAIZ 1
Cable, power switch to starter
R
32 | 350826-G00 Acceleration pedal 1
TIZE
33 GR709-730000-002 TR 1
Cable,preheater
= W n )
34 | GRS02-700003-000 | AFERIIIER 1
Fault detector switch
o W, ‘TI i EE ;
35 | GR502-700004-000 | PUFRRIILL MIEFEIFR 1
Fault detector select switch
36 | xB450-700003-000 | KPLfEIE 1
Water-level sensor
KAMTITR
37 N163-740100-000 Head lamp& small lamp witch !
3 Ak B > = S
38 | NO PART NO. il A1 25 1 KEpUCE:
Oil pressure warner Supply by engine
39 | NO PART NO. L _ 2 SRR
Electromagnetic reversing valves Supply by transmission box
AL KEHLI
40 EE9339 Alternator 1 Supply by engine
T KEHLII
41 AHO185 Preheater ! Supply by engine
42 | ST9442 L 1 RAHICE
Starter Supply by engine
ECU Fiil#s KANIBCE
43 NO PART NO. ECU control box 1 Supply by engine

7-95



Bl 18 HWSRA
Fig.18 Electrical system

(S CPQYD50/60/70-RW57

28

34263818 8 9101924 27 33 37

7-96




Bl 18 HWSRA
Fig.18 Electrical system

(S CPQYD50/60/70-RW57

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

B RKT ROk JLIE 1V

1 GR505-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
T/NT K L v

3 GR501-730000-002 Front lamp-assy, side L See Fig.1V
HEF KRB TLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

S0
5 N163-420100-000 %%%T'Eﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i TR & LB VI

! GR501-704000-002 Fuse box L See Fig.Vll
M8 > 16

8 G005783-008016-00 Bolt M8 16 10
[ 8

9 G000093-000008-00 Washer 8 10
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 N163-700009-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL A AR A A WL V-4

13 GR516-701000-002 Electric board assy 1 See Fig.VI-4
E‘}:TIIE'\ }Jk E lg] V

14 | GR516-750000-002 Rear lamps assy ! See Fig. V
7| 2= /5':(5_( ol

15 | N163-700500-000 fil et 2 1
Buzzer,back

7-97



K 18
Fig.18

LT

Electrical system

(S CcPQYD50/60/70-RW57

K EH

See previous fig.

JAcs Yrkhig BN ATy B EE 4R
Item Code No. Description Qty Remarks or Serial No.
SRR K T -3
16 GR512-720000-001 Instrument assy 1 See Fig. | -3
FETESN
17 | GR515-710000-002 | -FH TEK 1
Main wire-harness
B R G2k
18 GR502-700400-002 Cable, battery(-) 1
DY Hith
19 R840-700001-000 Battery,low-maintenance 1 12V 60Ah
20 | R450-700100-000 AL 1
Fuel sensor
1[5 5
21 G0097P1-000006-00 Washer 5 5
1[5 5
22 G000093-000005-00 Washer 5 5
IEETM5><12
23 G000067-005012-00 Screw M5><12 5
NN Gl EE
24 GR516-700100-002 Cable, battery(+) 1
A B 2K
25 GR502-700500-002 Ground wire,starter 1
i i e K 230 =2k
26 1F250-380900-000 Ties 20 Length 230mm
i i e K 145 =%
27 XF250-700001-000 Ties 2 Length 145mm
R R LR
28 SC601-700009-001 Oil temp alarm 1
B AW T
29 | ED250B-1-G00 Emergency power off switch 1
D 3 A S ok
30 | GR502-700200-002 | BT RIS 1
Cable, power switch to starter

7-98




Bl 18 HWSRA
Fig.18 Electrical system

(S CPQYD50/60/70-RW57

LK
See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
T AR
31 GR512-700002-000 Acceleration pedal 1
LPG/GASH: It 5K
32 R977-700100-000 LPG/GAS switch 1
y i B ~= .
33 | NO PART NO. s 2 1 BElpLE
Oil pressure warner Supply by engine
34 | NO PART NO. wEme 2 i
Electromagnetic reversing valves Supply by transmission box
SR KAIHLAC
35 NG PART NO. Alternator 1 Supply by engine
36 | NO PART NO. il L REWUALE
Starter Supply by engine
gy Hi R RENMLEL
37 NO PART NO. Distributor 1 Supply by engine

7-99




B19 HRER4%

. : CPYD50/60/70-RW24
Fig.19 Electrical system @

25 8927 24 29 22 18 8 9101920 23 2832

16/17/8 9 10 21/26/ 31

7-100



B 19 HWSR&A
Fig.19 Electrical system

(T CPYD50/60/70-RW24

LK
See previous fig.

A=) Yk A 4§54 FE G AR
Item Code No. Description Qty Remarks or Serial No.

B RKT ROk JLIE 1V

1 GR505-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB TLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

S0
5 N163-420100-000 %%%T'Eﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i TR & LB VI

! GR501-704000-822 Fuse box L See Fig.Vll
M8 > 16

8 G005783-008016-00 Bolt M8 16 10
[ 8

9 G000093-000008-00 Washer 8 10
[ 8

10 G0097P1-000008-00 Washer 8 7
VAN PARENI

11 N163-700009-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL A AR A A WL V-4

13 GR516-701000-002 Electric board assy 1 See Fig.VI-4
E‘}:TIIE'\ }Jk E lg] V

14 | GR516-750000-002 Rear lamps assy ! See Fig. V
7| 2= /5':(5_( ol

15 | N163-700500-000 fil et 2 1
Buzzer,back

7-101



B 19 HWSR&A
Fig.19 Electrical system

(T CPYD50/60/70-RW24

LB

See previous fig.

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WET-3
16 GR512-720000-001 Instrument assy 1 See Fig. | -3
FETESN
17 | GR512-710000-002 | FHAELA 1
Main wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
DU L
19 R840-700001-000 Battery,low-maintenance 1 12V 60Ah
Bt IER T4k
20 GR516-700100-002 Cable, battery(+) 1
B 2
21 GR502-700500-002 Ground wire starter 1
i i e K 230 =k
22 1F250-380900-000 Ties 20 Length 230mm
i i ElEE it K 145 =2k
23 XF250-700001-000 Ties 2 Length 145mm
AR A
24 SC601-700009-001 Oil temp alarm 1
BRI
25 | ED250B-1-G00 Emergency power off switch L
D Y EIAS
26 | GR502-700200-002 | MK AL 1
Cable,power switch to starter
R
27 GR512-700002-000 Acceleration pedal 1
y Hife B > 5 :
28 | NO PART NO. il el 5 2% 1 KapUCE:
Oil pressure warner Supply by engine
29 | NO PART NO. L _ 2 SR
Electromagnetic reversing valves Supply by transmission box
AL KPR
30 NO PART NO. Alternator 1 Supply by engine

7-102




K 19

HIRA

(T CPYD50/60/70-RW24

Fig.19 Electrical system

Fes YrkHis B i AV G ] 4

Item Code No. Description Qty Remarks or Serial No.

31 | NO PART NO. il L REWIALE
Starter Supply by engine
sk RENMLEL

32 NO PART NO. Distributor 1 Supply by engine

33 | R456-700001-000 KRl k2 1

K EH

See previous fig.

Water temp sensor

7-103




&l 20
Fig.20

LT

Electrical system

© cPCD80/100-RW41

L —

o
oY

1

17/41.”" 8 9 10 26/ 19/ 21

22 23 24\8 9 10\UIS

39N\36\27\42

7-104




B 20 HWSR&A
Fig.20 Electrical system

© cPCD80/100-RW41

LK
See previous fig.

A=) Yk A 4§54 FE G H AR
Item Code No. Description Qty Remarks or Serial No.

T RAT Bk WK v

1 GR501-740000-000 Front lamp-assy,head 2 See Fig.1V
[IPSEE AR

2 N163-700002-000 Front lamp wire sheath 2
/NT K L v

3 GR501-730000-002 Front lamp-assy, side 1 See Fig.1V
HEF KRB JLET-1

4 GRS01-703000-000 |~ hination switch assy 1 See Fig. 11 -1

01
5 N163-420100-000 ﬁé%!ﬂ'ﬂﬁ“ 7
crew components

AR I

6 N163-700001-000 Dashboard panels 1

i i RIS 22 & LA VI

! GR501-704000-002 Fuse box ! See Fig.Vli
M8 > 16

8 G005783-008016-00 Bolt M8 16 7
[ 8

9 G000093-000008-00 Washer 8 9
[ 8

10 G0097P1-000008-00 Washer 8 9
VAN PARENI

11 R450-700200-000 Horn 1 See Fig.IIl
BT K

12 N163-700600-000 Brake lamp switch 1
HL AR K I EIVI-5

13 GR710-701000-002 Electric board assy 1 See FigVI-5
E‘}:TIIE'\ }Jk E lg] V

14 | GR1001-750000-002 | gy lamps assy ! See Fig.V

15 DJB-24B-G00 L 1
Buzzer,back

7-105



A 20
Fig.20

LT

Electrical system

© cPCD80/100-RW41

K EH

See previous fig.

Fe YrkHis B4 S ot Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
PRI WK T -1
16 GR501-720000-001 Instrument assy 1 See Fig. I -1
FETEN
17 | GR1007-710000-002 ;/TQ LR 1
ain wire-harness
F HIb R 142
18 GR502-700400-002 Cable, battery(-) 1
B LM A Ak
19 GR502-700300-002 Cable, battery(+)--battery(-) 1
Do g
20 R960-700002-000 UL it . 2 12V 90Ah
Battery,low-maintenance
AL B
21 GR1001-700100-000 Fuel sensor 1
[ 5
22 G0097P1-000006-00 Washer 5 5
[ 5
23 G000093-000005-00 Washer 5 5
BRETM5>< 12
24 G000067-005012-00 Serew M5><12 5
Bt IEHR T4k
25 GR502-700100-002 Cable, battery(+) 1
B 2
26 GR501-700300-000 Ground wire,starter 1
KA R
27 GR512-700001-000 Water temp sensor 1
i i e K 230 =k
28 1F250-380900-000 Ties 22 Length 230mm
i i e K 145 =%
29 XF250-700001-000 Ties 2 Length 145mm
AR
30 SC601-700009-001 Oil temp alarm 1

7-106




A 20
Fig.20

HIRA

Electrical system

© cPCD80/100-RW41

K EH

See previous fig.

Fes YrkHis B Mo Fe it B H] 422

Item Code No. Description Qty Remarks or Serial No.
BRI

31 ED250B-1-G00 Emergency power off switch 1

D 3 A S

32 | GR503-700200-002 | MMIRITKILILZIL 1
Cable, power switch to starter
R EFM8

33 G006170-000008-00 Nut M8 2
M8 > 25

34 G005783-008025-00 Bolt M8><25 2

35 | 50DHW14-800001 | [ER 1
Mounted plate
3 Ak B > = 5

36 | 5824100122 il el 5 2 1 KA
Oil pressure warner Supply by engine

37 | NO PART NO. CHwR 2 SRR
Electromagnetic reversing valves Supply by transmission box
J AL KAIHLAC

38 1821005307 Alternator ! Supply by engine
TS KEHLI

33 1825130430 Preheater 6 Supply by engine

40 | 1811001411 KL 1 BEIHLALE
Starter Supply by engine
[EIREFEN KEWILE

41 1819002270 Stop motor ! Supply by engine
KA R KEWILE

42 1831610330 Water temp sensor 1 Supply by engine
S Ak B > S Ak A

43 | NO PART NO. EAERITR 1 bl
Accumulator switch Supply by energy accumulator

7-107




© CcPCD50/60/70-RW28 CE

LT

K 21

Electrical system

Fig.21

=y o/~ ————

2 vam

s,

e

]
o - ]
]
]
o T
)
]
™
L
ouren
) sz ypy —————
7
oy sosay g ~—————
o
= 1 s =
. T g |
am sonsy - e
« !
= |
= o U o am
T Ak Vo
" ]
]
AL
T %50 7
" 702
7
! ]
—

T

e

T @ ]
* 5 T | 7 e
% o [y (]
e T
« —
o @ L
10433002 Uld 0§ 117 @ e
& 3 EAa]
Ea— = iaoer
" R = Y
o [t [ O
T 00 s
[
7 40/8UU0) g 3 1 - o
a o /g {~A [ ] —
B shg 6esir & b ‘o

J0J23UU03 Uldy WID
B

eh

]
e~ n
A — .
- I o5 | T
[Fo75¥ e T s
T et

sonuay iR

4% Lo

LT

] o o
»

7-108



B 21 HWSR&A
Fig.21 Electrical system

© CcPCD50/60/70-RW28 CE

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ECU | NO PART NO. il @) RABUCE
Controller Supply by engine
T e = ;
E04 | NO PART NO. g @ RapUicE:
Glow plug Supply by engine
RIS 22 6
F3-F16 | GR502-701000-821 1
Fuse box
G1 | R960-700002-000 | F'Hit 2
Battery
AL KEPILE
G2 EE9247 Alternator @ Supply by engine
H1-H2 | GR501-730100-000 | AT &% 2
Front side lamp assy
H3-H4 | GR505-740100-000 | WA 2
Front head lamp assy
HIELT
H5 GR501-750200-000 Rear lamp-Right 1
JelEkT
H6 GR501-750100-000 Rear lamp-Left 1
FR AN ;
H7 | 24vi2w PHEBIT @) AL i s
Instrument panel lamp Supply by combination meter
H
H8 R960-707100-500 =AT . 1
Warning lamp
TGRSR AT HAE PR E
HO9 | 24vi2wW Preheat&starter indicator lamp @ Supply by combination meter
FEHFRIRAT HAEPERILE
H10 | 24vi2w Charge indicator lamp @ Supply by combination meter
AR RT HEWERBLE
HIL | 24vi2W Oil pressure indicator lamp @ Supply by combination meter
MRAE T HEWERELE
H12 | 24vi2W Oil temperature indicator lamp @ Supply by combination meter

7-109



B 21 HWSR&A
Fig.21 Electrical system

© CcPCD50/60/70-RW28 CE

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
JERARIRIT HA PRI E
H14 | 24vi2W Left turn indicator lamp @ Supply by combination meter
HHARIRIT HAECRILE
HIS | 2avi2wW Right turn indicator lamp @ Supply by combination meter
HbEfR AT HEWERIE
H16 | 24vi2w Fault indicator lamp @ Supply by combination meter
p (2 i 2 e JH DAY >
H17 | 24v/2w PEESME SR @) Al AL
Serious fault warning indicator lamp Supply by combination meter
Ja TAELT T
H18 | GRS01-706100-500 Rear working light L Option
HO1 | R450-700200-000 P 1
Horn
7| 2= H3 A B
HO2 | DJB-24B-G00 ol f 2 1
Reverse warner
K1 | 1393315-8-G00 Ak 1
Start relay
K3 GR502-700010-820 NHTEARIL A 1
Headlamp relay
i Bk 2
K4 | 1393315-8-G00 Tkt 2% 1
Preheat relay
=n > = é I (2]
K6 | GR502-700010-820 | FRAIHARIL 1
Speed convertor relay
K11 | GRS01-701200-000 | & VPG 1
Flasher
K12 | GR502-700010-820 ARGk Eﬁgﬁ 1
Start protective relay
Zagad| e
KZ H48C2-40601-G00 il 1
Control box
EZHHL KEPILE
M1 ST9514 Starter @ Supply by engine

7-110




A 21
Fig.21

HIRA

Electrical system

© CcPCD50/60/70-RW28 CE

I, L&
See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
K& HEWERILE
Pl NO PART NO. Water temperature gauge @ Supply by combination meter
MR HAEPERILE
P2 NO PART NO. Fuel gauge @ Supply by combination meter
VRS HEWERIE
P3 NO PART NO. Timer @ Supply by combination meter
PSR
S1 | GR501-703000-000 | ALFTIEREL 1
Combination switch assy
rE
S2 | JK106-GOO EORAJER 1
Warning lamp switch
S3 | N163-700600-000 AT TER 1
Brake switch
M W\ 2 7 4k
S4 NO PART NO. Horn button @ Supply by steering wheel
IEPNIPIFS M
S5 | JK106-GOO Rear working light switch ! OPTIONAL
TGRS K
S7 JK406C-GO0 Preheat & start switch 1
1 5 o >
S8 ED250B-1-G00 R IFR . 1
Emergency power off switch
= W ‘TI )
S11 | GR502-700003-000 | SHARLMITA 1
Fault detector switch
2 W | N EES y
s12 | GR502-700004-000 | PUFERIILE FIEFEITC 1
Fault detector select switch
S A R B YH A >
S101 | NO PART NO. il A 1 2 o Al AL
Oil pressure sensor Supply by combination meter
VP AL kR AN .
102 | GR502-700001-000 | ACHEERE @ AL (LA
Water temperature sensor Supply by combination meter
uh B B B Q IS 5
S103 | R450-700100-000 i Eﬂ?‘@%ﬁ. 1) Al £ X %@E?’;
Fuel quantity sensor Supply by combination meter

7-111




B 21 HWSR&A
Fig.21 Electrical system

© CcPCD50/60/70-RW28 CE

LB

See previous fig.

Accelerator pedal

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
THREAR AR HEWERILE
S105 | X700-700002-000 Oil temperature sensor @ Supply by combination meter
S108 | SB9OI-E AP 1
Water-level sensor
T 2E R HAAIE
Yl NO PART NO. Forward solenoid valve @ Supply by gear box
(ERRRER A BHAAIE
A NO PART NO. Reverse solenoid valve @ Supply by gear box
e T D7) 6t FEL R ) A IE
Y3 NO PART NO. Speed convertor solenoid @ Supply by gear box
&5 it FR ek
oo1 | GR502-700300-821 Battery series cable 1
&9 B LR R IT R
002 GR502-700100-821 Battery to power switch cable 1
s HIVE T KRB B M1 2k
ooz | GR502-700200-821 Power switch to starter cable !
4 R T
004-057 GR502-710000-822 Cable 1
" Lz Hh 2
4% 0 | GR502-700500-821 i}jﬂfﬁ%%aﬁh wire 1
e ] ] i bk
4% 0 | GR502-700400-821 Battery negative cable 1
&5 THHZE R
o70 | GRO02:730000-820 | oo ot cable 1
Nty
TB | 350826-G00 i 1R 1

7-112




© cPCD80/100-RW28 CE

P T

92 e
T
" " 4 3 g
i ]
- L 2
I3
. i 0
- ol oq
Y
™ 7
I
T
sy
=y my gy ———
v
& ] -
& 7 ] (a—
o Sosonzy r 7
i I
= ]
o |
T i} =
™ I a0 4 S
A 2l 4
E
B

P AR

o s s

LT

K 22

Electrical system

Fig.22

3 J0I3UU0I Uldg

osngesar L

J0J38UU0) Uldy WI0
B €

—
57 o % g W
= | T e
) Bk ) T LR AN L i
—
4 2
R T —
@E WO
AR 70
=2 ]
s 60 &
[P g 7o T s s &@r
g —
| reeprre— 3 O
s d T w ECZ
60 o
' J 80 I
i emag a7 =
WAL o7 UL
(s 7% 00 v
00 Zh

R ]

0.4 Aevrary

YR

e o 7
i

7-113



K 22
Fig.22

LT

Electrical system

© cPCD80/100-RW28 CE

LB

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ECU | NO PART NO. il @) RABUCE
Controller Supply by engine
T e = ;
E04 | NO PART NO. g @ RapUicE:
Glow plug Supply by engine
RIS 22 6
F3-F16 | GR502-701000-821 1
Fuse box
G1 | Ro60-700002-000 | Fi'EIE 2
Battery
J AL KEPILE
G2 EE9247 Alternator @ Supply by engine
H1-H2 | GR501-730100-000 | AT &% 2
Front side lamp assy
H3-H4 | GR505-740100-000 | WA 2
Front head lamp assy
HIELT
H5 GR501-750200-000 Rear lamp-Right 1
JelEkT
H6 GR501-750100-000 Rear lamp-Left 1
e )] A :
H7 | 24vi2w PIHEEAAT @) AL (LA
Instrument panel lamp Supply by combination meter
H
H8 R960-707100-500 =AT . 1
Warning lamp
TGRSR AT HAE PR E
HO9 | 24vi2wW Preheat&starter indicator lamp @ Supply by combination meter
FEHFRIRAT HAEPERLE
H10 | 24vi2w Charge indicator lamp @ Supply by combination meter
AR RT HEWERILE
HIL | 24vi2W Oil pressure indicator lamp @ Supply by combination meter
MRAE T HEWERELE
H12 | 24vi2W Oil temperature indicator lamp @ Supply by combination meter

7-114




B 22 HWSR&A
Fig.22 Electrical system

© cPCD80/100-RW28 CE

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
JERARIRIT HA PRI E
H14 | 24vi2W Left turn indicator lamp @ Supply by combination meter
HHARIRIT HAECRILE
HIS | 2avi2wW Right turn indicator lamp @ Supply by combination meter
HbEfR AT HEWERIE
H16 | 24vi2w Fault indicator lamp @ Supply by combination meter
p (2 i 2 e JH DAY >
H17 | 24v/2w PEESME SR @) Al AL
Serious fault warning indicator lamp Supply by combination meter
Ja TAELT T
H18 | GRS01-706100-500 Rear working light L OPTIONAL
W Gl ik Y0 A >
o2 | 2aviow AR AT | @ L (R
Energy-storage warning lamp Supply by combination meter
HO1 | R450-700200-000 P 1
Horn
7| 2= H3 A B
HO2 | DJB-24B-G0O el 1
Reverse warner
)Eg L2}
HO03 | GX160-700003-000 W 1
Warner
K1 | 1393315-8-G00 Bk 1
Start relay
K3 GR502-700010-820 NITEARIL A 1
Headlamp relay
K4 1393315-8-G00 AR 1
Preheat relay
=n > = é I (2]
K6 | GR502-700010-820 | FRAIHARIL 1
Speed convertor relay
K11 | GRS01-701200-000 | & VPG 1
Flasher
K12 | GR502-700010-820 | ‘AN IRIARILE 1
Start protective relay

7-115



B 22 HWSR&A
Fig.22 Electrical system

© cPCD80/100-RW28 CE

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
pehid
Kz H48C2-40601-G00 R 1
Control box
L KEWILE
M1 ST9514 Starter @ Supply by engine
K& HEWERIE
Pl NO PART NO. Water temperature gauge @ Supply by combination meter
MR HAEPCRILE
P2 NO PART NO. Fuel gauge @ Supply by combination meter
VRIES HEWERILE
P3 NO PART NO. Timer @ Supply by combination meter
PSR
S1 | GR501-703000-000 | AHFT/ERER 1
Combination switch assy
T E
S2 | JK106-GOO EONAJER 1
Warning lamp switch
S3 | N163-700600-000 HZIATTER 1
Brake switch
M W\ 2 7 4k
S4 NO PART NO. Horn button @) Supply by steering wheel
IEPNIPIFS I
S5 | JK106-GOO Rear working light switch ! OPTIONAL
TRHGE BT K
S7 JK406C-GO0 Preheat & start switch 1
1 5 o >
S8 ED250B-1-G00 RIS . 1
Emergency power off switch
2 W | y
S11 | GR502-700003-000 HBREINT S . 1
Fault detector switch
2 W | N EES y
s12 | GR502-700004-000 | PUFERIILE FIEFEITC 1
Fault detector select switch
S A Rk B YA :
S101 | NO PART NO. il P 1825 L AL (LA
Oil pressure sensor Supply by combination meter

7-116




K 22
Fig.22

HIRA

Electrical system

© cPCD80/100-RW28 CE

LB

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
KA E2E HEWERILE
S102 | GR502-700001-000 Water temperature sensor @ Supply by combination meter
uh B B B Q IS 5
S103 | GR1001-700100-000 ih EH?‘@% 1) AL £ {1 %HEJQ
Fuel quantity sensor Supply by combination meter
SH3E AL J B HE1S 2
S105 | X700-700002-000 (m./mlﬂ;‘@%ﬁ 1) AL £ X %HEJQ
Oil temperature sensor Supply by combination meter
A 1] > S Ak B
S106 | NO PART NO. iy o i e
Accumulator switch Supply by energy accumulator
S108 | SB9OI-E AP 1
Water-level sensor
T 2E R AR AT
Yl NO PART NO. Forward solenoid valve @ Supply by gear box
EERC WAL
A NO PART NO. Reverse solenoid valve @ Supply by gear box
ey I 45 L 1 AR AT
Y3 NO PART NO. Speed convertor solenoid @ Supply by gear box
g5 it R RSk
001 GR502-700300-821 Battery series cable 1
s & BRI R
ooz | GR502-700100-821 Battery to power switch cable !
4 BEEZ T e
003 GRS502-700200-821 Power switch to starter cable 1
4 (IR
004-079 GR1002-710000-822 Cable 1
s o Lz i 2%
4% 0 | GR502-700500-821 i?ﬂﬁ%%;ﬁh wire 1
o ] ] & i i
#5 0 | GR502-700400-821 Battery negative cable 1
A5 THAALE
070 GR502-730000-820 Preheat cable 1

7-117



B 22 HWSR&A
Fig.22 Electrical system

© cPCD80/100-RW28 CE

WL E K

See previous fig.

Accelerator pedal

Fe YrkHis B K Fe it B H] 422

Item Code No. Description Qty Remarks or Serial No.
i 1 Rk

TB | 350826-G00 AR 1

7-118




K 23
Fig.23

PSR A

Electrical plate assy

© cPCD50/60/70-RW28 (©) CPCD80/100-RW28  CE

N £/

JAcas VIR BN 4=y e BUE 4 R
Item Code No. Description Qty Remarks or Serial No.
EEA%&*&IIE‘\)J& .
; ; 14 finc: 1-
Al GR502-704000-822 Electric board assy 1 t4+/inc:1-10
o)
1 | GR502-704001-832 | BAREAML 1
Electric mounting plate
12 H: M5x14
2 G000818-005014-00 Bolt M5x14 4
Hh
3 G000093-000005-00 i 5 12
Washer 5
H
4 | G0097P1-000005-00 | H5 12
Washer 5
KAT Gk HLZE (K3
5 GR502-700010-820 Headlamp relay(K3) 1
Ak I3 (K6)
i GR502-700010-820 High&low-speed relay(K6) L
BG4k (K12)
i GR502-700010-820 | oy protective relay (K12) 1
R 2 & (F3-F16)
6 GR502-704002-821 Fuse box(F3-F16) 1
RG22 20Ax1,10Ax8,15Ax1,
- NO PART NO. Fuse 14 5Ax3 30Ax1
il (K2
7 H48C2-40601-G00 Control box(KZ) 1
EENgE A (KD
8 1393315-8 Start relay(K1) 1
HENGE A (KD
1393315-8 Start relay(K4) L
9 | GR501-701200-000 | ‘& FPILH 1
Flasher
12 M5x8
10 G000818-005008-00 Bolt M5x8 8

7-119



CE RN

© CcPCD50/60/70-RW28

CE Seat perception

HIRA

K 24

Electrical system

Fig.24

. S o
w1
o e ors
W
- v : rﬁw
an =
7
[
n _ T_Hm\nJ
o oo
i 0 —
= - - Kz
v
I
oy
oy amy ey ~————
Vo1
am anm/aan ———
vams
= ] & =
W T T ¥ S
o Sy - AT
= = |
T | —
120
1 g ]
= L 80 vam
e |
. W
v w
a0 by
VUBYHLETHL “
g it
0
o i < |
120 [y
B ]

Aoas swprsiosd 1y YR AN

m@yﬁﬁ
L i)

a
rp——
w
s Joyoapy) woyysod -
. @ % 92
:
o ] 5
. W [
«
—ms
i @ A
e W -
" /AT B
R — “ R
. as -
om0 o ]
ﬁ [1{] 2 500 sz
620 "
3 J0IFUU0 UldE ¥ [ B L] i
0 + +
; e I~A [ —
shg 6E6i0 T
i w2
e S ——
e [ o — ]
[ S o —
¢ ! (o =
w = "
J04I3UU0) Uldy W30 -
; ‘
500 o/
LTS 7
0 e bt Iy

|
e T 7o
B

7-120



K 24
Fig.24

LT

Electrical system

© CcPCD50/60/70-RW28

CE RN

CE Seat perception

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ECU | NO PART NO. il @) RABUCE
Controller Supply by engine
T e = ;
E04 | NO PART NO. g @ RapUicE:
Glow plug Supply by engine
RIS 22 6
F3-F16 | GR502-701000-821 1
Fuse box
G1 | R960-700002-000 | F'Hit 2
Battery
AL KEPILE
G2 EE9247 Alternator @ Supply by engine
H1-H2 | GR501-730100-000 | AT &% 2
Front side lamp assy
H3-H4 | GR505-740100-000 | WA 2
Front head lamp assy
HIELT
H5 GR501-750200-000 Rear lamp-Right 1
JelEkT
H6 GR501-750100-000 Rear lamp-Left 1
FR AN ;
H7 | 24vi2w PHEBIT @) AL i s
Instrument panel lamp Supply by combination meter
H
H8 R960-707100-500 =AT . 1
Warning lamp
TGRSR AT HAE PR E
HO9 | 24vi2wW Preheat&starter indicator lamp @ Supply by combination meter
FEHFRIRAT HAEPERILE
H10 | 24vi2w Charge indicator lamp @ Supply by combination meter
AR RT HEWERBLE
HIL | 24vi2W Oil pressure indicator lamp @ Supply by combination meter
MRAE T HEWERELE
H12 | 24vi2W Oil temperature indicator lamp @ Supply by combination meter

7-121



K 24
Fig.24

HIRA

Electrical system

© CcPCD50/60/70-RW28

CE RN

CE Seat perception

LB

See previous fig.

Fes YrkHis B Mo Fe it B H] 422

Item Code No. Description Qty Remarks or Serial No.
JERARIRIT HA PRI E

H14 | 24vi2W Left turn indicator lamp @ Supply by combination meter
HHARIRIT HAECRILE

HIS | 2avi2wW Right turn indicator lamp @ Supply by combination meter
HbEfR AT HEWERIE

H16 | 24vi2w Fault indicator lamp @ Supply by combination meter
p (2 i 2 e JH DAY >

H17 | 24v/2w PEESME SR @) AL (LA
Serious fault warning indicator lamp Supply by combination meter
Ja TAELT T

H18 | GRS01-706100-500 Rear working light L OPTIONAL
AR AT HAECRLE

H20 | 24vi2W Neutral position indicator lamp @ Supply by combination meter
SEA B 7s AT HAEPRILE

H21 | 2avi2wW Parking brake Indicator lamp @ Supply by combination meter
LD

HO1 | R450-700200-000 1
Horn
73| 2= H3 A B

HO2 | DJB-24B-G00 il E 1
Reverse warner

i’g I

HO3 | GX160-700003-000 i 1
Warner

K1 1393315-8-G00 k3% 1
Start relay

K3 GR502-700010-820 NITEARIL A 1
Headlamp relay

K4 1393315-8-G00 PRI 1
Preheat relay

ks | GRso2-700010-820 | ‘AR 1
Intermediate relay
L= (i 4k L 2%

k6 | GRs02-700010-820 | MHIRHPIARIL 1
Speed convertor relay

7-122




= i IR
E24a  RARZE © CPCD50/60/70-Rwag  COF BRI
Fig.24  Electrical system CE Seat perception
Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
K9 | GR502-700010-820 ﬂﬁ%ﬁ?ﬁay 1
K10 | GR502-700010-820 Eel\%ﬁ?fglay 1
K11 | GR501-701200-000 Iiﬁlzgrlﬁ ?[C # 1
K12 | GR502-700010-820 ARG AR 1
Start protective relay
" AR o
K14 | GR502-700010-820 u;;f%eiiﬁ 1
bl
KZ X700-700700-500 1
Control box
L KEPILE
PR M1 | ST9514 Starter @ Supply by engine
See previous fig. KR M AERILE
Pl NO PART NO. Water temperature gauge @ Supply by combination meter
MR HAEPERILE
P2 NO PART NO. Fuel gauge @ Supply by combination meter
VRS HEWERBLE
P3 NO PART NO. Timer @ Supply by combination meter
S1 | GR501-703000-000 | ALEIREA 1
Combination switch assy
R IF %
S2 JK106-G00 Warning lamp switch 1
S3 | N163-700600-000 iﬂigjvih 1
M W\ 2 7 4k
S4 NO PART NO. Horn button @ Supply by steering wheel
IEPNIPIFS R
S5 | JK106-GOO Rear working light switch ! OPTIONAL

7-123




K24 HBSEREA
Fig.24  Electrical system

© CcPCD50/60/70-RW28

CE A [
CE Seat perception

LB

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
SELTSRIBIES
S7 | JKa0ec-Goo Preheat & start switch 1
1 5 o >
S8 ED250B-1-G00 SR . 1
Emergency power off switch
LNEPIES JAs fe i
S9 NO PART NO. Seat switch @ Supply by seat
S10 | TM1308-1-G0O WHFTR 1
Microswitch
2 W n y
S11 | GR502-700003-000 | SHARLMITA 1
Fault detector switch
2 W | N EES y
S12 | GR502-700004-000 BRI L FILFEITR . 1
Fault detector select switch
I A Rk B YA :
S101 | NO PART NO. il P 1825 L ALE (LA
Oil pressure sensor Supply by combination meter
VP AL kR AN .
102 | GR502-700001-000 | AHEER ) Al (AL
Water temperature sensor Supply by combination meter
uh B B B Q IS 5
S103 | R450-700100-000 ih Eﬁf‘@%ﬁ. 1) AL £ X %Hﬁ;
Fuel quantity sensor Supply by combination meter
SHIYE AL J B HE1Y 2
S105 | X700-700002-000 (m.{mlﬂ?‘@%ﬁ 1) AL £ X %Hﬁ;
Oil temperature sensor Supply by combination meter
S108 | SB9OI-E AP 1
Water-level sensor
T 2E R AR
Yl NO PART NO. Forward solenoid valve @ Supply by gear box
54 R T IR A3 4 .
v2 | NO PART NO. BN 1 A
Reverse solenoid valve Supply by gear box
ey I 45 L 1 A AR
Y4 | NOPART NO. Speed convertor solenoid @ Supply by gear box
WEREER A E % I RN
Y5Y6 | NO PARTNO. Solenoid valve valve @ Supply by multitandem valve

7-124




K24 HSRA
Fig.24

Electrical system

© CcPCD50/60/70-RW28

CE A [
CE Seat perception

K EH

See previous fig.

Accelerator pedal

o ki 4K g3 Bl 4
Item Code No. Description Qty Remarks or Serial No.
%07? GR502-700300-821 ?a?;%fiﬁi cable 1
%Ogj GR502-700100-821 ?a?é%%oﬂfﬁi\%itch cable | 1
obs | GRS02T00200-821 | ot e e cae | !
Oéf—??? GR502-710000-802 fa%ljéﬁ;ﬁ 1
%5 0 | GR502-700500-821 Ejﬁgi%%ﬁh wire 1
%5 0 | GR502-700400-821 zéai%‘e{%%zéilve cable 1
%Lﬁ GR502-730000-820 ﬁiﬁiﬁame 1
TB | 350826-G00 T B 1

7-125



CE RN

©® cPCD80/100-RW28

CE Seat perception

HIRA

K 25

Electrical system

Fig.25

o4y prouaos sojsasio

B N

- o
3 W 5 v
v ]
- L 2
\s [
Q )
] 0
- 77 iz
-
T
s
o —————
s
= ey gy ~—————
v
" > | s =
¥ 7 [ e
oy Bonny gy i T
- |
v
il |-
" _
- N a1t e
Tw M 0 80 v
h a7 ]
v
BTG/ o
sy
- |
e & |
) E
s L) |

wion povayes

B

sy

50 |eeo
S L @
. . 920 [re0
o e sy
: G
du Sowson s =
P
E] —
Fl " it ) % 50 YT
" L () ﬁ e
” =
" 7
& o [
Vit
«
J0423UU02 Uld 05 197 i @ w2
o @E SE0 “
i = 707
" £3 @
“Skaundrivy
o T o —
) om0 3B/ YA
TS 500 vesrzs
60w
w7 J0JIaUL0) Ulds ¥ o 1 i
w
1 e ~A -
sng 661 —= =
VT 00
WA
o~ 1
w
s ey r
] e . .
4 ! oA ek
w1 00
40380101 Ul W30 — -
, ‘
0 ey

0412 maparay

VI
Tt Frart
a

7-126



K 25
Fig.25

LT

Electrical system

©® cPCD80/100-RW28

CE RN

CE Seat perception

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ECU | NO PART NO. il @) RABUCE
Controller Supply by engine
T e = ;
E04 | NO PART NO. g @ RapUicE:
Glow plug Supply by engine
RIS 22 6
F3-F16 | GR502-701000-821 1
Fuse box
G1 | R960-700002-000 | F'Hit 2
Battery
AL KEPILE
G2 EE9247 Alternator @ Supply by engine
H1-H2 | GR501-730100-000 | AT &% 2
Front side lamp assy
H3-H4 | GR505-740100-000 | WA 2
Front head lamp assy
HIELT
H5 GR501-750200-000 Rear lamp-Right 1
JelEkT
H6 GR501-750100-000 Rear lamp-Left 1
FR AN ;
H7 | 24vi2w PHEBIT @) AL i s
Instrument panel lamp Supply by combination meter
H
H8 R960-707100-500 =AT . 1
Warning lamp
TGRSR AT HAE PR E
HO9 | 24vi2wW Preheat&starter indicator lamp @ Supply by combination meter
FEHFRIRAT HAEPERILE
H10 | 24vi2w Charge indicator lamp @ Supply by combination meter
AR RT HEWERBLE
HIL | 24vi2W Oil pressure indicator lamp @ Supply by combination meter
MRAE T HEWERELE
H12 | 24vi2W Oil temperature indicator lamp @ Supply by combination meter

7-127



K 25
Fig.25

HIRA

Electrical system

©® cPCD80/100-RW28

CE &R En

CE Seat perception

LB

See previous fig.

Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
JERARIRIT HA PRI E
H14 | 24vi2W Left turn indicator lamp @ Supply by combination meter
HHARIRIT HAECRILE
HIS | 2avi2wW Right turn indicator lamp @ Supply by combination meter
AR AT HAEPERILE
H16 | 24vi2w Fault indicator lamp @ Supply by combination meter
17 | 2aviow T A o ZRE RIS
Serious fault warning indicator lamp Supply by combination meter
Ja TAELT T
H18 | GRS01-706100-500 Rear working light L OPTIONAL
AR AT HAECRLE
H20 | 24vi2W Neutral position indicator lamp @ Supply by combination meter
SEA B 7s AT HAEPRILE
H21 | 2avi2wW Parking brake Indicator lamp @ Supply by combination meter
Y ot 4 A SH A 5
22 | 2aviow A RERR AT | @ UL R
Energy-storage warning lamp Supply by combination meter
HO1 | R450-700200-000 P 1
Horn
7| 2= H3 A B
HO2 | DJB-24B-G0O Rt 1
Reverse warner
)Eg L2}
HO03 | GX160-700003-000 W 1
Warner
K1 | 1393315-8-G00 sk 1
Start relay
K3 GR502-700010-820 NHTEARIL A 1
Headlamp relay
i Bk 2
K4 | 1393315-8-G0O Tkt 2% 1
Preheat relay
K5 GR502-700010-820 Ik Eﬁ.gﬁ 1
Intermediate relay

7-128




B 25 HWRER4

Fig.25 Electrical system

©® cPCD80/100-RW28

CE Ay [
CE Seat perception

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
= (i 24k L 2%
K6 | GR502-700010-820 | FRAIHARIL 1
Speed convertor relay
K9 | GR502-700010-820 | MILAEML A 1
Forward relay
K10 | GR502-700010-820 JrARAE T2 1
Reverse relay
K11 | GRS01-701200-000 | & VPG 1
Flasher
K12 | GR502-700010-820 | SEMRY kA 1
Start protective relay
T JIH S i
k14 | GRS02-700010-820 | AR 1
Mast relay
Pl
KZ X700-700700-500 L 1
Control box
EZHHL KEPILE
M1 ST9514 Starter @ Supply by engine
K& HEWERILE
Pl NO PART NO. Water temperature gauge @ Supply by combination meter
= S DAY s
P2 | NO PART NO. s L AL (LA
Fuel gauge Supply by combination meter
VRES HEWERILE
P3 NO PART NO. Timer @ Supply by combination meter
PSR
S1 | GR501-703000-000 | ALFTIERER 1
Combination switch assy
Py :
S2 | JK106-G0O EORIIIER 1
Warning lamp switch
S3 | N163-700600-000 BT TR 1
Brake switch
M W\ 2 7 4k
S4 NO PART NO. Horn button @ Supply by steering wheel

7-129




= i IR
M25 WARA ©cPcDsoioo-Rw2s O MR
Fig.25 Electrical system CE Seat perception
Fes YrkHis B Mo Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
IEPNIPIFS T
S5 | JK106-GOO Rear working light switch ! OPTIONAL
TRHGE BT K
S7 JK406C-GO0 Preheat & start switch 1
1 5 o >
S8 ED250B-1-G00 R IFR . 1
Emergency power off switch
AR GPIPS JAs f i
S9 NO PART NO. Seat switch @ Supply by seat
S10 | TM1308-1-G0O WHFTR 1
Microswitch
= W ‘TI )
S11 | GR502-700003-000 HBRREINT S . 1
Fault detector switch
BRI bR PR
W E K S12 | GR502-700004-000 Fault detector select switch 1
See previous fig. i P A G KM
S101 | NO PART NO. Oil pressure sensor @ Supply by combination meter
VEL AL R AN .
s102 | GR502-700001-000 | AHEERE @ AL (LA
Water temperature sensor Supply by combination meter
uh B B B Q IS 5
S103 | R450-700100-000 i Eﬂ—‘@%ﬁ. 1) AL £ X %HEJ{;
Fuel quantity sensor Supply by combination meter
SHIE AL R B HE1S 2
S105 | X700-700002-000 i £ 1825 1) AL (LA
Oil temperature sensor Supply by combination meter
FRESTT R FAEAS I
S106 | NO PART NO. Accumulator switch @ Supply by energy accumulator
S108 | SB9OL-E AP 1
Water-level sensor
T 2E R AR
Yl NO PART NO. Forward solenoid valve @ Supply by gear box
54 R T IR A 4 .
Y2 | NO PART NO. e ) AR AR RLEE
Reverse solenoid valve Supply by gear box

7-130




B 25 HWSESK
Fig.25

Electrical system

©® cPCD80/100-RW28

CE Ay [
CE Seat perception

K EH

See previous fig.

Fe YrkHis B4 S 4§ Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
ey I V45 L 1 AR AR
Y4 NO PART NO. Speed convertor solenoid @ Supply by gear box
WEREER A E Z i RN
Y5Y6 | NO PART NO. Solenoid valve valve @ Supply by multitandem valve
AL =] B N - L
ﬁ%o? GR502-700300-821 ééa?;%fgﬁi cable 1
R B LR R IT R
002 GR502-700100-821 Battery to power switch cable 1
s HIVE T R B M 2k
003 GR502-700200-821 Power switch to starter cable 1
= PR
oéf-gm GR1002-710000-802 é“aﬁj‘”ﬁ 1
s E B 2
pA = _ _
#5 0 | GR502-700500-821 Starter to earth wire 1
o ] ] il
25 0 | GR502-700400-821 Battery negative cable 1
2k T2
f{g GR502-730000-820 i}}éﬂi?icable 1
Nty
TB | 350826-GO0 T VAL 1
Accelerator pedal

7-131




K 26
Fig.26

PSR A

Electrical plate assy

© cPCD50/60/70-RW28  (©) CPCD80/100-RW28

CE &R IEn

CE Seat perception

Fe YrkHis B4 S K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
EEA%&*&IIE‘\)J& .
5 - f14 finc: 1-
Al GR502-704000-802 Electric board assy 1 & /inc:1-10
)
1 | GRS02-704001-890 | LAREEML 1
Electric mounting plate
H2FE M5x14
2 G000818-005014-00 Bolt M5x14 2
HU
3 G000093-000005-00 2l 5 18
Washer 5
U
4 | G0097P1-000005-00 | S 18
Washer 5
RITAEHLAS (K3)
5 GR502-700010-820 Headlamp relay(K3) 1
gk gs (K5)
i GR502-700010-820 | | ormediate relay(K5) 1
I gk s (K6)
i GR502-700010-820 High&low-speed relay(K6) 1
B4k Es (K9)
- GR502-700010-820 Forward relay(K9) 1
JRiRZk RIS (K10)
- GR502-700010-820 Reverse relay(K10) 1
BRI (K12)
i GR502-700010-820 Start protective relay (K12) 1
124k gs (K14)
- GR502-700010-820 Mast relay(K14) 1
K2 & (F3-F16)
6 GR502-704002-821 Fuse box(F3-F16) 1
TRES 22 Jy 20Ax1,10Ax8,15Ax1,
- NO PART NO. Fuse 14 5Ax3,30Ax1
Zagad|foeu
7 X700-700700-500 Feile 1
Control box

7-132




K 26
Fig.26

PSR A

Electrical plate assy

© cPCD50/60/70-RW28  (©) CPCD80/100-RW28

CE Ay [
CE Seat perception

Fes YrkHis B K Fe it B H] 422
Item Code No. Description Qty Remarks or Serial No.
EBGE A (K1)
8 1393315-8 Start relay(K1) 1
EEGE A (K4)
i 13933158 Start relay(K4) 1
9 GR501-701200-000 e 1
Flasher
124 M5%8
10 G000818-005008-00 Bolt M5x8 16

7-133



® CPYD50/60/70-RW57 CE

— ==
J T |
i |
& 2 &
[

Electrical system

HIRA

Fig.27

& 27

o) pray 1O %

Q) G Jues) (O RS

]
i o Y R =
o i 00 O A S - —
T
a Lo
] W 5 Va/el
7]
ooy -
woy ou " —
v =
ER ST
g
/s ————
voz/i
Wt Bugon 32y —
i ) w0 = iz [«E\E
& | s =
e @ ai—
s
] 7
e ] a
Ty ]
I @ e —
— o L] 90—
7w T wO is ™ vass
[z 1
]
w25 % I
B | iy
T & @
]
o il
o A ey is
Ll &
e
O SIERT TATFRE
Wi
o R

T g

IS 7 SRR

R

=g gl

o oE] ¥
|| |
T
ssowny aufiy
. W wewER

—
g
B

.
kS
£
S8

AU HRY

2043 3088,

7-134



K 27
Fig.27

HIRA

Electrical system

® CPYD50/60/70-RW57 CE

LB

See previous fig.

A=) VIR A M= FE G H AR
Item Code No. Description Qty Remarks or Serial No.
K2 &
F3-F10 | GR516-704000-802 1
Fuse box
Gl | R840-700001-000 fai%;% 1
K HHL KAWL
G2 NO PART NO. Alternator @ Supply by engine
Hi-H2 | GR505-730000-001 | MM &k 1
Front side lamp assy
H3-H4 | GR505-740000-001 | MIAKT Bk 2
Front head lamp assy
HIELT
H5 R960-770200-830 Rear lamp-Right 1
JEJEAT
H6 R960-770100-830 Rear lamp-Left 1
P R AT HEKRRLE
H7 | 1272w Instrument panel lamp @ Supply by combination
H
H8 R960-707100-500 HT . 1
Warning lamp
FoHAR T YA ERILE
H10 | 12/2W Charge indicator lamp @) Supply by combination
THRRELT HEKRRLE
H1L | 12/2W Oil pressure warning lamp (1) Supply by combination
TR LT HEKRRLE
Hiz | 12/2W Oil temperature warning lamp | (1) Supply by combination
JERENRARAT YA ERILE
Hl4 | 1272w Left turn indicator lamp @) Supply by combination
AR ARIT YA RILE
H15 | 12/2W Right turn indicator lamp (1) Supply by combination
Ja LARST e i
H18 | GRS05-706100-500 | ooy working light 1 OPTIONAL

7-135



B 27 HWSRG
Fig.27 Electrical system

® CPYD50/60/70-RW57 CE

K EH

See previous fig.

Fe YrkHis B4 S Mo Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
HO1 | N163-700009-000 LI 1
Horn
7| 2= H3 A B
HO2 | N163-700500-000 G 1
Reverse warner
K1 | N163-700010-820 Ak % 1
Start relay
K3 N163-700010-820 NHTEARIL A 1
Headlamp relay
PR D) 40 4k P 28
K6 | N163-700010-820 F G D) ek L 2 1
Speed convertor relay
K11 | N163-701100-000 7R 1
Flasher
pebi
KZ H24C2-40601-G00 L 1
Control box
M1 | NO PART NO. bl ) RAWILE
Starter Supply by engine
VRIES HEWERILE
Pl NG PART NO. Timer @ Supply by combination
K& HEWERILE
P2 | NO PART NO. Water temperature gauge @) Supply by combination
PSR
S1 | GR501-703000-000 | ALFTIERER 1
Combination switch assy
rE
S2 | JK106-G0O EORAJER 1
Warning lamp switch
S3 | N163-700600-000 AT TR 1
Brake switch
M W\ 2 7 T4k
S4 NO PART NO. Horn button @) Supply by steering wheel
IEPNIPIFS I
S5 | JK106-G0O Rear working light switch 1 OPTIONAL

7-136




K 27
Fig.27

HIRA

Electrical system

® CPYD50/60/70-RW57 CE

K EH

See previous fig.

Fes YrkHis B Mo Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
SELTSRIBIES

S7 | JKa0ec-Goo Preheat & start switch 1

S8 ED250B-1-G00 R IFR 1
Emergency power off switch
TR AL B3 HEWERILE

S105 | SC601-700009-001 | 4o nerature sensor @) Supply by combination
i 32E PR AR AR

Yl NO PART NO. Forward solenoid valve @ Supply by gear box
54 R T IR A3 4 .

Y2 | NO PART NO. BlEmmR B AL
Reverse solenoid valve Supply by gear box
ey I 45 L 1 AR

Y4 NO PART NO. Speed convertor solenoid @ Supply by gear box

s & BT R
oo1 | GR516-700100-830 Battery to power switch cable !
s LRI R i B2k
002 | GRS05-700300-820 | 5 0t Switch to starter cable 1
= PRI
002%-7543 GR516-710000-822 é“aﬁj”ﬁ 1
S E B 2
P =) " _
#% 0 | R960-700300-820 Starter to earth wire 1
o ] ] il
25 0 | GR1001-702000-820 Battery negative cable 1

7-137



K 28
Fig.28

PSR A

Electrical plate assy

® CPYD50/60/70-RW57 CE

H
n
w
o~
w
o~
[@))
~

|
,f,J(i,i,
|

High&low-speed relay(K6)

Fe YrkHis B4 S A8 Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
EEA%&*&I'E‘\)J& .
- - fi14finc: 1-
Al GR16-701000-822 Electric board assy 1 % /inc:1-8
zHlE (KD
1 H24C2-40601-G00 Control box(KZ) 1
H2FE M5x14
2 G000818-005014-00 Bolt M5x14 2
[ 5
3 G000093-000005-00 Washer 5 6
[ 5
4 G0097P1-000005-00 Washer 5 6
124 M5%8
5 G000818-005008-00 Bolt M5x8 4
o)
6 | GRS02-704001-832 | LEIAM 1
Electric mounting plate
Wtds (K1)
7 N163-701100-000 Flasher(K11) 1
EBGE A (KL
8 N163-700010-820 Start relay(K1) 1
RITEE RS (K3)
- N163-700010-820 Headlamp relay(K3) 1
- | N163-700010-820 | FiREAKILE (K6 1

7-138




CE Ay [
CE Seat perception

® CPYD50/60/70-RW57

Electrical system

HIRA

Fig.29

K 29

dm sy oy e 7
s !
]
7]
= ]
. b et =
wvIesE ey
) ] w s vaze
]
(T
TH s [ [
WY =
a 9 g
w
asn senm s ~—————
vz
W Banon /s & =
" o
o a0 w6 =
an 5 ] s =
W Eg a7
[
K
] 3
@ B =
o LT ag—
T s M Vs
]
P |
St ¥ IR P
it Vo ar
a) e
e s s @
P s o S AR ot o o e <
e
onyon poveps T e o ]
Tt B s
le, T
e
i ogona apng o e
- w
) e o 58 i
e
ATFEY
) B A, /AR
oo o O
7 T
W *
. T TR
x
2445

‘ssouoy suuy
AEWEE

EFEE

2018 Kervoaryns

7-139




B 29 HWSR&A
Fig.29 Electrical system

® CPYD50/60/70-RW57

CE A [
CE Seat perception

LB

See previous fig.

A=) VIR A M= FE G H AR
Item Code No. Description Qty Remarks or Serial No.
K2 &
F3-F10 | GR516-704000-802 1
Fuse box
Gl | R840-700001-000 fai%;% 1
K HHL KAWL
G2 NO PART NO. Alternator @ Supply by engine
Hi-H2 | GR505-730000-001 | MM &k 1
Front side lamp assy
H3-H4 | GR505-740000-001 | MIAKT Bk 2
Front head lamp assy
HIELT
H5 R960-770200-830 Rear lamp-Right 1
JEJEAT
H6 R960-770100-830 Rear lamp-Left 1
P R AT HEKRRLE
H7 | 1272w Instrument panel lamp @ Supply by combination
H
H8 R960-707100-500 HT . 1
Warning lamp
FoHAR T YA ERILE
H10 | 12/2W Charge indicator lamp @) Supply by combination
THRRELT HEKRRLE
H1L | 12/2W Oil pressure warning lamp (1) Supply by combination
TR LT HEKRRLE
Hiz | 12/2W Oil temperature warning lamp | (1) Supply by combination
JERENRARAT YA ERILE
Hl4 | 1272w Left turn indicator lamp @) Supply by combination
AR ARIT YA RILE
H15 | 12/2W Right turn indicator lamp (1) Supply by combination
Ja LARST e i
H18 | GRS05-706100-500 | ooy working light 1 OPTIONAL

7-140




B 29 HWSR&A
Fig.29 Electrical system

® CPYD50/60/70-RW57

CE A [
CE Seat perception

K EH

See previous fig.

Fe YrkHis B4 S A8 Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
AR AT HAPCRILE
H20 | 12vi2W Neutral position indicator lamp| (Y Supply by combination
SEAR B 7s AT HAE R E
H21 | 12VI2W Parking brake Indicator lamp (1) Supply by combination
Il 1)
HO1 | N163-700009-000 LTI, 1
Horn
7| 2= H3 A B
HO2 | N163-700500-000 G 1
Reverse warner
% L2}
HO3 | R960-700200-800 W 1
Warner
K1 | N163-700010-820 sk 1
Start relay
K3 N163-700010-820 NITEARILE 1
Headlamp relay
K5 N163-700010-820 Ik Eﬁ.gﬁ 1
Intermediate relay
AT D) 4 4k F 28
K6 | N163-700010-820 G D) ek L 2 1
Speed convertor relay
K9 | N163-700010-820 LR A 1
Forward relay
K10 | N163-700010-820 JEIRAE L2 1
Reverse relay
K11 | N163-701100-000 7R 1
Flasher
" AR o
K14 | N163-700010-820 oAk T 25 1
Mast relay
pebi
KZ X701-700700-500 L 1
Control box
M1 | NO PART NO. bl ) RAWILE
Starter Supply by engine

7-141




B 29 HWSR&A
Fig.29 Electrical system

® CPYD50/60/70-RW57

CE A [
CE Seat perception

LB

See previous fig.

Fe YrkHis B4 S Mo Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
ML ESS HEWERILE
Pl NO PART NO. Timer @ Supply by combination
K& HEWERILE
P2 | NO PART NO. Water temperature gauge (1) Supply by combination
PSR
S1 | GR501-703000-000 | ALFITRBIA 1
Combination switch assy
D E
S2 | JK106-GOO EORAJER 1
Warning lamp switch
S3 | N163-700600-000 AT TTR 1
Brake switch
M W\ 2 7 Tl 4k
S4 NO PART NO. Horn button @) Supply by steering wheel
IEPNIPIFS T
S5 JK106-G00 Rear working light switch 1 OPTIONAL
TAEEE) T %
S7 | JKa0ec-Goo Preheat & start switch 1
1 5 0 >
S8 ED250B-1-G00 RIS . 1
Emergency power off switch
LNEPIES JAs fe i
S15 | NO PARTNO. Seat switch @ Supply by seat
S16 | TM1308-1-G0O WEFTX 1
Microswitch
TR AL B3 HEWERILE
S105 | SC601-700009-001 Oil temperature sensor @ Supply by combination
T 2E R A AR
Yl NO PART NO. Forward solenoid valve @) Supply by gear box
7l 2 ST Va i N 3
v2 | NO PART NO. fEI7Era s B AR AR
Reverse solenoid valve Supply by gear box
va | NO BART NO. G DILE @ AL
Speed convertor solenoid Supply by gear box

7-142




B 29 HWRER4

Fig.29 Electrical system

® CPYD50/60/70-RW57

CE A [
CE Seat perception

K EH

See previous fig.

Battery negative cable

s YrkHs 2 {§ S £ BOE F 422
Item Code No. Description Qty Remarks or Serial No.
SRt B R LR TT G
oo1 | GR516-700100-830 Battery to power switch cable !
g5 HYR T R B 2%
ooz | GR505-700300-820 | b e switch to starter cable !
SRt K ESCT
003-077 GR516-710000-802 Cable 1
. BN 2
4 =) " _
#% 0 | R960-700300-820 Starter to earth wire !
S5ty £7 b 2k
%% 0 | GR1001-702000-820 | T il 1

7-143



A 30

PSR A

® CPYD50/60/70-RW57

CE RN

Mast relay(K14)

Fig.30 Electrical plate assy CE Seat perception
Fe YrkHis B4 S Mo Fe it Bd H] 422
Item Code No. Description Qty Remarks or Serial No.
EEA%&*&IIE‘\)J& .
- - fi14finc: 1-
Al GR16-701000-802 Electric board assy 1 % /inc:1-8
zHlE (KD
1 X701-700700-500 Control box(K2) 1
o)
2> | GRS02-704001-832 | WAEEM 1
. . Electric mounting plate
HU
3 G000093-000005-00 2l 5 12
- Washer 5
U
[ 7 @ @R 1 | 4 | Gooorp1-oooo0s.00 | S 12
E Washer 5
E T T 7 i i 12 M5x8
] e / 5 G000818-005008-00 Bolt M5x8 12
By . . . et (K11)
ob o @ @ @ 6 N163-701100-000 Flasher(K11) 1
kT e
@l @ 7 | N163-700010-820 i@‘b’% iﬁgﬁK(lKl) 1
® kid || [0 HeHe) HeHe Hefe] tart relay(K1)
J Qr, L)
P T - | n163-700010-820 | AHEERE (KS) 1
Headlamp relay(K3)
gk as (K5)
i N163-700010-820 Intermediate relay(K5) 1
I gk s (K6)
® i N163-700010-820 High&low-speed relay(K6) 1
A4k g (K9)
- N163-700010-820 Forward relay(K9) 1
JiR4kr g (K10)
- N163-700010-820 Reverse relay(K10) 1
.| N163-700010-820 | [1AAEHER (K14) 1

7-144




(A CPCD50/60/70-RG16
(® CPCD50/60/70-RG24
& CPYD50/60/70-RW57
® CPCD50/60/70-RG41
© CPCD80/100-RW41

B\ A
Part VI Cab

CPCD80/100-RG16  (©) CPCD50/60/70-RW28 ([©) CPCD80/100-RW28  (E) CPCD80/100-RG17

@ CPCD50/60/70-RW14 ({H CPCD80/100-RW14 (1) CPCD80/100-RG25  (J) CPCD50/60/70-RW19A
(O CPCD50/60/70-RW14B (M) CPYD50/60/70-RW17 () CPCD80/100-RG36 (@ CPCD50/60/70-RW38
@ CPCD50/60/70-RW41 (R CPCD50/60/70-RW38B (S) CPQYD50/60/70-RW57 (T) CPYD50/60/70-RW 24
) CPCD50/60/70-RG16-J

Fe K i A TR

Item Description Serial No. Page
K11 | BEEARE 5-7 WibRAE K 8.1
Fig.1-1 Overall of cab 5t-7t Standard type
Fig.1-2 Overall of cab 5t-7t Standard type

Kl2-1 | BAERHER RS 5-7 WibRAE K 8.3
Fig.2-1 Frame system 5t-7t Standard type

Kl2-2 | BARHER RS 5-7 WibRAE K 8.5
Fig.2-2 Frame system 5t-7t Standard type

Kl 2-3 | BARHER RS 5-7 WibRAE K 8.7
Fig.2-3 Frame system 5t-7t Standard type

Fig.3 Front windows system 5t-7t Standard type

Fig.4 Left door system 5t-7t Standard type

K51 | AMITRSE 5-7 WibRAE K 8-12
Fig.5-1 Right door system 5t-7t Standard type

K52 | AMITRES 5-7 i CE 814
Fig.5-2 Right door system 5t-7t CE

Fig.6 Rear windows system 5t-7t Standard type

8-A



FPs K 4R TR
Item Description Serial No. Page
K 7 PNUEN 5-7 ARk 8-20
Fig.7 Skylight system 5t-7t Standard type
<8 AR 30N 8-10 MikzER 8-21
Fig.8 Overall of cab 8t-10t Standard type
Fig.9-1 Frame system 8t-10t Standard type
Fig.9-2 Frame system 8t-10t Standard type
K10 | B REgRoRE 8-10 Iili CE 8.34
Fig.10 Overall of cab 8t-10t CE
K 11-1 | RRHERE RS 8-10 Ifi CE 8-35
Fig.11-1 | Frame system 8t-10t CE
K 11-2 | SARHERE RS 8-10 Ifi CE 8-41
Fig.11-2 | Frame system 8t-10t CE

8-B




K11
Fig. 1-1

BRERARE

Overall of cab

5-7 i bxiEK
5t-7t Standard type

8-1




K12 SBEBEARE 5-7 I bk
Fig.1-2 Overall of cab 5t-7t Standard type

BRE ARG

Skylight system .~ =

5)n i &4t

Rear windows system

SHEMI] &St

Right door system

47T & 5t

Left door system

21 H R4St

Front windows system Overall frame system

8-2




K 2-1
Fig.2-1

BAERRA

Overall frame system

5-7 WARMEK
5t-7t Standard type

JAcas 5 BN M= B EBUEH T
Item Part No. Description Qty | Remarks Or Serial No.
MR b
1 | JGR501A-101000-000 | /=HUIE &k 1
Left side leg assy
1Z# M16x1.5x40
2 | N163-800005-000 Bolt M16x1 5x40 8
PEME 16
2 | GB93-87-M16 Washer 16 8
A C 4 16
2 | GB95-2002-16 Washer 16 8
3 | N163-800004-000 I 4
Rubber plug
4 | 39P300-100005-000 | JHRSCE 2
Rear beam support
5] Sk AR 22 M6x18
5 GB818-M6x18 Screw M6x18 4
BEE M6
5 | GB93-87-M6 Spring pads M6 4
SR
5 | GB95-2002-6 T3k C 2k 6 4
Plain washers-Product grade C 6
6 | YQL380-145-180N | iU . 1
Rear window gas spring
7 | YQL540-200-180N gi“ﬁﬁ . 2
oor gas spring
8 | N163-420500-000 BRERZT 10
Bolt assy
ThUAM FrifEAE
9 | JGR501A-103000-000 Ceiling 1 Standard type
9 | JGR501A-103000-K00 | MM 1 AR
Ceiling Air-condition optional
JT 28 X S
10 | RC250-700001-000 CE;ST‘;’%{R*F & 5

8-3



A 2-1
Fig.2-1

BAERRA

Overall frame system

5-7 Wi BRUEZK

5t-7t Standard type

75 5 A i S R
Item Part No. Description Qty | Remarks Or Serial No.
11 | JFS1201-G00 LA 1 12v
Fan
11 | JFS2401-G00 LA 1 24V
Fan
I2EE M8
12 | GB6170-86-M8 Nut M8 1
S A E M8
12 | GB93-87-M8 Spring pads M8 1
SZFR
12 | GB95-2002-8 {i C#%8 1
Plain washers-Product grade C 8
1 = £ ol i
13 | JR960-000034-000 | PHJEBIEASR 1
Mounting rack
Bl Sk 1 TR 22 M6x16
14 | GB818-M6x16 Screw M6x16 2
53 R E M6
14 | GB93-87-M6 Spring pads M6 2
SZFR
14 | GB95-2002-6 {i C%6 2
Plain washers-Product grade C 6
™
15 | 30060-G00 JEGE 1
Rearview mirror
2 I‘_l‘ >
16 | JGR501A-500000-G00 | PEABLEK 1
Fan heater assy
I:%RL*J-LIEZ‘\)JS‘(A CE
16 | JGR501B-500000-G00 | . yeater assy 1 % X HL Fan heater
WK e 12V optional
17 | JPSH-100-G0O Blow can 2 (CE standard configuration)
mEK e 24V optional
17 | JPSH-200-G0O Blow can 2 (CE standard configuration)
7K Al 3748 optional
18 | JGR801B-800001-000 Support 1 (CE standard configuration)

8-4




K 2-2
Fig.2-2

BAERRA

Overall frame system

5-7 Wi bxiEK
5t-7t Standard type

Fes R B4 S G AV B A
Item Part No. Description Qty | Remarks Or Serial No.
#EF M8
1 14RH-210002 Nut M8 1
Bt
2 | JJP300-100002-000 Lock plate 1
[ Sk - FAE IR 22 M6x 16
3 | GB818-M6x16 Screw M6x16 2
SRS M6
3 | GB93-87-M6 Spring pads M6 2
SIZ Fh Q
3 | GB95-2002-6 P C 2 6 2
Plain washers-Product grade C 6
IBHE TRk W 4 Filsl 4 16, 22
Al | JMS-001-G00 Lock handle assy 2 INC:4+Fig.4 Item 16,22
4 | JMS-0013-G0O B 2 ASHUh A
Occlusion Do not supply separately
7 Sk - FAE IR 22 M6x 16
5 | GB818-M6x16 Screw M6x16 10
SRS M6
5 | GB93-87-M6 Spring pads M6 10
SIZ Fh Q
5 | GB95-2002-6 “PHE C 2 6 10
Plain washers-Product grade C 6
Hs B
6 | JR960-000042-000 Plate 2
7 | N163-700002-000 HIK iy et 7 2
Plug
N AR EE M8x25
8 | GB6170-86-M6 Hexagon nuts M8x25 4
[ Sk - FAE IR 22 M6x 16
9 GB818-M6x16 Screw M6x16 4
SRS M6
9 | GB93-87-M6 Spring pads M6 4

8-5



K 2-2
Fig.2-2

BAERRA

Overall frame system

5-7 Wi bxiEK
5t-7t Standard type

Sidelight assy

75 K5 BN K S R
Item Part No. Description Qty | Remarks Or Serial No.

SIZ Fh Q

9 | GBY5-2002-6 Pl C 26 4
Plain washers-Product grade C 6
T RAT S48

10 | JR930-100100-000 Headlight frame 2
ST 2

11 | R960-761000-000 T IKT SR 2
Headlight support
AT

12 | GR505-740100-000 Headlight 2 12v
HERAT

12 | GR501-740100-000 Headlight 2 24V
FFERF

13 | JCLS186-000-G00 Armrest 2
Al Skl i 22 M6x16

14 | GB818-M6x16 Screw M6x16 4
53 R E M6

14 | GB93-87-M6 Spring pads M6 4
SIZ Fh Q

14 | GB95-2002-6 TERIE C 2 6 4
Plain washers-Product grade C 6

] ] MK 1 12V —%

15 | GR505-730000-000 Sidelight assy 1 12V whole set
EVIp— —

15 | GR501-730000-000 | HI/MAT Ak 1 24V

24V whole set

8-6




K 2-3
Fig.2-3

BAERRA

Overall frame system

5-7 WARMERK
5t-7t Standard type

Right side leg assy

JAcas 5 BN M= S R
Item Part No. Description Qty | Remarks Or Serial No.

Bl Sk 1 TR 22 M6x16

1 | GB818-M6x16 Screw M6x16 2
BEE M6

1 | GB93-87-M6 Spring pads M6 2
ST A

1 | GB95-2002-6 {i CH6 1
Plain washers-Product grade C 6

2 | JR960-100001-000 JE B 1
Rear dam board
B Sk 1 TR 22 M6x16

3 | GB818-M6x16 Screw M6x16 2
BEE M6

3 | GB93-87-M6 Spring pads M6 2
ST A

3 | GB95-2002-6 {i CHE 2
Plain washers-Product grade C 6
AR

4 | JR960-000004-000 Platen 1
Bl Sk 1 TR 22 M5x16

5 | GB818-M5x16 Screw M5x16 3

a7 S R E M5

5 | GB93-87-M5 Spring pads M5 3
SZFR

5 | GB95-2002-5 TERIE C 25 3
Plain washers-Product grade C 5
2f

6 | NO PART NO. it 1
Cover plate

TR
7 | JGR501A-102000-000 | 1 WALk 1

8-7



B3 HERA

Fig.3 Front windows system

5-7 WiARAEK

5t-7t Standard type

Fe R A B H S R
Item Part No. Description Qty | Remarks Or Serial No.
B NBIER % 1080 _
1 JXJ004-G00-1080 Adhesive tape 1080 1 L=1080mm
MIEH S optional
2 JJP300-100800-000 Support 2 (CE standard configuration)
R optional
3 JJP300-100007-000 Plate 2 (CE standard configuration)
BARE M8 optional
4 GB6170-86-M8 Nut M8 2 (CE standard configuration)
e PR M8 optional
4 | GB93-87-M8 Spring pads M8 2 (CE standard configuration)
SIZ Fh Q
4 | GB95-2002-8 %i%] c#8 2
Plain washers-Product grade C 8
[ 3k -7 A IZ 22 M6x%16
5 GB818-M6x16 Screw M6x16 4
JREE R M6
5 GB93-87-M6 Spring pads M6 4
SIZ Fh Q
5 | GB95-2002-6 %i@ CHE 4
Plain washers-Product grade C 6
6 | JGR501-600002-000 | L1%M 1
Junction plate
JE M optional
7 | 30060-G0o Rearview mirror 2 (CE standard configuration)
[ Sk -7 A IZ 22 M6x%16
8 GB818-M6x16 Screw M6x16 2
JAEEL R M6
8 GB93-87-M6 Spring pads M6 2
SIZ Fh Q
8 | GB95-2002-6 %i%] CHE 2
Plain washers-Product grade C 6
9 JR480A-001100-G00 45 L 1 12v

Wipe wash motor

8-8




B3 HERA

Fig.3 Front windows system

5-7 WibxiEK
5t-7t Standard type

75 K5 BN B S R
Item Part No. Description Qty | Remarks Or Serial No.
9 | JGR501A-001100-Goo | Ml AL 1 24V
Wipe wash motor
10 | JGR501A-002200-G00 FﬁﬁlJH 1
Wiper rod
WA
10 | JGR501A-002300-G00 Wiper blade 1
o2
11 | JGR501-600001-000 | LItk 1
Platen
A4 4 4030 _
12 | JXJ005-G00-4030 Block gine 4030 1 L=4030mm
13 | JGR501A-000001-Goo | M1 1
Glass
] Skt TR 22 M6x16
14 | GB818-M6x16 Screw M6x16 4
BEE M6
14 | GB93-87-M6 Spring pads M6 4
S
14 | GB95-2002-6 T C 26 4
Plain washers-Product grade C 6
15 | JJP300-100003-000 MR 1
Keep plate
] Skt TR 22 M6x16
16 | GB818-M6x16 Screw M6x16 4
BFE M6
16 | GB93-87-M6 Spring pads M6 4
SIZ Fh
16 | GB95-2002-6 %i%] C%6 4
Plain washers-Product grade C 6
[IER
17 | JR480-104000-000 Front girder 1

8-9



K4
Fig.4

MRS

Left door system

5-7 Wi bxiEK
5t-7t Standard type

JAcas 5 BN M= S R
Item Part No. Description Qty | Remarks Or Serial No.
B B ()
1 | JGR501A-220000-G00 AL windows assy (Left) 1
% B4k 3200 _
2 | JXJ002-G00-3200 Seal rubber 3200 1 L=3200mm
EITEE 4 4895 _
3 | JXJ006-G00-4895 Seal rubber 4895 1 L=4895mm
mlr I
4 | J6R501A-200000-000 | ZEMT JHES 1
Left door frame
SZFR
5 | GB95-2002-6 {i C#6 2
Plain washers-Product grade C 6
BEE M6
6 | GB93-87-M6 Spring pads M6 2
] Skt AR 22 M6x16
7 | GB818-M6x16 Screw M6x16 2
WEPER
8 | JMLS610-000-G00 Door knob 1
12 #: M10x35
9 | GB70-85-M10x35 Bolt M10x35 8
#JE 10
9 | GB93-87-10 Washer 10 8
a0 hEE M6
10 | GB1153-89-M6 Grease fitting M6 1
T 4855
11 | 30P300-100100-Goo | -PUI Bk 2
Left door hinge
Hh
12 | JR480-000001-000 ;T*ﬁ 2
ate
+FHEYLIE 22 M6%20
13 | GB819.1-2000-M6x20 Screw M6x20 2
T % B 4% 2585 _
14 | JXJ002-G00-2585 Seal rubber 2585 2 L=2585mm

8-10




K4
Fig.4

MRS

Left door system

5-7 WiARAEK

5t-7t Standard type

Fes R B4 S He AV B A
Item Part No. Description Qty | Remarks Or Serial No.
15 | JR4B0A-000006-Goo | 22l I 1
Left door glass
IBHE TRk {8 16, 22 FIE 2-2 1 4
Al | JMS-001-G0O Lock handle assy 1 INC:16,22+Fig.2-2 Item 4
WEEEE ARl
16 | IMS-0011-GOO Lock handle 1 Do not supply separately
[ Sk - FAE IR 22 M6x 16
17 | GB818-M6x16 Screw M6x16 3
SRS M6
18 | GB93-87-M6 Spring pads M6 3
ST
19 | GB95-2002-6 I C 6 3
Plain washers-Product grade C 6
WEaE i —%&
20 | JMSW-001-G00 Lock cover 1 Left and right as a set
7 Sk - A R 22 M8x25
21 | GB818-M8x25 Screw M8x25 2
— o Py
22 | IMS-0012-G0O B 1 AR
Lock Do not supply separately

8-11



& 51
Fig.5-1

AMIIRR
Right door system

5-7 Wi BRUEZK

5t-7t Standard type

JAcas 5 BN 4=y B EE 4R
Item Part No. Description Qty | Remarks Or Serial No.
B (R)
1 | JGR501A-320000-G00 AL windows assy (Right) 1
HE B4 3200 _
2 | JXJ002-G00-3200 Seal rubber 3200 1 L=3200mm
% E % 4895 _
3 | JXJ006-G00-4895 Seal rubber 4895 1 L=4895mm
mlr I
4 | JGR501A-300000-000 | 1T HES: 1
Right door frame
ST A
5 | GB95-2002-6 {i C#6 2
Plain washers-Product grade C 6
BEE M6
6 | GB93-87-M6 Spring pads M6 2
[ Skt Tl 22 M6x16
7 | GB818-M6x16 Screw M6x16 2
I HF
8 | JMLS610-000-G00 Door knob 1
12 #: M10x35
9 | GB 70-85-M10x35 Bolt M10x35 8
#JE 10
9 | GB93-87-10 Washer 10 8
Q0. Y M6
10 | GB1153-89-M6 Grease fitting M6 1
T 1454
11 | 30P300-100200-Goo | L IWIIEEE 2
Right door hinge
$h
12 | JR480-000001-000 R 2
Plate
+FHEYLIE 22 M6%20
13 | GB819.1-2000-M6x20 Screw M6x20 2
2R At A
14 | JXJ002-G00-2585 RErELk 2585 2 L=2585mm

Seal rubber 2585

8-12




K51 AMTRS% 5-7 MibRAE

Fig.5-1 Right door system 5t-7t Standard type
Fes 5 B Mk Fe it B H] 422
Item Part No. Description Qty | Remarks Or Serial No.
IR T Bk {8 16, 22 FIE 2-2 1 4
AL | JMS-001-G00 Lock handle assy 1 INC:16,22+Fig.2-2 Item 4
Y = Py
16 | IMS-0011.G00 [IBHET L AR
Lock handle Do not supply separately
[ Sk - B 22 M6X 16
17 | GB818-M6x16 Screw M6x16 2
SRS M6
18 | GB93-87-M6 Spring pads M6 2
ST
19 | GB95-2002-6 “PHE C 2 6 2
Plain washers-Product grade C 6
I 1B i —%&
20 | JMSW-001-G0O Lock cover 1 Left and right as a set
[ Sk - FAE I 22 M8x25
21 | GB818-M8x25 Screw M8x25 2
—— = ym
22 | IMS-0012-G0O B 1 AR

Lock Do not supply separately

8-13



K 5-2
Fig.5-2

AMIIRR
Right door system

5-7 i CE
5t-7t CE

e R B i i F I EE R
Item Part No. Description Qty | Remarks Or Serial No.
RIS ES))
1 | JGR501A-320000-G00| 4 " %o qod assy (Right) 1
B4 3200 _
2 | JXJ002-G00-3200 Seal rubber 3200 1 L=3200mm
% B4 4895 -
3 | JXJ006-G00-4895 Seal rubber 4895 1 L=4895mm
mlr I
4 | JGR501B-300000-000 | MU THEZ 1
Right door frame
SR
5 | GB95-2002-6 {i CZ6 1
Plain washers-Product grade C 6
S M6
6 | GB93-87-M6 Spring pads M6 2
] Sk PR 22 M6%16
7 | GB818-M6x16 Sorew MEx16 2
EVSS
8 | JMLS610-000-G0O Door knob 1
12K M10x35
9 | GB70-85-M10x%35 Bolt M10x35 8
#HpE 10
9 | GB93-87-10 Washer 10 8
a0 i M6
10 | GB1153-89-M6 Grease fitting M6 1
T 1454
11 | J3P300-100200-Goo | TN IEEE 2
Right door hinge
12 | JGR501B-001000-000 *C%D 1
onnector
T+ FREYLIR 22 M6%20
13 | GB819.1-2000-M6x20 | ¢ .\ e o 2
MR Xi 5% 4
14 | JXJ002-G00-1310 [ ) IR 4 1310 1 L=1310mm

Seal rubber 1310

8-14




K 5-2
Fig.5-2

AMIIRR
Right door system

5-7 i CE
5t-7t CE

Fe 5 B Mk FE G H 4R
Item Part No. Description Qty | Remarks Or Serial No.
15 | JR480B-000007-Goo | i) FIIA 1
Right door glass
IR T Bk {8 16, 22 FIE 2-2 1 4
AL | JMS-001-G00 Lock handle assy 1 INC:16,22+Fig.2-2 Item 4
REEINSE ANF A
16 | JMS-0011-GO0 Lock handle 1 Do not supply separately
7 Sk - T 22 M6X16
17 | GB818-M6x16 Screw M6x16 2
SRS M6
18 | GB93-87-M6 Spring pads M6 2
SZFR
19 | GB95-2002-6 PR C 26 2
Plain washers-Product grade C 6
ki i —%&
20 | JMSW-001-G0O Lock cover 1 Left and right as a set
[543k g 22 M8x25
21 | GB818-M8x25 Screw M8x25 2
e o ™
22 | IMS-0012-G0O B 1 AR
Lock Do not supply separately
HE A 520 -
23 | JXJ004-G00-520 Rubber 520 1 L=520mm

8-15




K6
Fig.6

JRERL

Rear windows system

5-7 WiARAEK

5t-7t Standard type

Fe R A K H S R
Item Part No. Description Qty | Remarks Or Serial No.
AT
1 | JR480A-002200-G00 Wiper rod 1
)
1 | JR480A-002300-G00 Wiper blade 1
J I
2 | JGR501A-000002-G00 Rear glass 1
AR BRI A 2665 3
3 | JXJ002-G00-2665 Block gine 2665 1 L=2665mm
ZIR5
4 | JCJIL-010-GOO E*“ﬁ 2
inge
e T
5 | JGR501A-400000-000 | /HHE B 1
Rear window assy
JE w4 3325 _
6 JXJ006-G00-3325 Rear window block gine 3325 1 L=3325mm
AViES i
7 | GB5781-86- M8x20 Hexagon bolt 2
S R E M8
7 | GB93-87-M8 Spring pads M8 2
SIZ Fh Q
7 | GB95-2002-8 {i@ cs 2
Plain washers-Product grade C 8
i =4)
8 | R960-770100-830 Left rear light 1 12v
i =4)
8 | GR501-750100-000 Left rear light 1 24V
p—
9 | YQL540-200-180N G‘ﬁﬁ . 1
as spring
R
10 | R960-770001-000 Rear light bracket 2
11 | GB818-M6x18 A5 e R MEx18 |

Screw M6x18

8-16




K6
Fig.6

JRERL

Rear windows system

5-7 WiARAEK

5t-7t Standard type

75 K5 A K H S R
Item Part No. Description Qty | Remarks Or Serial No.

BFE M6

11 | GB93-87-M6 Spring pads M6 4
SIZ Fh

11 | GB95-2002-6 TERIE C 2 6 4
Plain washers-Product grade C 6
gtk Sk

12 | JPST-100-G0O Sprinkler head 1

13 | R960-707100-500 EIT 1
Alarm light
[l Skl i 22 M6x18

14 | GB818-M6x18 Screw M6x18 2
BFE M6

14 | GB93-87-M6 Spring pads M6 2
ST

14 | GB95-2002-6 %i%] C% 6 2
Plain washers-Product grade C 6
AT

15 | JR960-000041-000 Alarm light support 1

16 | JR480A-002100-Goo | /i L 1 12V
Rear wiper motor

i i J R L

16 | JGR501A-002100-G00 Rear wiper motor 1 24V
R RE

17 | GB 802-M6 Nut M6 1
[l Skl i 22 M6x18

17 | GB818-M6x18 Screw M6x18 1
BFME M6

17 | GB93-87-M6 Spring pads M6 1
SIZ Fh

17 | GB95-2002-6 TERIE C 2 6 1
Plain washers-Product grade C 6
R RE

18 | GB802-M6 Nut M6 2

8-17




K6
Fig.6

JRERL

Rear windows system

5-7 WiARAEK

5t-7t Standard type

e R R Hhe: ok iE FH E
Item Part No. Description Qty | Remarks Or Serial No.
A M6
18 | GB93-87-M6 Spring pads M6 2
SIZ Fh
18 | GB95-2002-6 %i%] C%6 2
Plain washers-Product grade C 6
S [ B RS A 4%
19 | JR485-000101-000 Check rails 1
Hi
20 | JR485-100002-000 Middle plate 1
21 | JCS-003-GOO Ja AT 1
Armrest
J& TR
22 | JR960-000035-000 Switeh base 1
EEETI
23 | JR485-000201-000 Dam board 1
TRABAT AR
24 | JGR501-501000-000 | 0 TR 1
25 | JGR501-500001-000 | KA 1
Board
.
26 | JXJ004-GOO Jri B T ek 1
Block gine
27 | N163-430004-000 1rRIRL 2
Screws
28 | JGR501A-000004-G00 | /7 I/ HeF 1
Glass
JaE RS 2260 _
29 | JXJ006-G00-2260 Block gine 2260 1 L=2260mm
30 | JR485-100001-000 HR 1
Platen
31 | GB818-M6x18 A5 e R 2 MEx18 |y

Screw M6x18

8-18




K6
Fig.6

JRERL

Rear windows system

5-7 WibxiEK
5t-7t Standard type

Plain washers-Product grade C 6

Fes R B G AV B A
Item Part No. Description Qty | Remarks Or Serial No.
SR M6
31 | GB93-87-M6 Spring pads M6 1
ST
31 | GB95-2002-6 P C 2 6 1

8-19



K7
Fig.7

RERSA
Skylight system

5-7 WARUERK
5t-7t Standard type

Fes 5 B4 S s AV B A
Item Part No. Description Qty | Remarks Or Serial No.
TitA PR
1 | JGR501A-100001-000 Top plate 1 Standard type
Tt 16 HE
1 | J6RS01A-100001-k00 | 2% 1 R
Top plate Air-condition optional
i 5
2 | GB/T95-2002 Washer 5 10
SRS M5
3 | GB/T93-87-M5 Spring pads M5 10
IZET M5x12
4 | GB/T818-2000-M5x12 Screw M5x 12 10
EEZN 322
5 | GB825 B-M12 Eyebolt 2
i 12
6 | GBY6-12 Washer 12 2
PNiE e
7 | JGR501A-000003-G00 | - o 1
ThikR #4-3500 _
8 | JXJ026-G00-3500 Top plate pad 3500 1 L=3500mm
A 3 23 1B
9 | JGR50A-000001-K00 | EAML BRI
Tension disc Air-condition optional

8-20




B8 EBHIHEARE 8-10 IikRYEL
Fig.8 Overall of cab 8t-10t Standard type

8-21



8-10 Midx iRk

8t-10t Standard type

Bl9-1 HEEERRS

Fig.9-1 Frame system

8-22



Bl 91 HEEERRS

Fig.9-1 Frame system

8-10 MibsvEK
8t-10t Standard type

LK
See previous fig.

JAcas Yrkhig BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
o2
1 | JGR801-400001-000 i i B 1
Front cover plate
2 | JGR801-400002-000 JERLAR 1
Plug board
=2 T
3 | GBIT818-2000- Mex12 | | T HACKEREIMEx12 |
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 10
SIZ R Q
- | GBI/T95-2002-6 {i C#6 10
Plain washers-Product grade C 6
il 2 b i
4 | JIP300-100800-000 MmO 2
Mirror bracket
- JJP300-100007-000 SCh 2
Plate
P ﬂfj‘ﬂ-\‘
- | GBIT818-2000- Mex12 | | TMESKERIIMEx12 |
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GB/T95-2002-6 {i C#6 4
Plain washers-Product grade C 6
5 | GB41-2000 NFREL 3
Hexagon nuts
o
6 | 30060-G00 J BB 3
Mirror
7 | JGR801A-000001-Goo | PIFIAEIE 1
Front windshield
T A
8 | JGRB01A-0000021-Goo | MHIIGH R 1
Front windshield article card
T2 B 24V
9 | JGR801A-HCBH24-G00 Wiper assy 24V 1

8-23




Bl9-1 HEEERRS

Fig.9-1 Frame system

8-10 MibsvfER
8t-10t Standard type

I, L&
See previous fig.

JAcas Yrkhig BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
10 | JGR801-100003-000 WAL 1
Press plate of glass
g ﬂﬁj—jﬂ_‘\
11 | GB/T818-2000- Mex12 | | T THALSKERIT MEX12 | g
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 8
SIZ R Q
- | GBI/T95-2002-6 {i C#6 8
Plain washers-Product grade C 6
S,
12 | JGR801-102000-000 TR R 1
Front board
7—: i
13 | JR960-000029-G00 LA 2
Handel
14 | JGR801A-101000-000 | Z-MMEEEM 1
Left support assy
/AT VK EAEFMNE—&
15 | GR501-730100-000 Front light assy 2 | Each set of L&R sides
16 | JR960-000042-000 IS 2
Cover plate
g ﬂﬁj—jﬂ_‘\
17 | GBIT818-2000- Mex12 | |+ THASKERET MEx12 |
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 10
SIZFR Q
- | GB/T95-2002-6 {i C#6 10
Plain washers-Product grade C 6
I
18 | GB/T6187.1-2000 BUREREE 2
Locking nut
ST 2
19 | R960-761000-000 HTRH S 2
Headlamp mounting
HRAT
20 | GR501-740100-000 Headlamp bracket 2

8-24




Bl 91 HEEERRS

Fig.9-1 Frame system

8-10 MibsvEK
8t-10t Standard type

I, L&
See previous fig.

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
NG
21 | JR930-100100-000 Headlamp bracket 2
22 | GBIT41-2000-M8 N FURE: M8 4
Hexagon nuts M8
BEE M8
- GB/T93-87-M8 Spring pads M8 4
- GB/T95-2002-8 T C 2k 8 4
Plain washers-Product grade C 8
Yy
23 | N163-420500-000 BRERALIE 4
Bolt assy
2
24 | R450-800001-000 ifi i 1
Cover plate
e ﬂf;\;’_‘\
25 | GBIT818-2000- Msxg | | THALKIRES M5x8 3
Cross recess head screw M5x8
- GB/T95-2002-5 P C 25 3
Plain washers-Product grade C 5
26 | JR960-000500-G0O0O 5 &% 1
Rear windows handle
=2 T
27 | GB/T818-2000- Max16| | | IHACKIREI MAx16 )
Cross recess head screw M4x16
28 | GB/T70.1-2000- M10x35 WS BIFESSHRET M10x33 8
’ Hexagon socket head cap screw
PRI M10
- GB/T93-87-M10 Spring pads M10 8
124 M16x1.5x40
29 | N163-800005-000 Bolt M16x1.5x40 4
PRI M16
- GB/T93-87-M16 Spring pads M16 4
- GB/T95-2002-16 T C 216 4
Plain washers-Product grade C16

8-25



Bo-1 BAERRS

Fig.9-1 Frame system

8-10 MmiikrEsk
8t-10t Standard type

M
See previous fig.

JAcas Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
30 | N163-800004-000 ek )
Rubber plug
= il F
31 | GBIT818-2000- Mex1g| | & HAKIRET MEx18 |,
Cross recess head screw M6x18
32 | JR960-000030-G00 [ Ehr T 2
Door handle
$h
33 | JR480-000001-000 R 4
Plate
A8 5 o e
34 | J0P300-100100-Goo | /LIMPRHELL )
Left hinge assy
Iihap=yss
35 | JGR801A-200000-000 | -MI TE M 1
Left door assy
1] 2% s
36 | JGR801A-000023-Goo | =M I 1
Left door seal
ZE AN A Y
37 | JGR501-HCBHO5-GOO | DU 1
Door locking assy
IR R 4% (B
38 | JGRS01A-000022-G00 Small glass rubber(left) 1
39 | JGR801A-000005-Goo | | /" HH# () 1
Small glass(left)
R R ()
40 | JGR801A-010000-G01 AL windows assy (left) 1
AR (70)
41 | JGR801A-010032-G00 AL windows rubber (left) 1
IR (D
42 | JR480-010000-G00O Left door spring (left 1
43 | GB/T41-2000-M8 /NFHEREE M8 L
Hexagon nuts M8
T
44 | JGR801A-100001-000 | It 1
Top plate

8-26




Bl 91 HEEERRS

Fig.9-1 Frame system

8-10 MibsvEK
8t-10t Standard type

LK
See previous fig.

JAcas Yk B 5 e B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
= kil S
45 | GBIT818-2000- Mex12| | T HASKERET MEx12 ) )
Cross recess head screw M6x12
5 6 (SME 25)
- | GBIT95-2002:6 Washer 6(exradius25) 10
MINIRET M12
46 | GB/T825-88-M12 Eyebolts M12 2
g 12 (M7 35)
- | GB/T95-2002-12 Washer 12 (exradius35) 2
RN el
- | JR960-X00001-GO1 Eyebolts rubber washer 2
T I/)‘(\*
47 | JGR801-000003-Go1 | LE 1 PVC
Top windows
48 | GBIT818-2000- Mex10| | & HALKIRET MEx10 |
Cross recess head screw M6x10
SIZFR Q
- | GB/T95-85-6 {i C% 6 10
Plain washers-Product grade C 6
T %
49 | JR480-100021-Goo | DLEEA 4
Top seal

8-27




B 9-2 HIAIEZAL 8-10 MibsvfER
Fig.9-2 Frame system 8t-10t Standard type

8-28



Bl 9-2 HEEERRS

Fig.9-2 Frame system

8-10 MibsvEK
8t-10t Standard type

LK
See previous fig.

JAcas Yk B ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
50 | JGR801A-000002-G00 I B 1
Rear glass
B A
51 | JGR801A-000039-Goo | A RAE 1
Rear glass article card
52 | JGR801A-400000-000 | /I 1
Rotary windows assy
23R4t R
53 | JGR801A-000040-Goo | /1 B i H 4k 1
Rear windows frame seal
54 | N163-430004-000 TH 2
Hand wheel
55 | JGR801-300001-000 | AHHLH 1
Tank plate
56 | JRAB0A-000003-000 | /7 EFIERIE 1
Rear windows fixed glass
2 i A2
57 | JGR801A-000041-G0o | /1 FIE VLA T4 1
Rear fixed glass rubber pad
58 | JR960-000004-000 A 1
Platen
e ﬂf;\;’_‘\
- | GBIT818-2000- Mex12| | THHAKIREIMEx12 |,
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GB/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
59 | JR485-100001-000 R 1
Platen
B 2R M6
60 | GB/T802-88-M6 Cap nut M6 2
SRS 24
61 | JR960-020000-GOO JE BRI 2
Rear windows hinge assy

8-29



Bl 9-2 HEEERRS

Fig.9-2 Frame system

8-10 MibsvfER
8t-10t Standard type

LK
See previous fig.

JAcas VIR BN 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
22 T S
62 | GB/T819.2-1997- M6x20 TR ERET M6x20 4
Cross recessed countersunk head screw
ME R EE M6
- GB/T802-88-M6 Cap nut M6 4
B M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GBI/T95-2002-6 {i C#6 4
Plain washers-Product grade C 6
23 = fpf Al
63 | JR480-040000-Goo | /7 A LI . 1
Rear windows spring
64 | GBITA1-2000-Mg | //IEREEMS 1
Hexagon nuts M8
=2 i
65 | GBIT818-2000-M6 | | I THALSKURET M6 2
Cross recess head screw M6
BEE M6
- GB/T93-87-M6 Spring pads M6 2
- GB/T95-2002-6 TaklE C 2 6 2
Plain washers-Product grade C 6
oce) IS
66 | JR960-000041-000 N Tiﬁ 1
Warning lamp bracket
]
67 | LTD152A T 1
Warning lamp
LT
68 | GR501-750200-000 Right rear light 1
- GR501-750100-000 IR . 1
Left rear light
AT S
69 | R960-770001-000 Rear light bracket 2
70 | JGR801-100002-000 EP.*& 1
Mid plate

8-30




Bl 9-2 HEEERRS

Fig.9-2 Frame system

8-10 Mfidx iRk

8t-10t Standard type

I, L&
See previous fig.

JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
g ﬂﬁj‘ﬂ-\‘
71 | GB/T818-2000- M6x12 TP RHERERET M6x12 4
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GB/T95-2002-6 {i C% 6 4
Plain washers-Product grade C 6
JT 28 S
72 | N163-700005-000 | FHEIE 2
Rear light line
g ﬂfj‘lﬂ'\‘
73 | GB/T818-2000- M6x12 PRI SGIRET MEx12 2
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GBI/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
74 | JR960A-100002-000 | LA HLELK 1
Baffle assy
75 | JR480-000400-Goo | MV B 1 24v
Fan assy
76 | JR960-100001-000 JE BB 1
Rear baffle plate
g ﬂﬁj‘ﬂ-\‘
- | GBIT818-2000- M6x12 PRI SGIRET MEx12 2
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- GB/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
77 | JR960-000035-000 | I EIFRE 1
Rear windows switch
=2
78 | GB/T818-2000- M6x12 PRI SGIRET MEx12 10
Cross recess head screw M6x12

8-31




Bl 9-2 HEEERRS

Fig.9-2 Frame system

8-10 MibsvfER
8t-10t Standard type

I, L&
See previous fig.

JAcas VIR BN 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
BEE M6
GB/T93-87-M6 Spring pads M6 10
SIZ R Q
- | GBIT95-2002-6 {i Ca 6 10
Plain washers-Product grade C 6
Y rany AN %
79 | JGR801-301000-000 KL 1
Tank plate
go | JR960-790515-GO0/ | HIChR/ L hsfi 1 A 3K
JR960-800127-G00 | English signs/Chinese signs According to demand
B Al
81 | JR960-100001-000 | \1AEFIR 1
Rear fixed plate
=5 kil S
- | GBIT818-2000- M6x12 PRI GIRET MEx12 2
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GBIT95-2002-6 {i Ca 6 2
Plain washers-Product grade C 6
Stk <L
82 | JJP300-100005-000 JEBAR S 2
Rear plate
24V BERML CGHD
83 | JR480-HCBH24-G00 Heater assy24V(new) 1
Ty
84 | N163-420500-000 BRERAILIE 4
Bolt assy
85 | JR480-010000-Goo | A1 VU 1
Right door spring
86 | GBIT41-2000-Mg | /V/IEREEMS 1
Hexagon nuts M8
T 5 e
87 | JGR801A-102000-000 A R 5 1
Left leg assy
nineEEEs
88 | JoReo1A000023.Go0 | U EES K 1
Right door seal

8-32




Bl 9-2 HEEERRS

Fig.9-2 Frame system

8-10 MikRiEK
8t-10t Standard type

LK
See previous fig.

Bolt M16x1.5x40

JAcas Yk BN ATy B EE 4R

Item Code No. Description Qty | Remarks Or Serial No.

89 | Jereo1a300000-000 | 1 PUITEUR 1
Right door assy
BERE (D

90 | JGR8O1A-010032-G0O AL windows rubber (right) 1
BB ()

91 | JGR801A-020000-G01 AL windows assy (right) 1
I D

92 | JGR801A-000005-G00 Small glass (right) 1
IR R 4% (D

93 | JGR501A-000022-G00 Small glass rubber (right) 1
P 7S I A Sk 84T M10x35

94 | GB/T70.1-2000- M10x35 4
Hexagon socket head cap screws
PRI M10

- GB/T93-87-M10 Spring pads M10 4
MRS 4 |‘—‘l|‘ 2

95 | 1IP300-100200-Goo | 1 MEREEL 2
Left hinge

96 | N163-800004-000 | I 2
Rubber plug

97 | N163-800005-000 | M M16x15x40 4

8-33



K10 BREEERE
Fig.10 Overall of cab

8-10 Iiff CE
8t-10t CE

8-34




8-10 Ifi CE
8t-10t CE

H11-1 BEEERS

Fig.11-1 Frame system

8-35



B 11-1 BEEERS
Fig.11-1 Frame system

8-10 Ifi CE
8t-10t CE

LK
See previous fig.

JAcas Yrkhig s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
o2
1 | JGR801-400001-000 i i B 1
Front cover plate
2 | JGR801-400002-000 JERLAR 1
Plug board
= kil S
3 | GBIT818-2000- Mex12 | | T HACKEREIMEx12 |
Cross recess head screw M6x12
PFEEE M6
- GB/T93-87-M6 Spring pads M6 10
SIZ R Q
- | GBI/T95-2002-6 {i C% 6 10
Plain washers-Product grade C 6
il 2 b i
4 | JIP300-100800-000 MmO 2
Mirror bracket
- JJP300-100007-000 SCh 2
Plate
P ﬂfj"ﬂ'\‘
- | GBIT818-2000- Mex12 | | TMESKERIIMEx12 |
Cross recess head screw M6x12
PFEEE M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GB/T95-2002-6 {i C% 6 4
Plain washers-Product grade C 6
5 | GB41-2000 NFREL 3
Hexagon nuts
Ty
6 | 30060-G00 J BB 3
Mirror
7 | JGR801A-000001-Goo | PIFIAEIE 1
Front windshield
~ Y
8 | JGRB01A-000021-Goo | MIHFIGH R 1
Front windshield article card
8§ <R
9 | JGR8O1B-HC24001-Goo| Al &k 24V 1

Wiper assy 24V

8-36




B 11-1 BEEERS
Fig.11-1 Frame system

8-10 Ifi CE
8t-10t CE

LK
See previous fig.

JAcas Yrkhig BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
10 | JGR801-100003-000 WAL 1
Press plate of glass
= kil F-
11 | GB/T818-2000- Mex12 | | T THALSKERIT MEX12 | g
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 8
SIZ R Q
- | GBI/T95-2002-6 {i C#6 8
Plain washers-Product grade C 6
T v
12 | JGR801-102000-000 TR R 1
Front board
7—: i
13 | JR960-000029-G00 LA 2
Handel
14 | JGR801B-101000-000 | -MMEEEM 1
Left support assy
HIZNKT B TS —&
15 | GR501-730100-000 Front light assy 2 | Each set of L&R sides
16 | JR960-000042-000 IS 2
Cover plate
= kil F-
17 | GBIT818-2000- Mex12 | |+ THASKERET MEx12 |
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 10
SIZFR Q
- | GB/T95-2002-6 {i C#6 10
Plain washers-Product grade C 6
TN,
18 | GB/T6187.1-2000 BUREREE 2
Locking nut
ST 2
19 | R960-761000-000 HTRH S 2
Headlamp mounting
20 | GR501-740100-000 T 2

Headlamp bracket

8-37



8-10 Ifi CE
8t-10t CE

B 11-1 BEEERS
Fig.11-1 Frame system

I, L&
See previous fig.

JAcas YR B 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
NG
21 | JR930-100100-000 Headlamp bracket 2
22 | GB/T41-2000-M8 /NFHEREE M8 4
Hexagon nuts M8
BEE M8
- GB/T93-87-M8 Spring pads M8 4
- GB/T95-2002-8 TakiE C 2 8 4
Plain washers-Product grade C 8
Yy
23 | N163-420500-000 BRER AT 4
Bolt assy
2f
24 | R450-800001-000 it i 1
Cover plate
g ﬂﬁj‘ﬂ-\‘
25 | GB/T818-2000-M5 T HIEERERET MS 3
Cross recess head screw M5
- GB/T95-2002-5 TAkE C 2 S 3
Plain washers-Product grade C 5
26 | JR960-000500-G00O 5 *’E% 1
Rear windows handle
g ﬂﬁj‘ﬂ-\‘
27 | GBIT818-2000- Max16| | T THESKIRET MAx16 |
Cross recess head screw M4x16
28 | GB/T70.1-2000- M10x35 WS BIFESSHRET M10x33 8
’ Hexagon socket head cap screw
PRI M10
- GB/T93-87-M10 Spring pads M10 8
124 M16x1.5x40
29 | N163-800005-000 Bolt M16x1.5x40 4
PRI M16
- GB/T93-87-M16 Spring pads M16 4
SIZ R Q
- | GB/T95-2002-16 P C 216 4

Plain washers-Product grade C16

8-38




8-10 Ifi CE
8t-10t CE

B 111 BARERRS
Fig.11-1 Frame system

M
See previous fig.

JAcas Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
30 | N163-800004-000 ek )
Rubber plug
= il F
31 | GBIT818-2000- Mex1g| | & HAKIRET MEx18 |,
Cross recess head screw M6x18
32 | JR960-000030-G00 [ Ehr T 2
Door handle
$h
33 | JR480-000001-000 R 4
Plate
A8 5 o e
34 | J0P300-100100-Goo | /LIMPRHELL )
Left hinge assy
Iihap=yss
35 | JGR801A-200000-000 | -MI TE M 1
Left door assy
1] 2% s
36 | JGR801A-000023-Goo | =M I 1
Left door seal
ZE AN A Y
37 | JGR501-HCBHO5-GOO | DU 1
Door locking assy
IR R 4% (B
38 | JGRS01A-000022-G00 Small glass rubber(left) 1
39 | JGR801A-000005-Goo | | /" HH# () 1
Small glass(left)
R R ()
40 | JGR801A-010000-G01 AL windows assy (left) 1
AR (70)
41 | JGR801A-010032-G00 AL windows rubber (left) 1
IR (D
42 | JR480-010000-G00O Left door spring (left 1
43 | GB/T41-2000-M8 /NFHEREE M8 L
Hexagon nuts M8
T
44 | JGR801A-100001-000 | It 1
Top plate

8-39



B 11-1 BEEERS
Fig.11-1 Frame system

8-10 Ifi CE
8t-10t CE

LK
See previous fig.

JAcas Yk B ATy o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
T PRI B (5 1
- | JGR801R-101000-000 | y | PRI CRRRIHD
TOp plate Special orders(air conditioning and trim)
= kil S
45 | GBIT818-2000- Mex12| |+ HASKIRET MEx12 1
Cross recess head screw M6x12
5 6 (SME 25)
- | GB/T95-2002-6 Washer 6(exradius25) 10
MINIRET M12
46 | GB/T825-88-M12 Eyebolts M12 4
g 12 (M7 35)
- | GB/T95-2002-12 Washer 12 (exradius35) 4
RN el
- | JR960-X00001-GO1 Eyebolts rubber washer 4
ﬁ ,/;»
47 | JGR801-000003-G01 i ) 1 PVvC
Top windows
e ﬂf;\;’_‘\
48 | GBIT818-2000-M6x10 | | & HASKIRET MEx10 |
Cross recess head screw M6x10
SIZ R Q
- | GB/T95-85-6 {i C% 6 10
Plain washers-Product grade C 6
T %
49 | JR480-100021-Goo | DLEEAE 4
Top seal

8-40




8-10 Ifi CE
8t-10t CE

B 11-2 BAEERS

Fig.11-2 Frame system

8-41

98 89 100 101




B 11-2 BEEERS
Fig.11-2 Frame system

8-10 Ifi CE
8t-10t CE

103 105

104

105

8-42




8-10 Ifi CE
8t-10t CE

B 11-2 EEERRSG
Fig.11-2 Frame system

LK
See previous fig.

e Yk s ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
50 | JGR801A-000002-G00 I B 1
Rear glass
B A
51 | JGR801A-000039-Goo | A RAE 1
Rear glass article card
52 | JGR801B-400000-000 | [ E 1
Rotary windows assy
23R4t R
53 | JGR801A-000040-Goo | /1 B i H 4k 1
Rear windows frame seal
54 | N163-430004-000 TH 2
Hand wheel
55 | JGR801-300001-000 | AHHLH 1
Tank plate
56 | JRAB0A-000003-000 | /7 EFIERIE 1
Rear windows fixed glass
2 i A2
57 | JGR801A-000041-G0o | /1 FIE VLA T4 1
Rear fixed glass rubber pad
58 | JR960-000004-000 A 1
Platen
e ﬂf;\;’_‘\
- | GBIT818-2000- Mex12| | THHAKIREIMEx12 |,
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GB/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
59 | JR485-100001-000 R 1
Platen
B 2R M6
60 | GB/T802-88-M6 Cap nut M6 2
SRS 24
61 | JR960-020000-Goo | /1 AFREEL K 2

Rear windows hinge assy

8-43



K 11-2 BHEEERS 8-10 Il CE

Fig.11-2 Frame system 8t-10t CE
A=) VIR A 4=y o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
22 T S
62 | GB/T819.2-1997- M6x20 TR ERET M6x20 4
Cross recessed countersunk head screw
ME R EE M6
- GB/T802-88-M6 Cap nut M6 4
S E M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GBIT95-2002-6 {i Ca 6 4
Plain washers-Product grade C 6
23 = fpf Al
63 | JR480-040000-Goo | 1A LI . 1
Rear windows spring
64 | GB/TA1-2000-M8 | /Y HUREL M8 1
Hexagon nuts M8
=2
n 65 | GB/T818-2000- M6x12 T IELARET M6x12 2
JbJ:PiZ] Cross recess head screw M6x12
See previous fig. M 25
P ’ - | GB/T93-87-M6 HEREH M6 2
Spring pads M6
- GB/T95-2002-6 P C 2k 6 2
Plain washers-Product grade C 6
HE I
66 | JR960-000041-000 = Tiﬁ 1
Warning lamp bracket
i
67 | LTD152A =T .24V 1
Warning lamp
LT
68 | GR501-750200-000 Right rear light 1
- GR501-750100-000 ) . 1
Left rear light
ISP
69 | R960-770001-000 Rear light bracket 2
70 | JGR801-100002-000 E'].*ﬁ 1
Mid plate

8-44




B 11-2 EEERRSG
Fig.11-2 Frame system

8-10 Ifi CE
8t-10t CE

I, L&
See previous fig.

JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
g Hﬁj—_‘g_‘\
71 | GB/T818-2000- M6x12 TP RHERIRET MEx12 4
Cross recess head screw M6x12
B M6
- GB/T93-87-M6 Spring pads M6 4
SIZ R Q
- | GB/T95-2002-6 {i C% 6 4
Plain washers-Product grade C 6
JT 28 S
72 | N163-700005-000 | FHEIE 2
Rear light line
e B
73 | GB/T818-2000- M6x12 TR SIRET M6x12 2
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GBI/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
74 | JR960A-100002-000 | LA HLELK 1
Baffle assy
75 | JR480-000400-Goo | MV B 1 24v
Fan assy
76 | JR960-100001-000 JE BB 1
Rear baffle plate
=2 i
- | GBIT818-2000- M6x12 TR SGIRET M6x12 2
Cross recess head screw M6x12
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- GB/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
77 | JR960-000035-000 | I EIFRE 1
Rear windows switch
g ﬂfj‘ﬂ—\‘
78 | GB/T818-2000- M6x12 PRI SGIRET MEx12 10

Cross recess head screw M6x12

8-45




B 11-2 EEERRSG
Fig.11-2 Frame system

8-10 Ifi CE
8t-10t CE

I, L&
See previous fig.

JAcas Yk BN ATy o BUE 4
Item Code No. Description Qty | Remarks Or Serial No.
BEE M6
- GB/T93-87-M6 Spring pads M6 10
SIZ R Q
- | GB/T95-2002-6 {i C% 6 10
Plain washers-Product grade C 6
/5 AN %
79 | JGR801-301000-000 KL 1
Tank plate
g0 | JR960-790515-G0O/ LSRR R SThRRE 1 A 3K
JR960-800127-G00 | English signs/Chinese signs According to demand
B Al
81 | JR960-100001-000 | /7 MELIM 1
Rear fixed plate
P Hﬁj—_‘g_‘\
- | eBrTa1s-2000-mp | | THHACKERES M6 2
Cross recess head screw M6
BEE M6
- GB/T93-87-M6 Spring pads M6 2
SIZ R Q
- | GB/T95-2002-6 {i C% 6 2
Plain washers-Product grade C 6
Stk <L
82 | JJP300-100005-000 JEBAR S 2
Rear plate
24V BERML (CE)D
83 | JGR801B-HCBH24-G00 Heater assy24V/(CE) 1
Ty
84 | N163-420500-000 BRERAILIE 4
Bolt assy
85 | JR480-010000-Goo | 11U 1
Right door spring
86 | GBT41-2000-Mg | /NAMREEM8 1
Hexagon nuts M8
TR RS
87 | JGR801B-102000-000 AR B3 1
Left leg assy
nineEEEs
88 | JoReo1A000023.Go0 | U EES K 1

Right door seal

8-46




8-10 Ifi CE
8t-10t CE

B 11-2 EEERRSG
Fig.11-2 Frame system

I, L&
See previous fig.

JAcas Yk BN ATy B EE 4R
Item Code No. Description Qty | Remarks Or Serial No.
89 | Jereo1a300000-000 | 1 PUITEUR 1
Right door assy
BERE (D
90 | JGR801A-010032-G0O AL windows rubber (right) 1
BB ()
91 | JGR801A-020000-G01 AL windows assy (right) 1
I D
92 | JGR801A-000005-G00 Small glass(right) 1
IR R 4% (D
93 | JGR801A-000022-G00 Small glass rubber(right) 1
P 7S I A Sk 84T M10x35
94 | GB/T70.1-2000- M10x35 4
Hexagon socket head cap screws
S E M10
- GB/T93-87-M10 Spring pads M10 4
MRS 4 |‘—‘l|‘ 2
95 | 1IP300-100200-Goo | 1 MEREEL K 2
Left hinge assy
96 | N163-800004-000 | I 2
Rubber plug
1Z2# M16x1.5x40
97 | N163-800005-000 Bolt M16x1.5x40 4
J5 T 88 UK 24V
98 | JGR801B-HC24005-G00 Wiper assy 24V 1
AWK AT 24V
99 | JGR801B-HC24002-G00 Front blowcan 24V 1
JEWEK AT 24V
100 | JGR801B-HC24003-G0O Rear blowcan 24V 1
5 7K A SZ 48 2R
101 | JGR801B-000005-000 Stents install board 1
VSR VELIMEDER
102 | JR960-000030-G0S | ) handle L1 catch of the right door

8-47




K 11-2 BHEEERS 8-10 Il CE

See previous fig.

Fig.11-2 Frame system 8t-10t CE
Fe YrkHis B4 S A& Fe it B H] 422
Item Code No. Description Qty | Remarks Or Serial No.
T
103 | JGR801B-103000-000 J**?“? 1
Ceiling
i ST Tt R TR
- | soreotr-103000.k00 | DU y | RRSE CEVERIN )
Ceili ng Special orders(air conditioning and trim)
1 23S T)—Cf W‘u Y I
104 | soreoir-000001 koo | P 1 [ HRITSE CRUERIAD
Trim Special orders(air conditioning and trim)
T SR B R
105 | JGRe01R500001.000 | LA 1 *Jﬁﬁ* CETRAIPY i)
Air Condltlonlng Special orders(air conditioning and trim)
PURSE|

8-48




	封面
	说明
	目录
	封底
	第一部分 传动系统
	第二部分 转向系统
	第三部分 动力系统
	第四部分 车身系统
	第五部分 操纵系统
	第六部分 液压系统
	第七部分 电气系统
	第八部分 驾驶室

